N o

BAD BOY

OFF ROAD

SERVILE PARTS VIANUAL

407 70-ADB

EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE






SERVICE PARTS MANUAL
4 X4 HYBRID UTILITY VEHICLE

AMBUSH iS

STARTING MODEL YEAR 2015 THROUGH MODEL YEAR 2017

CALIFORNIA Proposition 65 Warning

WARNING: Motor vehicles may contain fuels, oils and fluids, battery posts, terminals, and related accessories which
contain lead, lead compounds and other chemicals identified by the State of California to potentially cause cancer, birth
defects and other reproductive harm. These chemicals are found in vehicles, vehicle parts and accessories, both new
and replacements. During maintenance, these vehicles generate used oil, waste fluids, grease, fumes and particulates,
all identified by the State of California to potentially cause cancer, birth defects, and other reproductive harm.

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed
beyond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and disclaims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:
Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175

International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609
For parts and repair, contact local dealer. Dealers can be located at www.BADBOYOFFROAD.com

ey "qu y, 640770 Service PartsManual ; i



L\ :
' NOTES A

This vehicle has been designed and manufactured in the United States of America (USA).
The Standards and Specifications listed in the following text originate in the USA unless
otherwise indicated.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of america Federal and State
emission certification applicable at the time of manufacture.

The use of non-Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Failure to properly maintain batteries may void the warranty. Refer to the battery manual for
instructions on the proper maintenance and care of the batteries.

BATTERY PROLONGED STORAGE

Batteries self-discharge over time. The rate of self-discharge varies depending on the
ambient temperature, the age and condition of the batteries.

Fully charged batteries will not freeze in winter temperatures unless the temperature falls
below -75°F (- 60°C).

For winter storage, the batteries must be clean, fully charged and disconnected from any
source of electrical drain.

The battery charger may be left connected to the vehicle to maintain a full charge on the

batteries, provided the charger is plugged into an active electrical source. If power to the

electrical source is disconnected or interrupted, the battery charger will continue to check

the charge on the battery pack. This will draw power from the battery pack and eventually
drain the batteries if power is not restored in a timely manner.

The batteries must be checked and recharged as required or at a minimum of 30 day inter-
vals.

Check and maintain the proper fluid level in all battery cells during the storage period.
Proper fluid level is required for maximum battery performance.

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state envi-
ronmental officials regarding disposal information.

WARRANTY

Separate inserts supplied in packaging with the vehicle provide information on Product
Warranty and on Emissions Warranty. Failure to follow instructions for emission parts
replacement may violate Federal Law (40 CFR part 1068.105 (b)) and be subject to fines and
other penalties as described in the Clean Air Act.

' "L 7640770 Service Parts Manual



ST (R \JAeREor CONTENTS VRS ¢ IF %
SECTION Page No.
HOW TO USE THE SERVICE PARTS MANU AL ... oo e, Y
A C C E LE R AT O R ..o e e e A-1
B AT TERY S ST EM ..o ettt e et e et e e e e e e e e et e e e e e e e r e e e e e e e eaaaan B-1
B O DY e C-1
BRAIKES ..., D-1
(©F I U 101 ISP URT E-1
DIRE CTION SE LE CT O R .. e, F-1
DIFFERENTIAL LOCK ..ot G-1
[ O I (07 N I S I =1 Y PP H-1
EN GINE oo, J-1
ENGINE MUFFLER .. oo e e e e e, K-1
F R OIN T AXLE .o e ettt e e et et ettt e et e e e e e e e et e e e e e e e L-1
FRONT SUSPENSION AND STEERING ..o e e, M -1
FUEL SY ST EM ..o e e e e e e e, N-1
1Y (O 1 (O] = SRR UPRR P-1
OPERATOR PROTECTION SYSTEM (OPS)... ittt ettt e e e e e e e e e e e e e e e e e aneees Q-1
RE AR AXLE .o e e e e R-1
REAR SUS P EN SION .ottt ettt et e et e e et e e e e e e e e e e e e e e e e e e eeeeeean S-1
SE AT N G .o T-1
TRUGCK BED ...ttt et et et e ettt e e et e e e et e e e eeeas u-1
WEATHER PROTE CTION oottt e et e e e e et e et et et e et e et e e e e e e e e e e e e e e eeenns V-1
WHEELS AND TIRE S ... e e e e e el W -1

ﬂ ’ﬁ f _‘64077Q.Service Parts Manu,e'_ql' W ; ; Page il



Page iv




HOW TO USE THE SERVICE PARTS MANUAL .

This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

o &q;; y 640770 Service PartsManual | Page v



A

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi i w 7640770 Service Parts Manual FEtl "\



© T HOW TO USE THE SERVICE PARTS MANUAL .~

3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code. Locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below. Replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION
38 BRIGHT WHITE
39 FLAME RED
72 MATTE BLACK
78 REALTREE XTRA DIPPED
80 REALTREE MAX 5 DIPPED

| 3% ‘\‘;‘h H' 840770 Service Parts Manu:glI ¢ ah; Page vii



ACCERERATOR " W

Page A-1

W '*’\‘f’w /?640770 Service Parts Manual




o Ul \WA@) S U8 * . ACCELERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 653676 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 14) ................. 1
2 626140 ACCELERATOR PEDAL BRACKET .....cccoiiiiiiiiiiiniiec e 1
3 600019 ROTARY POSITION SENSOR.......ccooiiiiiii i 1
4 600543 TORXBOLT, M4 - .75 X 12MM LG......cooiiii e, 2
5 612889 PEDAL SWITCH......ooiiiiiiiicn 1
6 620030 SOCKET HEAD CAP SCREW, M5 - 8 X 1OMM LG ...........cooeiviiiiie 2
7 600683 COILED SPRING PIN, 4MM X 26MM .........ccoiiiiiiiiiiiiicceee 1
8 638177 ACCELERATOR PIVOT SHAFT ..o 1
9 653205 TORSION SPRING, 4.5MM DIA. ..o 1
10 625731 FLANGED BUSHING, 16MM X 12MM.......ccccoiiiiiiiiiiiiinei 2
1 604097 REBOUND BUMPER .......c.oooii 1
12 632679 SUSPENDED ACCELERATOR PEDAL ......ccoooiiiiiiiiiieecce 1
13 610529 ACCELERATOR PEDAL COVER........ccccoiiiiiiiiiiin 1
14 12064G3 PUSH NUT, 3/16" ....ooii s 2
15
16 632759 ACCELERATOR BRACKET ... .o 1
17 635195 ACCELERATOR PEDAL CABLE ........ccociiiiiiiicc 1
18 10386G2 CLEVIS PIN ..o 1
19 632919 ACCELERATOR PEDAL HELPER SPRING........ccccooiiiiiciciecece 1
20 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG ...oooiiii e 3
21 14390G4 LOCK NUT, 174" - 20 ... 3
22 31539G1 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED).......ccccoiiiiiiiiiiiicicciee, 1
23 00559G7 FLAT WASHER, 1/4" ... 6

i N/ 640770 Service PartsManual Page A-2

o
=




GOVERNOR ASSEMBLY includes
items 2 - 21

GOVERNOR BRACKET ASSEMBLY
includes items 6 - 13




o Ul \WA@) S U8 * . ACCELERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 638641 GOVERNOR ASSEMBLY (INCLUDES ITEMS 2 -21) ....ccoiiiiiiiiiiicicieee 1
2 00734G5 LOCK NUT, #10 - 32 1
3 638954 GOVERNOR LEVER WELDMENT ......coooiiiiiiiiec 1
4 72732G01 BALL JOINT ..ot 1
5 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 6 - 13)........... 1
6 22754G1 BUSHING FLIP-LOCK, .25" ... 1
7 25661G01 CUP WASHER, .84" ... ..o 2
8 25274G1 GOVERNOR ROD ... 1
9 22752G1 GOVERNOR BRACKET WELDMENT ........cccoiiiiiiiiniicin e 1
10 23578G1 COMPRESSION SPRING .......cccoiiiiiiiiiniii e 1
1 23859G1 GOVERNOR ADJUSTER ..o 1
12 00526G4 HEX NUT, #10 - 32 1
13 22754G2 BUSHING FLIP-LOCK, .375" ... 1
14
15 635313 GOVERNOR CABLE ... ..o 1
16 14390G4 LOCK NUT, 1/4" = 20 ..o 1
17 646094 GOVERNOR CABLE .......ccoiiiiiici 1
18 71215G01 SET SCREW WITH PATCH LOCK, 1/4" =20 .......ccooiiiiiiiiiiiccic 2
19 646070 GOVERNOR CABLE MOUNTING BRACKET ........ccooiiiiiiiiiicec 1
20 23726G7 SPACER, .315" X 4" X 55" LG...ccoiiiiie e 2
21 643471 FLANGED HEX HEAD BOLT, M6 - 1 X 35MM LG ..., 2
22
23
24 635011 GOVERNOR SPRING EXTENSION. ......cccoiiiiiiiiiii e 1

i N/ 640770 Service PartsManual Page A-4

o
=










Page B-1 | "\ \I wh r/%40770 Service Parts Manual ;" £ h;



HETR N W . BATTERY SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 612626 BATTERY, BV ..ot 4
2 639553 STARTER BATTERY, 12V ...t 1
3 632784 BATTERY RACK WELDMENT ...t 1
4 632688 SEAT FRAME WELDMENT ..ottt 1
5 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2.75" LG ..cocvii it 2
6 00559G8 FLAT WASHER, 5/16".......oieiii ettt 10
7 11098G6 LOCK NUT, 5/16" - 18...ciiiiiiiiiiei ittt sttt ettt e e 6
8 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG ..utiiiiiiiiiiiiie et 4
9 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .875" LG ...cccvveiiiviiieeenneec e 4
10 70200G01 TRUSS HEAD MACHINE SCREW, 3/8" -16 X 1" LG ....cvvvveiiiiiiieeee e 2
11
12
13 633190 BATTERY HOLD DOWN WELDMENT, 3-8V ...oooiiiiiiiieiiireeee e 1
14 633191 INNER BATTERY HOLD DOWN BRACKET, 3-8V ...ttt 2
15 608513 RUBBER PAD ..ottt 4
16 01101G01 TIE DOWN BOLT ..ttt e e e e 4
17 11027G1 FLANGED LOCK NUT, 5/16" - 18.....oiiiiiiieiiieie et 13
18
19
20 652443G103| BATTERY TRAY BRACKET (DRIVER SIDE) ......ccoeiiiiiiiieiiiiiiee et 1
21 616229 BATTERY HOLD DOWN WELDMENT, 1 -8V ...oooiiiiiiiieiiieeeee e 1
22 70386G01 TIE DOWN BOLT ...ttt 2
23 35493G01 BATTERY DISPOSAL DECAL .....coi ittt 7
24 614382 BATTERY, 8V (HYDROLINK). ...ttt 2
25 634672 BATTERY TRAY FRAME BRACKET ......otiiiiiiiiiiee e 1
26 634673 FRONT BATTERY HOLD DOWN ...ttt 1
27 604197 BATTERY HOOK BOLT ..ottt 2
28 623299 FRONT BATTERY FILL SYSTEM...coiiiiiiieiieeeeeeee e 1
29 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG ....cevcieeviie e 5
30
31 626723 12V STARTER BATTERY TRAY HOLD DOWN ......cccooiiiiiiiiieieieiiirene 1

i N/ 640770 Service Parts Manual ; ; Page B-2



2T - B
ge;."".-

BATTERY SYSTEM

A, BN

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

32 00426G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG..ccoitviiieeeiiieiee ettt 2
33 00560G1 FLAT WASHER, 3/8" ... itiiiii ittt e e a e e nae e e e 2
34 12262G1 FLANGED LOCK NUT, 5/16" - 18 ....ccoeiiiiiiiiieeeeeeeitcee et e e ee e eeaaaens 2
35 608513 RUBBER PAD ...ttt ettt 2
36 640359 TERMINAL ADAPTER, POSITIVE ...ccoiiiiiiiiie ittt 1
37 640360 TERMINAL ADAPTER, NEGATIVE ....cci ittt 1
38 640428 BOLT EXTENDER ...ttt e e e e e e e e e aees 2

Page B-3 "‘_ N '640770 Service Parts Manual






BATTERYSVIREM N\ Row PR R P

To Controller

\ To Solenoid
NN %?/ /fJ
? o ¢ \\%j&@é & /e

page B-5 | "\ \I "“\‘En /_’%40770 Service Parts Manual ; {: ?sz



LiaEE: VA7 N\ . BATTERY SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 634715 WIRE, 2 AWG, 71" LG .oorveoveeorveoesssesssessesesssesssssssssssssssssssses s es s 2
2 634718 WIRE, 2 AWG, 10" LG ..oovvoeeeerveoceeesseeseesessseesessesssssssssseses oo 2
3 634717 WIRE, 2 AWG, 16" LG ....oooveeerveoceeesseeseesesseesseesesssessssesnsesssessses e 3
4
5
6 649868 REAR BATTERY FILL SYSTEM ....oooouiveeeeereosseeseeesseesseesssesssesssss oo 1
7
8
9 635671 CHARGER, 48V, 3M CORD .......ooovomerosreosseessessssssssessssessssssss s 1
10 | 635672 CHARGER, 48V, 5.5M CORD ........cooovverrresreemsesessssseessssesssesssssssessesssssens 1
11 622883 WORLD CHARGER, 48V, 5.5M CORD ...........coooerreerrererresseeeresseseesrsassene 1
12 | 632884 WORLD CHARGER, 48V, 3M CORD .........cooomverreireeseeereissssssessiessenieaenen 1
13
14 | 613304 CHARGER RECEPTACLE, 48V ........oovoivoeseeeeseeesssssesesessssssssssessesssssos
15 | 14601G10 RIVET (ALUMINUMY), 5/32"........ovvorveeemeeemseieseoeeseseseessesseesssssssessesssesennenn 4

= y 640770 Service Parts Manual Page B-6

o
=










<l P O O
T ¥ L G s - Tl L AR

DASH ASSEMBLY, STEERING COLUMN
includes items 26 - 30

Page C-1 : "\ "‘I "ﬂh r/%40770 Service Parts Manual



StEEy: VAN ¢ . BODY.-FRONT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613036G3XX COWL (See COLOR CODE in HOW TO USE Section of Manual)................. 1
2
3
4 633010G02 FRONT FENDER FLARE (DRIVER SIDE)......cccccocviiiiieieeie et 1
5 633010G01 FRONT FENDER FLARE (PASSENGER SIDE) ......cccccveiiiieieiie e 1
6 71055G01 RIVET, 3/168" X 1" LG ..eiie ittt 29
7
8 617643 COWL GRILL COVER ...ttt st 1
9 71597G01 SELF THREADING NUT, 5MM X 10MM X 15MM ......coviiiiiiiiiie e 2
10
11 633268GXX| ACCESS COVER

(See COLOR CODE in HOW TO USE Section of Manual) ............ccccceeeennee. 1
12 617533 PUSH RIVET ...ttt sttt ettt sae e st snaesneenne s 9
13
14 633298 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 15 -17)....cccevvenennee. 1
15 633297 INSTRUMENT PANEL......cociiiiiiiiiiiiese et 1
16 71158G01 CUP INSERT ...ttt st beenee s 1
17 71364G02 "J" TYPE SPEED NUT, #8.....oiiiiieiiie et 5
18 71115G01 TRIM PANEL ..ottt 2
19 638058 DASH PANEL, TOP ...ttt ettt ettt esneenee s 1
20
21 638059 DASH PANEL, BOTTOM .....coiiiiiiiieie ettt see e 1
22 632989 DASH SUPPORT BRACKET ...ttt 1
23 638055 KICK PANEL (DRIVER SIDE)........oiiiiieitiieeee sttt 1
24 638057 KICK PANEL (PASSENGER SIDE) ......ocviiieiiecie et 1
25 638066 DASH ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 26 - 30)........ 1
26 638052 (010 LY - ST 1
27 638065 SWITCH COVER........ooiiiieiie ettt 1
28 71364G03 "J" TYPE SPEED NUT, #8.....ociiiieiiiiie sttt 4
29 608290 SELF TAPPING SCREW, #10 - 16 X .780" LG ...ccveiveeeeeee e 4
30 638040 DASH PANEL LABEL ......coiitiiititieie ettt 1

i N/ 640770 Service Parts Manual Page C-2

o
=




BODY-F

o el | o

o A . \
RONT &= . | A

BN\

. B, |3

=

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31
32 655620G01 SIDE COWL DECAL (DRIVER SIDE)

(FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016)............ 1
33 655620G02 SIDE COWL DECAL (PASSENGER SIDE)

(FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016)............ 1
34 626663 COWL DECAL

(FOR VEHICLES MANUFACTURED UNTIL 18 SEPTEMBER 2016) ............ 1
35 655659 COWL DECAL

(FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016)

Page C-3

:‘_ j '640770 Service Parts Manual







.

a3

LA

vice Parts Manual
R

K

= 7

7.

Page C-5



— A \} '
S VAV7E _ .. BODY-MID

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 632254 FLOOR MAT, DIAMOND PLATE.......coiiiii e 1
2 618886 ROCKER PANEL (DRIVER SIDE)......ccceiiiiiiiiiieeieesee e 1
3 618885 ROCKER PANEL (PASSENGER SIDE) ... 1
4 71440G03 PANEL BRACE (DRIVER SIDE) ..ottt 1
5 71440G04 PANEL BRACE (PASSENGER SIDE) .......ooioiiiiiiiiiieene e 1
6 15058G6 RIVET (ALUMINUM), 3/16" X 195" .. .o 2
7 00789G2 PHILLIPS HEAD SCREW, #10-24 X1 1/4" LG ... 2
8 16705G1 TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 1" LG ....oeiiiiiieeeeeeeeeee 4
9 00559G7 FLAT WASHER, 1/4" ... 4
10 23726G4 SPACER, .32" LG ...t 8
11 14390G4 LOCK NUT, /4" = 20 ... e 4
12

13

14 640553 UPPER FLOOR PANEL ..ottt 1
15 70451G03 LOWER FLOOR PANEL ... 1
16 14601G11 RIVET, 3/16" X O/16" ..o 14

i N/ 640770 Service Parts Manual Page C-6

o
=




T TN A\

Front of Vehicle

=2, PAMIBUSH iS

! "-\ } wh /%40770 Service Parts Manual

Page C-7



— P\ \
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 609168G1XX| SIDE PANEL (DRIVER SIDE)
(See COLOR CODE In HOW TO USE Section) .........cccooevvcviiiiiiiieiiieeee e 1
2 609168G2XX| SIDE PANEL (PASSENGER SIDE)
(See COLOR CODE In HOW TO USE Section) ........cccceveeeiiiiieeeeriieee e 1
3 10570G10 RIVET (SS), 156" X 55" .. ettt 8
4 10570G12 RIVET, 257" X 556" ....coi it iteeiei ettt ettt e e e e e aree e e e 4
5 16469G1 FENDER WASHER, 1/4" . ..ottt 4
6 71055G01 LY = TR T 1 SRR 4
7 642136 SEAT RETENTION BRACKET ......iiiieee ittt e e stae e snrenee e 2
8 638668 SEAT RETENTION GROMMET.......coviiiiiiiiiee ettt 2
9 800296 PAN HEAD MACHINE SCREW, #10 - 24 X 3/4" LG.....cocccveeieeeiieee e 4
10 14390G10 LOCK NUT, #10 = 24 ..ottt e e 4
11 633168GXX SEAT WRAP PANEL (See COLOR CODE In HOW TO USE SECTION)....... 1
12
13
14 75696G01 EXHAUST LABEL ...ttt ettt e e e 1
15 74093G01 ENGINE WARNING LABEL ......ccoiiiiiiie ittt 1
16 641624 FRAME WELDMENT ..ottt e 1
17 634954 SIDE DECAL
(FOR VEHICLES MANUFACTURED UNTIL 18 SEPTEMBER 2016)............ 2
18 655615G01 SIDE DECAL (DRIVER SIDE)
(FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016)............ 1
19 655615G02 SIDE DECAL (PASSENGER SIDE)
(FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016)............ 1
20 640561 BATTERY LABEL......ccitteiie ettt et a e 1
e N 4 640770 Service Parts Manual Page C-8




anual

:

ARTARY

Body Trim for 2 Passenger Vehicle

v
¥
A
x

Page C-9




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 646133 REAR FENDER FLARE, 2 PASSENGER (DRIVER SIDE)........ccccoeviiiiinne 1
2 646135 REAR FENDER FLARE, 2 PASSENGER (PASSENGER SIDE)...................... 1
3 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG ....ooiiiiiiiiice e 4
4 00642G7 FLAT WASHER, 5/16"......o e 8
5 14390G4 LOCK NUT, 174" = 20.....iiiiiiciiiiccic e 4
6 16816G2 RATCHET RIVET, .25" X .887" ..o 8
7
8
9
10
1 635690 SEAT FILLER PANEL (DRIVER SIDE)......cccciiiiiiiiiiiiiiicicccce e 1
12 635691 SEAT FILLER PANEL (PASSENGER SIDE) ......ccciiiiiiiiiiiiicece e 1
13 10570G10 RIVET (SS), .156" X .55" ....oiiiiiiiiici e 8
14 646642 HITCH RECEIVER WELDMENT ..o, 1
15 00463G4 HEX HEAD BOLT, 7/16" - 14 X1 1/2" LG...ccooooii e 4
16 00734G1 LOCK NUT, 7/16" = 14 ..o 4
17 00922G3 FLAT WASHER, 7/16" ..o 8
18
19 646191 INNER REAR FENDER (DRIVER SIDE).......cccccooiiiiiiiiiiii e, 1
20 646187 INNER REAR FENDER (PASSENGER SIDE) ......ccccoiiiiiiiiiiiiiciceee 1
21 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG......ccoviiiiiriiiiececece, 10
22 16469G1 FENDER WASHER,1/4" ..o, 10
23 14390G4 LOCK NUT, 1/4" = 20 ... 10

i N/ 640770 Service PartsManual Page C-10

o
=




BQDYEREAFRIR| N\ B PSR SR

B

Body Trim for 4 Passenger Vehicle

Page C-11 : 'ﬁ.'\l H\Tf' J_’%40770 Service Parts Manual ; t\ f‘fk;



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 635690 SEAT FILLER PANEL (DRIVER SIDE) ......ccouiiiiiiiiiiieeiee e 1

2 635691 SEAT FILLER PANEL (PASSENGER SIDE) .....cccciiiiieiiiiiie e 1

3 10570G10 RIVET, 5/32" X 916" LG .. .o 8

4

5 633072 REAR FENDER, 4 PASSENGER (DRIVER SIDE)......cccccocoiiiiiiiciieeeeee 1

6 633285 REAR FENDER, 4 PASSENGER (PASSENGER SIDE) .......cccccoveiiiiiieniene. 1

7 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ..o 4

8 00642G07 FLAT WASHER, 1/4". ..ot 8

9 14390G4 LOCK NUT, 174" = 20 ... e 8
10 16816G2 RATCHET FASTENER, 1/4" X .887" LG.....ocoiiiiiieiiieeecee e 6
11

12

13

14

15

16 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2" LG ....oeiiee e 4
17 01110G01 FLAT WASHER, /4" e 4

i N/ 640770 Service Parts Manual Page C-12

o
=




Page C-13



Page C-14




. 1 Eg ;t“ ;‘ i\\' % N\ . 4 Ny ___ As | v = i i ag .; R I S —— T
B RA K LN r I-‘ 'y 2 !I %: l_ “‘".' I.l"_ 7_-"‘57%. ““h-' b - ~ '_ H 5 r S\_\' 3 < : > - &fl .. \:.

@ DISC BRAKE ASSEMBLY includes items 24 - 30

Front of Vehicle

Page D-1



— A \} '
S VAV7E _ Ao . BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613231 HEX HEAD BOLT, M6 - 1 X 20" LG .....ooiiiiiiii e 2
2 00439G8 HEX HEAD BOLT, 5/16 - 18 X 1 1/8" LG ...ccoiiiiiiiiiiece e 2
3 00643G1 FLAT WASHER, 3/8".... e 1
4 11098G5 LOCK NUT, 3/8" = 16 ...ttt 1
5 13437G3 FLANGED HEX HEAD BOLT, 5/16" - 18 X 1" LG ...cccciiiiiiiiiiiee e 4
6 601476 FLANGED LOCK NUT, MG - 1. ..o 2
7 640478 PEDAL GRIP ... e 1
8 613292 BANJO BOLT, M10 - 1.25 X 20MM LG .....ooiiiiiiiie e 2
9 613293 CRUSH WASHER, MT0 ... 12
10 616459 BANJO BOLT, M10 -1 X20MM LG ..o 4
11 626613 FRONT BRAKE LINE.......o e 1
12 631593 DUAL MASTER CYLINDER ...ttt 1
13 631616 DUAL MASTER CYLINDER BRACKET .....ccoiiiiiiiieieie e 1
14 616455 REAR BRAKE LINE ... 1
15 641160 PEDAL WITH GRIP TAPE ... ..o 1
16 70581G02 BUSHING, 1.062" X 1.795" X 1" LG...oiiiiiiiiiei et 2
17 635177 SHOULDER BOLT, 3/8" - 16 X 2" LG ....oiiiiiiiieiieeiee e 1
18 800697 LOCK NUT, 5/16" = 18 e 6
19 10386G2 CLEVIS PIN, O.D .375" X I.D .25" X .76" LG ...ceiieiie e 1
20 01076G01 COTTER PIN, 121" LG .ottt 1
21 12416G2 NYLON CLAMP (NOT ILLUSTRATED) ....cooiiiiiiieiiieeee e 12
22
23 * DISC BRAKE ASSEMBLY (INCLUDES ITEMS 24 - 30) ...ccovoiiiiieeeiieeceee 1
24 * DISC BRAKE ROTOR HUB ...ttt 1
25 * BRAKE CALIPERS ... ..o 1
26 616450 BRAKE PADS ... 2
27 * ANTI RATTLE SPRING ... 2
28 * MOUNTING BRACKET .....ooiiiiiiieiii e 1
29 * CALIPER BOLTS ...t e e 2
30 * SLIDER PINS .. 2

i N/ 640770 Service Parts Manual Page D-2

o
=




\)

¥ \§ Y i )‘1:._'_' e Y
A L—% BN T N

<PE |

e PARK BRAKE LEVER WITH CABLES includes items 3 - 4

Yo

Front of Vehicle

Page D-3

W '*’\‘f’w /?640770 Service Parts Manual




S

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 627940 PARK BRAKE BOOT ..o s 1
2 640186 PARK BRAKE LEVER WITH CABLES (INCLUDES ITEMS 3-4) ................. 1
3 627393 PARK BRAKE ... s 1
4 633039 PARK BRAKE CABLE ... 2
5
6 01111G01 RETAINING RING ... ..o 2
7 31539G1 NYLON CLAMP (NOT ILLUSTRATED) ....coiiiie e 7
8 302288 HEX HEAD BOLT, 1/4" - 20 X 1" LG .ooo i 4
9 14390G4 LOCK NUT, 1/4" = 20 ... e 4
10 01110G01 FLAT WASHER, 1/4" ... 8

"‘_ ; 640770 Service Parts Manual : Page D-4










QSECONDARY CLUTCH ASSEMBLY includes items 3 - 4

e TN S YT



— P\ \
S RN _ Ao . CLUTCH

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 632612 PRIMARY CLUTCH ... 1
2 646876 SECONDARY CLUTCH ASSEMBLY (INCLUDES ITEMS 3 - 4)........cc.......... 1
3 632613 SECONDARY CLUTCH ... 1
4 633212 THRUST WASHER, 1.53" X 1.83" X .06" ...t 1
5 636512 CLUTCH FRONT COVER ... 1
6 00566G2 LOCK WASHER (SPRING TYPE), 7/16" ... 1
7 629496 HEX HEAD BOLT, 5/16" - 18 X 4.50" LG ......ooiiiiiiiieeee e 1
8 00560G1 FLAT WASHER, 3/8" ... i 4
9 635530 TAPTITE BOLT, #10 - 32 X 11/16" LG ..o 8
10 633594 CLUTCH COVER INTAKE TUBE ... 1
11 14390G4 LOCK NUT, /4" = 20 ... s 2
12 00559G7 FLAT WASHER, /4" ...t 2
13 633165 CLUTCH COVER DRAIN PLUG........oiiiiiiie e 1
14 606230 CLUTCH WASHER, 27.5MM ... 1
15 00565G8 LOCK WASHER, 5/16" ... e 1
16 606239 CONICAL WASHER, M12 ...ttt 2
17 629495 HEX HEAD BOLT, 7/16" - 20 X 7" LG ...coiiieiii e 1
18 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG ....oooiiiiiie e 4
19 11391G2 HOSE CLAMP, 2.06"..... ..o 1
20 631808 LAY I = 1 PO PRROPPPRT 1
21 636513 CLUTCH BACK COVER ... oot 1

i N/ 640770 Service Parts Manual Page E-2

o
=










SRECTION SELECTOR 1

@ NEUTRAL BRACKET WITH BUSHING ASSEMBLY includes items 14 & 15

° ELECTRIC DIRECTION SELECTOR
SHIFT ASSEMBLY includes items 9 - 15

\/ h“ \
;\\ & ’ , = :

\‘\ &
0\‘@

2

\)
vb"*‘\‘@/\
o

Page F-1 : "n w:'d ﬁz_lqﬁo %rWEé_Earts Manual

@AY




SREEE: VRN X DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 635401 ACTUATOR MOUNTING PLATE ...t 1
2 632212 TRANSMISSION CONTROL MODULE ........coiiiiiiiiiieie e 1
3 633577 POT SENSOR ACTUATOR, 24V ... 1
4 635390 MOUNTING BRACKET ......oiiiiiieiie ettt 1
5 649417 ACTUATOR COVER ... ..o s 1
6
7
8 636076 ELECTRIC SHIFT DIRECTION SELECTOR ASSEMBLY

(INCLUDES ITEMS 9 = 15) ...-eeoeveeeeeeeeeeeeeeeeeeeeseee s eeeee e seeeses s eesee s 1
9 633258 DIRECTION SELECTOR CLEVIS ROD WELDMENT .......cccocciiiiiinne. 1
10 25727G01 CUP WASHER, .68" O.D. X .26" L.D. ....cocoiiiiiii e 4
11 636045 COMPRESSION SPRING. ... ... 2
12 00734G5 LOCK NUT, #10 - 32, 1
13 633009 NEUTRAL BRACKET WITH BUSHING ASSEMBLY

(INCLUDES ITEMS 14 & 15)...iiiiiiiiie e 1
14 635341 DIRECTION SELECTOR BRACKET ..ot 1
15 22754G5 FLIP - LOCK BUSHING, .250" ... 1
16 635389 ACCELERATOR CABLE BRACKET ......ctiiiiieiiiiteeiie et 1
17 630419 HEX HEAD BOLT, 1/4" - 20 X 3" LG ....oiiiiieiecie e 1
18 00414G7 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG ...coeiiiie e 5
19 14390G4 LOCK NUT, /4" = 20 ... e e 12
20 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 14" LG ..oooiiiiiieeeeee e 4
21 00559G7 FLAT WASHER, 1/4" ... 15
22 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 /4" LG ...coiiie e 1
23
24
25 01069G02 JAM NUT, M12 X 1.25. e 1
26 00566G3 LOCK WASHER, #6.....cciiie e s 1
27 635794 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1" LG ..cooiiiiiiieeeeeeeeee e 1
28 635795 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3/4" LG .....ccoiiiiiiiieeceee e 1
29 635942 DIRECTION SELECTOR SUPPORT BRACKET .......ccoociiriieieereeese e 1
i N/ 640770 Service Parts Manual Page F-2

o
=









Differential Lock Pod

Front Cable Details

'y
l \ ’r/ //

Y

[—

Rear Cable Details

e o1 LTI SR psvaa T



SRRl VA8 . DIFFERENTIAL LOCK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 632886 DIFFERENTIAL LOCK POD ...ttt 1
2 633163 REAR DIFFERENTIAL LOCK CABLE .......ooiiiiiieiiiee e 1
3 633164 FRONT DIFFERENTIAL LOCK CABLE ... 1
4 75697G01 DIFFERENTIAL LOCK TRIM PLATE ... 2
5 71055G01 RIVET, 3/16" DIA ... e e 3
6 633536 DIFFERENTIAL LOCKING CLEVIS........oii e 1
7 635011 GOVERNOR EXTENSION SPRING.......cooiiiiie e 2
8 10386G2 CLEVIS PIN, 76" LG ...ttt 2
9 01076G01 COTTER PIN, 121" LG .. 2
10 18464G1 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1" LG ... 4
11 00565G4 LOCK WASHER, #8.....ceie e 4
12 635982 SPEED NUT (U TYPE), #8 ..o 4
13 01110G01 FLAT WASHER, 1/4" ... e 2
14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) ... 5
15 633615 DIFFERENTIAL LOCK LABEL......couiiii e 1
i N/ 640770 Service Parts Manual Page G-2

o
=










o

&

L X4

— T -
| = &

Vil

T FBerosice s e

7. A

Page H-1



SUREL VAP ! ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 644891 MAIN HARNESS ... e 1
2
3 632866 TERMINAL STUD BRACKET ... 1
4 637110 GAS POWERTRAIN HARNESS ... 1
5 632683 DC-DC CONVERTER, 48V, 30A..... ..o 1
6 633235G01 JUNCTION BLOCK STUD (BLACK), 5/16" ......coiiieiiieiiieiesieeee e 1
7 633235G02 JUNCTION BLOCK STUD (RED), 5/16".......oo e 1
8 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ....oeiiiie e 2
9 01110G01 FLAT WASHER, 1/4" ... e 2
10
11 14390G4 LOCK NUT, /4" = 20 ... e 2
12 306527 PAN HEAD SCREW, #10 - 24 X 3/4" LG ... 4
13 00660G5 FLAT WASHER, #10 ... e 4
14 14390G10 LOCK NUT, #10 - 24 ..ot e 4
15 31539G1 NYLON CLAMP (NOT ILLUSTRATED) ..o 17
16 12547G4 HEX HEAD BOLT, M6 - 1 X 30MM LG......coociiiiiieei e 2
17 * FLAT WASHER, 1/4" ... e 2
18 * LOCK NUT, 1/4" = 20 ...ttt et 2
19 23726G11 SPACER, 30" LG ..o e 2

i N/ 640770 Service Parts Manual Page H-2

o
=




CONTROLLER BRACKET

FUSE BLOCK

o\

TR

T

I A

T %)

ce PartsM

B T
B
\

A S
i L

Page H-3



S

sl VATE | ELECTRICAL SYSTEM

. -
; [

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 632676 POWER ELECTRONICS BRACKET .....vvoooooooooooeooeooeoeoeee oo 1
2 00661G8 HEX HEAD BOLT (SS), 1/4" = 20 X 1" LG cvvvvvveevereeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeee 4
3 01110G0T | FLAT WASHER, /4™ .....ooooeeoeeeeeeeceeeeeseeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeessssssseseeseeeeeeeee 4
4 14390G4 LOCK NUT, 174" = 20 ... eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseseseeeeee e 4
5 612711 Yo N = N o) Y 1
6 626864 FUSE e eeeeeeesees s 1
7 628113 FUSE HOLDER ......cocoooeeeeeseeeeeeeeeeseeeeeeeeeeeeeeeeeesssseseeeeeseeeeeseeseseseseseeseseeee 1
8 00379G2 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1 1/4" LG ....oooooeeeceereereresesssess 2
9 00559G5 FLAT WASHER, #5..............ooooooooooeoeeeeeesesseseeeeeeeeeeeeeeeeeeseeeeeeeseeeeee e 2
10 | 14390G10 | LOCK NUT, #10 - 24 oo 2
e N 640770 Service Parts Manual Page H-4




X

To Battery “ N IR < To Battery
-ve Terminal (\/ D [ +ve Terminal
\ >

Page o I A TSN TR S s vandl i IREL T




SUREL VAP ! ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 632556 CONTROLLER, 48V ... 1
2 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 14" LG ...ooeiiiiie e 4
3 01110G01 FLAT WASHER, 174" .. 8
4 14390G4 LOCK NUT, /4" = 20 ...t 4
5 73876G01 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG......coociiiiiiiieeee 5
6 00642G7 FLAT WASHER, 5/16" ...t 3
7 628668 REAR MOTOR WIRE (U) .. 1
8 628665 REAR MOTOR WIRE (V).eeieiiitie ettt 1
9 628667 REAR MOTOR WIRE (W)....oiiiiiiiiee e 1
10 634717 WIRE, 2 AWG, 16" LG ...ttt 1
11 634716 WIRE, 2 AWG, 7" LG ... 2
12 634718 WIRE, 2 AWG, 10" LG ..o 1
i N/ 640770 Service Parts Manual Page H-6

o
=



e L

'h\,kh,\tg ngs' .

Front of Vehicle

Inside of Cowl

@ LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) includes item 12

@ LED HEADLIGHT ASSEMBLY (DRIVER SIDE) includes item 12

4 PASSENGER Rear Fender

2 PASSENGER

AN e gars vl ), T IR L TR

Page H-7



SUREL VAP ! ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 614497 HEADLIGHT ASSEMBLY (PASSENGER SIDE)........cccoioiiiiiiiciiceeee 1
2 614501 HEADLIGHT ASSEMBLY (DRIVER SIDE) .....cccoiiiiiierieie e 1
3 71597G01 SELF THREADING NUT, 5SMM X 10MM X 15MM ... 8
4 71781G02 VINYL TAPE ...t 2
5 640586 TAILLIGHT BRACKET ...t s 2
6 629148 TAILLIGHT .ot 2
7

8 01057G01 RIVET, 114" e e 4
9 71055G01 RIVET, B/16" ... e 8
10 659008 LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 12). 1
11 659009 LED HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 12) ......... 1
12 651411G03 LED HEADLIGHT ... 1
13 654465 JUMPER HARNESS, LED HEADLIGHT .....ooiiiii e 2
14 619100 HEADLIGHT REPLACEMENT BULB (NOT ILLUSTRATED) ......ccccocvienieenee. 2

i N/ 640770 Service Parts Manual Page H-8

o
=




Front of Vehicle

Zo &

Dash Panel

Parts Manual

LY,
=

S 640770 Service

T

Page H-9



THE USE OF NON U.L. PA

RTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

» \UHRNPZ 1N . ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1

2 631656 FUELAND SOC METER ....c.ooiiiiiii i 2
3 627035 PLUG PANEL ...t 1
4 628931 2 POSITION SWITCH ... 1
5 626658 3 POSITION SWITCH ..ot 2
6 609692 KEY SETAND KEY SWITCH ....cccoiiiiiiiiiccc e, 1
7 626659 2 POSITION SWITCH. ... 1
8 638063G02 CONTROL COVER ... .o 1
9

10 608290 SELF TAPPING SCREW, #10 - 16 X.780" LG.....ccccoiiiiiiiiiiciicce 4
1 71364G03 "J" TYPE SPEED NUT, #8 ..o 4
12 632907 CONTROL PANEL LIGHT SWITCH LABEL ......cccoiiiiiiie 1
13 632916 CONTROL PANEL REGEN MODE SWITCH LABEL .......cc.cccoooviiiiiiiiiine 1
14 632918 CONTROL PANEL GAS ELECTRIC METER LABEL ......cccooiiiiiiiiiicee 1
15 71078G01 12V POWER OUTLET ... 1
16 602053 LOCK NUT, M4 - 7 e 2
17 600543 BUTTON HEAD TORX BOLT, M4 - .75 X 12MM LG ......cc.cciiiiiiiicie, 2
18 637067 12V OUTLET LABEL......oiiiii s 1
19

20 629619 ELECTRONICS SHIELD......cccoiiii e 1

i N/ 640770 Service Parts Manual Page H-10







Page H-12



;

iR

AC—~ ]

= U — / I
@@L =1 —>
P OEN

~




— P\ :
S WAV | N T ENTINE
A - e i 1 7}  t A

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 638596 SUBARU ENGINE-EH722 (INCLUDES ITEMS 2 - 18) ....oooiiiiiiiiiiee 1
2 635771 AIRINTAKE FILTER ... .o 1
3 637260 SPARK PLUG ... e 2
4 635779 STARTING MOTOR ..ot 1
5 635772 FUEL FILTER ..o 1
6 635773 FUEL PUMP ASSEMBLY ..ottt 1
7 635774 OIL FILTER L. e e 1
8 635775 OL FILLER CAP (NOT ILLUSTRATED) ...cieiiiieiiee e 1
9 637254 IGNITION COIL (NOT ILLUSTRATED) ..o 2
10 635762 MAIN BEARING COVER GASKET (NOT ILLUSTRATED) .......cccceevueenee. 1
11 635763 CYLINDER HEAD GASKET 1 (NOT ILLUSTRATED).......ccccooeiiicieiee 1
12 635764 CYLINDER HEAD GASKET 2 (NOT ILLUSTRATED)......ccccociiiiererienne 1
13 635765 ROCKER COVER GASKET (NOT ILLUSTRATED)......ccccooieiiiiiieneeene. 2
14 635767 INJEXHAUST CLEANER GASKET (NOT ILLUSTRATED).......cccccecuvennenne 1
15 635768 INJEXHAUST ADAPTER GASKET (NOT ILLUSTRATED)......cccceiienne 1
16 635769 INJEXHAUST CARBURETOR GASKET (NOT ILLUSTRATED) .............. 1
17 635770 INTAKE MANIFOLD GASKET (NOT ILLUSTRATED).....ccccceiiiiiiiiieienne 2
18 637199 WING NUT L. e 1
19
20
21
22 00559G8 FLAT WASHER, 5/16" (NOT ILLUSTRATED)......ccccceiiiiiiiieee e 1
23 635411 HEAT SHIELD BRACKET ..o 1
24 635136 HEAT SHIELD ... 1
25 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ....ccoeiiiiiieieceeeeee 4
26 00559G7 FLAT WASHER, 1/4" ...t 4
27 14390G4 LOCK NUT, /4" = 20 ... e 4
28 635601 BAWG WIRE, 18" ... 1
29 653491 GROMMET (AIR INTAKE) (NOT ILLUSTRATED) ....ccooiiiiiiieeeeeeeceee, 2
30 652481 AIR FILTER SPLASH COVER ..ot 1
31 645875 AIRFILTER COVER ... 1

i N/ 640770 Service Parts Manual Page J-2

o
=




Page J-3 | 3 ‘\‘;‘h ;%40770 Service Parts Manual 4t ah;



THE USE OF NON U.L. PA

RTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

L\
NN AP -\ . WA - ENGINE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 644792 FRAME (GAS POWERTRAIN) .....ooiiiiiiic e, 1
2 603800 HEX HEAD BOLT, M10 - 1.5 X50MM LG.......ccoooiiiiiiiiiiiii 4
3 600525 LOCK NUT, M10 = 1.5 e 4
4 628915 TUBE PLUG (PLASTIC), 1.5" O.D. .o 2
5 00428G8 HEX HEAD BOLT, 3/8" - 16 X2 1/4" LG .....ccviiiiiiiiicinccnec e 4
6 00560G1 FLAT WASHER, 3/8"......oiii e 14
7 11098G5 LOCK NUT, 3/8" = 16 ... 6
8 645169G2 FAST SPRING TRIM ... 1
9 12262G1 FLANGED LOCK NUT, 3/8" = 16......cccuiiiiiiiiiiiicicciccn e 2
10 632160 REAR POWERTRAIN SUPPORT WELDMENT ... 2
1 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 1" LG ...ccooiiiiiiiiicc 4
12 15121G1 FLAT WASHER, 3/8" ... .o 2
13 637334 BED PIVOT WELDMENT .....oooiiiiiiiiii s 1
14
15 | 634680 STARTER GUARD ..o es e s eeee e eeee s 1
16 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X 4/5" LG ......ccccoiiiiiiiiii 6
17
18
19
20 634687 OILACCESS PANEL ... 1
21 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG ......cccovviiiiiiiiiiiccc, 1
22
23 650045 BATTERY HEAT SHIELD.......cccoiiiiiii e 1
24 00462G7 HEX HEAD BOLT, 7/16" - 14 X .88" LG ..o 1
25 00922G3 FLAT WASHER, 7/16" ... 4
26 00734G1 LOCK NUT, 7/16" = 14 ..o 3
27
28
29 635783 ANTI-ROTATION WELDMENT .....coooiiiiiiiiiiiis e 1
30
31

i N/ 640770 Service Parts Manual Page J-4




ENGINET | (R |\ B

o 5 N
. £ |3

A i i

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | 00463G4 HEX HEAD BOLT, 7/16" = 14 X 1.5" LG....eeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeen e 2
33
34 | 634762 TUBING PLUG, 1.5" X 2" ..o eeee e e e s es e eee e s seeee e 2
35
36 | 635176 RIB NECK BOLT, 3/8" = 16 X 1 3/4" LG ... 4
37 | 12262G1 FLANGED LOCK NUT, 3/8" = 16 -....oeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeees s seeeeeeveees e 4
38 | 32372G6 TRIM (VINYL), 8.25" LG +.veeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeee e s eeseseeeeeseeeee 1
39 | 635932 TRIM (BLACK), 2" LGt 1
40 | 644890 STARTER 6 AWG WIRE (NOT ILLUSTRATED) ....cooveeeereeeeseeeeseeeeeeeene. 1
41 639886 THROTTLE EXTENSION SPRING (NOT ILLUSTRATED).......cooveveeeeeeneenne. 1
42 | 640359 SIDE TERM ADAPTOR (POSITIVE & NEGATIVE) (NOT ILLUSTRATED)..... 1
43
44 | 640488 SIDE TERM BATTERY BOLT (NOT ILLUSTRATED)......veeveereereeeseeeesneenne. 1
45 | 644892 4 AWG WIRE ASSEMBLY (NOT ILLUSTRATED) .......eeereeereereeeeeeeeseeeeesee. 1

Page J-5 "‘_ ﬁ '640770 Service Parts Manual






Front of Vehicle

TM,

15aY,

cePar
LU

LA S
7 A

1

Page K-



T W TN L\
T 1) i ._‘-. \ y 5‘?:
i | B B

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

+ ENGINE MUFFLER

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 637546 EXHAUST MANIFOLD.........ooooooooooooooeoeeoeoeeeeeeeeeeeeeeeeee oo 1

2 632218 28 HP SUBARU MUFFLER ..........oooooooeoeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeesesseeeeeeeeeeeeese 1

3 632666 MUFFLER HANGER .........eoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseseseee s 2

4 615848 MUFFLER ISOLATION MOUNT «....coovvooooeeeveeeeeeeeeeeeeeeeeesesssesseesseeeseeeeeeeeeeeee 2

5

6

7 633613 GASKET ..o e eeeeeeeeeeseeesssssssseeeeseeeee e 3

8 606267 HEX JAM NUT, M8 = 1.25 ... seeeeeseeeeseseeeeeeeeeeeseseseesssee 6

9 602330 FLANGED HEX HEAD BOLT, M8 - 1.25 X 30MM LG............ccccccceerrererrrc... 2
10 | 606272 LOCK WASHER, BMM.............oooooeoeeeeeeeeeeeeeeeeseeeeseeeeeeeeeeeeeeesseeeseeseeeseeeeeseesee 6
11

12

13 | 00559G8 FLAT WASHER, 5/16"............oooooooeoeeeeeeseseeseeeeeeeeeeeeeeee e eeesseeeseeseeeeeeeeesee e 4
14 | 00544G3 HEX JAM NUT, 5/16" - 18 ......oooooeeeeeeeeeeseeeeseeeeeeeeeeeeeeeseeseeseeeseseeseeseeeeeeeeeseese 2
15 | 11098G6 LOCK NUT, 5/16" = 18 oo eeeeeeeeeeeeeeeeeeveeeeeeeeeeoeeeeeeeseseseseseeesseeseeesee e 2

e N 640770 Service Parts Manual Page K-2










FRONTAXLE | .

c INDEPENDENT DIFFERENTIAL includes items 2 - 3

Front of Vehicle

Ty e N T V. il
Page L1 LT 7840770 Service Parts Manual a L\ TIRY



T RO B\

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. | |

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 631489G02 INDEPENDENT DIFFERENTIAL (INCLUDES ITEMS 2 - 3) .cveiiiiiiieeieee. 1
2 * OIL FILL PLUG .ttt 1
3 * OIL DRAIN PLUG ... ettt 1
4 653033 AXLE ASSEMBLY ...ttt ettt st eete e eeneesneeaneeas 2
5
6
7
8
9 00571G3 FLAT WASHER, 3/8" ... ittt et 8
10 608654 LOCK WASHER, TOMM ..ottt 8
1 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG ..eeeiiieeeeeee e 8
12 601327 LOCK WASHER, BIMM.......c.ciiiiiiiieeiieesiie e siie et e e snee e seeesneeeneee e 6
13 605741 HEX HEAD BOLT, M6 - 1 X 25MM LG......ooiiiiiiiiiiiesieeiee e 6
14
15 616705 BREATHER HOSE ... .ot 1
16 11391G4 HOSE CLAMP, DIA 25" ... .ottt sttt 1
e NS/ 640770 Service Parts Manual Page L-2










Erp =SSN \ r
A O Sl Lt
N e S Ea L ML

Page M-1 : 'ﬁ.'\l H\Tf' J_’%40770 Service Parts Manual ; t\ f‘fk;



A ¥

i = .

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

! FRONT SUSPENSION AND STEERING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 638383G01 CONTROLARM ASSEMBLY .....ooiiiiiiiiiiiiiiici e 2
2 638223 SPLIT SEAM SPACER, 3/8" 1.D. X 2.39" LG .....ccoeiiiiiiiiiiiciecec 4
3 640482 FRONT POWERTRAIN WELDMENT ......coiiiiiiiiiie e 1
4 641999 FRONT SUSPENSION WELDMENT ..ot 1
5 637745 CONTROL ARM BUSHING .51" 1.D. X .84" O.D.......cvvviiiiiiiiiciececc 8
6
7 00463G11 HEX HEAD BOLT, 7/16" - 14 X1 1/2" LG ... 6
8 11027G5 FLANGED LOCK NUT, 3/8" = 16.....ceiiiiiii e 8
9 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3.5" LG .....cciiiiiiiiiicicecc 4
10 306982 FLAT WASHER, .34" ... 12
1 641289 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1" LG ...ccooiiiiiiiic 8
12
13 00734G1 LOCK NUT, 7/16" = 14 ... 6
14 00571G3 FLAT WASHER, 3/8".......ooiiiiiiiicic s 8
15 608654 LOCK WASHER, 10.5MM..... .o 8
16 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG ....oooiiii e 8
17 00560G1 FLAT WASHER, 3/4" ..o 8
18
19 628915 PLASTIC THREADED PLUG, 1.5" =8 ... 2
20 608005 CASTLE NUT, M12 - 1.25 e 2
21 10387G2 COTTER PIN, .094 X 1" ..o 2
22
23 11098G5 LOCK NUT, /8" = 16 ... 4
24 627868 STEERING RACK WITH SPACER (INCLUDES ITEMS 25 - 26) ................... 1
25 618330 STEERING RACK ..ot 1
26 626303 RACKAND PINION SPACER .......ccooiiiiiii 2
27 630449 SOCKET HEAD CAP BOLT, M10-45 X 1.5" LG ..o 3
28 630450 FLANGED LOCK NUT, M10 - 1.5 ..o, 3

i N/ 640770 Service Parts Manual Page M-2

o
=




FRONT SUSPENSIONAND STEERING ~~ ~ .

%//@@ /@
0 FRONT STRUT ASSEMBLY @/@ /,/ /@

DRIVER SIDE) includes items 3 - 23

a FRONT STRUT ASSEMBLY
(PASSENGER SIDE) includes items 3 - 22, 24

Part of Frame

?wﬁ
fly
S
/ A
4 4

0 O W |
Jo
@ STRUT/BEARING ASSEMBLY &@
( \

DRIVER SIDE) includes items 25 - 27

€)) STRUTIBEARING ASSEMBLY \ /@
(PASSENGER SIDE) includes items 26 - 28 %

Page M-3 ’H -#\‘1 .‘_9540770 Service Parts Manual r it '\



THE USE OF NON U.L. PA

i

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

! FRONT SUSPENSION AND STEERING

RTS WILL VOID ANY U.L. LISTING.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 640501G01 FRONT STRUT ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 3 - 23) ..viiiiiiiiin s 1
2 640501G02 FRONT STRUT ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 3 - 22, 24) ....ooiiiiiiiiiiiie e 1
3 103867 FLAT WASHER, 31" . 4
4 632405 GREASE FITTING. ... 1
5 634705 LONG SHOCK STRUT .....ooiiiiiiiiiic it 1
6 633792G02 HUB .o 1
7 616053 HUB WASHER, 52MM .......ooiiiiii 1
8 616060 STRUT WASHER, 52ZMM ... 1
9 645047 STRUT BALL JOINT ...ocviiiiiiiiiii i 1
10 616073 STRUT BUMP STOPS ... 1
1 638129 BRAKE CALIPER ..o 1
12 616451 BRAKE CALIPER MOUNT BRACKET ......coooiiiiii e 1
13 616596 SOCKET HEAD BOLT, 3/8"-24 X 3/4" LG ......coeovviiiiiiiiccice e, 2
14 616672 HEX HEAD BOLT, M8 - 1.25 X60MM LG ..., 2
15 616673 LOCK NUT, M8 X 1.25 ... 2
16 618346 SPRING ... e 1
17 626725 STEERING ARM ....oooiiiiiiiiiiii s 1
18 630803 LOCK NUT, 5/16" - 18 ... 2
19 630804G01 HEX HEAD BOLT, 5/16" - 18 X 2" LG....ccuiiiiiiiiiicee e 2
20 616597 FLAT HEAD TORX SCREW, 1/4"-20 X 3/4” LG ...cccoiiiiiiiicireee 2
21 616056 RETAINING SPRING NUT, M12 - 1.25 ... 1
22 634967 COILSPRING CAP ... 1
23 642461G01 STRUT/BEARING ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 25 = 27) ..o 1
24 642461G02 STRUT/BEARING ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 26 - 28)......cccoiiiiiriiciiicin e 1
25 632410G03 STRUT BASE (DRIVER SIDE) .......cociiiiiiiiciiii 1
26 633663 WHEEL BEARING, 2.52" O.D X 1.37" LD ..ccoocviiiiiiiiiiie 1
27 632409 SNAP RING ... 1
28 632410G04 STRUT BASE (PASSENGER SIDE).......cccooiiiiiiiiiicinc 1
i N/ 640770 Service Parts Manual Page M-4




ST

FRONT S

USPENSION AND STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
29
30
31
32 | 625748 LOCK NUT, 1/2" = 13 oot 2
33 | 636610 FLAT WASHER, 1" ....oooeeitmeeieeiseseiseeeseeessesessessss s ess s 2
34 | 616701 RUBBER WASHER, 1.5" X .76" ........cotiuurrimreirreieeeieeiseseseseeessessesssseeseenns 2
35 | 629592 BUSHING STRUT (FEMALE) ......cveumierreirreteresesesesesessssenssssssssessessssensenns 2
36 | 629593 BUSHING STRUT (MALE) .....coovuummremmreemmeiseneseesssessesessessesessssesessesseonns 2
37 . CASTLE NUT, M12 = 1.25 ... 2
38
39 | 10387G2 COTTER PIN, 094 X 1"....oorriireiemeeereeessseenssesssessssessesssesssssssses s sssesssnns 2
Page M-5 "‘_ I '640770 Service Parts Manual







a7 LTI SO R



A ¥

i = .

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

! FRONT SUSPENSION AND STEERING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 639439 STEERING WHEEL COVER ......oiii e 1
2 601709 LOCK NUT, MTB = 2.ttt s 1
3 639437 STEERING WHEEL ... 1
4 600333 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 5-9) ....cccocciverienee 1
5 608117 COLUMN SUB-ASSEMBLY ...t 1
6 608114 STEERING YOKE ... 1
7 608653 SOCKET HEAD SCREW, M10 - 35 X 1.5" LG ..ccoiiiiiiiei e 2
8 608654 LOCK WASHER, 10.5MM .......coiiiiiiiiie e 2
9 608655 HEX NUT, M10 - 1.5 e 1
10 603799 FLANGED HEX HEAD BOLT, M10-25 X 1.5" LG ...cooiiiiiiieeee, 4
11 600525 FLANGED LOCK NUT, M10 - 1.5 e 4
12 617802 STEERING WHEEL DECAL

(FOR VEHICLES MANUFACTURED UNTIL 18 SEPTEMBER 2016)............ 1
13 650963 STEERING WHEEL DECAL

(FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016)............ 1

i N/ 640770 Service Parts Manual Page M-8

o
=







Page M-10



AurL SYETERIR N\ Baw L PSR INRRG 1E)

i
o TR

0 CARB FUEL TANK ASSEMBLY (WITH SWITCH) includes items 4 - 14

(S

Front of Vehicle

EARLY PRODUCTION VEHICLES

Page N-1 U Tedor70 ServicePartsManual



S

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 645035 CARB FUEL TANK ASSEMBLY (WITH SWITCH)

(INCLUDES ITEMS 4 - 14) ..o 1
2
3
4 633024G03 FUEL LEVEL SENDER...... oot 1
5
6 * FUEL TANK (WITH SENDER UNIT) ...oooiiiiiiiieee e 1
7 18287G3 SIPHON TUBE ASSEMBLY ... 1
8 70988G01 SIPHON TUBE GROMMET ...t 1
9 606068 ROLLOVER VALVE GROMMET ......cooiiiiiiiiieere e 1
10 606067 ROLLOVER VALVE .....coiiiii et 1
11 633423 FUEL TANK CAP (RATCHET) ..o 1
12
13 633545 FUEL RETURN GROMMET ......ooiiiiiiiice e 1
14 633546 FUEL RETURN FITTING......ooiiiiiiiiiee e 1

"‘_ ; 640770 Service Parts Manual : Page N-2




EARLY PRODUCTION VEHICLES

Page N-3 7640770 Service Parts Manual



THE USE OF NON U.L. PA

RTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

» \UHRNPZ 1N . . FUEL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 11098G6 LOCK NUT, 5/16" = 18....eiiiiiiiiiciiceccn s 5
2 32372G6 VINYL TRIM, 68.25" ..o 1
3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG ....cociiiiiiiiicice 3
4 18292G1 TUBING CLAMP ... s 7
5 70483G01 SPACER, 5/16" - 18 X .66" LG........ccoiiiiiiiiiiiciicc e, 1
6 * FUEL HOSE ...t 1
7 00559G8 FLAT WASHER, 5/16" ... 8
8 611181 FUEL SHUT-OFF VALVE ... 1
9 615350 FUEL HOSE, 2".....ooi e 2
10 606071 CARBON CANISTER.......oiiiiiiiiiii e 1
1 606310 CHARCOAL CANISTER BRACKET ..o 1
12 15058G1 RIVET, 3/16" X 5/8" LG ... 4
13
14 606964 HOSE, 3/16" 1.D. X 13" LG...ooiiiiiiiiiiiiicic e 1
15 606963 HOSE CLAMP, 3/16" LD, ...ooiiiiii i 4
16 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. ...ccoiiiiiii e, 2
17
18
19 652468 SPLASH PAN ... 1
20 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG .....ccccociiiiiiiciicece 2
21
22 633308 CANISTER BRACKET ..ottt 1
23 00661G8 HEX HEAD BOLT (SS), 1/4" -20 X 1" LG ..o 1
24 308090 FLAT WASHER, 1/4" ... e 2
25 14390G4 LOCK NUT, 172" = 20 ...t 1
26 633623 FUEL HOSE, 1/4" 1.D. X 34" LG ..o, 1
27 633620 HOSE, 3/16" I.D. X 4" LG....ooociiiiiii i 1

i N/ 640770 Service Parts Manual Page N-4




.-'-n-n \\\ \ f{.r : \‘ /PR i }.'«-.; ‘!.: . .: 5 ‘,'H_'i'; T ".’.'f—-.,
AueL SYETERG NG R ST R0 [E

e

L
=277
Fuel Pump/ .
|

LATE PRODUCTION VEHICLES

Page N-5 ’\ \I "“ﬁ} .‘_9‘540770 Service Parts Manual ;,I ";‘h :



SRR | & ‘g: c_ FUEL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606071 CARBON CANISTER..... oo 1
2 606310 CHARCOAL CANISTER BRACKET ..ottt 1
3 656141 FUEL TANK ASSEMBLY (WITH SENDER UNIT) ... 1
4 633308 CANISTER BRACKET ...t e 1
5 15058G1 RIVET (ALUMINUM), 3/16" X 5/8" LG ..o 4
6 14390G4 LOCK NUT, 1/4" = 20 ...t 1
7 11098G6 LOCK NUT, 5/16" = 18 e 5
8 00559G8 FLAT WASHER, 5/16".... .ot s 8
9 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. ..cociiiiiiiiieieeee e 1
10 27184G01 FUEL TUBE. ... e 1
11 633623 FUEL HOSE, 1/2" I.D. X 34" LG ..o 1
12 18292G1 TUBING CLAMP ...t 4
13 606963 HOSE CLAMP, 3/16" LD, ... 2
14 32372G6 VINYLTRIM, 6.25" ... 1
15 633620 HOSE, 3/16" L.D. X 4" LG .o 1
16 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG ..o 3
17 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG ....ccceeiiiiiiiieeceeeee e 2
18 70244G05 SPLASH PAN ...t 1
19 70483G01 SPACER, 5/16" - 18 X .66" LG.... e 1
20 308090 FLAT WASHER, 1/4" ...t 2
21 00661G8 HEX HEAD BOLT (SS), 1/4" -20 X 1" LG ..o 1
22
23 649515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 24 - 30) ......ccocoiiiiiiiiiieeee 1
24 649577 CONNECTOR, 5/16" L.D. ..oiieiieeee e 1
25 649873 CLAMP, 1/2" O.D. oo 2
26 649570 HOSE, .312" 1.D. X .562" O.D. X 9" LG .....coiiiiieeiieieeee e 1
27 649874 CLAMP, 9/16" O.D. ... 2
28 72084G01 FUEL FILTER ..o 1
29 615350 HOSE, 2" LG ..o e 1
30 611181 SHUT-OFF VALVE ...t 1

i N/ 640770 Service Parts Manual ;  Page N-6




Front of Vehicle

LATE PRODUCTION VEHICLES

Page N-7 7640770 Service Parts Manual



S

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 656141 FUEL TANK ASSEMBLY (WITH SENDER UNIT)

(INCLUDES ITEMS 2 - 19) ..ot 1
2 646306 FUEL TANK e 1
3 646837 MASON JAR CAP ... 1
4 646838 MASON JAR SEAL......iieiee e e 1
5 647810 ROLLOVER VALVE GROMMET ...t 1
6 647809 ROLLOVER VALVE ..ottt 1
7 635688 FUEL TANK CAP (RATCHET) ..o 1
8 656145 FUEL PICKUP WITH SENDER ASSEMBLY ......cooiiiiiiiienieeee e 1
9 650293 FUEL HOSE REDUCTION ASSEMBLY ..o 1

"‘_ ; 640770 Service Parts Manual : Page N-8







Page N-10



0 SPEED SENSOR KIT includes items 8 - 9

Page P-1 B Nh f/%40770 Service Parts Manual 4t “’k‘



S

SRR VRS O | ORI

. [ ™

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 615557 MOTOR, 72V .o 1
2 629597 MOTOR COVER GASKET ...ttt s 1
3 629596 MOTOR COVER ... 1
4 601327 LOCK WASHER, BMM........ooiiiiiiiee e e 3
5 616716 HEX HEAD BOLT, M6 - 1 X 16MM LG......oooiiiiiiiie e 3
6

7 614252 SPEED SENSOR KIT (INCLUDES ITEMS 8 - 9) ..cooiiiiiiieeee e 1
8 612741 SPEED SENSOR ...t 1
9 614253 PAN HEAD PHILLIPS SCREW, M6 -1 X 12MM LG .........ccooooiiin. 1

"‘_ ; 640770 Service Parts Manual : Page P-2










OPERATOR PROTEC

Front of Vehicle

page 1 TR Teorr0 servicePartsManual T



THE USE OF NON U.L. PA

B\

A -

RTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

. 1. OPERATOR PROTECTION SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 640293 OPS SEAT SUPPORT ..o 1
2 641470 FRONT BUMPER WELDMENT ......oooiiiiiiiii s, 1
3 640183 BOTTOM OPS (PASSENGER SIDE) ......cccooiiiiiiiiiicicce 1
4 640182 BOTTOM OPS (DRIVER SIDE) ... 1
5 629023 FRONT CROSSBAR TUBE ........cooiiiiiiicinii i 1
6 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG .....cccooiiiiiiiiiieccce 4
7 00571G2 FLAT WASHER, 5/16” ... 8
8 11098G5 LOCK NUT, B/8" = 16 ... e 4
9
10
1 00439G2 HEX HEAD BOLT, 5/16" - 18 X1 1/4" LG ....coiiiiiiiice 2
12 00571G2 FLAT WASHER, 5/16" ... 2
13 634047 WINCH PLATE ..ot 1
14 630762 PLUG, 1.75" O.D...ooiiiiiiii s 4
15 630642 HEX HEAD BOLT, 3/8" - 16 X2 1/2" LG ....oooiiii e 2
16 630643 LOCK NUT, 3/8" = 16 ... 2
17
18
19 630642 HEX HEAD BOLT, 3/8" - 16 X2 1/2" LG ....ocoiiii e 2
20 00440G6 HEX HEAD BOLT, 5/16" - 18 X2 3/4" LG .....ooiiiiiiiiiieee e 2
21 00440G2 HEX HEAD BOLT, 5/16" - 18 X2 1/4" LG ....cccoiiiiiiiiiiiiciciee 2
22 00642G8 FLAT WASHER, 5/16" ... 2
23 00565G8 LOCK WASHER, 5/16" ... 4
24 75048G02 SPACER, 1.31" LG .o 2
25 75048G04 SPACER, 1" LG .ot 2
26
27 630643 LOCK NUT, 3/8" = 16 ... e 2
28 800697 LOCK NUT, 5/16" = 18....eiiiiiiiiiiciicic e 2
29 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG .....ooiiiiiiiiiiiiie 2
30 12262G1 LOCK NUT, 3/16" = 16....ciiiiiiiiiiiiicce e 2
31 00675G1 FLAT WASHER, 3/8".... .o 4

i N/ 640770 Service Parts Manual Page Q-2




OPERATOR PROTECTIC

° OPS UPPER KIT includes items 2 - 7
° OPS UPPER HARDWARE KIT includes items 8 - 9

0 ACCESSORIES OPS KIT includes items 11 - 18

@ OPS ACCESSORY HARDWARE KIT includes items 22 - 28

P

OPS Bottom
(Ref only)

Page Q-3




BT AR\  Bae OPERATOR PROTECTION SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 631578 OPS UPPERKIT (INCLUDES ITEMS 2 - 7)..c.occviiiiiiiiiiiiinie e, 1
2 631576 OPS TOP WELDMENT ..ottt 1
3 629080 REAR CONNECTOR (DRIVER SIDE) ......ccoociiiiiiiiiiiiciiccce 1
4 629079 REAR CONNECTOR (PASSENGER SIDE)........ccocoiiiiiiiiiiicicee 1
5 629082 FRONT CONNECTOR (DRIVER SIDE)......c.ccocoiiiiiiiiiiiiniiccicn e 1
6 629081 FRONT CONNECTOR (PASSENGER SIDE) ......ccccoiiiiiiiiiiiciiccie, 1
7 629328 OPS UPPER HARDWARE KIT (INCLUDES ITEMS 8- 9) .......cccceueee. 1
8 630642 HEX HEAD BOLT, 3/8" - 16 X2 1/2" LG ....cooiiiiiiiicc e 16
9 630643 LOCK NUT, 3/8" = 16 16
10 640436 OPS ACCESSORIES KIT (INCLUDES ITEMS 11 - 18).....cccciiiiiiiiiiiicie 1
1 611774 GRAB HANDLE ... 1
12 612254 GRAB HANDLE MOUNT ...ttt 2
13 629454 SIDE DOOR NET (PAIR) (NOT ILLUSTRATED).......cccoceviiiiiiiiicie 1
14 649134 SEAT BELT RETRACTOR..... oot 2
15 628577 HEADREST ... 2
16 629642 CLAMP GUARD ... e 2
17 629666 HEADREST PLATE ..o 2
18 627786 CLAMP ..o 2
19
20
21 640434 OPS ACCESSORY HARDWARE KIT (INCLUDES ITEMS 22 - 28)......... 1
22 610753 HEX HEAD BOLT, 7/16" -20 X 1" LG ....cooiiiiiiiiiie 4
23 609569 HEX HEAD BOLT, 7/16" - 20 X 3/4" LG .....ccociiiiiiieeecee 4
24 00734G3 LOCK NUT, 7/16" = 20 ... 8
25 612255 PAN HEAD TORX SCREW, #12 - 14 X 1" LG ..o 2
26 630763 CARRIAGE BOLT (SS), 1/4" -20 X .75" LG .....coccoiiiiiiiriiicec 4
27 14390G4 LOCK NUT, 1/4" = 20 ... 4
28 818303 RUBBER SPACER, .38" LG (NOT ILLUSTRATED).........cccccovurinenee. 4

S N/ 640770 Service PartsManual Page Q-4

o
=










AEARBDRTE R N B oo S 18

5 1.(‘

o MANUAL INDEPENDENT DIFFERENTIAL includes items 2 - 4

\CS

Front of Vehicle

Part of Frame

Page R-1

U Tedor70 ServicePartsManual




T W TN L\
T 1) i ._‘-. \ y 5‘?:
i | B B

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

REAR AXLE

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 631810 MANUAL INDEPENDENT DIFFERENTIAL (INCLUDES ITEMS 2 - 4) .......... 1
2 . OIL FILL PLUG (NOT ILLUSTRATED)......ovovvooooeeeeeeeeeeeeeeseseeeeeeeeeseeeseene 1
3 . OIL DRAIN PLUG (NOT ILLUSTRATED).........oooeeeeeeeeeeeeeeereessesessessssseeeen 1
4 » FLANGED HEX BOLT «..ooooooeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeseeeeeeeeeseesesesesseseeee 8
5

6 636438 AXLE ASSEMBLY ....oooooeeeeeeeeeeeeeeeeeeseee oot sececeeeeesesesseseseeeeeeeee 2
7 635491 CASTELLATED NUT, MA6 = 1.5...ooooooooeoeeeeeeeeeeeeeeeeseseseeseeessessee e 2
8 10387G1 COTTER PIN, 125" X 1.5" LG.oooovoooeeeeeeeeeeeeeeeoeeeeeeeeesssssessseeseesseseseeeeeeeeeeeee 2
9

10 | 640012 BOOT KIT (NOT ILLUSTRATED) ....ovvvvveeeeeeeeeeeeeeeeeeeeeeeeeseeeeeseeese e 1

e N 640770 Service Parts Manual Page R-2




REARWRICE (R N\ B

“af "‘I"-

Ty

Wi

o

° MANUAL INDEPENDENT DIFFERENTIAL includes items 2 - 62

Page R-3




= VAN "};' ';f; ? REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 631810 MANUAL INDEPENDENT DIFFERENTIAL (INCLUDES ITEMS 2 - 62) ........ 1
2 638277 LEFT AXLE HOUSING ASSEMBLY .....ccooiiiiiiiiieciciiee e 1
3 638278 RIGHT AXLE HOUSING ... ..o 1
4 638279 DETENT KIT ottt 1
5 638280 OIL SEAL ... e 1
6 638281 SHIFT ACTUATOR ...ttt 1
7 638282 SHIFT ROD ASSEMBLY ... 1
8 638283 OIL SEAL ...t e 2
9 638284 OIL SEAL ... e 1
10 638285 TUBE ASSEMBLY ...t 1
11
12
13 638286 TUBE ASSEMBLY ... e 1
14 638287 FLANGE HEAD SCREW .......coiiiiiiiie et 6
15 638288 RETAINING RING ... 4
16 638289 BALL BEARING ... ..ottt 2
17 638290 AXLE SHAFT L. e e 1
18 638291 RETAINING RING ... 2
19 638292 RETAINING RING ... 2
20 638293 ACTUATING SLEEVE ASSEMBLY ......ooiiiiiiiieieee e 1
21 638294 BACKING PLATE ASSEMBLY ..o 1
22 638295 OIL SEAL ...t 1
23 638296 GOVERNOR ACTUATOR ASSEMBLY. .....ooiiiiiiie e 1
24 638297 RETAINING RING ... 1
25 638298 WASHER ... 1
26 638299 FLANGE HEAD SCREW ..ottt 13
27 638300 LOCK NUT e 13
28 638301 RUBBER PLUG ... ..o 1
29 638302 VENT L 1
30 638303 DOWEL PIN ...t 2
31

i N/ 640770 Service Parts Manual ;  Page R4




= F

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 638304 BALL BEARING ... 1
33 638305 INPUT SHAF T e 1
34 638306 SHIM WASHER ... AR
35 638307 BALLBEARING ... 1
36 638308 BALL BEARING ..ottt s 1
37 638309 FLAT SPACER ... e 2
38 638310 THRUST WASHER ... 1
39 638311 THRUST WASHER ... 1
40 638312 FORWARD GEAR ASSEMBLY .....cooiiiiiiiierie e 1
41 638313 CLUTCH GEAR ... e 1
42 638314 INTERMEDIATE SHAFT ... e 1
43 638315 REVERSE GEAR ASSEMBLY .....oooiiiiiiiiiiie e 1
44 638316 PINION GEAR ... 1
45 638317 BALL BEARING ... e 1
46 638318 REVERSE IDLER GEAR ASSEMBLY ......ooiiiiiiiiieeee e 1
47 638319 RETAINING RING ... .o 1
48 638320 BALL BEARING ..ottt 1
49 638321 OUTPUT GEAR ... 1
50 638322 DIFFERENTIAL ASSEMBLY KIT ...ooiiiiiiee e 1
51 638323 LOCK NUT .. e 4
52 638324 HEX BOLT ...ttt s 4
53 638325 DIFERENTIAL LOCK GEAR CLUTCH ..., 1
54 638326 DIFFERENTIAL LOCK HOUSING .......cocciiiiiieie e 1
55 638327 OIL SEAL ... e 1
56 638328 SHIFT SHAFT ASSEMBLY ...ttt 1
57 638329 LEVER ASSEMBLY ..o 1
58 638330 BALL BEARING ..o 1
59 638331 AXLE SHAFT L. 1
60 638332 FLANGE HEAD SCREW ...t 6
61 638333 NEUTRAL SWITCH ... 1
62 638334 HOLLOW DOWEL PIN ..o 4

Page R-5 "\ 7640770 Service Parts Manual

sl
=

I







REAR STRUT ASSEMBLY (DRIVER SIDE)
includes items 3 - 23, 25

REAR STRUT ASSEMBLY (PASSENGER SIDE)
includes items 3 - 22, 24, 26

|

STRUT/BEARING ASSEMBLY
(DRIVER SIDE) includes items 25 - 27

STRUT/BEARING ASSEMBLY
(PASSENGER SIDE) includes items 26 - 28

[
f o
%\@ - Y
~
! Part of Frame @/%x\@
; o~

|
|
|
|
|
L —Q

Page S-1




= VRN "“* - RE@\R SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 640501G07 REAR STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23, 25). 1
2 640501G08 REAR STRUT ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 3-22, 24, 26) .....coooiiiiiiiiiicieeec e 1

3 103867 FLAT WASHER, .31" X .69" X .06" ........ccoiiiiiiiiic e 4
4 632405 GREASE FITTING, 3/16" ... 1
5 634705 SHOCK STRUT ..ot 1
6 633792G02 HUB ASSEMBLY .....ooiiiiii 1
7 616053 STRUT WASHER, 52ZMM ..o 1
8
9 645047 STRUT BALL JOINT ...ociiiiiiiiiiii i 1
10 616073 STRUT BUMP STOP........oociiiiiiiiiiic 1
1 634936G01 SPRING SPACER, 1.13" ..o 1
12 616451 CALIPER MOUNT BRACKET .....ooiiiiiiiiieeee e 1
13 616596 SOCKET HEAD BOLT, 3/8"-24 X 3/4" LG ......coeoviiiiiiiiiciic e, 2
14 616672 HEX HEAD BOLT, M8 - 1.25 X60MM LG ..o, 2
15 616673 LOCK NUT, M8 ... 2
16 616063 COIL SPRING. ... e 1
17 634928 REAR STEERING ARM ......ooiiiiiiiiiiiiii e 1
18 630803 LOCK NUT, 5/16" = 18 ..o 2
19 630804G01 FLANGED HEX HEAD BOLT, 5/16" - 18 X 2" LG....cceoociiiiiiicecee 2
20 616597 FLAT HEAD TORX SCREW, 1/4" -20 X 3/4” LG ....ccoiiiiiiiicreee 2
21 616056 SPRING RETAINING NUT, M12-1.25 ... 1
22 634967 COILSPRING CAP ... 1
23 642461G01 STRUT/BEARING ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 25 = 27) ..o 1
24 642461G02 STRUT/BEARING ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 26 - 28).....ueiiiiiiiiciiee e 1
25 632410G03 STRUT BASE (DRIVER SIDE) .......cooiiiiiiiiciici 1
26 633663 WHEEL BEARING, 2.52" O.D X 1.37" LD ..ccooociiiiiiicicice 1
27 632409 SNAP RING ... 1
28 632410G04 STRUT BASE (PASSENGER SIDE).......cccooiiiiiiiiiicic, 1
29

i N/ 640770 Service Parts Manual Page S-2




BN\

[

|-y

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

30

31 625748 NYLOCK NUT, 1/2" = 13 ..t 2
32 | 636610 FLAT WASHER, 1" ...ttt 2
33 | 616701 RUBBER WASHER, 1.5MM X .78MM .......cccovuiiiiiieiieeieeeiseienieneeneane. 2
34 | 629592 BUSHING STRUT (FEMALE) ..ot 2
35 | 629593 BUSHING STRUT (MALE) ......ccoouiuiuiimiiiiieiisieeieeiesiseesiseissiscesssie s 2
36 | 638127 BRAKE CALIPER (DRIVER SIDE)........ccoiuiiiiieiieeeeesieeeesiscessieesssieeens 1
37 | 638128 BRAKE CALIPER (PASSENGER SIDE) ........coooiuiiiiiirieciiniereisesiseeeeneane. 1

Page S-3 "‘_ I '640770 Service Parts Manual







Front of Vehicle

Page S5 U Tedor70 ServicePartsManual



THE USE OF NON U.L. PA

L I AL

B

"’\ SO0,
= = -

A

RTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

“REAR SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 634721 STEERING ROD MOUNTING BRACKET ......cccooiiiiiiiiiii e 1
2 13437G3 FLANGED HEX HEAD BOLT, 5/16" - 18 X 1" LG ....cccoiiiiiiiiiciicce e, 4
3 633535 TIE ROD ASSEMBLY (INCLUDES ITEMS 4 - 8)....cccoiiiiiiiiiiiciccec 2
4 632114 THREADED TIE ROD ..ottt 1
5 70902G01 TIE ROD END (DRIVER SIDE)......cccooiiiiiiiiiiiiiici e 1
6 70902G02 TIE ROD END (PASSENGER SIDE)........cccoiiiiiiiiiiniiccce i 1
7 01069G01 JAM NUT, M12 - 1.25 (DRIVER SIDE).......cccoiiiiiiiiiic 1
8 01069G02 JAM NUT, M12 - 1.25 (PASSENGER SIDE) .......coociiiiiiii 1
9
10
1 00734G1 LOCK NUT, 7/16" = 14 ..o 4
12
13 00798G3 COTTER PIN, 3/32" X /2" LG...ooiiiiiriiiiici s 2
14 638383G02 A-ARM ASSEMBLY ...t 2
15 11098G5 LOCK NUT, /8" = 16 ... 4
16 00560G1 FLAT WASHER, 3/8"..... e 8
17 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3 1/2" LG ....ocoiiiiiiiiiiiiiccci e 4
18 638223 SPLIT SEAM SPACER, 3/8" X 2.39" ..o 4
19 637745 A-ARM BUSHING, .84" O.D. X 51" L.D. .cocoiiiiiic e 8

i N/ 640770 Service Parts Manual Page S-6




Front of Vehicle

A

X

0

A

\
i

4
o
£

i

Al

IS

MW

ey’

L4

;
-

7

Page S



T W TN L\
T 1) i ._‘-. \ y 5‘?:
i | B B

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

REAR SUSPENSION

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 633473 SWAY BAR ... cevvereesesneeseesessesseesseeessessosesseeessessoeessessssessoesseeess s 1
2 633953 SWAY BAR BUSHING, .75" DIA .....covvrrrreesvcersnesssesmeesssnssssssnesssesessesocens 2
3 632380 SWAY BAR BUSHING BRACKET ......cccuurromieeerrrrrnnrsssssssssmmmeessssssnesssssssssnn 2
4 635472 SWAY BAR LINK ASSEMBLY .....oooocersseesrieeeerrneenessssssssmeeessssesessssssssooeees 2
5 00571G5 FLAT WASHER, 1/2".....ccvvveeseeseeessensssessneeseessssssosesseesssessoeessensssessneeseeees 8
6 628995 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG ....cvccceeievvrrrerssssvenrsnsessesncessne 4
7 00734G3 LOCK NUT, 7/16" = 20 .....cccvvvveeeesesseesineeeeesssseesesssssssssesssssssesss e 4
8 00428G8 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3" LG .....ooovcvvrrvnenresssssssnnceennnnnes 4
9 00560G1 FLAT WASHER, 3/8".......ovrrseesvverrensssesssmeessenssssssossssseesssssosessensssessneesseees 8
10 | 11098G5 LOCK NUT, 3/8" = 16....ccvvevesessveeersnsssssssssssssessssssnsssssesssesosssssssssesnessseees 4
W 640770 Service Parts Manual Page S-8







Page S-10



SEAT BOTTOM ASSEMBLY (BLACK)
includes items 2 - 9

a SEAT BOTTOM (BLACK) includes items 3, 4

\C¢

Front of Vehicle

SEAT BACK ASSEMBLY (BLACK)
includes items 13 - 18

@ SEAT BACK (BLACK) includes items 14, 15
14

Front of Vehicle

u@@(@

Page T-1 | MI Nh f/%40770 Service Parts Manual ; £ “’k‘




— A \} '
Sy VRAVZE N _ R | SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 640489G0106| SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS (2 -9)................. 1
2 637823G06 SEAT BOTTOM (BLACK) (INCLUDES ITEMS 3, 4) ....cocviiiieieiciie 2
3 640234G06 VINYLAND FOAM SEAT BOTTOM ... 1
4 640198 WOOD SEAT BOTTOM ...ttt 1
5
6 639904 RETENTION PIN ..o 2
7 638701G01 SEAT LOCATOR TAB (DRIVER SIDE) ....cooiiiiiiiiee e 1
8 638701G02 SEAT LOCATOR TAB (PASSENGER SIDE) .....cccoiiiiiiiiiee e, 1
9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4"-20 X 1" LG .....ccceeiieeeee 4
10
11
12 640781G06 SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 13 - 18) ....ccocvveneee. 1
13 637824G06 SEAT BACK (BLACK) (INCLUDES ITEMS 14, 15) ...oooiiiiiiiiiecee 1
14 640233G06 VINYLAND FOAM SEAT BACK ... 1
15 640208 WOOD SEAT BACK ... e 1
16
17 640209 SEAT BACK COVER ..ot 1
18 01107G01 PAN HEAD TORX SCREW, #8 ..o 10
19 00734G3 LOCK NUT, 7/16" = 20 ... 2
20 00560G3 FLAT WASHER, 3/8" ... ittt 2
21 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1.25" LG ....cceiiiiriiiieeeeeee, 2
22 00664G7 LOCK WASHER (SS), 1/4" ... 4
23 01110G01 FLAT WASHER, 174" . e 4
24 00661G8 HEX HEAD CAP SCREW (SS), 1/4" - 20 X 1" LG ...cceoiviiiieieieeeeeeee e 4
25 631973 BUCKLE AND BRACKET ASSEMBLY, 13.5" LG .....cooiiiiiieieeeeceee e 2
26 632939 SEAT BOTTOM INDICATOR LABEL (NOT ILLUSTRATED) .......cccceeiiiienen. 1

i N/ 640770 Service Parts Manual Page T-2

o
=




SEATING

4 PASSENGER

Seat Backrest
Assembly

FLIP SEAT BOTTOM ASSEMBLY
includes items 3, 4

0 FLIP SEAT BOTTOM ASSEMBLY (BLACK)
includes items 2 - 8

BACKREST ASSEMBLY (BLACK)
includes items 17 - 21

Page T-3




— A \} '
Sy VRAVZE N _ R | SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 629654 FLIP SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 2 - 8) ......... 1
2 621036 FLIP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3, 4) ......ccceueenee. 1
3 617400 SEAT BOTTOM PLYWOOD........cooiiiiiiii e 1
4 617401 SEAT BOTTOM FOAM ..ottt 1
5
6 615648 SEAT BOTTOM VINYL....ooiiii e 1
7 627157 DECK BOARD ASSEMBLY ......uiiiiei e 1
8 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4"-20 X 1" LG ....coeeevieeee. 4
9
10
11
12 619756 RUBBER BUMPER ... .ottt 2
13 628942 FLIP SEAT BED LOAD LABEL .....cooiiiie e 1
14 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 X 5/8" LG .........cccceevuiennnee 2
15 616671 FLAT WASHER, 8MM ... ..o 2
16 71274G02 BACK REST ASSEMBLY (BLACK) (INCLUDES ITEMS 17 - 21) ..ccccvvirieene 1
17 644269 SEAT BACK BASE ... e 1
18 25433G4 SEAT BACK FOAM ... 1
19 74889G01 SEAT BACK VINYL ... 1
20 18144G3 SEAT BACK COVER PLASTIC ....oiiiiiieee e 1
21 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG......ccccceiiiiiieiieeiireiee 4
22 628943 FLIP SEAT WARNING LABEL .....oooiiii e 1

i N/ 640770 Service Parts Manual Page T-4

o
=




Front of Vehicle

Pase 5 T A TITRN TR S vandl IR




T W TN L\
T 1) i ._‘-. \ y 5‘?:
i | B B

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

| SEATING

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 649134 SEAT BELT RETRACTOR .........oocooooocooooooooooeoeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeereee 2
2

3 00734G3 LOCK NUT, 7/16" = 20 oo eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseseeeeesee e 4
4 610753 FLANGED HEX HEAD BOLT, 7/16" = 20 X 1" LG .oovvvvvveeveeeeeeeeeeeeeeeesesssssse 2
5

6 » DN 2
7 . DI cR oo 1Y, = = 2
8 605969 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG evvvvvoooooeeeeeeveeeeeeeeeeeeeeesessssssssssesee 2
9 74099G01 | BED LATCH WARNING LABEL ....oooooosooeeoeeeeeeeeeeeecececcccceeeeeoeoesesseeeeeeeeeeeee 1

e N 640770 Service Parts Manual Page T-6




Front of vehicle

Front of vehicle

Parts Manual

gl
!

S 640770 Service

I

Page T-7



— A \} '
Sy VRAVZE N _ R | SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 627783 FULL FLIP SEAT ARMREST......ccooiiiiiiiiii e, 2
2 630673 CARRAIGE BOLT, 3/8" - 16 X 2.25" LG.....ccciiiiiiiiicice e 4
3 00560G1 FLAT WASHER, 3/8" ... 2
4 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG ....ooooiiiiie e 2
5 630643 LOCK NUT, 3/8" = 16...cciiiiiiiiiiii i 4
6 11098G5 LOCK NUT, 3/8" = 16 ...ttt 8
7 642863 SEAT FRAME BRACKET ......coiiiiiii s 2
8 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG ....oooiiic e 2
9 633131 CLOSE OUT PANEL ......ccoiiiiiiiiiiiicicis i 1
10 606264 FLANGED HEX HEAD BOLT, M6 - 1 X20MM LG.........ccooiiiiiiiiiiic 4
1 311398 HEX HEAD BOLT, 1/2" - 13 X3 1/2" LG ...ooeiiiiiice e 2
12 00560G3 FLAT WASHER, 3/8".... .o e 6
13 624030 FLANGE BUSHING ........ccoiiiiiiiiiii e 4
14 14390G6 LOCK NUT, 1/2" =13 e 2
15 632727 FOOTBOARD WELDMENT ... 1
16 11098G5 LOCK NUT, 3/8" = M6 ... e 4
17 601476 LOCK NUT, MB - 1 .o 4
18 00734G1 LOCK NUT, 7/16" = 14 .o 2
19 00560G2 FLAT WASHER, 3/8" ... .o 8
20 19853G1 TUBE CAP, 1 e 2
21 632262 FOOTREST SUPPORT BRACKET ......cccociiiiiiiiiiii e 2
22 00463G4 FLANGED HEX HEAD BOLT, 7/16" - 14 X1 1/2" LG ..o 2
23 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG .....oooiii i 4
24 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG ....ccoiiiiiiiiicieceeecee 2
25 00734G3 LOCK NUT, 7/16" = 14 ..o 2
26 610756 BELT ATTACH PLATE ... 2

i N/ 640770 Service PartsManual Page T-8

o
=




Page T-9 AR ‘ﬂ\\w ﬁdg??O %r\/iéé_ﬁérts Manual ‘}'ghr’ 1% J



— A \} '
Sy VRAVZE N _ R | SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 14390G4 LOCK NUT, 1/4" = 20 ... e 8
2 609854 SEAT BELT LATCH BUCKLE, 6" ... 2
3 609787 REAR SEAT BELT BRACKET ... .o 1
4 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG.....ccocoveerieeene 8
5 627804 SEAT BACK WELDMENT ..ot 1
6 01110G01 FLAT WASHER, 1/4" ... 4
7 637994 SWING DECK BOARD FILLER .....ooi e 1
8 638060 SWELL LATCH. ...ttt e 2
9 00793G2 FLAT WASHER (SS), 174" ... 2
10 640577 RUBBER PAD ... .o 6
11 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG ..o 4
12 00664G7 LOCK WASHER, 1/4" ...ttt 4
13 00734G3 LOCK NUT, 7/16" = 20 ... 4
14 640259 SEAT FRAME e 1
15

16 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG...ccoiieeeieeeiieee 4

i N/ 640770 Service Parts Manual Page T-10

o
=




Page T-11



Page T-12




o PLASTIC BED ASSEMBLY (MANUAL LIFT) includes items 2 - 27
e PLASTIC BED ASSEMBLY includes items 3 - 12

@ PLASTIC BED LATCH includes items 35 - 43

Page U-1 U Teor70savicePartsManual T



Stain VA8 N . '~ TRUCKBED

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 633441 PLASTIC BED ASSEMBLY (MANUAL LIFT) (INCLUDES ITEMS 2 - 27) ...... 1
2 73451G01 PLASTIC BED ASSEMBLY (INCLUDES ITEMS 3-12)....ccccccviiiieneeene. 1
3 * PLASTIC BED, 40" LG.....ooiiee e 1
4 73454G01 TAILGATE PIVOT SHAFT ..ot 2
5 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4” LG....cociiiiiiiieeeeeeee e 2
6 73455G01 TAILGATE CABLE ... 2
7 73450G01 ANGLE ... 1
8 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8”" LG.....evvviiiieeeeeeeee 4
9 73449G01 EXTRUSION CHANNEL ......coiiiiiiie e 1
10 71541G01 TAILGATE CABLE SPACER ... 2
11 73448G01 PLASTIC TAILGATE, 40" ... e 1
12 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG ..ooeirieeeee e 2
13
14 71571G01 CLEVIS PIN, .75" O.D. X 5.25" LG...ooiiii e 2
15 00571G5 FLAT WASHER, 5/16" ... 2
16 71570G01 ACETAL BUSHING, 1/2" X 2.3" LG ....oeiiiiiieiieeeee e 2
17 21683G1 COTTER PIN, .8" X 2.9" LG ..ot 4
18 624030 FLANGED BUSHING, 28.7MM O.D. X 13.4MM I.D. X 23.7TMM LG......... 4
19
20 71537G02 GAS SPRING ..ot a e 1
21
22 14443G10 CLEVIS PIN, 1/2" X 3" LG ..o 1
23 14443G12 CLEVIS PIN, 1/2" X 2.22" LG ..o 1
24
25 633245 GAS SPRING CHANNEL ...t 1
26 01118G01 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X .77" LG ................. 10
27 00642G7 FLAT WASHER, 1/47 . e 6
28
29
30 16816G2 RATCHET RIVET, .25" X 887" ... 4
31

i N/ 640770 Service Parts Manual Page U-2

o
=




TRUCKBED

B

1} . iy
BN ( ke W

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

32
33
34 71095G03 PLASTIC BED LATCH (INCLUDES ITEMS 35 -43).....cocoiiiiiiiieeeee e 1
35 633698 BED LATCH ... e e 1
36 652440G03 RETAINER BRACKET .....ooiiii e 1
37 01118G01 HEX HEAD BOLT, 1/4" - 20 X 77" LG ... 4
38 652442G03 LATCH PLATE ..ottt 2
39 71538G01 BED LATCH TORSION SPRING .......coociiiiiiiie e 1
40 71704G01 HANDLE GRIP ..o 2
41 633679 BED BUMPER BRACKET ... 2
42 70113G01 ADJUSTABLE RUBBER BUMPER.......ccciiiiiiiiiie e 2
43 11027G1 FLANGED LOCK NUT, 5/16" = 18 ..o 2
44 74821G01 PLASTIC BED LOAD LABEL, 500 LB........cooiiiiiiiiece e 1
45 71055G01 RIVET, 3718 e e 4
46
47 01006G01 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1.25" LG....cceiiiiiiiieeeee 2
48 617804 TAILGATE DECAL

(FOR VEHICLES MANUFACTURED UNTIL 18 SEPTEMBER 2016) ............ 1
49 655660 TAILGATE DECAL

(FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016)............ 1

Page U-3 L 7B40770 Service Parts Manual







G RN T T WY AN S RORNE S NTEAY 4
WEATHER P é\‘r_I;_C:_T}QN E oY S IO

AR

Vehicle shown for reference only

Z13 8 _ e
Z N\
@
@b ® g
& :’\ R 8
2) '4 A
g %,
(=)
®
Front of Vehicle

0WINDSHIELD KIT (FULL) includes items 2 - 14

@WINDSHIELD KIT (SPLIT) includes items 19 - 38

Page V-1 H w .4_9540770 Service Parts Manual ) 'Th :



SiaEy: VRS \ WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 627079 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 2 - 14) ... 1
2 * WINDSHIELD ... 1
3 * AWNING MOLDING (ALUMINUM).......oiiiiiie e 1
4 * TEXTILE SKIRT PLACEHOLDER........cctiiiiiiiiiieeee et 1
5 * PLASTIC CLAMP ..o e 4
6 * HEX NUT e 6
7 * FLAT WASHER ... 12
8 * HEX HEAD BOLT ..ottt 4
9 * WINDSHIELD GROMMET ..ottt 6
10 * FLAT WASHER ... 8
11 * HEX NUT e 4
12 * HEX HEAD BOLT ..ottt e 4
13 * CRUSH SLEEVE ... .o 6
14 * HEX HEAD BOLT ... 2
15
16
17
18 627080 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 19-38).....ccciiiiiiiiiiiiene 1
19 * WINDSHIELD ... e 1
20
21 * AWNING MOLDING (ALUMINUM)......oooiiiiiiiiieiiie e 1
22 * TEXTILE SKIN PLACEHOLDER........cooiiiiii e 1
23 * PLASTIC CLAMP ... e 2
24 * UPPER METAL SEAL ...ttt 1
25 * UNIGRIP ... e 1
26 * TEXTILE STRAP ... 6
27
28 * HEX NUT L. 2
29 * HEX HEAD BOLT ...ttt 2
30 * FLAT WASHER ... 4
31 * GROMMET ... e 2

i N/ 640770 Service Parts Manual Page V-2

o
=




ST W
bl

WEATHER PROTECTION |

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 * FLAT WASHER ... 10
33 * HEX NUT e e e 4
34 * HEX HEAD BOLT ...t e 4
35 * CRUSH SLEEVE ... 2
36 * SOCKET HEAD BOLT ... 2
37 * BUMPER ... e 2
38 * HEX NUT Lot 2

Page V-3 Y '640770 Service Parts Manual







G BAD BOY TOP KIT includes items 2, 3

e CANOPY TOP HARDWARE KIT includes items 4 - 9

o s LTI Serossicepasmana 5T



S

JUREE VAT _ WEATHER PROTECTION
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 628584 BAD BOY TOP KIT, 43" LG (INCLUDES ITEMS 2, 3) ..., 1

2 627077 CANOPY TOP ...t 1

3 628585 CANOPY TOP HARDWARE KIT (INCLUDES ITEMS 4 - 9).....ccooonenn... 1

4 * RUBBER SPACER ......coeeeveeeeeeeeeeeeeeseeeseeeseeeseeeeee e eeeeseeeeeseeeeessee 4
5 * CHRISTMAS TREE PUSH RIVET ....coo.oovoeoeeeeeeeeeeee e 4
6 * FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG......cco..oveeverreeenn. 8
7 * FLAT WASHER, 14" ..o 12
8 * CLAMP (2 PIECE)......eeeeeeeeeeeeeeeeeeeeeeeee e eeeeeseeeeee e 4
9 * HEX NUT, MB = .o 4

"‘_ ; 640770 Service Parts Manual : Page V-6










Vit EERTANGINRES o R TSR SRR [ES

o WHEEL AND TIRE ASSEMBLY, FRONT (PASSENGER SIDE) includes items 3, 4
e WHEEL AND TIRE ASSEMBLY, FRONT (DRIVER SIDE) includes items 3, 4

o WHEEL AND TIRE ASSEMBLY, REAR (PASSENGER SIDE) includes items 7, 8
o WHEEL AND TIRE ASSEMBLY, REAR (DRIVER SIDE) includes items 7, 8

@ WHEEL AND TIRE ASSEMBLY, FRONT (PASSENGER SIDE) includes items 15, 16
@ WHEEL AND TIRE ASSEMBLY, FRONT (DRIVER SIDE) includes items 15, 16
G WHEEL AND TIRE ASSEMBLY, REAR (PASSENGER SIDE) includes items 19, 20

@ WHEEL AND TIRE ASSEMBLY, REAR (DRIVER SIDE) includes items 19, 20

o

LUG NUTS

STYLE OF WHEELS AND TIRES MAY
DIFFER FROM THOSE SHOWN

Page W-1 U Tedor70 ServicePartsManual




SRSEE RW/8 © ¢ 'WHEELS AND TIRES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 639548 WHEEL AND TIRE ASSEMBLY, FRONT (PASSENGER SIDE)

(INCLUDES ITEMS 3, 4)....iiiiiii e 1
2 639550 WHEEL AND TIRE ASSEMBLY, FRONT (DRIVER SIDE)

(INCLUDES ITEMS 3, 4)...ciiieiii ettt 1
3 631041 WHEEL (STEEL), 12" X 7" e 1
4 639540 TIRE (KENDA 590), 25" X 8" - 12" .. .o 1
5 639549 WHEEL AND TIRE ASSEMBLY, REAR (PASSENGER SIDE)

(INCLUDES ITEMS 7, 8)...ieieiie et 1
6 639551 WHEEL AND TIRE ASSEMBLY, REAR (DRIVER SIDE)

(INCLUDES ITEMS 7, 8)...eciiiiiiiiieie e 1
7 631041 WHEEL (STEEL), 12" X 7" e 1
8 639541 TIRE (KENDA 590), 25" X 11" = 12" oo 1
9
10 630268 CENTER CAP (BLACK)... .o 4
11 14723G1 LUG NUT, /2" = 20 .. e 16
12
13 639556 WHEEL AND TIRE ASSEMBLY, FRONT (PASSENGER SIDE)

(INCLUDES ITEMS 15, 16)...cuiieiiieiieiii e 1
14 639558 WHEEL AND TIRE ASSEMBLY, FRONT (DRIVER SIDE)

(INCLUDES ITEMS 15, 16).....eiiiiiieiiiie e 1
15 616116 WHEEL (BLACK ALUMINUM) ... 1
16 639540 TIRE (KENDA 590), 25" X 8" = 12 .. e 1
17 639557 WHEEL AND TIRE ASSEMBLY, REAR (PASSENGER SIDE)

(INCLUDES ITEMS 19, 20).....uiiiiiiiiieiie e 1
18 639559 WHEEL AND TIRE ASSEMBLY, REAR (DRIVER SIDE)

(INCLUDES ITEMS 19, 20).....ciiiiiieiie e 1
19 616116 WHEEL (BLACK ALUMINUM) ... 1
20 639541 TIRE (KENDA 590)......coiiiiiiiiieie e e 1
21
22 630106 CENTER WHEEL CAP (BLACK ALUMINUM).......cooiiiiiiie e, 4
23 616823 LUG NUT (BLACK), 172" = 20 16

i N/ 640770 Service Parts Manual Page W-2

o
=










OFF ROAD

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road
Augusta, Georgia 30906-3852 USA

CONTACT US:

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175
International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor, an authorized Branch,
Parts & Accessories Department or at www.badboyoffroad.com.

Copyrighted Material

This manual may not be reproduced in whole
or in part without the express permission of
TSV Technical Communications Department



	SP_640770_HOW TO USE.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS

	SP_640770_A-ACCELERATOR_JULY2014.pdf
	1 638641 GOVERNOR ASSEMBLY (INCLUDES ITEMS 2 - 18) 1
	2 00734G5 LOCK NUT, #10 - 32 1
	3 638954 GOVERNOR LEVER WELDMENT 1
	4 72732G01 BALL JOINT 1
	5 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 6 - 13) 1
	6 22754G1 BUSHING FLIP LOK, 0.25" 1
	7 25661G01 CUP WASHER, 0.84" 2
	8 25274G1 GOVERNOR ROD 1
	9 22752G1 GOVERNOR BRACKET WELDMENT 1
	10 23578G1 COMPRESSION SPRING 1
	11 23859G1 GOVERNOR ADJUSTER 1
	12 00526G4 HEX NUT, #10 - 32 1
	13 22754G2 BUSHING FLIP LOK, 0.375" 1
	14
	15
	16 14390G4 LOCK NUT, 1/4" - 20 1
	17 635313 GOVERNOR CABLE 1
	18 71215G01 SET SCREW WITH PATCH LOCK, 1/4" - 20 2
	19
	20
	21
	22 635011 GOVERNOR SPRING EXTENSION 1
	1 639532 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 13) 1
	2 626140 ACCELERATOR PEDAL BRACKET 1
	3 600019 ROTARY POSITION SENSOR 1
	4 600543 TORX BOLT, M4 - 0.75 X 12MM LG 2
	5 612889 PEDAL SWITCH 1
	6 620030 SOCKET HEAD CAP SCREW, M5 - 0.8 X 10MM LG 2
	7 600683 SPIROL PIN, 4MM X 26MM 1
	8 638177 ACCELERATOR PIVOT SHAFT 1
	9 613098 TORSION SPRING, 4.5MM DIA 1
	10 625731 FLANGED BUSHING, 16MM X 12MM 2
	11 604097 REBOUND BUMPER 1
	12 632679 SUSPENDED ACCELERATOR PEDAL 1
	13 610529 ACCELERATOR PEDAL COVER 1
	14 12064G3 PUSH NUT, 3/16" 2
	15
	16 632759 ACCELERATOR BRACKET 1
	17 635195 ACCELERATOR PEDAL CABLE 1
	18 10386G2 CLEVIS PIN 1
	19 632919 ACCELERATOR PEDAL HELPER SPRING 1
	20 612920 HEX HEAD BOLT, M6 - 1 X 25MM LG 3
	21 601476 LOCK NUT, M6 - 1 3

	SP_640770_B- BATTERY SYSTEM_JULY2014.pdf
	1 *** BATTERY, 8V 6
	2 24775G1 STARTER BATTERY, 12V 1
	3 632784 BATTERY RACK WELDMENT 1
	4 632688 SEAT FRAME WELDMENT 1
	5 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2.75" LG 2
	6 00559G8 FLAT WASHER, 5/16" 10
	7 11098G6 LOCK NUT, 5/16" - 18 6
	8 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	9 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X 0.875" LG 4
	10 70200G01 TRUSS HEAD MACHINE SCREW, 3/8 -16 X 1" LG 2
	11
	12
	13 633190 BATTERY HOLD DOWN WELDMENT, 3 - 8V 1
	14 633191 INNER BATTERY HOLD DOWN BRACKET, 3 - 8V 2
	15 608513 RUBBER PAD 4
	16 01101G01 TIE DOWN BOLT 4
	17 11027G1 FLANGED LOCK NUT, 5/16" - 18 13
	18
	19
	20 629688G01 BATTERY TRAY BRACKET (DRIVER SIDE) 1
	21 616229 BATTERY HOLD DOWN WELDMENT, 1 - 8V 1
	22 70386G01 TIE DOWN BOLT 2
	23 35493G01 BATTERY DISPOSAL DECAL 7
	24
	25 634672 BATTERY TRAY FRAME BRACKET 1
	26 634673 FRONT BATTERY HOLD DOWN 1
	27 604197 BATTERY HOOK BOLT 2
	28 633636 FRONT BATTERY FILL SYSTEM 1
	29 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 5
	30
	31 634471 12V STARTER BATTERY TRAY TIEDOWN 1
	32 00426G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	33 00560G1 FLAT WASHER, 3/8" 2
	34 12262G1 LOCK NUT, 5/16" - 18 2
	35 608513 RUBBER PAD 2
	1 634715 WIRE, 2AWG, 71" LG 2
	2 634718 WIRE, 2AWG, 10" LG 2
	3 634717 WIRE, 2AWG, 16" LG 3
	4
	5
	6 635702 REAR BATTERY FILL SYSTEM 1
	7
	8
	9 635671 CHARGER, 48V, 3M CORD 1
	10 635672 CHARGER, 48V, 5.5M CORD 1
	11 622883 WORLD CHARGER, 48V, 5.5M CORD 1
	12 632884 WORLD CHARGER, 48V, 3M CORD 1
	13
	14 633149 CHARGER RECEPTACLE, 48V 1
	15 14601G10 RIVET (ALUMINUM), 5/32" 4

	SP_640770_C_BODY_17JULY2014.pdf
	1 632254 FLOOR MAT, DIAMOND PLATE 1
	2 618886 ROCKER PANEL (DRIVER SIDE) 1
	3 618885 ROCKER PANEL (PASSENGER SIDE) 1
	4 71440G03 PANEL BRACE (DRIVER SIDE) 1
	5 71440G04 PANEL BRACE (PASSENGER SIDE) 1
	6 15058G6 RIVET (ALUMINUM), 3/16" X .95" 2
	7 00789G2 PHILLIPS HEAD SCREW, #10 - 24 X 1 1/4" LG 2
	8 16705G1 TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 1" LG 4
	9 00559G7 FLAT WASHER, 1/4" 4
	10 23726G4 SPACER, .298" 8
	11 14390G4 LOCK NUT, 1/4" - 20 4
	12
	13
	14 640553 UPPER FLOOR PANEL 1
	15 70451G03 LOWER FLOOR PANEL 1
	16 14601G11 RIVET, 3/16" X 9/16" 14
	1 609168G1XX SIDE PANEL (DRIVER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	2 609168G2XX SIDE PANEL (PASSENGER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	3 10570G10 RIVET (SS), .156" X .55" 8
	4 10570G12 RIVET, .257" X .556" 4
	5 16469G1 FENDER WASHER, 1/4" 4
	6 71055G01 RIVET, 3/16" 4
	7 638697 SEAT RETENTION BRACKET 2
	8 638668 SEAT RETENTION GROMMET 2
	9 800296 PAN HEAD MACHINE SCREW, #10 - 24 X 3/4" LG 4
	10 14390G10 LOCK NUT, #10 - 24 4
	11 633168GXX SEAT WRAP NO CUTOUT PANEL (See COLOR CODE In HOW TO USE SECTION) 1
	12
	13
	14 75696G01 HOT EXHAUST DECAL 1
	15 74093G01 ENGINE WARNING DECAL 1
	16 641624 FRAME WELDMENT 1
	1 613036G3XX COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	2
	3
	4 633010G02 FRONT FENDER FLARE (DRIVER SIDE) 1
	5 633010G01 FRONT FENDER FLARE (PASSENGER SIDE) 1
	6 71055G01 RIVET, 3/16" X 1" LG 29
	7 626663 BBB COWL DECAL 1
	8 617643 COWL GRILL COVER 1
	9 71597G01 SELF THREADING NUT, 5MM X 10MM X 15MM 2
	10
	11 633268GXX ACCESS COVER (See COLOR CODE in HOW TO USE Section of Manual) 1
	12 617533 PUSH RIVET 9
	13 634363 SIDE COWL DECAL 2
	14 633298 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 15 - 17) 1
	15 633297 INSTRUMENT PANEL LARGE CUT OUT 1
	16 71158G01 CUP INSERT 1
	17 71364G02 J TYPE SPEED NUT, #8 5
	18 71115G01 TRIM PANEL 2
	19 638058 DASH PANEL, TOP 1
	20 638066 DASH ASSEMBLY, STEERING COLUMN 1
	21 638059 DASH PANEL, BOTTOM 1
	22 632989 DASH SUPPORT BRACKET 1
	23 638055 KICK PANEL (DRIVER SIDE) 1
	24 638057 KICK PANEL (PASSENGER SIDE) 1
	1 633104 REAR FENDER FLARE (DRIVER SIDE) 1
	2 633125 REAR FENDER FLARE (PASSENGER SIDE) 1
	3 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	4 00642G7 FLAT WASHER, 5/16" 8
	5 14390G4 LOCK NUT, 1/4" - 20 4
	6 16816G2 RATCHET RIVET, .25" X .887" 8
	7
	8
	9
	10
	11 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	12 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	13 10570G10 RIVET (SS), .156" X .55" 8
	1 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	2 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	3 10570G10 RIVET, 5/32" X 9/16" LG 8
	4
	5 633072 REAR FENDER, 4 PASS (DRIVER SIDE) 1
	6 633285 REAR FENDER, 4 PASS (PASSENGER SIDE) 1
	7 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	8 00642G07 FLAT WASHER, 1/4" 8
	9 14390G4 LOCK NUT, 1/4" - 20 8
	10 16816G2 RATCHET FASTENER, 1/4" X .887" LG 6
	11
	12
	13
	14
	15
	16 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2" LG 4
	17 01110G01 FLAT WASHER, 1/4" 4
	18
	19 633446 HITCH RECEIVER WELDMENT 1
	20 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 4
	21 00734G1 LOCK NUT, 7/16" - 14 4
	22 00922G3 FLAT WASHER, 7/16" 8

	SP_640770_D_BRAKES_JULY2014.pdf
	1 627940 PARKING BRAKE BOOT 1
	2 640186 PARK BRAKE LEVER WITH CABLES (INCLUDES ITEMS 3 - 5) 1
	3 627393 PARK BRAKE 1
	4 633039 PARK BRAKE CABLE 2
	5 634719 PARK BRAKE SWITCH 1
	6 01111G01 RETAINING RING 2
	7 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 7
	8 302288 HEX HEAD BOLT, 1/4" - 20 X 1" LG 4
	9 14390G4 LOCK NUT, 1/4" - 20 4
	10 01110G01 FLAT WASHER, 1/4" 8
	1 613231 HEX HEAD BOLT, M6 - 1 X 20" LG 2
	2 00439G8 HEX HEAD BOLT, 5/16 - 18 X 1 1/8" LG 2
	3 00643G1 FLAT WASHER, 3/8" 1
	4 11098G5 LOCK NUT, 3/8" - 16 1
	5 13437G3 HEX HEAD FLANGED BOLT, 5/16" - 18 X 1" LG 4
	6 601476 LOCK NUT, M6 - 1 2
	7 640478 PEDAL GRIP 1
	8 613292 BANJO BOLT, M10 - 1.25 X 20MM LG 2
	9 613293 CRUSH WASHER, M10 12
	10 616459 BANJO BOLT, M10 - 1 X 20MM LG 4
	11 626613 FRONT BRAKE LINE 1
	12 631593 DUAL MASTER CYLINDER 1
	13 631616 DUAL MASTER CYLINDER BRACKET 1
	14 616455 REAR BRAKE LINE 1
	15 637808 BRAKE PEDAL WELDMENT 1
	16 70581G02 BUSHING, 1.062" X 1.795" X 1" LG 2
	17 635177 SHOULDER BOLT, 3/8" - 16 X 2" LG 1
	18 800697 LOCK NUT, 5/16" - 18 6
	19 10386G2 CLEVIS PIN, O.D .375" X I.D .25" X .76" LG 1
	20 01076G01 COTTER PIN, 1.21" LG 1
	21 12416G2 NYLON CLAMP (NOT ILLUSTRATED) 12
	22
	23 * DISC BRAKE ASSEMBLY (INCLUDES ITEMS 24 - 30) 1
	24 * DISC BRAKE ROTOR HUB 1
	25 * BRAKE CALIPERS 1
	26 616450 BRAKE PADS 2
	27 * ANTI RATTLE SPRING 2
	28 * MOUNTING BRACKET 1
	29 * CALIPER BOLTS 2
	30 * SLIDER PINS 2

	SP_640770_H_ELECTRICAL SYSTEM_JULY2014.pdf
	1 632676 POWER ELECTRONICS BRACKET 1
	2 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	3 01110G01 FLAT WASHER, 1/4" 4
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 612711 SOLENOID, 48V 1
	6 626864 FUSE 1
	7 628113 FUSE HOLDER 1
	8 00379G2 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1 1/4" LG 2
	9 00559G5 FLAT WASHER, #5 2
	10 14390G10 LOCK NUT, #10 - 24 2
	11 71078G01 POWER OUTLET, 12V 1
	1 632556 CONTROLLER, 48V 1
	2 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	3 01110G01 FLAT WASHER, 1/4" 8
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 73876G01 HEX HEAD FLANGED BOLT, M6 - 1 X 12MM LG 5
	6 00642G7 FLAT WASHER, 5/16" 3
	7 628668 REAR MOTOR WIRE (U) 1
	8 628665 REAR MOTOR WIRE (V) 1
	9 628667 REAR MOTOR WIRE (W) 1
	10 634717 WIRE, 2AWG, 16" LG 1
	11 634716 WIRE, 2AWG, 7" LG 1
	12 634718 WIRE, 2AWG, 10" LG 1
	1 614497 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	2 614501 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	3 71597G01 SELF THREADING NUT 8
	4 71781G02 VINYL TAPE 2
	5 640586 TAILLIGHT BRACKET 2
	6 629148 TAILLIGHT 2
	7 14601G10 RIVET (ALUMINUM), 5/32" 8
	8 01057G01 RIVET, 1/4" 4
	9 71055G01 RIVET, 3/16" 8
	1 639890 MAIN HARNESS 1
	2 633149 RECEPTACLE CHARGER, 48V 1
	3 632866 TERMINAL STUD BRACKET 1
	4 637110 GAS POWERTRAIN HARNESS 1
	5 632683 DC-DC CONVERTER, 48V, 30A 1
	6 633235G01 JUNCTION BLOCK STUD (BLACK), 5/16" 1
	7 633235G02 JUNCTION BLOCK STUD (RED), 5/16" 1
	8 00414G6 HEX HEAD CAP BOLT, 1/4" - 20 X 3/4" LG 2
	9 01110G01 FLAT WASHER, 1/4" 2
	10 14601G10 ALUMINUM RIVET (BLACK), 5/32" 4
	11 14390G4 LOCK NUT, 1/4" - 20 2
	12 306527 PAN HEAD SCREW, #10 - 24 X 3/4" LG 4
	13 00660G5 FLAT WASHER, #10 4
	14 14390G10 LOCK NUT, #10 - 24 4
	15 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 17
	16 12547G4 HEX HEAD CAP BOLT, M6 - 1 X 30MM LG 2
	1
	2 631656 FUEL AND SOC METER 2
	3 627035 PLUG PANEL 1
	4 628931 2 POSITION SWITCH 1
	5 626658 3 POSITION SWITCH 2
	6 609692 KEY SET AND KEY SWITCH 1
	7 626659 2 POSITION SWITCH 1
	8 638063G02 CONTROL COVER 1
	9
	10 608290 SELF TAPPING SCREW 4
	11 71364G02 SPEED NUT ("J" TYPE), #8 4
	12 632907 CONTROL PANEL LIGHT SWITCH LABEL 1
	13 632916 CONTROL PANEL REGEN MODE SWITCH LABEL 1
	14 632918 CONTROL PANEL GAS ELECTRIC METER LABEL 1

	SP_640770_J-ENGINE_JULY2014.pdf
	1 640532 FRAME (GAS POWERTRAIN) 1
	2 603800 HEX HEAD BOLT, M10 - 1.5 X 50MM LG 4
	3 600525 LOCK NUT, M10 - 1.5 4
	4 628915 TUBE PLUG (PLASTIC), 1.5" O.D. 2
	5 00428G8 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG 4
	6 00560G1 FLAT WASHER, 3/8" 16
	7 11098G5 LOCK NUT, 3/8" - 16 8
	8
	9
	10 632160 REAR POWERTRAIN SUPPORT WELDMENT 2
	11 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 1" LG 4
	12
	13 637334 BED PIVOT WELDMENT 1
	14
	15 634680 STARTER GUARD 1
	16 00715G2 HEX HEAD BOLT, 5/16" - 18 X 4/5" LG 6
	17
	18
	19
	20 634687 OIL ACC ESS PANEL 1
	21 548604 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 1
	22
	23 632646 BATTERY HEAT SHIELD 1
	24 00462G7 HEX HEAD BOLT, 7/16" - 14 X .88" LG 1
	25 00922G3 FLAT WASHER, 7/16" 4
	26 00734G1 LOCK NUT, 7/16" - 14 3
	27
	28
	29 635783 ANTI ROTATION WELDMENT 1
	30
	31
	32 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1.5" LG 2
	33
	34 634762 TUBING PLUG, 1.5" X 2" 2
	35
	36 635176 RIB NECK BOLT, 3/8" - 16 X 1 3/4" LG 4
	37 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	38
	39 635932 TRIM (BLACK), 2" 3
	40 626870 STARTER 6AWG WIRE (NOT ILLUSTRATED) 1
	41 639886 THROTTLE EXTENSION SPRING (NOT ILLUSTRATED) 1
	42 640359 SIDE TERM ADAPTOR (POSITIVE) (NOT ILLUSTRATED) 1
	43 640360 SIDE TERM ADAPTOR (NEGATIVE) (NOT ILLUSTRATED) 1
	44 640488 SIDE TERM BATTERY BOLT (NOT ILLUSTRATED) 1
	45 25971G18 #4 AWG WIRE ASSEMBLY (NOT ILLUSTRATED) 1
	1 638596 SUBARU ENGINE-EH722 (INCLUDES ITEMS 2 - 17) 1
	2 635771 AIR INTAKE FILTER 1
	3 637260 SPARK PLUG 2
	4 635779 STARTING MOTOR 1
	5 635772 FUEL FILTER 1
	6 635773 FUEL PUMP ASSEMBLY 1
	7 635774 OIL FILTER (NOT ILLUSTRATED) 1
	8 635775 OL FILLER CAP (NOT ILLUSTRATED) 1
	9 637254 IGNITION COIL (NOT ILLUSTRATED) 2
	10 635762 MAIN BEARING COVER GASKET (NOT ILLUSTRATED) 1
	11 635763 CYLINDER HEAD GASKET 1 (NOT ILLUSTRATED) 1
	12 635764 CYLINDER HEAD GASKET 2 (NOT ILLUSTRATED) 1
	13 635765 ROCKER COVER GASKET (NOT ILLUSTRATED) 2
	14 635767 IN/EXHAUST CLEANER GASKET (NOT ILLUSTRATED) 1
	15 635768 IN/EXHAUST ADAPTER GASKET (NOT ILLUSTRATED) 1
	16 635769 IN/EXHAUST CARBURETOR GASKET (NOT ILLUSTRATED) 1
	17 635770 INTAKE MANIFOLD GASKET (NOT ILLUSTRATED) 2
	18
	19
	20
	21
	22
	23 635411 HEAT SHIELD BRACKET 1
	24 635136 HEAT SHIELD 1
	25 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	26 00559G7 FLAT WASHER, 1/4" 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 635601 6AWG WIRE, 18" 1

	SP_640770_K-ENGINE MUFFLER_JULY2014.pdf
	1 637546 EXHAUST MANIFOLD 1
	2 632218 28HP SUBARU MUFFLER 1
	3 632666 MUFFLER HANGER 2
	4 615848 MUFFLER ISOLATION MOUNT 2
	5
	6
	7 633613 GASKET 3
	8 606267 HEX JAM NUT, M8 - 1.25 4
	9 602330 FLANGED HEX HEAD BOLT, M8 - 1.25 X 30MM LG 2
	10 606272 LOCK WASHER, 8MM 4
	11
	12
	13 00559G8 FLAT WASHER, 5/16" 4
	14 00544G3 HEX JAM NUT, 5/16" - 18 2
	15 11098G6 LOCK NUT, 5/16" - 18 2
	16 638644 TAPTITE SCREW, M8 - 1.25 X 18MM LG 2

	SP_640770_L-FRONT AXLE_JULY2014.pdf
	1 631489G02 INDEPENDENT DIFFERENTIAL (INCLUDES ITEMS 2 - 3) 1
	2 * OIL FILL PLUG 1
	3 * OIL DRAIN PLUG 1
	4 633667 AXLE ASSEMBLY 2
	5
	6
	7
	8
	9 00571G3 FLAT WASHER, 3/8" 8
	10 608654 LOCK WASHER, 10MM 8
	11 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 8
	12 601327 LOCK WASHER, 6MM 6
	13 605741 HEX HEAD BOLT, M6 - 1 X 25MM LG 6

	SP_640770_M-FRONT SUSPENSION AND STEERING_JULY 2014.pdf
	1 640501G01 FRONT STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23) 1
	2 640501G02 FRONT STRUT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 22, 24) 1
	3 103867 FLAT WASHER, .31" 4
	4 632405 GREASE FITTING 1
	5 634705 LONG SHOCK STRUT 1
	6 633792G02 HUB 1
	7 616053 HUB WASHER, 52MM 1
	8 616060 STRUT WASHER, 52MM 1
	9 616064 STRUT BALL JOINT 1
	10 616073 BUMP STRUT 1
	11 638129 BRAKE CALIPER 1
	12 616451 BRAKE CALIPER MOUNT BRACKET 1
	13 616596 SOCKET HEAD BOLT, 3/8" - 24 X 3/4" LG 2
	14 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	15 616673 LOCK NUT, M8 X 1.25 2
	16 618346 SPRING 1
	17 626725 STEERING ARM 1
	18 630803 LOCK NUT, 5/16" - 18 2
	19 630804G01 HEX HEAD BOLT, 5/16" - 18 X 2" LG 2
	20 616597 FLAT HEAD TORX SCREW, 1/4" - 20 X 3/4” LG 2
	21 616056 RETAINING SPRING NUT, M12 - 1.25 1
	22 634967 COIL SPRING CAP 1
	23 640715G01 STRUT BEARING (DRIVER SIDE) 1
	24 640715G02 STRUT BEARING (PASSENGER SIDE) 1
	25 625748 LOCK NUT, 1/2" - 13 2
	26 636610 FLAT WASHER, 1" 2
	27 616701 RUBBER WASHER, 1.5" X .76" 2
	28 629592 FEMALE BUSHING 2
	29 629593 MALE BUSHING 2
	1 639439 STEERING WHEEL COVER 1
	2 601709 LOCK NUT, M16 - 2 1
	3 639437 STEERING WHEEL 1
	4 600333 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 5 - 9) 1
	5 608117 COLUMN SUB-ASSEMBLY 1
	6 608114 STEERING YOKE 1
	7 608653 SOCKET HEAD SCREW, M10 - 35 X 1.5" LG 2
	8 608654 LOCK WASHER, 10.5MM 2
	9 608655 HEX NUT, M10 - 1.5 1
	10 603799 FLANGE HEX HEAD BOLT, M10 - 25 X 1.5" LG 4
	11 600525 LOCK NUT, M10 - 1.5 4
	12 617802 STEERING WHEEL DECAL 1
	1 638383G01 A-ARM ASSEMBLY 2
	2 638223 SPLIT SEAM SPACER, 3/8" I.D. X 2.39" LG 4
	3 640482 FRONT POWERTRAIN WELDMENT 1
	4 630774 FRONT SUSPENSION WELDMENT 1
	5 637745 A- ARM BUSHING .51" I.D. X .84" O.D. 8
	6 631110 BATTERY TRAY 1
	7 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 6
	8 11027G1 LOCK NUT, 5/16" - 18 4
	9 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3.5" LG 4
	10 306982 FLAT WASHER, .34" 12
	11 548604 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 4
	12
	13 00734G1 LOCK NUT, 7/16" - 14 6
	14 00571G3 FLAT WASHER, 3/8" 8
	15 608654 SPLIT LOCK WASHER, 10.5MM 8
	16 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 8
	17 00560G1 FLAT WASHER, 3/4" 8
	18
	19 628915 PLASTIC THREADED PLUG, 1.5" - 8 2
	20 608005 CASTLE NUT, M12 - 1.25 2
	21 10387G2 COTTER PIN, .094 X 1" 4
	22 306981 FLAT WASHER, 1/4" 12
	23 11098G5 LOCK NUT, 3/8" - 16 4
	24 627868 STEERING RACK WITH SPACER (INCLUDES ITEMS 25 - 26) 1
	25 618330 STEERING RACK 1
	26 626303 RACK AND PINION SPACER 2
	27 630449 SOCKET HEAD CAP BOLT, M10 - 45 X 1.5" LG 3
	28 630450 FLANGE LOCK NUT, M10 - 1.5 3

	SP_640770_N-FUEL SYSTEM_JULY2014.pdf
	1 11098G6 LOCK NUT, 5/16" - 18 5
	2 32372G6 VINYL TRIM, 6.25" 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	4 18292G1 TUBING CLAMP 9
	5 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	6 * FUEL HOSE 1
	7 00559G8 FLAT WASHER, 5/16" 8
	8 611181 FUEL SHUT-OFF VALVE 1
	9 615350 FUEL HOSE, 2" 2
	10 606071 CARBON CANISTER 1
	11 606310 CHARCOAL CANISTER BRACKET 1
	12 15058G1 RIVET, 3/16" X 5/8" LG 4
	13
	14 606964 HOSE, 3/16" I.D. X 13" LG 1
	15 606963 HOSE CLAMP, 3/16" I.D. 4
	16 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 2
	17
	18
	19 70244G03 SPLASH PAN 1
	20 00715G2 HEX HEAD TAPTITE SCREW, 5/16" - 18 X .8" LG 2
	21
	22 633308 CANISTER BRACKET 1
	23 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	24 308090 FLAT WASHER, 1/4" 2
	25 14390G4 LOCK NUT, 1/2" - 20 1
	26 633623 FUEL HOSE, 1/4" I.D. X 34" LG 1
	27 633620 HOSE, 3/16" I.D. X 4" LG 1
	28 634711G15 EVAP LABEL 1
	1 633216 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (Includes items 4 - 14) 1
	2
	3
	4 633024G03 FUEL LEVEL SENDER 1
	5
	6 640795 FUEL TANK (WITH SENDER UNIT) 1
	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 635688 FUEL TANK CAP (RATCHET) 1
	12 625826 EPA FUEL TANK LABEL 1
	13 633545 FUEL RETURN GROMMET 1
	14 633546 FUEL RETURN FITTING 1

	SP_640770_P-MOTOR_JULY2014.pdf
	1 615557 MOTOR, 72V 1
	2 629597 MOTOR COVER GASKET 1
	3 629596 MOTOR COVER 1
	4 601327 LOCK WASHER, 6MM 3
	5 616716 HEX HEAD BOLT, M6 - 1 X 16MM LG 3
	6
	7 612741 SPEED SENSOR 1
	8 614253 PAN HEAD PHILLIPS SCREW, M6 - 1 X 12MM LG 1

	SP_640770_Q_OPERATOR PROTECTION SYSTEM (OPS)_JULY2014.pdf
	1 631578 OPS UPPER KIT (INCLUDES ITEMS 2 - 7) 1
	2 631576 OPS TOP WELDMENT 1
	3 629080 CONNECTOR REAR (DRIVER SIDE) 1
	4 629079 CONNECTOR REAR (PASSENGER SIDE) 1
	5 629082 CONNECTOR FRONT (DRIVER SIDE) 1
	6 629081 CONNECTOR FRONT (PASSENGER SIDE) 1
	7 629328 OPS UPPER HARDWARE KIT (INCLUDES ITEMS 8 - 9) 1
	8 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 16
	9 630643 LOCK NUT, 3/8" - 16 16
	10 640436 OPS ACCESSORIES KIT (INCLUDES ITEMS 11 - 18) 1
	11 611774 GRAB HANDLE 1
	12 612254 GRAB HANDLE MOUNT 2
	13 629454 SIDE DOOR NET (PAIR) (NOT ILLUSTRATED) 1
	14 635789 SEAT BELT RETRACTOR 2
	15 628577 HEADREST 2
	16 629642 CLAMP GUARD 2
	17 629666 HEADREST PLATE 2
	18 627786 CLAMP 2
	19
	20
	21 640434 OPS ACCESSORY HARDWARE KIT (INCLUDES ITEMS 22 - 28) 1
	22 610753 HEX HEAD BOLT, 7/16" - 20 X 1” LG 4
	23 609569 HEX HEAD BOLT, 7/16" - 20 X 3/4" LG 4
	24 00734G3 LOCK NUT, 7/16" - 20 8
	25 612255 PAN HEAD TORX SCREW, #12 - 14 X 1" LG 2
	26 630763 CARRIAGE BOLT (SS), 1/4" - 20 X .75” LG 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 818303 RUBBER SPACER, .38" LG (NOT ILLUSTRATED) 4
	1 640293 OPS SEAT SUPPORT 1
	2 635544 FRONT BUMPER WELDMENT 1
	3 640183 OPS BOTTOM (PASSENGER SIDE) 1
	4 640182 OPS BOTTOM (DRIVER SIDE) 1
	5 629023 FRONT CROSSBAR TUBE 1
	6 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	7 00571G2 FLAT WASHER, 5/16” 8
	8 11098G5 LOCK NUT, 3/8" - 16 4
	9
	10
	11 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG 2
	12 00571G2 FLAT WASHER, 5/16" 2
	13 634047 WINCH PLATE 1
	14 630762 PLUG, 1.75" O.D. 4
	15 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 2
	16 630643 LOCK NUT, 3/8" - 16 2
	17
	18
	19 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 2
	20 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	21 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	22 00642G8 FLAT WASHER, 5/16" 6
	23 00565G8 LOCK WASHER, 5/16" 4
	24 75048G02 SPACER, 1.31" LG 2
	25 75048G04 SPACER, 1" LG 2
	26
	27 630643 LOCK NUT, 3/8" - 16 2
	28 800697 LOCK NUT, 5/16" - 18 2
	29 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	30 12262G1 LOCK NUT, 3/16" - 16 2

	SP_640770_R-REAR AXLE_JULY2014.pdf
	1 631810 MANUAL INDEPENDENT DIFFERENTIAL (INCLUDES ITEMS 2 - 4) 1
	2 * OIL FILL PLUG (NOT ILLUSTRATED) 1
	3 * OIL DRAIN PLUG (NOT ILLUSTRATED) 1
	4 * FLANGED HEX BOLT 8
	5
	6 636438 AXLE ASSEMBLY 2
	7 635783 ANTI-ROTATION WELDMENT 1
	8 00463G4 HEX HEAD CAP BOLT, 7/16" - 14 X 1.5" LG 2
	9 00922G3 FLAT WASHER, .92" O.D. X .47" I.D. 2
	10 00734G1 LOCK NUT, 7/16" - 14 2
	11
	12
	13
	14 635491 CASTELLATED NUT, M16 - 1.5 2
	15 10387G1 COTTER PIN, .125" X 1.5" LG 2

	SP_640770_S_REAR SUSPENSION_JULY2014.pdf
	1 634721 STEERING ROD MOUNTING BRACKET 1
	2 13437G3 HEX HEAD FLANGED BOLT, 5/16" - 18 X 1" LG 4
	3 633535 TIE ROD ASSEMBLY (INCLUDES ITEMS 4 - 8) 2
	4 632114 THREADED TIE ROD 1
	5 70902G01 TIE ROD END (DRIVER SIDE) 1
	6 70902G02 TIE ROD END (PASSENGER SIDE) 1
	7 01069G01 JAM NUT, M12 - 1.25 (DRIVER SIDE) 1
	8 01069G02 JAM NUT, M12 - 1.25 (PASSENGER SIDE) 1
	9
	10
	11 00734G1 LOCK NUT, 7/16" - 14 4
	12 306981 FLAT WASHER, 0.41" 4
	13 00798G3 COTTER PIN, 3/32" X 1/2" LG 2
	14 638383G02 A-ARM ASSEMBLY 2
	15 11098G5 LOCK NUT, 3/8" - 16 4
	16 00560G1 FLAT WASHER, 3/8" 8
	17 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3 1/2" LG 4
	18 638223 SPLIT SEAM SPACER, 3/8" X 2.39" 4
	19 637745 A-ARM BUSHING, .84" O.D. X .51" I.D. 8
	1 633473 SWAY BAR 1
	2 633953 SWAY BAR BUSHING, .75" DIA 2
	3 632380 SWAY BAR BUSHING BRACKET 2
	4 635472 SWAY BAR LINK ASSEMBLY 2
	5 00571G5 FLAT WASHER, 1/2" 8
	6 628995 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 4
	7 00734G3 LOCK NUT, 7/16" - 20 4
	8 00428G8 HEX HEAD CAP BOLT, 3/8" - 16 X 3" LG 4
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 4
	1 640501G07 REAR STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23,25) 1
	2 640501G08 REAR STRUT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 22, 24, 26) 1
	3 103867 FLAT WASHER, .31" X .69" X .06" 4
	4 632405 GREASE FITTING, 3/16" 1
	5 634705 SHOCK STRUT 1
	6 633792G02 HUB ASSEMBLY 1
	7 616053 STRUT WASHER, 52MM 1
	8
	9 616064 STRUT BALL JOINT 1
	10 616073 STRUT BUMP STOPS 1
	11 634936G01 SPACER SPRING, 1.13" 1
	12 616451 CALIPERS MOUNT BRACKET 1
	13 616596 SOCKET HEAD BOLT, 3/8" - 24 X 3/4" LG 2
	14 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	15 616673 LOCK NUT, M8 2
	16 616063 COIL SPRING 1
	17 634928 REAR STEERING ARM 1
	18 630803 LOCK NUT, 5/16" - 18 2
	19 630804G01 HEX HEAD FLANGED BOLT, 5/16" - 18 X 2" LG 2
	20 616597 FLAT HEAD TORX SCREW, 1/4" - 20 X 3/4” LG 2
	21 616056 SPRING RETAINING NUT, M12 - 1.25 1
	22 634967 COIL SPRING CAP 1
	23 640715G01 STRUT (DRIVER SIDE) 1
	24 640715G02 STRUT (PASSENGER SIDE) 1
	25 638127 BRAKE CALIPER (DRIVER SIDE) 1
	26 638128 BRAKE CALIPER (PASSENGER SIDE) 1
	27
	28
	29
	30
	31 625748 NYLOCK NUT, 1/2" - 13 2
	32 636610 FLAT WASHER, 1" 2
	33 616701 RUBBER WASHER, 1.5MM X .76MM ................ 2
	34 629592 BUSHING STRUT (FEMALE) 2
	35 629593 BUSHING STRUT (MALE) 2

	SP_640770_T-SEATING_JULY2014.pdf
	1 14390G4 LOCK NUT, 1/4" - 20 8
	2 609854 SEAT BELT LATCH BUCKLE, 6" 2
	3 609787 REAR SEAT BELT BRACKET 1
	4 16705G9 PAN HEAD SCREW (SS), 1/4" - 20 X 1.25" LG 12
	5 627804 SEAT BACK WELDMENT 1
	6 01110G01 FLAT WASHER, 1/4" 8
	7 637994 SWING DECK BOARD FILLER 1
	8 638060 SWELL LATCH 2
	9 00793G2 FLAT WASHER (SS), 1/4" 2
	10 640577 RUBBER PAD 6
	11 610753 HEX HEAD BOLT, 7/16" - 20 X 1" LG 4
	12 00664G7 LOCK WASHER, 1/4" 4
	13 00734G3 LOCK NUT, 7/16" - 20 4
	14 640259 SEAT FRAME 1
	1 627783 FULL FLIP SEAT ARMREST 2
	2 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	3 00560G1 FLAT WASHER, 3/8" 6
	4 00665G9 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	5 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	6 11098G5 LOCK NUT, 3/8" - 16 8
	7 627797 SEAT FRAME BRACKET 2
	8 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2
	9 633131 CLOSE OUT PANEL 1
	10 606264 HEX HEAD FLANGED BOLT, M6 - 1 X 20MM LG 4
	11 311398 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG 2
	12 00560G3 FLAT WASHER, 3/8" 4
	13 624030 FLANGE BUSHING 4
	14 14390G6 LOCK NUT, 1/2" - 13 2
	15 632727 FOOTBOARD WELDMENT 1
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17 601476 LOCK NUT, M6 - 1 4
	18 00734G1 LOCK NUT, 7/16" - 14 2
	19 00560G2 FLAT WASHER, 3/8" 8
	20 19853G1 TUBE CAP, 1" 2
	21 632262 FOOTREST SUPPORT BRACKET 2
	22 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	23 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 4
	24 610753 HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	25 00734G3 LOCK NUT, 7/16" - 14 2
	26 610756 BELT ATTACH PLATE 2
	1 629654 SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 2 - 7) 1
	2 621036 SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3, 4) 1
	3 617400 SEAT BOTTOM PLYWOOD 1
	4 617401 SEAT BOTTOM FOAM 1
	5
	6 615648 VINYL SEAT BOTTOM
	7 627157 DECK BAORD ASSEMBLY 1
	8 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	9
	10
	11
	12 619756 RUBBER BUMPER 2
	13 628942 FLIP SEAT BED LOAD DECAL 1
	14 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 X 5/8" LG 2
	15 616671 FLAT WASHER, 8MM 2
	16 71274G02 BACK REST ASSEMBLY (BLACK) (INCLUDES ITEMS 17 - 21) 1
	17 76410G01 SEAT BACK PLYWOOD 1
	18 25433G4 SEAT BACK FOAM 1
	19 74889G01 SEAT COVER 1
	20 18144G3 BACK REST COVER 1
	21 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	1 640489G01XX SEAT BOTTOM ASSEMBLY BLACK (INCLUDES ITEMS (2 - 9) 1
	2 637823GXX SEAT BOTTOM (INCLUDES ITEMS 3, 4) 2
	3 640234GXX VINYL AND FOAM SEAT BOTTOM 1
	4 640198 WOOD SEAT BOTTOM 1
	5
	6 639904 RETENTION PIN 2
	7 638701G01 SEAT LOCATOR TAB (DRIVER SIDE) 1
	8 638701G02 SEAT LOCATOR TAB (PASSENGER SIDE) 1
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10
	11
	12 640781GXX SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 13 - 18) 1
	13 637824GXX SEAT BACK ASSEMBLY (INCLUDES ITEMS 14, 15) 1
	14 640233GXX VINYL AND FOAM SEAT BACK 1
	15 640208 WOOD SEAT BACK 1
	16
	17 640209 SEAT BACK COVER 1
	18 603000 TRUSS HEAD SCREW, M6 - 1 X 16MM LG 10
	19 00734G3 LOCK NUT, 7/16" - 20 2
	20 00560G3 FLAT WASHER, 3/8" 2
	21 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1.25" LG 2
	22 00664G7 LOCK WASHER (SS), 1/4" 4
	23 01110G01 FLAT WASHER, 1/4" 4
	24 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	25 631973 BUCKLE AND BRACKET ASSEMBLY, 13.5" LG 2
	1 635789 SEAT BELT RETRACTOR 2
	2
	3 00734G3 LOCK NUT, 7/16" - 20 4
	4 610753 HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	5
	6 * D-RING 2
	7 * D-RING COVER 2
	8 605969 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 2

	SP_640770_U_TRUCK BED_JULY2014.pdf
	1 633441 PLASTIC BED ASSEMBLY (MANUAL LIFT) (INCLUDES ITEMS 2 - 27) 1
	2 73451G01 PLASTIC BED ASSEMBLY (INCLUDES ITEMS 3 - 12) 1
	3 73447G01 PLASTIC BED, 40" LG 1
	4 73454G01 TAILGATE PIVOT SHAFT 2
	5 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4” LG 2
	6 73455G01 TAILGATE CABLE 2
	7 73450G01 ANGLE 1
	8 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8” LG 4
	9 73449G01 EXTRUSION CHANNEL 1
	10 71541G01 TAILGATE CABLE SPACER 2
	11 73448G01 PLASTIC TAILGATE, 40" 1
	12 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG 2
	13
	14 71571G01 CLEVIS PIN, .75" O.D. X 5.25" LG 2
	15 00571G5 FLAT WASHER, 5/16" 2
	16 71570G01 ACETAL BUSHING, 1/2" X 2.3" LG 2
	17 21683G1 COTTER PIN, .8" X 2.9" LG 4
	18 624030 FLANGED BUSHING, 28.7MM O.D. X 13.4MM I.D. X 23.7MM LG 4
	19
	20 71537G02 GAS SPRING 1
	21
	22 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	23 14443G12 CLEVIS PIN, 1/2" X 2.22" LG 1
	24
	25 633245 GAS SPRING CHANNEL 1
	26 01118G01 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X .77" LG 6
	27 00642G7 FLAT WASHER, 1/4” 6
	28
	29
	30 16816G2 RATCHET RIVET, .25" X .887" 4
	31
	32
	33
	34 71095G03 PLASTIC BED LATCH (INCLUDES ITEMS 35 - 43) 1
	35 633698 BED LATCH 1
	36 71477G02 RETAINER BRACKET 1
	37 01118G01 HEX HEAD BOLT, 1/4" - 20 X .77" LG 4
	38 71099G02 LATCH PLATE 2
	39 71538G01 BED LATCH TORSION SPRING 1
	40 71704G01 HANDLE GRIP 2
	41 633679 BED BUMPER BRACKET 2
	42 70113G01 ADJUSTABLE RUBBER BUMPER 2
	43 11027G1 LOCK NUT, 5/16" - 18 2
	44 74821G01 PLASTIC BED LOAD DECAL, 500 LB 1
	45 71055G01 RIVET, 3/16"" 5
	46 617804 TAILGATE DECAL 1
	47 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1.25" LG 2

	SP_640770_WEATHER PROTECTION_JULY2014.pdf
	1 628584 TOP CANOPY KIT (INCLUDES ITEMS 2, 3) 1
	2 627077 TOP CANOPY 1
	3 628585 HARDWARE KIT (INCLUDES ITEMS 4 - 9) 1
	4 * RUBBER SPACER 4
	5 * CHRISTMAS TREE PUSH RIVETS 4
	6 * HEX HEAD BOLT, M6 - 1 X 20MM LG 8
	7 * FLAT WASHER, 1/4" 8
	8 * CLAMP (2 PIECE) 4
	9 * HEX NUT, M6 - 1 4
	1 627079 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 2 - 14) 1
	2 * WINDSHIELD 1
	3 * AWNING MOLDING (ALUMINUM) 1
	4 * TEXTILE SKIRT PLACEHOLDER 1
	5 * PLASTIC CLAMP 4
	6 * HEX NUT 6
	7 * FLAT WASHER 12
	8 * HEX HEAD BOLT 4
	9 * WINDSHIELD GROMMET 6
	10 * FLAT WASHER 8
	11 * HEX NUT 4
	12 * HEX HEAD BOLT 4
	13 * CRUSH SLEEVE 6
	14 * HEX HEAD CAP SCREW 2
	15
	16
	17
	18 627080 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 19 - 38) 1
	19 * WINDSHIELD 1
	20
	21 * AWNING MOLDING (ALUMINUM) 1
	22 * TEXTILE SKIN PLACEHOLDER 1
	23 * PLASTIC CLAMP 2
	24 * UPPER METAL SEAL 1
	25 * UNIGRIP 1
	26 * TEXTILE STRAP 6
	27
	28 * HEX NUT 2
	29 * HEX HEAD BOLT 2
	30 * FLAT WASHER 4
	31 * GROMMET 2
	32 * FLAT WASHER 10
	33 * HEX NUT 4
	34 * HEX HEAD BOLT 4
	35 * CRUSH SLEEVE 2
	36 * HEX HEAD BOLT 2
	37 * BUMPER 2
	38 * HEX NUT 2

	SP_640770_W - WHEELS AND TIRES.pdf
	1 639548 WHEEL AND TIRE ASSEMBLY, FRONT (PASSENGER SIDE) (INCLUDES ITEMS 3, 4) 1
	2 639550 WHEEL AND TIRE ASSEMBLY, FRONT (DRIVER SIDE) (INCLUDES ITEMS 3, 4) 1
	3 631041 WHEEL (STEEL), 12" X 7" 1
	4 639540 TIRE (KENDA 590), 25" X 8" - 12" 1
	5 639549 WHEEL AND TIRE ASSEMBLY, REAR (PASSENGER SIDE) (INCLUDES ITEMS 7, 8) 1
	6 639551 WHEEL AND TIRE ASSEMBLY, REAR (DRIVER SIDE) (INCLUDES ITEMS 7, 8) 1
	7 631041 WHEEL (STEEL), 12" X 7" 1
	8 639541 TIRE (KENDA 590), 25" X 11" - 12" 1
	9
	10 630268 CENTER CAP (BLACK) 4
	11 14723G1 LUG NUT, 1/2" - 20 16
	12
	13 639556 WHEEL AND TIRE ASSEMBLY, FRONT (PASSENGER SIDE) (INCLUDES ITEMS 15, 16) 1
	14 639558 WHEEL AND TIRE ASSEMBLY, FRONT (DRIVER SIDE) (INCLUDES ITEMS 15, 16) 1
	15 616116 WHEEL (BLACK ALUMINUM) 1
	16 639540 TIRE (KENDA 590), 25" X 8" - 12 1
	17 639557 WHEEL AND TIRE ASSEMBLY, REAR (PASSENGER SIDE) (INCLUDES ITEMS 19, 20) 1
	18 639559 WHEEL AND TIRE ASSEMBLY, REAR (DRIVER SIDE) (INCLUDES ITEMS 19, 20) 1
	19 616116 WHEEL (BLACK ALUMINUM) 1
	20 639541 TIRE (KENDA 590) 1
	21
	22 630106 CENTER WHEEL CAP (BLACK ALUMINUM) 4
	23 616823 LUG NUT (BLACK), 1/2" - 20 16

	SP_640770_C_BODY_JULY2014.pdf
	1 632254 FLOOR MAT, DIAMOND PLATE 1
	2 618886 ROCKER PANEL (DRIVER SIDE) 1
	3 618885 ROCKER PANEL (PASSENGER SIDE) 1
	4 71440G03 PANEL BRACE (DRIVER SIDE) 1
	5 71440G04 PANEL BRACE (PASSENGER SIDE) 1
	6 15058G6 RIVET (ALUMINUM), 3/16" X .95" 2
	7 00789G2 PHILLIPS HEAD SCREW, #10 - 24 X 1 1/4" LG 2
	8 16705G1 TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 1" LG 4
	9 00559G7 FLAT WASHER, 1/4" 4
	10 23726G4 SPACER, .32" LG 8
	11 14390G4 LOCK NUT, 1/4" - 20 4
	12
	13
	14 640553 UPPER FLOOR PANEL 1
	15 70451G03 LOWER FLOOR PANEL 1
	16 14601G11 RIVET, 3/16" X 9/16" 14
	1 609168G1XX SIDE PANEL (DRIVER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	2 609168G2XX SIDE PANEL (PASSENGER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	3 10570G10 RIVET (SS), .156" X .55" 8
	4 10570G12 RIVET, .257" X .556" 4
	5 16469G1 FENDER WASHER, 1/4" 4
	6 71055G01 RIVET, 3/16" 4
	7 638697 SEAT RETENTION BRACKET 2
	8 638668 SEAT RETENTION GROMMET 2
	9 800296 PAN HEAD MACHINE SCREW, #10 - 24 X 3/4" LG 4
	10 14390G10 LOCK NUT, #10 - 24 4
	11 633168GXX SEAT WRAP PANEL (See COLOR CODE In HOW TO USE SECTION) 1
	12
	13
	14 75696G01 EXHAUST DECAL 1
	15 74093G01 ENGINE WARNING DECAL 1
	16 641624 FRAME WELDMENT 1
	1 613036G3XX COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	2
	3
	4 633010G02 FRONT FENDER FLARE (DRIVER SIDE) 1
	5 633010G01 FRONT FENDER FLARE (PASSENGER SIDE) 1
	6 71055G01 RIVET, 3/16" X 1" LG 29
	7 626663 BBB COWL DECAL 1
	8 617643 COWL GRILL COVER 1
	9 71597G01 SELF THREADING NUT, 5MM X 10MM X 15MM 2
	10
	11 633268GXX ACCESS COVER (See COLOR CODE in HOW TO USE Section of Manual) 1
	12 617533 PUSH RIVET 9
	13 634363 SIDE COWL DECAL 2
	14 633298 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 15 - 17) 1
	15 633297 INSTRUMENT PANEL LARGE CUT OUT 1
	16 71158G01 CUP INSERT 1
	17 71364G02 J TYPE SPEED NUT, #8 5
	18 71115G01 TRIM PANEL 2
	19 638058 DASH PANEL, TOP 1
	20 638066 DASH ASSEMBLY, STEERING COLUMN 1
	21 638059 DASH PANEL, BOTTOM 1
	22 632989 DASH SUPPORT BRACKET 1
	23 638055 KICK PANEL (DRIVER SIDE) 1
	24 638057 KICK PANEL (PASSENGER SIDE) 1
	1 633104 REAR FENDER FLARE (DRIVER SIDE) 1
	2 633125 REAR FENDER FLARE (PASSENGER SIDE) 1
	3 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	4 00642G7 FLAT WASHER, 5/16" 8
	5 14390G4 LOCK NUT, 1/4" - 20 4
	6 16816G2 RATCHET RIVET, .25" X .887" 8
	7
	8
	9
	10
	11 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	12 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	13 10570G10 RIVET (SS), .156" X .55" 8
	1 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	2 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	3 10570G10 RIVET, 5/32" X 9/16" LG 8
	4
	5 633072 REAR FENDER, 4 PASS (DRIVER SIDE) 1
	6 633285 REAR FENDER, 4 PASS (PASSENGER SIDE) 1
	7 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	8 00642G07 FLAT WASHER, 1/4" 8
	9 14390G4 LOCK NUT, 1/4" - 20 8
	10 16816G2 RATCHET FASTENER, 1/4" X .887" LG 6
	11
	12
	13
	14
	15
	16 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2" LG 4
	17 01110G01 FLAT WASHER, 1/4" 4
	18
	19 633446 HITCH RECEIVER WELDMENT 1
	20 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 4
	21 00734G1 LOCK NUT, 7/16" - 14 4
	22 00922G3 FLAT WASHER, 7/16" 8

	SP_640770_C_BODY_JULY2014.pdf
	1 632254 FLOOR MAT, DIAMOND PLATE 1
	2 618886 ROCKER PANEL (DRIVER SIDE) 1
	3 618885 ROCKER PANEL (PASSENGER SIDE) 1
	4 71440G03 PANEL BRACE (DRIVER SIDE) 1
	5 71440G04 PANEL BRACE (PASSENGER SIDE) 1
	6 15058G6 RIVET (ALUMINUM), 3/16" X .95" 2
	7 00789G2 PHILLIPS HEAD SCREW, #10 - 24 X 1 1/4" LG 2
	8 16705G1 TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 1" LG 4
	9 00559G7 FLAT WASHER, 1/4" 4
	10 23726G4 SPACER, .32" LG 8
	11 14390G4 LOCK NUT, 1/4" - 20 4
	12
	13
	14 640553 UPPER FLOOR PANEL 1
	15 70451G03 LOWER FLOOR PANEL 1
	16 14601G11 RIVET, 3/16" X 9/16" 14
	1 609168G1XX SIDE PANEL (DRIVER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	2 609168G2XX SIDE PANEL (PASSENGER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	3 10570G10 RIVET (SS), .156" X .55" 8
	4 10570G12 RIVET, .257" X .556" 4
	5 16469G1 FENDER WASHER, 1/4" 4
	6 71055G01 RIVET, 3/16" 4
	7 638697 SEAT RETENTION BRACKET 2
	8 638668 SEAT RETENTION GROMMET 2
	9 800296 PAN HEAD MACHINE SCREW, #10 - 24 X 3/4" LG 4
	10 14390G10 LOCK NUT, #10 - 24 4
	11 633168GXX SEAT WRAP PANEL (See COLOR CODE In HOW TO USE SECTION) 1
	12
	13
	14 75696G01 EXHAUST DECAL 1
	15 74093G01 ENGINE WARNING DECAL 1
	16 641624 FRAME WELDMENT 1
	1 613036G3XX COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	2
	3
	4 633010G02 FRONT FENDER FLARE (DRIVER SIDE) 1
	5 633010G01 FRONT FENDER FLARE (PASSENGER SIDE) 1
	6 71055G01 RIVET, 3/16" X 1" LG 29
	7 626663 BBB COWL DECAL 1
	8 617643 COWL GRILL COVER 1
	9 71597G01 SELF THREADING NUT, 5MM X 10MM X 15MM 2
	10
	11 633268GXX ACCESS COVER (See COLOR CODE in HOW TO USE Section of Manual) 1
	12 617533 PUSH RIVET 9
	13 634363 SIDE COWL DECAL 2
	14 633298 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 15 - 17) 1
	15 633297 INSTRUMENT PANEL LARGE CUT OUT 1
	16 71158G01 CUP INSERT 1
	17 71364G02 J TYPE SPEED NUT, #8 5
	18 71115G01 TRIM PANEL 2
	19 638058 DASH PANEL, TOP 1
	20 638066 DASH ASSEMBLY, STEERING COLUMN 1
	21 638059 DASH PANEL, BOTTOM 1
	22 632989 DASH SUPPORT BRACKET 1
	23 638055 KICK PANEL (DRIVER SIDE) 1
	24 638057 KICK PANEL (PASSENGER SIDE) 1
	1 633104 REAR FENDER FLARE (DRIVER SIDE) 1
	2 633125 REAR FENDER FLARE (PASSENGER SIDE) 1
	3 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	4 00642G7 FLAT WASHER, 5/16" 8
	5 14390G4 LOCK NUT, 1/4" - 20 4
	6 16816G2 RATCHET RIVET, .25" X .887" 8
	7
	8
	9
	10
	11 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	12 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	13 10570G10 RIVET (SS), .156" X .55" 8
	1 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	2 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	3 10570G10 RIVET, 5/32" X 9/16" LG 8
	4
	5 633072 REAR FENDER, 4 PASS (DRIVER SIDE) 1
	6 633285 REAR FENDER, 4 PASS (PASSENGER SIDE) 1
	7 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	8 00642G07 FLAT WASHER, 1/4" 8
	9 14390G4 LOCK NUT, 1/4" - 20 8
	10 16816G2 RATCHET FASTENER, 1/4" X .887" LG 6
	11
	12
	13
	14
	15
	16 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2" LG 4
	17 01110G01 FLAT WASHER, 1/4" 4
	18
	19 633446 HITCH RECEIVER WELDMENT 1
	20 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 4
	21 00734G1 LOCK NUT, 7/16" - 14 4
	22 00922G3 FLAT WASHER, 7/16" 8

	SP_640770_G-DIFFERENTIAL LOCK_JULY2014.pdf
	1 632886 DIFFERENTIAL LOCK POD 1
	2 633163 REAR DIFFERENTIAL LOCK CABLE 1
	3 633164 FRONT DIFFERENTIAL LOCK CABLE 1
	4 75697G01 DIFFERENTIAL LOCK TRIM PLATE 2
	5 71055G01 RIVET, 3/16" DIA 3
	6 633536 DIFFERENTIAL LOCKING CLEVIS 1
	7 635011 GOVERNOR EXTENSION SPRING 2
	8 10386G2 CLEVIS PIN, .76" LG 2
	9 01076G01 COTTER PIN, 1.21" LG 2
	10 18464G1 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1" LG 4
	11 00565G4 LOCK WASHER, #8 4
	12 635982 SPEED NUT (U TYPE), #8 4
	13 01110G01 FLAT WASHER, 1/4" 2
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 5

	SP_640770_H_ELECTRICAL SYSTEM_JULY2014.pdf
	1 632676 POWER ELECTRONICS BRACKET 1
	2 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	3 01110G01 FLAT WASHER, 1/4" 4
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 612711 SOLENOID, 48V 1
	6 626864 FUSE 1
	7 628113 FUSE HOLDER 1
	8 00379G2 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1 1/4" LG 2
	9 00559G5 FLAT WASHER, #5 2
	10 14390G10 LOCK NUT, #10 - 24 2
	11 71078G01 POWER OUTLET, 12V 1
	1 632556 CONTROLLER, 48V 1
	2 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	3 01110G01 FLAT WASHER, 1/4" 8
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 73876G01 HEX HEAD FLANGED BOLT, M6 - 1 X 12MM LG 5
	6 00642G7 FLAT WASHER, 5/16" 3
	7 628668 REAR MOTOR WIRE (U) 1
	8 628665 REAR MOTOR WIRE (V) 1
	9 628667 REAR MOTOR WIRE (W) 1
	10 634717 WIRE, 2AWG, 16" LG 1
	11 634716 WIRE, 2AWG, 7" LG 1
	12 634718 WIRE, 2AWG, 10" LG 1
	1 614497 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	2 614501 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	3 71597G01 SELF THREADING NUT 8
	4 71781G02 VINYL TAPE 2
	5 640586 TAILLIGHT BRACKET 2
	6 629148 TAILLIGHT 2
	7 14601G10 RIVET (ALUMINUM), 5/32" 8
	8 01057G01 RIVET, 1/4" 4
	9 71055G01 RIVET, 3/16" 8
	1 639890 MAIN HARNESS 1
	2 633149 RECEPTACLE CHARGER, 48V 1
	3 632866 TERMINAL STUD BRACKET 1
	4 637110 GAS POWERTRAIN HARNESS 1
	5 632683 DC-DC CONVERTER, 48V, 30A 1
	6 633235G01 JUNCTION BLOCK STUD (BLACK), 5/16" 1
	7 633235G02 JUNCTION BLOCK STUD (RED), 5/16" 1
	8 00414G6 HEX HEAD CAP BOLT, 1/4" - 20 X 3/4" LG 2
	9 01110G01 FLAT WASHER, 1/4" 2
	10 14601G10 ALUMINUM RIVET (BLACK), 5/32" 4
	11 14390G4 LOCK NUT, 1/4" - 20 2
	12 306527 PAN HEAD SCREW, #10 - 24 X 3/4" LG 4
	13 00660G5 FLAT WASHER, #10 4
	14 14390G10 LOCK NUT, #10 - 24 4
	15 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 17
	16 12547G4 HEX HEAD CAP BOLT, M6 - 1 X 30MM LG 2
	1
	2 631656 FUEL AND SOC METER 2
	3 627035 PLUG PANEL 1
	4 628931 2 POSITION SWITCH 1
	5 626658 3 POSITION SWITCH 2
	6 609692 KEY SET AND KEY SWITCH 1
	7 626659 2 POSITION SWITCH 1
	8 638063G02 CONTROL COVER 1
	9
	10 608290 SELF TAPPING SCREW 4
	11 71364G02 SPEED NUT ("J" TYPE), #8 4
	12 632907 CONTROL PANEL LIGHT SWITCH LABEL 1
	13 632916 CONTROL PANEL REGEN MODE SWITCH LABEL 1
	14 632918 CONTROL PANEL GAS ELECTRIC METER LABEL 1

	SP_640770_L-FRONT AXLE_JULY2014.pdf
	1 631489G02 INDEPENDENT DIFFERENTIAL (INCLUDES ITEMS 2 - 3) 1
	2 * OIL FILL PLUG 1
	3 * OIL DRAIN PLUG 1
	4 633667 AXLE ASSEMBLY 2
	5
	6
	7
	8
	9 00571G3 FLAT WASHER, 3/8" 8
	10 608654 LOCK WASHER, 10MM 8
	11 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 8
	12 601327 LOCK WASHER, 6MM 6
	13 605741 HEX HEAD BOLT, M6 - 1 X 25MM LG 6

	SP_640770_N-FUEL SYSTEM_JULY2014.pdf
	1 11098G6 LOCK NUT, 5/16" - 18 5
	2 32372G6 VINYL TRIM, 6.25" 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	4 18292G1 TUBING CLAMP 9
	5 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	6 * FUEL HOSE 1
	7 00559G8 FLAT WASHER, 5/16" 8
	8 611181 FUEL SHUT-OFF VALVE 1
	9 615350 FUEL HOSE, 2" 2
	10 606071 CARBON CANISTER 1
	11 606310 CHARCOAL CANISTER BRACKET 1
	12 15058G1 RIVET, 3/16" X 5/8" LG 4
	13
	14 606964 HOSE, 3/16" I.D. X 13" LG 1
	15 606963 HOSE CLAMP, 3/16" I.D. 4
	16 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 2
	17
	18
	19 70244G03 SPLASH PAN 1
	20 00715G2 HEX HEAD TAPTITE SCREW, 5/16" - 18 X .8" LG 2
	21
	22 633308 CANISTER BRACKET 1
	23 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	24 308090 FLAT WASHER, 1/4" 2
	25 14390G4 LOCK NUT, 1/2" - 20 1
	26 633623 FUEL HOSE, 1/4" I.D. X 34" LG 1
	27 633620 HOSE, 3/16" I.D. X 4" LG 1
	28 634711G15 EVAP LABEL 1
	1 633216 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (Includes items 4 - 14) 1
	2
	3
	4 633024G03 FUEL LEVEL SENDER 1
	5
	6 640795 FUEL TANK (WITH SENDER UNIT) 1
	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 635688 FUEL TANK CAP (RATCHET) 1
	12 625826 EPA FUEL TANK LABEL 1
	13 633545 FUEL RETURN GROMMET 1
	14 633546 FUEL RETURN FITTING 1

	SP_640770_Q_OPERATOR PROTECTION SYSTEM (OPS)_JULY2014.pdf
	1 631578 OPS UPPER KIT (INCLUDES ITEMS 2 - 7) 1
	2 631576 OPS TOP WELDMENT 1
	3 629080 CONNECTOR REAR (DRIVER SIDE) 1
	4 629079 CONNECTOR REAR (PASSENGER SIDE) 1
	5 629082 CONNECTOR FRONT (DRIVER SIDE) 1
	6 629081 CONNECTOR FRONT (PASSENGER SIDE) 1
	7 629328 OPS UPPER HARDWARE KIT (INCLUDES ITEMS 8 - 9) 1
	8 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 16
	9 630643 LOCK NUT, 3/8" - 16 16
	10 640436 OPS ACCESSORIES KIT (INCLUDES ITEMS 11 - 18) 1
	11 611774 GRAB HANDLE 1
	12 612254 GRAB HANDLE MOUNT 2
	13 629454 SIDE DOOR NET (PAIR) (NOT ILLUSTRATED) 1
	14 635789 SEAT BELT RETRACTOR 2
	15 628577 HEADREST 2
	16 629642 CLAMP GUARD 2
	17 629666 HEADREST PLATE 2
	18 627786 CLAMP 2
	19
	20
	21 640434 OPS ACCESSORY HARDWARE KIT (INCLUDES ITEMS 22 - 28) 1
	22 610753 HEX HEAD BOLT, 7/16" - 20 X 1” LG 4
	23 609569 HEX HEAD BOLT, 7/16" - 20 X 3/4" LG 4
	24 00734G3 LOCK NUT, 7/16" - 20 8
	25 612255 PAN HEAD TORX SCREW, #12 - 14 X 1" LG 2
	26 630763 CARRIAGE BOLT (SS), 1/4" - 20 X .75” LG 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 818303 RUBBER SPACER, .38" LG (NOT ILLUSTRATED) 4
	1 640293 OPS SEAT SUPPORT 1
	2 635544 FRONT BUMPER WELDMENT 1
	3 640183 OPS BOTTOM (PASSENGER SIDE) 1
	4 640182 OPS BOTTOM (DRIVER SIDE) 1
	5 629023 FRONT CROSSBAR TUBE 1
	6 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	7 00571G2 FLAT WASHER, 5/16” 8
	8 11098G5 LOCK NUT, 3/8" - 16 4
	9
	10
	11 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG 2
	12 00571G2 FLAT WASHER, 5/16" 2
	13 634047 WINCH PLATE 1
	14 630762 PLUG, 1.75" O.D. 4
	15 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 2
	16 630643 LOCK NUT, 3/8" - 16 2
	17
	18
	19 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 2
	20 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	21 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	22 00642G8 FLAT WASHER, 5/16" 6
	23 00565G8 LOCK WASHER, 5/16" 4
	24 75048G02 SPACER, 1.31" LG 2
	25 75048G04 SPACER, 1" LG 2
	26
	27 630643 LOCK NUT, 3/8" - 16 2
	28 800697 LOCK NUT, 5/16" - 18 2
	29 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	30 12262G1 LOCK NUT, 3/16" - 16 2

	SP_640770_A-ACCELERATOR_JULY2014.pdf
	1 638641 GOVERNOR ASSEMBLY (INCLUDES ITEMS 2 - 18) 1
	2 00734G5 LOCK NUT, #10 - 32 1
	3 638954 GOVERNOR LEVER WELDMENT 1
	4 72732G01 BALL JOINT 1
	5 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 6 - 13) 1
	6 22754G1 BUSHING FLIP LOK, 0.25" 1
	7 25661G01 CUP WASHER, 0.84" 2
	8 25274G1 GOVERNOR ROD 1
	9 22752G1 GOVERNOR BRACKET WELDMENT 1
	10 23578G1 COMPRESSION SPRING 1
	11 23859G1 GOVERNOR ADJUSTER 1
	12 00526G4 HEX NUT, #10 - 32 1
	13 22754G2 BUSHING FLIP LOK, 0.375" 1
	14
	15
	16 14390G4 LOCK NUT, 1/4" - 20 1
	17 635313 GOVERNOR CABLE 1
	18 71215G01 SET SCREW WITH PATCH LOCK, 1/4" - 20 2
	19
	20
	21
	22 635011 GOVERNOR SPRING EXTENSION 1
	1 639532 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 13) 1
	2 626140 ACCELERATOR PEDAL BRACKET 1
	3 600019 ROTARY POSITION SENSOR 1
	4 600543 TORX BOLT, M4 - 0.75 X 12MM LG 2
	5 612889 PEDAL SWITCH 1
	6 620030 SOCKET HEAD CAP SCREW, M5 - 0.8 X 10MM LG 2
	7 600683 SPIROL PIN, 4MM X 26MM 1
	8 638177 ACCELERATOR PIVOT SHAFT 1
	9 613098 TORSION SPRING, 4.5MM DIA 1
	10 625731 FLANGED BUSHING, 16MM X 12MM 2
	11 604097 REBOUND BUMPER 1
	12 632679 SUSPENDED ACCELERATOR PEDAL 1
	13 610529 ACCELERATOR PEDAL COVER 1
	14 12064G3 PUSH NUT, 3/16" 2
	15
	16 632759 ACCELERATOR BRACKET 1
	17 635195 ACCELERATOR PEDAL CABLE 1
	18 10386G2 CLEVIS PIN 1
	19 632919 ACCELERATOR PEDAL HELPER SPRING 1
	20 612920 HEX HEAD BOLT, M6 - 1 X 25MM LG 3
	21 601476 LOCK NUT, M6 - 1 3

	SP_640770_A-ACCELERATOR_JULY2014.pdf
	1 638641 GOVERNOR ASSEMBLY (INCLUDES ITEMS 2 - 18) 1
	2 00734G5 LOCK NUT, #10 - 32 1
	3 638954 GOVERNOR LEVER WELDMENT 1
	4 72732G01 BALL JOINT 1
	5 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 6 - 13) 1
	6 22754G1 BUSHING FLIP LOK, .25" 1
	7 25661G01 CUP WASHER, .84" 2
	8 25274G1 GOVERNOR ROD 1
	9 22752G1 GOVERNOR BRACKET WELDMENT 1
	10 23578G1 COMPRESSION SPRING 1
	11 23859G1 GOVERNOR ADJUSTER 1
	12 00526G4 HEX NUT, #10 - 32 1
	13 22754G2 BUSHING FLIP LOK, .375" 1
	14
	15
	16 14390G4 LOCK NUT, 1/4" - 20 1
	17 635313 GOVERNOR CABLE 1
	18 71215G01 SET SCREW WITH PATCH LOCK, 1/4" - 20 2
	19
	20
	21
	22 635011 GOVERNOR SPRING EXTENSION 1
	1 639532 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 14) 1
	2 626140 ACCELERATOR PEDAL BRACKET 1
	3 600019 ROTARY POSITION SENSOR 1
	4 600543 TORX BOLT, M4 - .75 X 12MM LG 2
	5 612889 PEDAL SWITCH 1
	6 620030 SOCKET HEAD CAP SCREW, M5 - .8 X 10MM LG 2
	7 600683 SPIROL PIN, 4MM X 26MM 1
	8 638177 ACCELERATOR PIVOT SHAFT 1
	9 613098 TORSION SPRING, 4.5MM DIA 1
	10 625731 FLANGED BUSHING, 16MM X 12MM 2
	11 604097 REBOUND BUMPER 1
	12 632679 SUSPENDED ACCELERATOR PEDAL 1
	13 610529 ACCELERATOR PEDAL COVER 1
	14 12064G3 PUSH NUT, 3/16" 2
	15
	16 632759 ACCELERATOR BRACKET 1
	17 635195 ACCELERATOR PEDAL CABLE 1
	18 10386G2 CLEVIS PIN 1
	19 632919 ACCELERATOR PEDAL HELPER SPRING 1
	20 612920 HEX HEAD BOLT, M6 - 1 X 25MM LG 3
	21 601476 LOCK NUT, M6 - 1 3

	SP_640770_A-ACCELERATOR_JULY2014.pdf
	1 638641 GOVERNOR ASSEMBLY (INCLUDES ITEMS 2 - 18) 1
	2 00734G5 LOCK NUT, #10 - 32 1
	3 638954 GOVERNOR LEVER WELDMENT 1
	4 72732G01 BALL JOINT 1
	5 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 6 - 13) 1
	6 22754G1 BUSHING FLIP-LOCK, .25" 1
	7 25661G01 CUP WASHER, .84" 2
	8 25274G1 GOVERNOR ROD 1
	9 22752G1 GOVERNOR BRACKET WELDMENT 1
	10 23578G1 COMPRESSION SPRING 1
	11 23859G1 GOVERNOR ADJUSTER 1
	12 00526G4 HEX NUT, #10 - 32 1
	13 22754G2 BUSHING FLIP-LOCK, .375" 1
	14
	15
	16 14390G4 LOCK NUT, 1/4" - 20 1
	17 635313 GOVERNOR CABLE 1
	18 71215G01 SET SCREW WITH PATCH LOCK, 1/4" - 20 2
	19
	20
	21
	22 635011 GOVERNOR SPRING EXTENSION 1
	1 639532 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 14) 1
	2 626140 ACCELERATOR PEDAL BRACKET 1
	3 600019 ROTARY POSITION SENSOR 1
	4 600543 TORX BOLT, M4 - .75 X 12MM LG 2
	5 612889 PEDAL SWITCH 1
	6 620030 SOCKET HEAD CAP SCREW, M5 - .8 X 10MM LG 2
	7 600683 SPIROL PIN, 4MM X 26MM 1
	8 638177 ACCELERATOR PIVOT SHAFT 1
	9 613098 TORSION SPRING, 4.5MM DIA 1
	10 625731 FLANGED BUSHING, 16MM X 12MM 2
	11 604097 REBOUND BUMPER 1
	12 632679 SUSPENDED ACCELERATOR PEDAL 1
	13 610529 ACCELERATOR PEDAL COVER 1
	14 12064G3 PUSH NUT, 3/16" 2
	15
	16 632759 ACCELERATOR BRACKET 1
	17 635195 ACCELERATOR PEDAL CABLE 1
	18 10386G2 CLEVIS PIN 1
	19 632919 ACCELERATOR PEDAL HELPER SPRING 1
	20 612920 FLANGED HEX HEAD BOLT, M6 - 1 X 25MM LG 3
	21 601476 LOCK NUT, M6 - 1 3

	SP_640770_B- BATTERY SYSTEM_JULY2014.pdf
	1 *** BATTERY, 8V 6
	2 24775G1 STARTER BATTERY, 12V 1
	3 632784 BATTERY RACK WELDMENT 1
	4 632688 SEAT FRAME WELDMENT 1
	5 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2.75" LG 2
	6 00559G8 FLAT WASHER, 5/16" 10
	7 11098G6 LOCK NUT, 5/16" - 18 6
	8 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	9 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X 0.875" LG 4
	10 70200G01 TRUSS HEAD MACHINE SCREW, 3/8 -16 X 1" LG 2
	11
	12
	13 633190 BATTERY HOLD DOWN WELDMENT, 3 - 8V 1
	14 633191 INNER BATTERY HOLD DOWN BRACKET, 3 - 8V 2
	15 608513 RUBBER PAD 4
	16 01101G01 TIE DOWN BOLT 4
	17 11027G1 FLANGED LOCK NUT, 5/16" - 18 13
	18
	19
	20 629688G01 BATTERY TRAY BRACKET (DRIVER SIDE) 1
	21 616229 BATTERY HOLD DOWN WELDMENT, 1 - 8V 1
	22 70386G01 TIE DOWN BOLT 2
	23 35493G01 BATTERY DISPOSAL DECAL 7
	24
	25 634672 BATTERY TRAY FRAME BRACKET 1
	26 634673 FRONT BATTERY HOLD DOWN 1
	27 604197 BATTERY HOOK BOLT 2
	28 633636 FRONT BATTERY FILL SYSTEM 1
	29 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 5
	30
	31 634471 12V STARTER BATTERY TRAY TIEDOWN 1
	32 00426G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	33 00560G1 FLAT WASHER, 3/8" 2
	34 12262G1 FLANGED LOCK NUT, 5/16" - 18 2
	35 608513 RUBBER PAD 2
	1 634715 WIRE, 2AWG, 71" LG 2
	2 634718 WIRE, 2AWG, 10" LG 2
	3 634717 WIRE, 2AWG, 16" LG 3
	4
	5
	6 635702 REAR BATTERY FILL SYSTEM 1
	7
	8
	9 635671 CHARGER, 48V, 3M CORD 1
	10 635672 CHARGER, 48V, 5.5M CORD 1
	11 622883 WORLD CHARGER, 48V, 5.5M CORD 1
	12 632884 WORLD CHARGER, 48V, 3M CORD 1
	13
	14 633149 CHARGER RECEPTACLE, 48V 1
	15 14601G10 RIVET (ALUMINUM), 5/32" 4

	SP_640770_D_BRAKES_JULY2014.pdf
	1 627940 PARKING BRAKE BOOT 1
	2 640186 PARK BRAKE LEVER WITH CABLES (INCLUDES ITEMS 3 - 5) 1
	3 627393 PARK BRAKE 1
	4 633039 PARK BRAKE CABLE 2
	5 634719 PARK BRAKE SWITCH 1
	6 01111G01 RETAINING RING 2
	7 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 7
	8 302288 HEX HEAD BOLT, 1/4" - 20 X 1" LG 4
	9 14390G4 LOCK NUT, 1/4" - 20 4
	10 01110G01 FLAT WASHER, 1/4" 8
	1 613231 HEX HEAD BOLT, M6 - 1 X 20" LG 2
	2 00439G8 HEX HEAD BOLT, 5/16 - 18 X 1 1/8" LG 2
	3 00643G1 FLAT WASHER, 3/8" 1
	4 11098G5 LOCK NUT, 3/8" - 16 1
	5 13437G3 FLANGED HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	6 601476 LOCK NUT, M6 - 1 2
	7 640478 PEDAL GRIP 1
	8 613292 BANJO BOLT, M10 - 1.25 X 20MM LG 2
	9 613293 CRUSH WASHER, M10 12
	10 616459 BANJO BOLT, M10 - 1 X 20MM LG 4
	11 626613 FRONT BRAKE LINE 1
	12 631593 DUAL MASTER CYLINDER 1
	13 631616 DUAL MASTER CYLINDER BRACKET 1
	14 616455 REAR BRAKE LINE 1
	15 637808 BRAKE PEDAL WELDMENT 1
	16 70581G02 BUSHING, 1.062" X 1.795" X 1" LG 2
	17 635177 SHOULDER BOLT, 3/8" - 16 X 2" LG 1
	18 800697 LOCK NUT, 5/16" - 18 6
	19 10386G2 CLEVIS PIN, O.D .375" X I.D .25" X .76" LG 1
	20 01076G01 COTTER PIN, 1.21" LG 1
	21 12416G2 NYLON CLAMP (NOT ILLUSTRATED) 12
	22
	23 * DISC BRAKE ASSEMBLY (INCLUDES ITEMS 24 - 30) 1
	24 * DISC BRAKE ROTOR HUB 1
	25 * BRAKE CALIPERS 1
	26 616450 BRAKE PADS 2
	27 * ANTI RATTLE SPRING 2
	28 * MOUNTING BRACKET 1
	29 * CALIPER BOLTS 2
	30 * SLIDER PINS 2

	SP_640770_E_CLUTCH_JULY2014.pdf
	1 632612 PRIMARY CLUTCH 1
	2 632613 SECONDARY CLUTCH 1
	3 631808 CVT BELT 1
	4 636513 CLUTCH BACK COVER 1
	5 636512 CLUTCH FRONT COVER 1
	6 00566G2 LOCK WASHER (SPRING TYPE), 7/16" 1
	7 629496 HEX HEAD BOLT, 5/16" - 18 X 4.50" LG 1
	8 00560G1 FLAT WASHER, 3/8" 4
	9 635530 TAPTITE BOLT, #10 - 32 X 11/16" LG 8
	10 633594 CLUTCH COVER INTAKE TUBE 1
	11 14390G4 LOCK NUT, 1/4" - 20 2
	12 00559G7 FLAT WASHER, 1/4" 2
	13 633165 CLUTCH COVER DRAIN PLUG 1
	14 606230 CLUTCH WASHER, 27.5MM 1
	15 00565G8 LOCK WASHER, 5/16" 1
	16 606239 CONICAL WASHER, M12 2
	17 629495 HEX HEAD BOLT, 7/16" - 20 X 7" LG 1
	18 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 4
	19 11391G2 HOSE CLAMP, 2.06 1

	SP_640770_F_DIRECTION SELECTOR_JULY2014.pdf
	1 635401 ACTUATOR MOUNTING PLATE 1
	2 632212 TRANSMISSION CONTROL MODULE 1
	3 633577 POT SENSOR ACTUATOR, 24V 1
	4 635390 TCM MOUNTING BRACKET 1
	5 630336 ACTUATOR COVER (PLASTIC) 1
	6
	7
	8 636076 ELECTRIC SHIFT DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 9 - 15) 1
	9 633258 DIRECTION SELECTOR CLEVIS ROD WELDMENT 1
	10 25727G01 CUP WASHER, .68" O.D. X .26" I.D. 4
	11 636045 COMPRESSION SPRING 2
	12 00734G5 LOCK NUT, #10 - 32 1
	13 633009 NEUTRAL BRACKET WITH BUSHING ASSEMBLY (INCLUDES ITEMS 14 & 15) 1
	14 635341 DIRECTION SELECTOR ACTUATION BRACKET 1
	15 22754G5 FLIP - LOCK BUSHING, .250" 1
	16 635389 ACCELERATOR CABLE BRACKET 1
	17 630419 HEX HEAD BOLT, 1/4" - 20 X 3" LG 1
	18 00414G7 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 5
	19 14390G4 LOCK NUT, 1/4" - 20 11
	20 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	21 00559G7 FLAT WASHER, 1/4" 14
	22 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 1
	23 800299 PAN HEAD SCREW, #10 - 24 X 1" LG 1
	24 14390G10 LOCK NUT, #10 - 24 1
	25 01069G02 JAM NUT, M12 X 1.25 1
	26 00566G3 LOCK WASHER, #6 1
	27 635794 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1" LG 1
	28 635795 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 1
	29 635942 DIRECTION SELECTOR SUPPORT BRACKET 1

	SP_640770_G-DIFFERENTIAL LOCK_JULY2014.pdf
	1 632886 DIFFERENTIAL LOCK POD 1
	2 633163 REAR DIFFERENTIAL LOCK CABLE 1
	3 633164 FRONT DIFFERENTIAL LOCK CABLE 1
	4 75697G01 DIFFERENTIAL LOCK TRIM PLATE 2
	5 71055G01 RIVET, 3/16" DIA 3
	6 633536 DIFFERENTIAL LOCKING CLEVIS 1
	7 635011 GOVERNOR EXTENSION SPRING 2
	8 10386G2 CLEVIS PIN, .76" LG 2
	9 01076G01 COTTER PIN, 1.21" LG 2
	10 18464G1 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1" LG 4
	11 00565G4 LOCK WASHER, #8 4
	12 635982 SPEED NUT (U TYPE), #8 4
	13 01110G01 FLAT WASHER, 1/4" 2
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 5

	SP_640770_F_DIRECTION SELECTOR_JULY2014.pdf
	1 635401 ACTUATOR MOUNTING PLATE 1
	2 632212 TRANSMISSION CONTROL MODULE 1
	3 633577 POT SENSOR ACTUATOR, 24V 1
	4 635390 TCM MOUNTING BRACKET 1
	5 630336 ACTUATOR COVER (PLASTIC) 1
	6
	7
	8 636076 ELECTRIC SHIFT DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 9 - 15) 1
	9 633258 DIRECTION SELECTOR CLEVIS ROD WELDMENT 1
	10 25727G01 CUP WASHER, .68" O.D. X .26" I.D. 4
	11 636045 COMPRESSION SPRING 2
	12 00734G5 LOCK NUT, #10 - 32 1
	13 633009 NEUTRAL BRACKET WITH BUSHING ASSEMBLY (INCLUDES ITEMS 14 & 15) 1
	14 635341 DIRECTION SELECTOR BRACKET 1
	15 22754G5 FLIP - LOCK BUSHING, .250" 1
	16 635389 ACCELERATOR CABLE BRACKET 1
	17 630419 HEX HEAD BOLT, 1/4" - 20 X 3" LG 1
	18 00414G7 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 5
	19 14390G4 LOCK NUT, 1/4" - 20 11
	20 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	21 00559G7 FLAT WASHER, 1/4" 14
	22 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 1
	23 800299 PAN HEAD SCREW, #10 - 24 X 1" LG 1
	24 14390G10 LOCK NUT, #10 - 24 1
	25 01069G02 JAM NUT, M12 X 1.25 1
	26 00566G3 LOCK WASHER, #6 1
	27 635794 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1" LG 1
	28 635795 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 1
	29 635942 DIRECTION SELECTOR SUPPORT BRACKET 1

	SP_640770_J-ENGINE_JULY2014.pdf
	1 640532 FRAME (GAS POWERTRAIN) 1
	2 603800 HEX HEAD BOLT, M10 - 1.5 X 50MM LG 4
	3 600525 LOCK NUT, M10 - 1.5 4
	4 628915 TUBE PLUG (PLASTIC), 1.5" O.D. 2
	5 00428G8 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG 4
	6 00560G1 FLAT WASHER, 3/8" 16
	7 11098G5 LOCK NUT, 3/8" - 16 8
	8
	9
	10 632160 REAR POWERTRAIN SUPPORT WELDMENT 2
	11 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 1" LG 4
	12
	13 637334 BED PIVOT WELDMENT 1
	14
	15 634680 STARTER GUARD 1
	16 00715G2 HEX WASHER HEAD SCREW, 5/16" - 18 X 4/5" LG 6
	17
	18
	19
	20 634687 OIL ACCESS PANEL 1
	21 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 1
	22
	23 632646 BATTERY HEAT SHIELD 1
	24 00462G7 HEX HEAD BOLT, 7/16" - 14 X .88" LG 1
	25 00922G3 FLAT WASHER, 7/16" 4
	26 00734G1 LOCK NUT, 7/16" - 14 3
	27
	28
	29 635783 ANTI-ROTATION WELDMENT 1
	30
	31
	32 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1.5" LG 2
	33
	34 634762 TUBING PLUG, 1.5" X 2" 2
	35
	36 635176 RIB NECK BOLT, 3/8" - 16 X 1 3/4" LG 4
	37 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	38
	39 635932 TRIM (BLACK), 2" 3
	40 626870 STARTER 6AWG WIRE (NOT ILLUSTRATED) 1
	41 639886 THROTTLE EXTENSION SPRING (NOT ILLUSTRATED) 1
	42 640359 SIDE TERM ADAPTOR (POSITIVE) (NOT ILLUSTRATED) 1
	43 640360 SIDE TERM ADAPTOR (NEGATIVE) (NOT ILLUSTRATED) 1
	44 640488 SIDE TERM BATTERY BOLT (NOT ILLUSTRATED) 1
	45 25971G18 #4 AWG WIRE ASSEMBLY (NOT ILLUSTRATED) 1
	1 638596 SUBARU ENGINE-EH722 (INCLUDES ITEMS 2 - 17) 1
	2 635771 AIR INTAKE FILTER 1
	3 637260 SPARK PLUG 2
	4 635779 STARTING MOTOR 1
	5 635772 FUEL FILTER 1
	6 635773 FUEL PUMP ASSEMBLY 1
	7 635774 OIL FILTER (NOT ILLUSTRATED) 1
	8 635775 OL FILLER CAP (NOT ILLUSTRATED) 1
	9 637254 IGNITION COIL (NOT ILLUSTRATED) 2
	10 635762 MAIN BEARING COVER GASKET (NOT ILLUSTRATED) 1
	11 635763 CYLINDER HEAD GASKET 1 (NOT ILLUSTRATED) 1
	12 635764 CYLINDER HEAD GASKET 2 (NOT ILLUSTRATED) 1
	13 635765 ROCKER COVER GASKET (NOT ILLUSTRATED) 2
	14 635767 IN/EXHAUST CLEANER GASKET (NOT ILLUSTRATED) 1
	15 635768 IN/EXHAUST ADAPTER GASKET (NOT ILLUSTRATED) 1
	16 635769 IN/EXHAUST CARBURETOR GASKET (NOT ILLUSTRATED) 1
	17 635770 INTAKE MANIFOLD GASKET (NOT ILLUSTRATED) 2
	18
	19
	20
	21
	22
	23 635411 HEAT SHIELD BRACKET 1
	24 635136 HEAT SHIELD 1
	25 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	26 00559G7 FLAT WASHER, 1/4" 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 635601 6AWG WIRE, 18" 1

	SP_640770_J-ENGINE_JULY2014.pdf
	1 640532 FRAME (GAS POWERTRAIN) 1
	2 603800 HEX HEAD BOLT, M10 - 1.5 X 50MM LG 4
	3 600525 LOCK NUT, M10 - 1.5 4
	4 628915 TUBE PLUG (PLASTIC), 1.5" O.D. 2
	5 00428G8 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG 4
	6 00560G1 FLAT WASHER, 3/8" 16
	7 11098G5 LOCK NUT, 3/8" - 16 8
	8
	9
	10 632160 REAR POWERTRAIN SUPPORT WELDMENT 2
	11 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 1" LG 4
	12
	13 637334 BED PIVOT WELDMENT 1
	14
	15 634680 STARTER GUARD 1
	16 00715G2 HEX WASHER HEAD SCREW, 5/16" - 18 X 4/5" LG 6
	17
	18
	19
	20 634687 OIL ACCESS PANEL 1
	21 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 1
	22
	23 632646 BATTERY HEAT SHIELD 1
	24 00462G7 HEX HEAD BOLT, 7/16" - 14 X .88" LG 1
	25 00922G3 FLAT WASHER, 7/16" 4
	26 00734G1 LOCK NUT, 7/16" - 14 3
	27
	28
	29 635783 ANTI-ROTATION WELDMENT 1
	30
	31
	32 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1.5" LG 2
	33
	34 634762 TUBING PLUG, 1.5" X 2" 2
	35
	36 635176 RIB NECK BOLT, 3/8" - 16 X 1 3/4" LG 4
	37 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	38
	39 635932 TRIM (BLACK), 2" 3
	40 626870 STARTER 6AWG WIRE (NOT ILLUSTRATED) 1
	41 639886 THROTTLE EXTENSION SPRING (NOT ILLUSTRATED) 1
	42 640359 SIDE TERM ADAPTOR (POSITIVE) (NOT ILLUSTRATED) 1
	43 640360 SIDE TERM ADAPTOR (NEGATIVE) (NOT ILLUSTRATED) 1
	44 640488 SIDE TERM BATTERY BOLT (NOT ILLUSTRATED) 1
	45 25971G18 #4 AWG WIRE ASSEMBLY (NOT ILLUSTRATED) 1
	1 638596 SUBARU ENGINE-EH722 (INCLUDES ITEMS 2 - 17) 1
	2 635771 AIR INTAKE FILTER 1
	3 637260 SPARK PLUG 2
	4 635779 STARTING MOTOR 1
	5 635772 FUEL FILTER 1
	6 635773 FUEL PUMP ASSEMBLY 1
	7 635774 OIL FILTER (NOT ILLUSTRATED) 1
	8 635775 OL FILLER CAP (NOT ILLUSTRATED) 1
	9 637254 IGNITION COIL (NOT ILLUSTRATED) 2
	10 635762 MAIN BEARING COVER GASKET (NOT ILLUSTRATED) 1
	11 635763 CYLINDER HEAD GASKET 1 (NOT ILLUSTRATED) 1
	12 635764 CYLINDER HEAD GASKET 2 (NOT ILLUSTRATED) 1
	13 635765 ROCKER COVER GASKET (NOT ILLUSTRATED) 2
	14 635767 IN/EXHAUST CLEANER GASKET (NOT ILLUSTRATED) 1
	15 635768 IN/EXHAUST ADAPTER GASKET (NOT ILLUSTRATED) 1
	16 635769 IN/EXHAUST CARBURETOR GASKET (NOT ILLUSTRATED) 1
	17 635770 INTAKE MANIFOLD GASKET (NOT ILLUSTRATED) 2
	18
	19
	20
	21
	22
	23 635411 HEAT SHIELD BRACKET 1
	24 635136 HEAT SHIELD 1
	25 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	26 00559G7 FLAT WASHER, 1/4" 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 635601 6AWG WIRE, 18" 1

	SP_640770_J-ENGINE_JULY2014.pdf
	1 640532 FRAME (GAS POWERTRAIN) 1
	2 603800 HEX HEAD BOLT, M10 - 1.5 X 50MM LG 4
	3 600525 LOCK NUT, M10 - 1.5 4
	4 628915 TUBE PLUG (PLASTIC), 1.5" O.D. 2
	5 00428G8 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG 4
	6 00560G1 FLAT WASHER, 3/8" 16
	7 11098G5 LOCK NUT, 3/8" - 16 8
	8
	9
	10 632160 REAR POWERTRAIN SUPPORT WELDMENT 2
	11 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 1" LG 4
	12
	13 637334 BED PIVOT WELDMENT 1
	14
	15 634680 STARTER GUARD 1
	16 00715G2 HEX WASHER HEAD SCREW, 5/16" - 18 X 4/5" LG 6
	17
	18
	19
	20 634687 OIL ACCESS PANEL 1
	21 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 1
	22
	23 632646 BATTERY HEAT SHIELD 1
	24 00462G7 HEX HEAD BOLT, 7/16" - 14 X .88" LG 1
	25 00922G3 FLAT WASHER, 7/16" 4
	26 00734G1 LOCK NUT, 7/16" - 14 3
	27
	28
	29 635783 ANTI-ROTATION WELDMENT 1
	30
	31
	32 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1.5" LG 2
	33
	34 634762 TUBING PLUG, 1.5" X 2" 2
	35
	36 635176 RIB NECK BOLT, 3/8" - 16 X 1 3/4" LG 4
	37 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	38
	39 635932 TRIM (BLACK), 2" 3
	40 626870 STARTER 6AWG WIRE (NOT ILLUSTRATED) 1
	41 639886 THROTTLE EXTENSION SPRING (NOT ILLUSTRATED) 1
	42 640359 SIDE TERM ADAPTOR (POSITIVE) (NOT ILLUSTRATED) 1
	43 640360 SIDE TERM ADAPTOR (NEGATIVE) (NOT ILLUSTRATED) 1
	44 640488 SIDE TERM BATTERY BOLT (NOT ILLUSTRATED) 1
	45 25971G18 #4 AWG WIRE ASSEMBLY (NOT ILLUSTRATED) 1
	1 638596 SUBARU ENGINE-EH722 (INCLUDES ITEMS 2 - 17) 1
	2 635771 AIR INTAKE FILTER 1
	3 637260 SPARK PLUG 2
	4 635779 STARTING MOTOR 1
	5 635772 FUEL FILTER 1
	6 635773 FUEL PUMP ASSEMBLY 1
	7 635774 OIL FILTER (NOT ILLUSTRATED) 1
	8 635775 OL FILLER CAP (NOT ILLUSTRATED) 1
	9 637254 IGNITION COIL (NOT ILLUSTRATED) 2
	10 635762 MAIN BEARING COVER GASKET (NOT ILLUSTRATED) 1
	11 635763 CYLINDER HEAD GASKET 1 (NOT ILLUSTRATED) 1
	12 635764 CYLINDER HEAD GASKET 2 (NOT ILLUSTRATED) 1
	13 635765 ROCKER COVER GASKET (NOT ILLUSTRATED) 2
	14 635767 IN/EXHAUST CLEANER GASKET (NOT ILLUSTRATED) 1
	15 635768 IN/EXHAUST ADAPTER GASKET (NOT ILLUSTRATED) 1
	16 635769 IN/EXHAUST CARBURETOR GASKET (NOT ILLUSTRATED) 1
	17 635770 INTAKE MANIFOLD GASKET (NOT ILLUSTRATED) 2
	18
	19
	20
	21
	22
	23 635411 HEAT SHIELD BRACKET 1
	24 635136 HEAT SHIELD 1
	25 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	26 00559G7 FLAT WASHER, 1/4" 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 635601 6AWG WIRE, 18" 1

	SP_640770_K-ENGINE MUFFLER_JULY2014.pdf
	1 637546 EXHAUST MANIFOLD 1
	2 632218 28HP SUBARU MUFFLER 1
	3 632666 MUFFLER HANGER 2
	4 615848 MUFFLER ISOLATION MOUNT 2
	5
	6
	7 633613 GASKET 3
	8 606267 HEX JAM NUT, M8 - 1.25 4
	9 602330 FLANGED HEX HEAD BOLT, M8 - 1.25 X 30MM LG 2
	10 606272 LOCK WASHER, 8MM 4
	11
	12
	13 00559G8 FLAT WASHER, 5/16" 4
	14 00544G3 HEX JAM NUT, 5/16" - 18 2
	15 11098G6 LOCK NUT, 5/16" - 18 2
	16 638644 TAPTITE SCREW, M8 - 1.25 X 18MM LG 2

	SP_640770_L-FRONT AXLE_JULY2014.pdf
	1 631489G02 INDEPENDENT DIFFERENTIAL (INCLUDES ITEMS 2 - 3) 1
	2 * OIL FILL PLUG 1
	3 * OIL DRAIN PLUG 1
	4 633667 AXLE ASSEMBLY 2
	5
	6
	7
	8
	9 00571G3 FLAT WASHER, 3/8" 8
	10 608654 LOCK WASHER, 10MM 8
	11 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 8
	12 601327 LOCK WASHER, 6MM 6
	13 605741 HEX HEAD BOLT, M6 - 1 X 25MM LG 6

	SP_640770_M-FRONT SUSPENSION AND STEERING_JULY 2014.pdf
	1 640501G01 FRONT STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23) 1
	2 640501G02 FRONT STRUT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 22, 24) 1
	3 103867 FLAT WASHER, .31" 4
	4 632405 GREASE FITTING 1
	5 634705 LONG SHOCK STRUT 1
	6 633792G02 HUB 1
	7 616053 HUB WASHER, 52MM 1
	8 616060 STRUT WASHER, 52MM 1
	9 616064 STRUT BALL JOINT 1
	10 616073 BUMP STRUT 1
	11 638129 BRAKE CALIPER 1
	12 616451 BRAKE CALIPER MOUNT BRACKET 1
	13 616596 SOCKET HEAD BOLT, 3/8" - 24 X 3/4" LG 2
	14 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	15 616673 LOCK NUT, M8 X 1.25 2
	16 618346 SPRING 1
	17 626725 STEERING ARM 1
	18 630803 LOCK NUT, 5/16" - 18 2
	19 630804G01 HEX HEAD BOLT, 5/16" - 18 X 2" LG 2
	20 616597 FLAT HEAD TORX SCREW, 1/4" - 20 X 3/4” LG 2
	21 616056 RETAINING SPRING NUT, M12 - 1.25 1
	22 634967 COIL SPRING CAP 1
	23 640715G01 STRUT BEARING (DRIVER SIDE) 1
	24 640715G02 STRUT BEARING (PASSENGER SIDE) 1
	25 625748 LOCK NUT, 1/2" - 13 2
	26 636610 FLAT WASHER, 1" 2
	27 616701 RUBBER WASHER, 1.5" X .76" 2
	28 629592 FEMALE BUSHING 2
	29 629593 MALE BUSHING 2
	1 639439 STEERING WHEEL COVER 1
	2 601709 LOCK NUT, M16 - 2 1
	3 639437 STEERING WHEEL 1
	4 600333 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 5 - 9) 1
	5 608117 COLUMN SUB-ASSEMBLY 1
	6 608114 STEERING YOKE 1
	7 608653 SOCKET HEAD SCREW, M10 - 35 X 1.5" LG 2
	8 608654 LOCK WASHER, 10.5MM 2
	9 608655 HEX NUT, M10 - 1.5 1
	10 603799 FLANGED HEX HEAD BOLT, M10 - 25 X 1.5" LG 4
	11 600525 LOCK NUT, M10 - 1.5 4
	12 617802 STEERING WHEEL DECAL 1
	1 638383G01 A-ARM ASSEMBLY 2
	2 638223 SPLIT SEAM SPACER, 3/8" I.D. X 2.39" LG 4
	3 640482 FRONT POWERTRAIN WELDMENT 1
	4 630774 FRONT SUSPENSION WELDMENT 1
	5 637745 A- ARM BUSHING .51" I.D. X .84" O.D. 8
	6 631110 BATTERY TRAY 1
	7 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 6
	8 11027G1 FLANGED LOCK NUT, 5/16" - 18 4
	9 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3.5" LG 4
	10 306982 FLAT WASHER, .34" 12
	11 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 4
	12
	13 00734G1 LOCK NUT, 7/16" - 14 6
	14 00571G3 FLAT WASHER, 3/8" 8
	15 608654 SPLIT LOCK WASHER, 10.5MM 8
	16 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 8
	17 00560G1 FLAT WASHER, 3/4" 8
	18
	19 628915 PLASTIC THREADED PLUG, 1.5" - 8 2
	20 608005 CASTLE NUT, M12 - 1.25 2
	21 10387G2 COTTER PIN, .094 X 1" 4
	22 306981 FLAT WASHER, 1/4" 12
	23 11098G5 LOCK NUT, 3/8" - 16 4
	24 627868 STEERING RACK WITH SPACER (INCLUDES ITEMS 25 - 26) 1
	25 618330 STEERING RACK 1
	26 626303 RACK AND PINION SPACER 2
	27 630449 SOCKET HEAD CAP BOLT, M10 - 45 X 1.5" LG 3
	28 630450 FLANGED LOCK NUT, M10 - 1.5 3

	SP_640770_N-FUEL SYSTEM_JULY2014.pdf
	1 11098G6 LOCK NUT, 5/16" - 18 5
	2 32372G6 VINYL TRIM, 6.25" 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	4 18292G1 TUBING CLAMP 9
	5 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	6 * FUEL HOSE 1
	7 00559G8 FLAT WASHER, 5/16" 8
	8 611181 FUEL SHUT-OFF VALVE 1
	9 615350 FUEL HOSE, 2" 2
	10 606071 CARBON CANISTER 1
	11 606310 CHARCOAL CANISTER BRACKET 1
	12 15058G1 RIVET, 3/16" X 5/8" LG 4
	13
	14 606964 HOSE, 3/16" I.D. X 13" LG 1
	15 606963 HOSE CLAMP, 3/16" I.D. 4
	16 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 2
	17
	18
	19 70244G03 SPLASH PAN 1
	20 00715G2 HEX HEAD TAPTITE SCREW, 5/16" - 18 X .8" LG 2
	21
	22 633308 CANISTER BRACKET 1
	23 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	24 308090 FLAT WASHER, 1/4" 2
	25 14390G4 LOCK NUT, 1/2" - 20 1
	26 633623 FUEL HOSE, 1/4" I.D. X 34" LG 1
	27 633620 HOSE, 3/16" I.D. X 4" LG 1
	28 634711G15 EVAP LABEL 1
	1 633216 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (Includes items 4 - 14) 1
	2
	3
	4 633024G03 FUEL LEVEL SENDER 1
	5
	6 640795 FUEL TANK (WITH SENDER UNIT) 1
	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 635688 FUEL TANK CAP (RATCHET) 1
	12 625826 EPA FUEL TANK LABEL 1
	13 633545 FUEL RETURN GROMMET 1
	14 633546 FUEL RETURN FITTING 1

	SP_640770_P-MOTOR_JULY2014.pdf
	1 615557 MOTOR, 72V 1
	2 629597 MOTOR COVER GASKET 1
	3 629596 MOTOR COVER 1
	4 601327 LOCK WASHER, 6MM 3
	5 616716 HEX HEAD BOLT, M6 - 1 X 16MM LG 3
	6
	7 612741 SPEED SENSOR 1
	8 614253 PAN HEAD PHILLIPS SCREW, M6 - 1 X 12MM LG 1

	SP_640770_P-MOTOR_JULY2014.pdf
	1 615557 MOTOR, 72V 1
	2 629597 MOTOR COVER GASKET 1
	3 629596 MOTOR COVER 1
	4 601327 LOCK WASHER, 6MM 3
	5 616716 HEX HEAD BOLT, M6 - 1 X 16MM LG 3
	6
	7 612741 SPEED SENSOR 1
	8 614253 PAN HEAD PHILLIPS SCREW, M6 - 1 X 12MM LG 1

	SP_640770_Q_OPERATOR PROTECTION SYSTEM (OPS)_JULY2014.pdf
	1 631578 OPS UPPER KIT (INCLUDES ITEMS 2 - 7) 1
	2 631576 OPS TOP WELDMENT 1
	3 629080 REAR CONNECTOR (DRIVER SIDE) 1
	4 629079 REAR CONNECTOR (PASSENGER SIDE) 1
	5 629082 FRONT CONNECTOR (DRIVER SIDE) 1
	6 629081 FRONT CONNECTOR (PASSENGER SIDE) 1
	7 629328 OPS UPPER HARDWARE KIT (INCLUDES ITEMS 8 - 9) 1
	8 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 16
	9 630643 LOCK NUT, 3/8" - 16 16
	10 640436 OPS ACCESSORIES KIT (INCLUDES ITEMS 11 - 18) 1
	11 611774 GRAB HANDLE 1
	12 612254 GRAB HANDLE MOUNT 2
	13 629454 SIDE DOOR NET (PAIR) (NOT ILLUSTRATED) 1
	14 635789 SEAT BELT RETRACTOR 2
	15 628577 HEADREST 2
	16 629642 CLAMP GUARD 2
	17 629666 HEADREST PLATE 2
	18 627786 CLAMP 2
	19
	20
	21 640434 OPS ACCESSORY HARDWARE KIT (INCLUDES ITEMS 22 - 28) 1
	22 610753 HEX HEAD BOLT, 7/16" - 20 X 1” LG 4
	23 609569 HEX HEAD BOLT, 7/16" - 20 X 3/4" LG 4
	24 00734G3 LOCK NUT, 7/16" - 20 8
	25 612255 PAN HEAD TORX SCREW, #12 - 14 X 1" LG 2
	26 630763 CARRIAGE BOLT (SS), 1/4" - 20 X .75” LG 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 818303 RUBBER SPACER, .38" LG (NOT ILLUSTRATED) 4
	1 640293 OPS SEAT SUPPORT 1
	2 635544 FRONT BUMPER WELDMENT 1
	3 640183 BOTTOM OPS (PASSENGER SIDE) 1
	4 640182 BOTTOM OPS (DRIVER SIDE) 1
	5 629023 FRONT CROSSBAR TUBE 1
	6 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	7 00571G2 FLAT WASHER, 5/16” 8
	8 11098G5 LOCK NUT, 3/8" - 16 4
	9
	10
	11 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG 2
	12 00571G2 FLAT WASHER, 5/16" 2
	13 634047 WINCH PLATE 1
	14 630762 PLUG, 1.75" O.D. 4
	15 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 2
	16 630643 LOCK NUT, 3/8" - 16 2
	17
	18
	19 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 2
	20 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	21 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	22 00642G8 FLAT WASHER, 5/16" 6
	23 00565G8 LOCK WASHER, 5/16" 4
	24 75048G02 SPACER, 1.31" LG 2
	25 75048G04 SPACER, 1" LG 2
	26
	27 630643 LOCK NUT, 3/8" - 16 2
	28 800697 LOCK NUT, 5/16" - 18 2
	29 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	30 12262G1 LOCK NUT, 3/16" - 16 2

	SP_640770_R-REAR AXLE_JULY2014.pdf
	1 631810 MANUAL INDEPENDENT DIFFERENTIAL (INCLUDES ITEMS 2 - 4) 1
	2 * OIL FILL PLUG (NOT ILLUSTRATED) 1
	3 * OIL DRAIN PLUG (NOT ILLUSTRATED) 1
	4 * FLANGED HEX BOLT 8
	5
	6 636438 AXLE ASSEMBLY 2
	7 635491 CASTELLATED NUT, M16 - 1.5 2
	8 10387G1 COTTER PIN, .125" X 1.5" LG 2

	SP_640770_S_REAR SUSPENSION_JULY2014.pdf
	1 634721 STEERING ROD MOUNTING BRACKET 1
	2 13437G3 FLANGED HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	3 633535 TIE ROD ASSEMBLY (INCLUDES ITEMS 4 - 8) 2
	4 632114 THREADED TIE ROD 1
	5 70902G01 TIE ROD END (DRIVER SIDE) 1
	6 70902G02 TIE ROD END (PASSENGER SIDE) 1
	7 01069G01 JAM NUT, M12 - 1.25 (DRIVER SIDE) 1
	8 01069G02 JAM NUT, M12 - 1.25 (PASSENGER SIDE) 1
	9
	10
	11 00734G1 LOCK NUT, 7/16" - 14 4
	12 306981 FLAT WASHER, 0.41" 4
	13 00798G3 COTTER PIN, 3/32" X 1/2" LG 2
	14 638383G02 A-ARM ASSEMBLY 2
	15 11098G5 LOCK NUT, 3/8" - 16 4
	16 00560G1 FLAT WASHER, 3/8" 8
	17 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3 1/2" LG 4
	18 638223 SPLIT SEAM SPACER, 3/8" X 2.39" 4
	19 637745 A-ARM BUSHING, .84" O.D. X .51" I.D. 8
	1 633473 SWAY BAR 1
	2 633953 SWAY BAR BUSHING, .75" DIA 2
	3 632380 SWAY BAR BUSHING BRACKET 2
	4 635472 SWAY BAR LINK ASSEMBLY 2
	5 00571G5 FLAT WASHER, 1/2" 8
	6 628995 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 4
	7 00734G3 LOCK NUT, 7/16" - 20 4
	8 00428G8 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3" LG 4
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 4
	1 640501G07 REAR STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23, 25) 1
	2 640501G08 REAR STRUT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 22, 24, 26) 1
	3 103867 FLAT WASHER, .31" X .69" X .06" 4
	4 632405 GREASE FITTING, 3/16" 1
	5 634705 SHOCK STRUT 1
	6 633792G02 HUB ASSEMBLY 1
	7 616053 STRUT WASHER, 52MM 1
	8
	9 616064 STRUT BALL JOINT 1
	10 616073 STRUT BUMP STOPS 1
	11 634936G01 SPACER SPRING, 1.13" 1
	12 616451 CALIPERS MOUNT BRACKET 1
	13 616596 SOCKET HEAD BOLT, 3/8" - 24 X 3/4" LG 2
	14 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	15 616673 LOCK NUT, M8 2
	16 616063 COIL SPRING 1
	17 634928 REAR STEERING ARM 1
	18 630803 LOCK NUT, 5/16" - 18 2
	19 630804G01 FLANGED HEX HEAD BOLT, 5/16" - 18 X 2" LG 2
	20 616597 FLAT HEAD TORX SCREW, 1/4" - 20 X 3/4” LG 2
	21 616056 SPRING RETAINING NUT, M12 - 1.25 1
	22 634967 COIL SPRING CAP 1
	23 640715G01 STRUT (DRIVER SIDE) 1
	24 640715G02 STRUT (PASSENGER SIDE) 1
	25 638127 BRAKE CALIPER (DRIVER SIDE) 1
	26 638128 BRAKE CALIPER (PASSENGER SIDE) 1
	27
	28
	29
	30
	31 625748 NYLOCK NUT, 1/2" - 13 2
	32 636610 FLAT WASHER, 1" 2
	33 616701 RUBBER WASHER, 1.5MM X .76MM ................ 2
	34 629592 BUSHING STRUT (FEMALE) 2
	35 629593 BUSHING STRUT (MALE) 2

	SP_640770_T-SEATING_JULY2014.pdf
	1 14390G4 LOCK NUT, 1/4" - 20 8
	2 609854 SEAT BELT LATCH BUCKLE, 6" 2
	3 609787 REAR SEAT BELT BRACKET 1
	4 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 12
	5 627804 SEAT BACK WELDMENT 1
	6 01110G01 FLAT WASHER, 1/4" 8
	7 637994 SWING DECK BOARD FILLER 1
	8 638060 SWELL LATCH 2
	9 00793G2 FLAT WASHER (SS), 1/4" 2
	10 640577 RUBBER PAD 6
	11 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 4
	12 00664G7 LOCK WASHER, 1/4" 4
	13 00734G3 LOCK NUT, 7/16" - 20 4
	14 640259 SEAT FRAME 1
	1 627783 FULL FLIP SEAT ARMREST 2
	2 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	3 00560G1 FLAT WASHER, 3/8" 6
	4 00665G9 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	5 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	6 11098G5 LOCK NUT, 3/8" - 16 8
	7 627797 SEAT FRAME BRACKET 2
	8 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2
	9 633131 CLOSE OUT PANEL 1
	10 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 4
	11 311398 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG 2
	12 00560G3 FLAT WASHER, 3/8" 4
	13 624030 FLANGE BUSHING 4
	14 14390G6 LOCK NUT, 1/2" - 13 2
	15 632727 FOOTBOARD WELDMENT 1
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17 601476 LOCK NUT, M6 - 1 4
	18 00734G1 LOCK NUT, 7/16" - 14 2
	19 00560G2 FLAT WASHER, 3/8" 8
	20 19853G1 TUBE CAP, 1" 2
	21 632262 FOOTREST SUPPORT BRACKET 2
	22 00463G4 FLANGED HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	23 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 4
	24 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	25 00734G3 LOCK NUT, 7/16" - 14 2
	26 610756 BELT ATTACH PLATE 2
	1 629654 SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 2 - 8) 1
	2 621036 SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3, 4) 1
	3 617400 SEAT BOTTOM PLYWOOD 1
	4 617401 SEAT BOTTOM FOAM 1
	5
	6 615648 VINYL SEAT BOTTOM
	7 627157 DECK BAORD ASSEMBLY 1
	8 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	9
	10
	11
	12 619756 RUBBER BUMPER 2
	13 628942 FLIP SEAT BED LOAD DECAL 1
	14 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 X 5/8" LG 2
	15 616671 FLAT WASHER, 8MM 2
	16 71274G02 BACK REST ASSEMBLY (BLACK) (INCLUDES ITEMS 17 - 21) 1
	17 76410G01 SEAT BACK PLYWOOD 1
	18 25433G4 SEAT BACK FOAM 1
	19 74889G01 SEAT COVER 1
	20 18144G3 BACK REST COVER 1
	21 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	1 640489G01XX SEAT BOTTOM ASSEMBLY BLACK (INCLUDES ITEMS (2 - 9) 1
	2 637823GXX SEAT BOTTOM (INCLUDES ITEMS 3, 4) 2
	3 640234GXX VINYL AND FOAM SEAT BOTTOM 1
	4 640198 WOOD SEAT BOTTOM 1
	5
	6 639904 RETENTION PIN 2
	7 638701G01 SEAT LOCATOR TAB (DRIVER SIDE) 1
	8 638701G02 SEAT LOCATOR TAB (PASSENGER SIDE) 1
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10
	11
	12 640781GXX SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 13 - 18) 1
	13 637824GXX SEAT BACK ASSEMBLY (INCLUDES ITEMS 14, 15) 1
	14 640233GXX VINYL AND FOAM SEAT BACK 1
	15 640208 WOOD SEAT BACK 1
	16
	17 640209 SEAT BACK COVER 1
	18 603000 TRUSS HEAD SCREW, M6 - 1 X 16MM LG 10
	19 00734G3 LOCK NUT, 7/16" - 20 2
	20 00560G3 FLAT WASHER, 3/8" 2
	21 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1.25" LG 2
	22 00664G7 LOCK WASHER (SS), 1/4" 4
	23 01110G01 FLAT WASHER, 1/4" 4
	24 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	25 631973 BUCKLE AND BRACKET ASSEMBLY, 13.5" LG 2
	1 635789 SEAT BELT RETRACTOR 2
	2
	3 00734G3 LOCK NUT, 7/16" - 20 4
	4 610753 HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	5
	6 * D-RING 2
	7 * D-RING COVER 2
	8 605969 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 2

	SP_640770_U_TRUCK BED_JULY2014.pdf
	1 633441 PLASTIC BED ASSEMBLY (MANUAL LIFT) (INCLUDES ITEMS 2 - 27) 1
	2 73451G01 PLASTIC BED ASSEMBLY (INCLUDES ITEMS 3 - 12) 1
	3 73447G01 PLASTIC BED, 40" LG 1
	4 73454G01 TAILGATE PIVOT SHAFT 2
	5 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4” LG 2
	6 73455G01 TAILGATE CABLE 2
	7 73450G01 ANGLE 1
	8 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8” LG 4
	9 73449G01 EXTRUSION CHANNEL 1
	10 71541G01 TAILGATE CABLE SPACER 2
	11 73448G01 PLASTIC TAILGATE, 40" 1
	12 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG 2
	13
	14 71571G01 CLEVIS PIN, .75" O.D. X 5.25" LG 2
	15 00571G5 FLAT WASHER, 5/16" 2
	16 71570G01 ACETAL BUSHING, 1/2" X 2.3" LG 2
	17 21683G1 COTTER PIN, .8" X 2.9" LG 4
	18 624030 FLANGED BUSHING, 28.7MM O.D. X 13.4MM I.D. X 23.7MM LG 4
	19
	20 71537G02 GAS SPRING 1
	21
	22 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	23 14443G12 CLEVIS PIN, 1/2" X 2.22" LG 1
	24
	25 633245 GAS SPRING CHANNEL 1
	26 01118G01 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X .77" LG 6
	27 00642G7 FLAT WASHER, 1/4” 6
	28
	29
	30 16816G2 RATCHET RIVET, .25" X .887" 4
	31
	32
	33
	34 71095G03 PLASTIC BED LATCH (INCLUDES ITEMS 35 - 43) 1
	35 633698 BED LATCH 1
	36 71477G02 RETAINER BRACKET 1
	37 01118G01 HEX HEAD BOLT, 1/4" - 20 X .77" LG 4
	38 71099G02 LATCH PLATE 2
	39 71538G01 BED LATCH TORSION SPRING 1
	40 71704G01 HANDLE GRIP 2
	41 633679 BED BUMPER BRACKET 2
	42 70113G01 ADJUSTABLE RUBBER BUMPER 2
	43 11027G1 LOCK NUT, 5/16" - 18 2
	44 74821G01 PLASTIC BED LOAD DECAL, 500 LB 1
	45 71055G01 RIVET, 3/16"" 4
	46 617804 TAILGATE DECAL 1
	47 01006G01 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2

	SP_640770_WEATHER PROTECTION_JULY2014.pdf
	1 628584 BAD BOY TOP KIT, 43" LG (INCLUDES ITEMS 2, 3) 1
	2 627077 CANOPY TOP 1
	3 628585 CANOPY TOP HARDWARE KIT (INCLUDES ITEMS 4 - 9) 1
	4 * RUBBER SPACER 4
	5 * CHRISTMAS TREE PUSH RIVET 4
	6 * FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 8
	7 * FLAT WASHER, 1/4" 12
	8 * CLAMP (2 PIECE) 4
	9 * HEX NUT, M6 - 1 4
	1 627079 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 2 - 14) 1
	2 * WINDSHIELD 1
	3 * AWNING MOLDING (ALUMINUM) 1
	4 * TEXTILE SKIRT PLACEHOLDER 1
	5 * PLASTIC CLAMP 4
	6 * HEX NUT 6
	7 * FLAT WASHER 12
	8 * HEX HEAD BOLT 4
	9 * WINDSHIELD GROMMET 6
	10 * FLAT WASHER 8
	11 * HEX NUT 4
	12 * HEX HEAD BOLT 4
	13 * CRUSH SLEEVE 6
	14 * HEX HEAD BOLT 2
	15
	16
	17
	18 627080 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 19 - 38) 1
	19 * WINDSHIELD 1
	20
	21 * AWNING MOLDING (ALUMINUM) 1
	22 * TEXTILE SKIN PLACEHOLDER 1
	23 * PLASTIC CLAMP 2
	24 * UPPER METAL SEAL 1
	25 * UNIGRIP 1
	26 * TEXTILE STRAP 6
	27
	28 * HEX NUT 2
	29 * HEX HEAD BOLT 2
	30 * FLAT WASHER 4
	31 * GROMMET 2
	32 * FLAT WASHER 10
	33 * HEX NUT 4
	34 * HEX HEAD BOLT 4
	35 * CRUSH SLEEVE 2
	36 * SOCKET HEAD BOLT 2
	37 * BUMPER 2
	38 * HEX NUT 2

	SP_640770_W - WHEELS AND TIRES.pdf
	1 639548 WHEEL AND TIRE ASSEMBLY, FRONT (PASSENGER SIDE) (INCLUDES ITEMS 3, 4) 1
	2 639550 WHEEL AND TIRE ASSEMBLY, FRONT (DRIVER SIDE) (INCLUDES ITEMS 3, 4) 1
	3 631041 WHEEL (STEEL), 12" X 7" 1
	4 639540 TIRE (KENDA 590), 25" X 8" - 12" 1
	5 639549 WHEEL AND TIRE ASSEMBLY, REAR (PASSENGER SIDE) (INCLUDES ITEMS 7, 8) 1
	6 639551 WHEEL AND TIRE ASSEMBLY, REAR (DRIVER SIDE) (INCLUDES ITEMS 7, 8) 1
	7 631041 WHEEL (STEEL), 12" X 7" 1
	8 639541 TIRE (KENDA 590), 25" X 11" - 12" 1
	9
	10 630268 CENTER CAP (BLACK) 4
	11 14723G1 LUG NUT, 1/2" - 20 16
	12
	13 639556 WHEEL AND TIRE ASSEMBLY, FRONT (PASSENGER SIDE) (INCLUDES ITEMS 15, 16) 1
	14 639558 WHEEL AND TIRE ASSEMBLY, FRONT (DRIVER SIDE) (INCLUDES ITEMS 15, 16) 1
	15 616116 WHEEL (BLACK ALUMINUM) 1
	16 639540 TIRE (KENDA 590), 25" X 8" - 12 1
	17 639557 WHEEL AND TIRE ASSEMBLY, REAR (PASSENGER SIDE) (INCLUDES ITEMS 19, 20) 1
	18 639559 WHEEL AND TIRE ASSEMBLY, REAR (DRIVER SIDE) (INCLUDES ITEMS 19, 20) 1
	19 616116 WHEEL (BLACK ALUMINUM) 1
	20 639541 TIRE (KENDA 590) 1
	21
	22 630106 CENTER WHEEL CAP (BLACK ALUMINUM) 4
	23 616823 LUG NUT (BLACK), 1/2" - 20 16

	SP_640770_C_BODY_JULY2014.pdf
	1 632254 FLOOR MAT, DIAMOND PLATE 1
	2 618886 ROCKER PANEL (DRIVER SIDE) 1
	3 618885 ROCKER PANEL (PASSENGER SIDE) 1
	4 71440G03 PANEL BRACE (DRIVER SIDE) 1
	5 71440G04 PANEL BRACE (PASSENGER SIDE) 1
	6 15058G6 RIVET (ALUMINUM), 3/16" X .95" 2
	7 00789G2 PHILLIPS HEAD SCREW, #10 - 24 X 1 1/4" LG 2
	8 16705G1 TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 1" LG 4
	9 00559G7 FLAT WASHER, 1/4" 4
	10 23726G4 SPACER, .32" LG 8
	11 14390G4 LOCK NUT, 1/4" - 20 4
	12
	13
	14 640553 UPPER FLOOR PANEL 1
	15 70451G03 LOWER FLOOR PANEL 1
	16 14601G11 RIVET, 3/16" X 9/16" 14
	1 609168G1XX SIDE PANEL (DRIVER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	2 609168G2XX SIDE PANEL (PASSENGER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	3 10570G10 RIVET (SS), .156" X .55" 8
	4 10570G12 RIVET, .257" X .556" 4
	5 16469G1 FENDER WASHER, 1/4" 4
	6 71055G01 RIVET, 3/16" 4
	7 638697 SEAT RETENTION BRACKET 2
	8 638668 SEAT RETENTION GROMMET 2
	9 800296 PAN HEAD MACHINE SCREW, #10 - 24 X 3/4" LG 4
	10 14390G10 LOCK NUT, #10 - 24 4
	11 633168GXX SEAT WRAP PANEL (See COLOR CODE In HOW TO USE SECTION) 1
	12
	13
	14 75696G01 EXHAUST DECAL 1
	15 74093G01 ENGINE WARNING DECAL 1
	16 641624 FRAME WELDMENT 1
	1 613036G3XX COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	2
	3
	4 633010G02 FRONT FENDER FLARE (DRIVER SIDE) 1
	5 633010G01 FRONT FENDER FLARE (PASSENGER SIDE) 1
	6 71055G01 RIVET, 3/16" X 1" LG 29
	7 626663 BBB COWL DECAL 1
	8 617643 COWL GRILL COVER 1
	9 71597G01 SELF THREADING NUT, 5MM X 10MM X 15MM 2
	10
	11 633268GXX ACCESS COVER (See COLOR CODE in HOW TO USE Section of Manual) 1
	12 617533 PUSH RIVET 9
	13 634363 SIDE COWL DECAL 2
	14 633298 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 15 - 17) 1
	15 633297 INSTRUMENT PANEL 1
	16 71158G01 CUP INSERT 1
	17 71364G02 J TYPE SPEED NUT, #8 5
	18 71115G01 TRIM PANEL 2
	19 638058 DASH PANEL, TOP 1
	20 638066 DASH ASSEMBLY, STEERING COLUMN 1
	21 638059 DASH PANEL, BOTTOM 1
	22 632989 DASH SUPPORT BRACKET 1
	23 638055 KICK PANEL (DRIVER SIDE) 1
	24 638057 KICK PANEL (PASSENGER SIDE) 1
	1 633104 REAR FENDER FLARE (DRIVER SIDE) 1
	2 633125 REAR FENDER FLARE (PASSENGER SIDE) 1
	3 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	4 00642G7 FLAT WASHER, 5/16" 8
	5 14390G4 LOCK NUT, 1/4" - 20 4
	6 16816G2 RATCHET RIVET, .25" X .887" 8
	7
	8
	9
	10
	11 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	12 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	13 10570G10 RIVET (SS), .156" X .55" 8
	14 633446 HITCH RECEIVER WELDMENT 1
	15 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 4
	16 00734G1 LOCK NUT, 7/16" - 14 4
	17 00922G3 FLAT WASHER, 7/16" 8
	1 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	2 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	3 10570G10 RIVET, 5/32" X 9/16" LG 8
	4
	5 633072 REAR FENDER, 4 PASS (DRIVER SIDE) 1
	6 633285 REAR FENDER, 4 PASS (PASSENGER SIDE) 1
	7 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	8 00642G07 FLAT WASHER, 1/4" 8
	9 14390G4 LOCK NUT, 1/4" - 20 8
	10 16816G2 RATCHET FASTENER, 1/4" X .887" LG 6
	11
	12
	13
	14
	15
	16 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2" LG 4
	17 01110G01 FLAT WASHER, 1/4" 4
	18
	19

	SP_640770_C_BODY_JULY2014.pdf
	1 632254 FLOOR MAT, DIAMOND PLATE 1
	2 618886 ROCKER PANEL (DRIVER SIDE) 1
	3 618885 ROCKER PANEL (PASSENGER SIDE) 1
	4 71440G03 PANEL BRACE (DRIVER SIDE) 1
	5 71440G04 PANEL BRACE (PASSENGER SIDE) 1
	6 15058G6 RIVET (ALUMINUM), 3/16" X .95" 2
	7 00789G2 PHILLIPS HEAD SCREW, #10 - 24 X 1 1/4" LG 2
	8 16705G1 TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 1" LG 4
	9 00559G7 FLAT WASHER, 1/4" 4
	10 23726G4 SPACER, .32" LG 8
	11 14390G4 LOCK NUT, 1/4" - 20 4
	12
	13
	14 640553 UPPER FLOOR PANEL 1
	15 70451G03 LOWER FLOOR PANEL 1
	16 14601G11 RIVET, 3/16" X 9/16" 14
	1 609168G1XX SIDE PANEL (DRIVER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	2 609168G2XX SIDE PANEL (PASSENGER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	3 10570G10 RIVET (SS), .156" X .55" 8
	4 10570G12 RIVET, .257" X .556" 4
	5 16469G1 FENDER WASHER, 1/4" 4
	6 71055G01 RIVET, 3/16" 4
	7 638697 SEAT RETENTION BRACKET 2
	8 638668 SEAT RETENTION GROMMET 2
	9 800296 PAN HEAD MACHINE SCREW, #10 - 24 X 3/4" LG 4
	10 14390G10 LOCK NUT, #10 - 24 4
	11 633168GXX SEAT WRAP PANEL (See COLOR CODE In HOW TO USE SECTION) 1
	12
	13
	14 75696G01 EXHAUST DECAL 1
	15 74093G01 ENGINE WARNING DECAL 1
	16 641624 FRAME WELDMENT 1
	1 613036G3XX COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	2
	3
	4 633010G02 FRONT FENDER FLARE (DRIVER SIDE) 1
	5 633010G01 FRONT FENDER FLARE (PASSENGER SIDE) 1
	6 71055G01 RIVET, 3/16" X 1" LG 29
	7 626663 BBB COWL DECAL 1
	8 617643 COWL GRILL COVER 1
	9 71597G01 SELF THREADING NUT, 5MM X 10MM X 15MM 2
	10
	11 633268GXX ACCESS COVER (See COLOR CODE in HOW TO USE Section of Manual) 1
	12 617533 PUSH RIVET 9
	13 634363 SIDE COWL DECAL 2
	14 633298 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 15 - 17) 1
	15 633297 INSTRUMENT PANEL 1
	16 71158G01 CUP INSERT 1
	17 71364G02 J TYPE SPEED NUT, #8 5
	18 71115G01 TRIM PANEL 2
	19 638058 DASH PANEL, TOP 1
	20 638066 DASH ASSEMBLY, STEERING COLUMN 1
	21 638059 DASH PANEL, BOTTOM 1
	22 632989 DASH SUPPORT BRACKET 1
	23 638055 KICK PANEL (DRIVER SIDE) 1
	24 638057 KICK PANEL (PASSENGER SIDE) 1
	1 633104 REAR FENDER FLARE (DRIVER SIDE) 1
	2 633125 REAR FENDER FLARE (PASSENGER SIDE) 1
	3 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	4 00642G7 FLAT WASHER, 5/16" 8
	5 14390G4 LOCK NUT, 1/4" - 20 4
	6 16816G2 RATCHET RIVET, .25" X .887" 8
	7
	8
	9
	10
	11 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	12 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	13 10570G10 RIVET (SS), .156" X .55" 8
	14 633446 HITCH RECEIVER WELDMENT 1
	15 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 4
	16 00734G1 LOCK NUT, 7/16" - 14 4
	17 00922G3 FLAT WASHER, 7/16" 8
	1 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	2 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	3 10570G10 RIVET, 5/32" X 9/16" LG 8
	4
	5 633072 REAR FENDER, 4 PASS (DRIVER SIDE) 1
	6 633285 REAR FENDER, 4 PASS (PASSENGER SIDE) 1
	7 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	8 00642G07 FLAT WASHER, 1/4" 8
	9 14390G4 LOCK NUT, 1/4" - 20 8
	10 16816G2 RATCHET FASTENER, 1/4" X .887" LG 6
	11
	12
	13
	14
	15
	16 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2" LG 4
	17 01110G01 FLAT WASHER, 1/4" 4
	18
	19

	SP_640770_H_ELECTRICAL SYSTEM_JULY2014.pdf
	1 632676 POWER ELECTRONICS BRACKET 1
	2 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	3 01110G01 FLAT WASHER, 1/4" 4
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 612711 SOLENOID, 48V 1
	6 626864 FUSE 1
	7 628113 FUSE HOLDER 1
	8 00379G2 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1 1/4" LG 2
	9 00559G5 FLAT WASHER, #5 2
	10 14390G10 LOCK NUT, #10 - 24 2
	11 71078G01 POWER OUTLET, 12V 1
	1 632556 CONTROLLER, 48V 1
	2 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	3 01110G01 FLAT WASHER, 1/4" 8
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 73876G01 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 5
	6 00642G7 FLAT WASHER, 5/16" 3
	7 628668 REAR MOTOR WIRE (U) 1
	8 628665 REAR MOTOR WIRE (V) 1
	9 628667 REAR MOTOR WIRE (W) 1
	10 634717 WIRE, 2AWG, 16" LG 1
	11 634716 WIRE, 2AWG, 7" LG 1
	12 634718 WIRE, 2AWG, 10" LG 1
	1 614497 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	2 614501 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	3 71597G01 SELF THREADING NUT 8
	4 71781G02 VINYL TAPE 2
	5 640586 TAILLIGHT BRACKET 2
	6 629148 TAILLIGHT 2
	7 14601G10 RIVET (ALUMINUM), 5/32" 8
	8 01057G01 RIVET, 1/4" 4
	9 71055G01 RIVET, 3/16" 8
	10 618556 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	11 618555 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	1 639890 MAIN HARNESS 1
	2 633149 RECEPTACLE CHARGER, 48V 1
	3 632866 TERMINAL STUD BRACKET 1
	4 637110 GAS POWERTRAIN HARNESS 1
	5 632683 DC-DC CONVERTER, 48V, 30A 1
	6 633235G01 JUNCTION BLOCK STUD (BLACK), 5/16" 1
	7 633235G02 JUNCTION BLOCK STUD (RED), 5/16" 1
	8 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	9 01110G01 FLAT WASHER, 1/4" 2
	10 14601G10 ALUMINUM RIVET (BLACK), 5/32" 4
	11 14390G4 LOCK NUT, 1/4" - 20 2
	12 306527 PAN HEAD SCREW, #10 - 24 X 3/4" LG 4
	13 00660G5 FLAT WASHER, #10 4
	14 14390G10 LOCK NUT, #10 - 24 4
	15 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 17
	16 12547G4 HEX HEAD BOLT, M6 - 1 X 30MM LG 2
	1
	2 631656 FUEL AND SOC METER 2
	3 627035 PLUG PANEL 1
	4 628931 2 POSITION SWITCH 1
	5 626658 3 POSITION SWITCH 2
	6 609692 KEY SET AND KEY SWITCH 1
	7 626659 2 POSITION SWITCH 1
	8 638063G02 CONTROL COVER 1
	9
	10 608290 SELF TAPPING SCREW 4
	11 71364G02 SPEED NUT ("J" TYPE), #8 4
	12 632907 CONTROL PANEL LIGHT SWITCH LABEL 1
	13 632916 CONTROL PANEL REGEN MODE SWITCH LABEL 1
	14 632918 CONTROL PANEL GAS ELECTRIC METER LABEL 1

	SP_640770_D_BRAKES_JULY2014.pdf
	1 627940 PARKING BRAKE BOOT 1
	2 640186 PARK BRAKE LEVER WITH CABLES (INCLUDES ITEMS 3 - 5) 1
	3 627393 PARK BRAKE 1
	4 633039 PARK BRAKE CABLE 2
	5 634719 PARK BRAKE SWITCH 1
	6 01111G01 RETAINING RING 2
	7 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 7
	8 302288 HEX HEAD BOLT, 1/4" - 20 X 1" LG 4
	9 14390G4 LOCK NUT, 1/4" - 20 4
	10 01110G01 FLAT WASHER, 1/4" 8
	1 613231 HEX HEAD BOLT, M6 - 1 X 20" LG 2
	2 00439G8 HEX HEAD BOLT, 5/16 - 18 X 1 1/8" LG 2
	3 00643G1 FLAT WASHER, 3/8" 1
	4 11098G5 LOCK NUT, 3/8" - 16 1
	5 13437G3 FLANGED HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	6 601476 FLANGED LOCK NUT, M6 - 1 2
	7 640478 PEDAL GRIP 1
	8 613292 BANJO BOLT, M10 - 1.25 X 20MM LG 2
	9 613293 CRUSH WASHER, M10 12
	10 616459 BANJO BOLT, M10 - 1 X 20MM LG 4
	11 626613 FRONT BRAKE LINE 1
	12 631593 DUAL MASTER CYLINDER 1
	13 631616 DUAL MASTER CYLINDER BRACKET 1
	14 616455 REAR BRAKE LINE 1
	15 637808 BRAKE PEDAL WELDMENT 1
	16 70581G02 BUSHING, 1.062" X 1.795" X 1" LG 2
	17 635177 SHOULDER BOLT, 3/8" - 16 X 2" LG 1
	18 800697 LOCK NUT, 5/16" - 18 6
	19 10386G2 CLEVIS PIN, O.D .375" X I.D .25" X .76" LG 1
	20 01076G01 COTTER PIN, 1.21" LG 1
	21 12416G2 NYLON CLAMP (NOT ILLUSTRATED) 12
	22
	23 * DISC BRAKE ASSEMBLY (INCLUDES ITEMS 24 - 30) 1
	24 * DISC BRAKE ROTOR HUB 1
	25 * BRAKE CALIPERS 1
	26 616450 BRAKE PADS 2
	27 * ANTI RATTLE SPRING 2
	28 * MOUNTING BRACKET 1
	29 * CALIPER BOLTS 2
	30 * SLIDER PINS 2

	SP_640770_Q_OPERATOR PROTECTION SYSTEM (OPS)_JULY2014.pdf
	1 631578 OPS UPPER KIT (INCLUDES ITEMS 2 - 7) 1
	2 631576 OPS TOP WELDMENT 1
	3 629080 REAR CONNECTOR (DRIVER SIDE) 1
	4 629079 REAR CONNECTOR (PASSENGER SIDE) 1
	5 629082 FRONT CONNECTOR (DRIVER SIDE) 1
	6 629081 FRONT CONNECTOR (PASSENGER SIDE) 1
	7 629328 OPS UPPER HARDWARE KIT (INCLUDES ITEMS 8 - 9) 1
	8 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 16
	9 630643 LOCK NUT, 3/8" - 16 16
	10 640436 OPS ACCESSORIES KIT (INCLUDES ITEMS 11 - 18) 1
	11 611774 GRAB HANDLE 1
	12 612254 GRAB HANDLE MOUNT 2
	13 629454 SIDE DOOR NET (PAIR) (NOT ILLUSTRATED) 1
	14 635789 SEAT BELT RETRACTOR 2
	15 628577 HEADREST 2
	16 629642 CLAMP GUARD 2
	17 629666 HEADREST PLATE 2
	18 627786 CLAMP 2
	19
	20
	21 640434 OPS ACCESSORY HARDWARE KIT (INCLUDES ITEMS 22 - 28) 1
	22 610753 HEX HEAD BOLT, 7/16" - 20 X 1” LG 4
	23 609569 HEX HEAD BOLT, 7/16" - 20 X 3/4" LG 4
	24 00734G3 LOCK NUT, 7/16" - 20 8
	25 612255 PAN HEAD TORX SCREW, #12 - 14 X 1" LG 2
	26 630763 CARRIAGE BOLT (SS), 1/4" - 20 X .75” LG 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 818303 RUBBER SPACER, .38" LG (NOT ILLUSTRATED) 4
	1 640293 OPS SEAT SUPPORT 1
	2 635544 FRONT BUMPER WELDMENT 1
	3 640183 BOTTOM OPS (PASSENGER SIDE) 1
	4 640182 BOTTOM OPS (DRIVER SIDE) 1
	5 629023 FRONT CROSSBAR TUBE 1
	6 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	7 00571G2 FLAT WASHER, 5/16” 8
	8 11098G5 LOCK NUT, 3/8" - 16 4
	9
	10
	11 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG 2
	12 00571G2 FLAT WASHER, 5/16" 2
	13 634047 WINCH PLATE 1
	14 630762 PLUG, 1.75" O.D. 4
	15 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 2
	16 630643 LOCK NUT, 3/8" - 16 2
	17
	18
	19 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 2
	20 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	21 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	22 00642G8 FLAT WASHER, 5/16" 6
	23 00565G8 LOCK WASHER, 5/16" 4
	24 75048G02 SPACER, 1.31" LG 2
	25 75048G04 SPACER, 1" LG 2
	26
	27 630643 LOCK NUT, 3/8" - 16 2
	28 800697 LOCK NUT, 5/16" - 18 2
	29 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	30 12262G1 LOCK NUT, 3/16" - 16 2

	SP_640770_T-SEATING_JULY2014.pdf
	1 14390G4 LOCK NUT, 1/4" - 20 8
	2 609854 SEAT BELT LATCH BUCKLE, 6" 2
	3 609787 REAR SEAT BELT BRACKET 1
	4 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 12
	5 627804 SEAT BACK WELDMENT 1
	6 01110G01 FLAT WASHER, 1/4" 8
	7 637994 SWING DECK BOARD FILLER 1
	8 638060 SWELL LATCH 2
	9 00793G2 FLAT WASHER (SS), 1/4" 2
	10 640577 RUBBER PAD 6
	11 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 4
	12 00664G7 LOCK WASHER, 1/4" 4
	13 00734G3 LOCK NUT, 7/16" - 20 4
	14 640259 SEAT FRAME 1
	1 627783 FULL FLIP SEAT ARMREST 2
	2 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	3 00560G1 FLAT WASHER, 3/8" 6
	4 00665G9 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	5 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	6 11098G5 LOCK NUT, 3/8" - 16 8
	7 627797 SEAT FRAME BRACKET 2
	8 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2
	9 633131 CLOSE OUT PANEL 1
	10 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 4
	11 311398 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG 2
	12 00560G3 FLAT WASHER, 3/8" 4
	13 624030 FLANGE BUSHING 4
	14 14390G6 LOCK NUT, 1/2" - 13 2
	15 632727 FOOTBOARD WELDMENT 1
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17 601476 LOCK NUT, M6 - 1 4
	18 00734G1 LOCK NUT, 7/16" - 14 2
	19 00560G2 FLAT WASHER, 3/8" 8
	20 19853G1 TUBE CAP, 1" 2
	21 632262 FOOTREST SUPPORT BRACKET 2
	22 00463G4 FLANGED HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	23 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 4
	24 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	25 00734G3 LOCK NUT, 7/16" - 14 2
	26 610756 BELT ATTACH PLATE 2
	1 629654 SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 2 - 8) 1
	2 621036 SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3, 4) 1
	3 617400 SEAT BOTTOM PLYWOOD 1
	4 617401 SEAT BOTTOM FOAM 1
	5
	6 615648 VINYL SEAT BOTTOM
	7 627157 DECK BAORD ASSEMBLY 1
	8 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	9
	10
	11
	12 619756 RUBBER BUMPER 2
	13 628942 FLIP SEAT BED LOAD DECAL 1
	14 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 X 5/8" LG 2
	15 616671 FLAT WASHER, 8MM 2
	16 71274G02 BACK REST ASSEMBLY (BLACK) (INCLUDES ITEMS 17 - 21) 1
	17 76410G01 SEAT BACK PLYWOOD 1
	18 25433G4 SEAT BACK FOAM 1
	19 74889G01 SEAT COVER 1
	20 18144G3 BACK REST COVER 1
	21 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	1 640489G01XX SEAT BOTTOM ASSEMBLY BLACK (INCLUDES ITEMS (2 - 9) 1
	2 637823GXX SEAT BOTTOM (INCLUDES ITEMS 3, 4) 2
	3 640234GXX VINYL AND FOAM SEAT BOTTOM 1
	4 640198 WOOD SEAT BOTTOM 1
	5
	6 639904 RETENTION PIN 2
	7 638701G01 SEAT LOCATOR TAB (DRIVER SIDE) 1
	8 638701G02 SEAT LOCATOR TAB (PASSENGER SIDE) 1
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10
	11
	12 640781GXX SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 13 - 18) 1
	13 637824GXX SEAT BACK ASSEMBLY (INCLUDES ITEMS 14, 15) 1
	14 640233GXX VINYL AND FOAM SEAT BACK 1
	15 640208 WOOD SEAT BACK 1
	16
	17 640209 SEAT BACK COVER 1
	18 603000 TRUSS HEAD SCREW, M6 - 1 X 16MM LG 10
	19 00734G3 LOCK NUT, 7/16" - 20 2
	20 00560G3 FLAT WASHER, 3/8" 2
	21 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1.25" LG 2
	22 00664G7 LOCK WASHER (SS), 1/4" 4
	23 01110G01 FLAT WASHER, 1/4" 4
	24 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	25 631973 BUCKLE AND BRACKET ASSEMBLY, 13.5" LG 2
	1 635789 SEAT BELT RETRACTOR 2
	2
	3 00734G3 LOCK NUT, 7/16" - 20 4
	4 610753 HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	5
	6 * D-RING 2
	7 * D-RING COVER 2
	8 605969 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 2

	SP_640770_U_TRUCK BED_JULY2014.pdf
	1 633441 PLASTIC BED ASSEMBLY (MANUAL LIFT) (INCLUDES ITEMS 2 - 27) 1
	2 73451G01 PLASTIC BED ASSEMBLY (INCLUDES ITEMS 3 - 12) 1
	3 73447G01 PLASTIC BED, 40" LG 1
	4 73454G01 TAILGATE PIVOT SHAFT 2
	5 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4” LG 2
	6 73455G01 TAILGATE CABLE 2
	7 73450G01 ANGLE 1
	8 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8” LG 4
	9 73449G01 EXTRUSION CHANNEL 1
	10 71541G01 TAILGATE CABLE SPACER 2
	11 73448G01 PLASTIC TAILGATE, 40" 1
	12 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG 2
	13
	14 71571G01 CLEVIS PIN, .75" O.D. X 5.25" LG 2
	15 00571G5 FLAT WASHER, 5/16" 2
	16 71570G01 ACETAL BUSHING, 1/2" X 2.3" LG 2
	17 21683G1 COTTER PIN, .8" X 2.9" LG 4
	18 624030 FLANGED BUSHING, 28.7MM O.D. X 13.4MM I.D. X 23.7MM LG 4
	19
	20 71537G02 GAS SPRING 1
	21
	22 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	23 14443G12 CLEVIS PIN, 1/2" X 2.22" LG 1
	24
	25 633245 GAS SPRING CHANNEL 1
	26 01118G01 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X .77" LG 6
	27 00642G7 FLAT WASHER, 1/4” 6
	28
	29
	30 16816G2 RATCHET RIVET, .25" X .887" 4
	31
	32
	33
	34 71095G03 PLASTIC BED LATCH (INCLUDES ITEMS 35 - 43) 1
	35 633698 BED LATCH 1
	36 71477G02 RETAINER BRACKET 1
	37 01118G01 HEX HEAD BOLT, 1/4" - 20 X .77" LG 4
	38 71099G02 LATCH PLATE 2
	39 71538G01 BED LATCH TORSION SPRING 1
	40 71704G01 HANDLE GRIP 2
	41 633679 BED BUMPER BRACKET 2
	42 70113G01 ADJUSTABLE RUBBER BUMPER 2
	43 11027G1 LOCK NUT, 5/16" - 18 2
	44 74821G01 PLASTIC BED LOAD DECAL, 500 LB 1
	45 71055G01 RIVET, 3/16"" 4
	46 617804 TAILGATE DECAL 1
	47 01006G01 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2

	SP_640770_D_BRAKES_JULY2014.pdf
	1 627940 PARK BRAKE BOOT 1
	2 640186 PARK BRAKE LEVER WITH CABLES (INCLUDES ITEMS 3 - 5) 1
	3 627393 PARK BRAKE 1
	4 633039 PARK BRAKE CABLE 2
	5 634719 PARK BRAKE SWITCH 1
	6 01111G01 RETAINING RING 2
	7 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 7
	8 302288 HEX HEAD BOLT, 1/4" - 20 X 1" LG 4
	9 14390G4 LOCK NUT, 1/4" - 20 4
	10 01110G01 FLAT WASHER, 1/4" 8
	1 613231 HEX HEAD BOLT, M6 - 1 X 20" LG 2
	2 00439G8 HEX HEAD BOLT, 5/16 - 18 X 1 1/8" LG 2
	3 00643G1 FLAT WASHER, 3/8" 1
	4 11098G5 LOCK NUT, 3/8" - 16 1
	5 13437G3 FLANGED HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	6 601476 FLANGED LOCK NUT, M6 - 1 2
	7 640478 PEDAL GRIP 1
	8 613292 BANJO BOLT, M10 - 1.25 X 20MM LG 2
	9 613293 CRUSH WASHER, M10 12
	10 616459 BANJO BOLT, M10 - 1 X 20MM LG 4
	11 626613 FRONT BRAKE LINE 1
	12 631593 DUAL MASTER CYLINDER 1
	13 631616 DUAL MASTER CYLINDER BRACKET 1
	14 616455 REAR BRAKE LINE 1
	15 637808 BRAKE PEDAL WELDMENT 1
	16 70581G02 BUSHING, 1.062" X 1.795" X 1" LG 2
	17 635177 SHOULDER BOLT, 3/8" - 16 X 2" LG 1
	18 800697 LOCK NUT, 5/16" - 18 6
	19 10386G2 CLEVIS PIN, O.D .375" X I.D .25" X .76" LG 1
	20 01076G01 COTTER PIN, 1.21" LG 1
	21 12416G2 NYLON CLAMP (NOT ILLUSTRATED) 12
	22
	23 * DISC BRAKE ASSEMBLY (INCLUDES ITEMS 24 - 30) 1
	24 * DISC BRAKE ROTOR HUB 1
	25 * BRAKE CALIPERS 1
	26 616450 BRAKE PADS 2
	27 * ANTI RATTLE SPRING 2
	28 * MOUNTING BRACKET 1
	29 * CALIPER BOLTS 2
	30 * SLIDER PINS 2

	SP_640770_L-FRONT AXLE_JULY2014.pdf
	1 631489G02 INDEPENDENT DIFFERENTIAL (INCLUDES ITEMS 2 - 3) 1
	2 * OIL FILL PLUG 1
	3 * OIL DRAIN PLUG 1
	4 633667 AXLE ASSEMBLY 2
	5
	6
	7
	8
	9 00571G3 FLAT WASHER, 3/8" 8
	10 608654 LOCK WASHER, 10MM 8
	11 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 8
	12 601327 LOCK WASHER, 6MM 6
	13 605741 HEX HEAD BOLT, M6 - 1 X 25MM LG 6

	SP_640770_M-FRONT SUSPENSION AND STEERING_JULY 2014.pdf
	1 640501G01 FRONT STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23) 1
	2 640501G02 FRONT STRUT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 22, 24) 1
	3 103867 FLAT WASHER, .31" 4
	4 632405 GREASE FITTING 1
	5 634705 LONG SHOCK STRUT 1
	6 633792G02 HUB 1
	7 616053 HUB WASHER, 52MM 1
	8 616060 STRUT WASHER, 52MM 1
	9 616064 STRUT BALL JOINT 1
	10 616073 STRUT BUMP STOPS 1
	11 638129 BRAKE CALIPER 1
	12 616451 BRAKE CALIPER MOUNT BRACKET 1
	13 616596 SOCKET HEAD BOLT, 3/8" - 24 X 3/4" LG 2
	14 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	15 616673 LOCK NUT, M8 X 1.25 2
	16 618346 SPRING 1
	17 626725 STEERING ARM 1
	18 630803 LOCK NUT, 5/16" - 18 2
	19 630804G01 HEX HEAD BOLT, 5/16" - 18 X 2" LG 2
	20 616597 FLAT HEAD TORX SCREW, 1/4" - 20 X 3/4” LG 2
	21 616056 RETAINING SPRING NUT, M12 - 1.25 1
	22 634967 COIL SPRING CAP 1
	23 640715G01 STRUT BEARING (DRIVER SIDE) 1
	24 640715G02 STRUT BEARING (PASSENGER SIDE) 1
	25 625748 LOCK NUT, 1/2" - 13 2
	26 636610 FLAT WASHER, 1" 2
	27 616701 RUBBER WASHER, 1.5" X .76" 2
	28 629592 FEMALE BUSHING 2
	29 629593 MALE BUSHING 2
	30
	31 306981 FLAT WASHER, 1/4"....................................................................................... 4
	32 10387G2 COTTER PIN, .094 X 1".................................................................................. 2
	1 639439 STEERING WHEEL COVER 1
	2 601709 LOCK NUT, M16 - 2 1
	3 639437 STEERING WHEEL 1
	4 600333 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 5 - 9) 1
	5 608117 COLUMN SUB-ASSEMBLY 1
	6 608114 STEERING YOKE 1
	7 608653 SOCKET HEAD SCREW, M10 - 35 X 1.5" LG 2
	8 608654 LOCK WASHER, 10.5MM 2
	9 608655 HEX NUT, M10 - 1.5 1
	10 603799 FLANGED HEX HEAD BOLT, M10 - 25 X 1.5" LG 4
	11 600525 LOCK NUT, M10 - 1.5 4
	12 617802 STEERING WHEEL DECAL 1
	1 638383G01 A-ARM ASSEMBLY 2
	2 638223 SPLIT SEAM SPACER, 3/8" I.D. X 2.39" LG 4
	3 640482 FRONT POWERTRAIN WELDMENT 1
	4 630774 FRONT SUSPENSION WELDMENT 1
	5 637745 A- ARM BUSHING .51" I.D. X .84" O.D. 8
	6 631110 BATTERY TRAY 1
	7 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 6
	8 11027G1 FLANGED LOCK NUT, 5/16" - 18 4
	9 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3.5" LG 4
	10 306982 FLAT WASHER, .34" 12
	11 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 4
	12
	13 00734G1 LOCK NUT, 7/16" - 14 6
	14 00571G3 FLAT WASHER, 3/8" 8
	15 608654 LOCK WASHER, 10.5MM 8
	16 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 8
	17 00560G1 FLAT WASHER, 3/4" 8
	18
	19 628915 PLASTIC THREADED PLUG, 1.5" - 8 2
	20 608005 CASTLE NUT, M12 - 1.25 2
	21 10387G2 COTTER PIN, .094 X 1" 2
	22
	23 11098G5 LOCK NUT, 3/8" - 16 4
	24 627868 STEERING RACK WITH SPACER (INCLUDES ITEMS 25 - 26) 1
	25 618330 STEERING RACK 1
	26 626303 RACK AND PINION SPACER 2
	27 630449 SOCKET HEAD CAP BOLT, M10 - 45 X 1.5" LG 3
	28 630450 FLANGED LOCK NUT, M10 - 1.5 3

	SP_640770_M-FRONT SUSPENSION AND STEERING_JULY 2014.pdf
	1 640501G01 FRONT STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23) 1
	2 640501G02 FRONT STRUT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 22, 24) 1
	3 103867 FLAT WASHER, .31" 4
	4 632405 GREASE FITTING 1
	5 634705 LONG SHOCK STRUT 1
	6 633792G02 HUB 1
	7 616053 HUB WASHER, 52MM 1
	8 616060 STRUT WASHER, 52MM 1
	9 616064 STRUT BALL JOINT 1
	10 616073 STRUT BUMP STOPS 1
	11 638129 BRAKE CALIPER 1
	12 616451 BRAKE CALIPER MOUNT BRACKET 1
	13 616596 SOCKET HEAD BOLT, 3/8" - 24 X 3/4" LG 2
	14 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	15 616673 LOCK NUT, M8 X 1.25 2
	16 618346 SPRING 1
	17 626725 STEERING ARM 1
	18 630803 LOCK NUT, 5/16" - 18 2
	19 630804G01 HEX HEAD BOLT, 5/16" - 18 X 2" LG 2
	20 616597 FLAT HEAD TORX SCREW, 1/4" - 20 X 3/4” LG 2
	21 616056 RETAINING SPRING NUT, M12 - 1.25 1
	22 634967 COIL SPRING CAP 1
	23 640715G01 STRUT BEARING (DRIVER SIDE) 1
	24 640715G02 STRUT BEARING (PASSENGER SIDE) 1
	25 625748 LOCK NUT, 1/2" - 13 2
	26 636610 FLAT WASHER, 1" 2
	27 616701 RUBBER WASHER, 1.5" X .76" 2
	28 629592 FEMALE BUSHING 2
	29 629593 MALE BUSHING 2
	30
	31 306981 FLAT WASHER, 1/4"....................................................................................... 4
	32 10387G2 COTTER PIN, .094 X 1".................................................................................. 2
	1 639439 STEERING WHEEL COVER 1
	2 601709 LOCK NUT, M16 - 2 1
	3 639437 STEERING WHEEL 1
	4 600333 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 5 - 9) 1
	5 608117 COLUMN SUB-ASSEMBLY 1
	6 608114 STEERING YOKE 1
	7 608653 SOCKET HEAD SCREW, M10 - 35 X 1.5" LG 2
	8 608654 LOCK WASHER, 10.5MM 2
	9 608655 HEX NUT, M10 - 1.5 1
	10 603799 FLANGED HEX HEAD BOLT, M10 - 25 X 1.5" LG 4
	11 600525 LOCK NUT, M10 - 1.5 4
	12 617802 STEERING WHEEL DECAL 1
	1 638383G01 A-ARM ASSEMBLY 2
	2 638223 SPLIT SEAM SPACER, 3/8" I.D. X 2.39" LG 4
	3 640482 FRONT POWERTRAIN WELDMENT 1
	4 630774 FRONT SUSPENSION WELDMENT 1
	5 637745 A- ARM BUSHING .51" I.D. X .84" O.D. 8
	6 631110 BATTERY TRAY 1
	7 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 6
	8 11027G1 FLANGED LOCK NUT, 5/16" - 18 4
	9 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3.5" LG 4
	10 306982 FLAT WASHER, .34" 12
	11 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 4
	12
	13 00734G1 LOCK NUT, 7/16" - 14 6
	14 00571G3 FLAT WASHER, 3/8" 8
	15 608654 LOCK WASHER, 10.5MM 8
	16 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 8
	17 00560G1 FLAT WASHER, 3/4" 8
	18
	19 628915 PLASTIC THREADED PLUG, 1.5" - 8 2
	20 608005 CASTLE NUT, M12 - 1.25 2
	21 10387G2 COTTER PIN, .094 X 1" 2
	22
	23 11098G5 LOCK NUT, 3/8" - 16 4
	24 627868 STEERING RACK WITH SPACER (INCLUDES ITEMS 25 - 26) 1
	25 618330 STEERING RACK 1
	26 626303 RACK AND PINION SPACER 2
	27 630449 SOCKET HEAD CAP BOLT, M10 - 45 X 1.5" LG 3
	28 630450 FLANGED LOCK NUT, M10 - 1.5 3

	SP_640770_S_REAR SUSPENSION_JULY2014.pdf
	1 634721 STEERING ROD MOUNTING BRACKET 1
	2 13437G3 FLANGED HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	3 633535 TIE ROD ASSEMBLY (INCLUDES ITEMS 4 - 8) 2
	4 632114 THREADED TIE ROD 1
	5 70902G01 TIE ROD END (DRIVER SIDE) 1
	6 70902G02 TIE ROD END (PASSENGER SIDE) 1
	7 01069G01 JAM NUT, M12 - 1.25 (DRIVER SIDE) 1
	8 01069G02 JAM NUT, M12 - 1.25 (PASSENGER SIDE) 1
	9
	10
	11 00734G1 LOCK NUT, 7/16" - 14 4
	12 306981 FLAT WASHER, 0.41" 4
	13 00798G3 COTTER PIN, 3/32" X 1/2" LG 2
	14 638383G02 A-ARM ASSEMBLY 2
	15 11098G5 LOCK NUT, 3/8" - 16 4
	16 00560G1 FLAT WASHER, 3/8" 8
	17 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3 1/2" LG 4
	18 638223 SPLIT SEAM SPACER, 3/8" X 2.39" 4
	19 637745 A-ARM BUSHING, .84" O.D. X .51" I.D. 8
	1 633473 SWAY BAR 1
	2 633953 SWAY BAR BUSHING, .75" DIA 2
	3 632380 SWAY BAR BUSHING BRACKET 2
	4 635472 SWAY BAR LINK ASSEMBLY 2
	5 00571G5 FLAT WASHER, 1/2" 8
	6 628995 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 4
	7 00734G3 LOCK NUT, 7/16" - 20 4
	8 00428G8 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3" LG 4
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 4
	1 640501G07 REAR STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23, 25) 1
	2 640501G08 REAR STRUT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 22, 24, 26) 1
	3 103867 FLAT WASHER, .31" X .69" X .06" 4
	4 632405 GREASE FITTING, 3/16" 1
	5 634705 SHOCK STRUT 1
	6 633792G02 HUB ASSEMBLY 1
	7 616053 STRUT WASHER, 52MM 1
	8
	9 616064 STRUT BALL JOINT 1
	10 616073 STRUT BUMP STOP 1
	11 634936G01 SPACER SPRING, 1.13" 1
	12 616451 CALIPER MOUNT BRACKET 1
	13 616596 SOCKET HEAD BOLT, 3/8" - 24 X 3/4" LG 2
	14 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	15 616673 LOCK NUT, M8 2
	16 616063 COIL SPRING 1
	17 634928 REAR STEERING ARM 1
	18 630803 LOCK NUT, 5/16" - 18 2
	19 630804G01 FLANGED HEX HEAD BOLT, 5/16" - 18 X 2" LG 2
	20 616597 FLAT HEAD TORX SCREW, 1/4" - 20 X 3/4” LG 2
	21 616056 SPRING RETAINING NUT, M12 - 1.25 1
	22 634967 COIL SPRING CAP 1
	23 640715G01 STRUT (DRIVER SIDE) 1
	24 640715G02 STRUT (PASSENGER SIDE) 1
	25 638127 BRAKE CALIPER (DRIVER SIDE) 1
	26 638128 BRAKE CALIPER (PASSENGER SIDE) 1
	27
	28
	29
	30
	31 625748 NYLOCK NUT, 1/2" - 13 2
	32 636610 FLAT WASHER, 1" 2
	33 616701 RUBBER WASHER, 1.5MM X .76MM ................ 2
	34 629592 BUSHING STRUT (FEMALE) 2
	35 629593 BUSHING STRUT (MALE) 2

	SP_640770_S_REAR SUSPENSION_JULY2014.pdf
	1 634721 STEERING ROD MOUNTING BRACKET 1
	2 13437G3 FLANGED HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	3 633535 TIE ROD ASSEMBLY (INCLUDES ITEMS 4 - 8) 2
	4 632114 THREADED TIE ROD 1
	5 70902G01 TIE ROD END (DRIVER SIDE) 1
	6 70902G02 TIE ROD END (PASSENGER SIDE) 1
	7 01069G01 JAM NUT, M12 - 1.25 (DRIVER SIDE) 1
	8 01069G02 JAM NUT, M12 - 1.25 (PASSENGER SIDE) 1
	9
	10
	11 00734G1 LOCK NUT, 7/16" - 14 4
	12 306981 FLAT WASHER, 0.41" 4
	13 00798G3 COTTER PIN, 3/32" X 1/2" LG 2
	14 638383G02 A-ARM ASSEMBLY 2
	15 11098G5 LOCK NUT, 3/8" - 16 4
	16 00560G1 FLAT WASHER, 3/8" 8
	17 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3 1/2" LG 4
	18 638223 SPLIT SEAM SPACER, 3/8" X 2.39" 4
	19 637745 A-ARM BUSHING, .84" O.D. X .51" I.D. 8
	1 633473 SWAY BAR 1
	2 633953 SWAY BAR BUSHING, .75" DIA 2
	3 632380 SWAY BAR BUSHING BRACKET 2
	4 635472 SWAY BAR LINK ASSEMBLY 2
	5 00571G5 FLAT WASHER, 1/2" 8
	6 628995 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 4
	7 00734G3 LOCK NUT, 7/16" - 20 4
	8 00428G8 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3" LG 4
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 4
	1 640501G07 REAR STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23, 25) 1
	2 640501G08 REAR STRUT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 22, 24, 26) 1
	3 103867 FLAT WASHER, .31" X .69" X .06" 4
	4 632405 GREASE FITTING, 3/16" 1
	5 634705 SHOCK STRUT 1
	6 633792G02 HUB ASSEMBLY 1
	7 616053 STRUT WASHER, 52MM 1
	8
	9 616064 STRUT BALL JOINT 1
	10 616073 STRUT BUMP STOP 1
	11 634936G01 SPACER SPRING, 1.13" 1
	12 616451 CALIPER MOUNT BRACKET 1
	13 616596 SOCKET HEAD BOLT, 3/8" - 24 X 3/4" LG 2
	14 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	15 616673 LOCK NUT, M8 2
	16 616063 COIL SPRING 1
	17 634928 REAR STEERING ARM 1
	18 630803 LOCK NUT, 5/16" - 18 2
	19 630804G01 FLANGED HEX HEAD BOLT, 5/16" - 18 X 2" LG 2
	20 616597 FLAT HEAD TORX SCREW, 1/4" - 20 X 3/4” LG 2
	21 616056 SPRING RETAINING NUT, M12 - 1.25 1
	22 634967 COIL SPRING CAP 1
	23 640715G01 STRUT (DRIVER SIDE) 1
	24 640715G02 STRUT (PASSENGER SIDE) 1
	25 638127 BRAKE CALIPER (DRIVER SIDE) 1
	26 638128 BRAKE CALIPER (PASSENGER SIDE) 1
	27
	28
	29
	30
	31 625748 NYLOCK NUT, 1/2" - 13 2
	32 636610 FLAT WASHER, 1" 2
	33 616701 RUBBER WASHER, 1.5MM X .76MM ................ 2
	34 629592 BUSHING STRUT (FEMALE) 2
	35 629593 BUSHING STRUT (MALE) 2

	SP_640770_U_TRUCK BED_JULY2014.pdf
	1 633441 PLASTIC BED ASSEMBLY (MANUAL LIFT) (INCLUDES ITEMS 2 - 27) 1
	2 73451G01 PLASTIC BED ASSEMBLY (INCLUDES ITEMS 3 - 12) 1
	3 73447G01 PLASTIC BED, 40" LG 1
	4 73454G01 TAILGATE PIVOT SHAFT 2
	5 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4” LG 2
	6 73455G01 TAILGATE CABLE 2
	7 73450G01 ANGLE 1
	8 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8” LG 4
	9 73449G01 EXTRUSION CHANNEL 1
	10 71541G01 TAILGATE CABLE SPACER 2
	11 73448G01 PLASTIC TAILGATE, 40" 1
	12 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG 2
	13
	14 71571G01 CLEVIS PIN, .75" O.D. X 5.25" LG 2
	15 00571G5 FLAT WASHER, 5/16" 2
	16 71570G01 ACETAL BUSHING, 1/2" X 2.3" LG 2
	17 21683G1 COTTER PIN, .8" X 2.9" LG 4
	18 624030 FLANGED BUSHING, 28.7MM O.D. X 13.4MM I.D. X 23.7MM LG 4
	19
	20 71537G02 GAS SPRING 1
	21
	22 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	23 14443G12 CLEVIS PIN, 1/2" X 2.22" LG 1
	24
	25 633245 GAS SPRING CHANNEL 1
	26 01118G01 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X .77" LG 10
	27 00642G7 FLAT WASHER, 1/4” 6
	28
	29
	30 16816G2 RATCHET RIVET, .25" X .887" 4
	31
	32
	33
	34 71095G03 PLASTIC BED LATCH (INCLUDES ITEMS 35 - 43) 1
	35 633698 BED LATCH 1
	36 71477G02 RETAINER BRACKET 1
	37 01118G01 HEX HEAD BOLT, 1/4" - 20 X .77" LG 4
	38 71099G02 LATCH PLATE 2
	39 71538G01 BED LATCH TORSION SPRING 1
	40 71704G01 HANDLE GRIP 2
	41 633679 BED BUMPER BRACKET 2
	42 70113G01 ADJUSTABLE RUBBER BUMPER 2
	43 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	44 74821G01 PLASTIC BED LOAD DECAL, 500 LB 1
	45 71055G01 RIVET, 3/16"" 4
	46 617804 TAILGATE DECAL 1
	47 01006G01 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2

	SP_640770_U_TRUCK BED_JULY2014.pdf
	1 633441 PLASTIC BED ASSEMBLY (MANUAL LIFT) (INCLUDES ITEMS 2 - 27) 1
	2 73451G01 PLASTIC BED ASSEMBLY (INCLUDES ITEMS 3 - 12) 1
	3 73447G01 PLASTIC BED, 40" LG 1
	4 73454G01 TAILGATE PIVOT SHAFT 2
	5 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4” LG 2
	6 73455G01 TAILGATE CABLE 2
	7 73450G01 ANGLE 1
	8 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8” LG 4
	9 73449G01 EXTRUSION CHANNEL 1
	10 71541G01 TAILGATE CABLE SPACER 2
	11 73448G01 PLASTIC TAILGATE, 40" 1
	12 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG 2
	13
	14 71571G01 CLEVIS PIN, .75" O.D. X 5.25" LG 2
	15 00571G5 FLAT WASHER, 5/16" 2
	16 71570G01 ACETAL BUSHING, 1/2" X 2.3" LG 2
	17 21683G1 COTTER PIN, .8" X 2.9" LG 4
	18 624030 FLANGED BUSHING, 28.7MM O.D. X 13.4MM I.D. X 23.7MM LG 4
	19
	20 71537G02 GAS SPRING 1
	21
	22 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	23 14443G12 CLEVIS PIN, 1/2" X 2.22" LG 1
	24
	25 633245 GAS SPRING CHANNEL 1
	26 01118G01 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X .77" LG 10
	27 00642G7 FLAT WASHER, 1/4” 6
	28
	29
	30 16816G2 RATCHET RIVET, .25" X .887" 4
	31
	32
	33
	34 71095G03 PLASTIC BED LATCH (INCLUDES ITEMS 35 - 43) 1
	35 633698 BED LATCH 1
	36 71477G02 RETAINER BRACKET 1
	37 01118G01 HEX HEAD BOLT, 1/4" - 20 X .77" LG 4
	38 71099G02 LATCH PLATE 2
	39 71538G01 BED LATCH TORSION SPRING 1
	40 71704G01 HANDLE GRIP 2
	41 633679 BED BUMPER BRACKET 2
	42 70113G01 ADJUSTABLE RUBBER BUMPER 2
	43 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	44 74821G01 PLASTIC BED LOAD DECAL, 500 LB 1
	45 71055G01 RIVET, 3/16"" 4
	46 617804 TAILGATE DECAL 1
	47 01006G01 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2

	SP_640770_T-SEATING_JULY2014.pdf
	1 14390G4 LOCK NUT, 1/4" - 20 8
	2 609854 SEAT BELT LATCH BUCKLE, 6" 2
	3 609787 REAR SEAT BELT BRACKET 1
	4 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 12
	5 627804 SEAT BACK WELDMENT 1
	6 01110G01 FLAT WASHER, 1/4" 8
	7 637994 SWING DECK BOARD FILLER 1
	8 638060 SWELL LATCH 2
	9 00793G2 FLAT WASHER (SS), 1/4" 2
	10 640577 RUBBER PAD 6
	11 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 4
	12 00664G7 LOCK WASHER, 1/4" 4
	13 00734G3 LOCK NUT, 7/16" - 20 4
	14 640259 SEAT FRAME 1
	1 627783 FULL FLIP SEAT ARMREST 2
	2 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	3 00560G1 FLAT WASHER, 3/8" 6
	4 00665G9 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	5 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	6 11098G5 LOCK NUT, 3/8" - 16 8
	7 627797 SEAT FRAME BRACKET 2
	8 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2
	9 633131 CLOSE OUT PANEL 1
	10 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 4
	11 311398 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG 2
	12 00560G3 FLAT WASHER, 3/8" 4
	13 624030 FLANGE BUSHING 4
	14 14390G6 LOCK NUT, 1/2" - 13 2
	15 632727 FOOTBOARD WELDMENT 1
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17 601476 LOCK NUT, M6 - 1 4
	18 00734G1 LOCK NUT, 7/16" - 14 2
	19 00560G2 FLAT WASHER, 3/8" 8
	20 19853G1 TUBE CAP, 1" 2
	21 632262 FOOTREST SUPPORT BRACKET 2
	22 00463G4 FLANGED HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	23 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 4
	24 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	25 00734G3 LOCK NUT, 7/16" - 14 2
	26 610756 BELT ATTACH PLATE 2
	1 629654 FLIP SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 2 - 8) 1
	2 621036 FLIP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3, 4) 1
	3 617400 SEAT BOTTOM PLYWOOD 1
	4 617401 SEAT BOTTOM FOAM 1
	5
	6 615648 SEAT BOTTOM VINYL
	7 627157 DECK BAORD ASSEMBLY 1
	8 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	9
	10
	11
	12 619756 RUBBER BUMPER 2
	13 628942 FLIP SEAT BED LOAD DECAL 1
	14 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 X 5/8" LG 2
	15 616671 FLAT WASHER, 8MM 2
	16 71274G02 BACK REST ASSEMBLY (BLACK) (INCLUDES ITEMS 17 - 21) 1
	17 76410G01 SEAT BACK PLYWOOD 1
	18 25433G4 SEAT BACK FOAM 1
	19 74889G01 SEAT BACK VINYL 1
	20 18144G3 SEAT BACK COVER PLASTIC 1
	21 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	1 640489G01 SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS (2 - 9) 1
	2 637823GXX SEAT BOTTOM (INCLUDES ITEMS 3, 4) 2
	3 640234GXX VINYL AND FOAM SEAT BOTTOM 1
	4 640198 WOOD SEAT BOTTOM 1
	5
	6 639904 RETENTION PIN 2
	7 638701G01 SEAT LOCATOR TAB (DRIVER SIDE) 1
	8 638701G02 SEAT LOCATOR TAB (PASSENGER SIDE) 1
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10
	11
	12 640781GXX SEAT BACK ASSEMBLY (INCLUDES ITEMS 13 - 18) 1
	13 637824GXX SEAT BACK ASSEMBLY (INCLUDES ITEMS 14, 15) 1
	14 640233GXX VINYL AND FOAM SEAT BACK 1
	15 640208 WOOD SEAT BACK 1
	16
	17 640209 SEAT BACK COVER 1
	18 603000 TRUSS HEAD SCREW, M6 - 1 X 16MM LG 10
	19 00734G3 LOCK NUT, 7/16" - 20 2
	20 00560G3 FLAT WASHER, 3/8" 2
	21 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1.25" LG 2
	22 00664G7 LOCK WASHER (SS), 1/4" 4
	23 01110G01 FLAT WASHER, 1/4" 4
	24 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	25 631973 BUCKLE AND BRACKET ASSEMBLY, 13.5" LG 2
	1 635789 SEAT BELT RETRACTOR 2
	2
	3 00734G3 LOCK NUT, 7/16" - 20 4
	4 610753 HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	5
	6 * D-RING 2
	7 * D-RING COVER 2
	8 605969 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 2

	SP_640770_U_TRUCK BED_JULY2014.pdf
	1 633441 PLASTIC BED ASSEMBLY (MANUAL LIFT) (INCLUDES ITEMS 2 - 27) 1
	2 73451G01 PLASTIC BED ASSEMBLY (INCLUDES ITEMS 3 - 12) 1
	3 73447G01 PLASTIC BED, 40" LG 1
	4 73454G01 TAILGATE PIVOT SHAFT 2
	5 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4” LG 2
	6 73455G01 TAILGATE CABLE 2
	7 73450G01 ANGLE 1
	8 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8” LG 4
	9 73449G01 EXTRUSION CHANNEL 1
	10 71541G01 TAILGATE CABLE SPACER 2
	11 73448G01 PLASTIC TAILGATE, 40" 1
	12 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG 2
	13
	14 71571G01 CLEVIS PIN, .75" O.D. X 5.25" LG 2
	15 00571G5 FLAT WASHER, 5/16" 2
	16 71570G01 ACETAL BUSHING, 1/2" X 2.3" LG 2
	17 21683G1 COTTER PIN, .8" X 2.9" LG 4
	18 624030 FLANGED BUSHING, 28.7MM O.D. X 13.4MM I.D. X 23.7MM LG 4
	19
	20 71537G02 GAS SPRING 1
	21
	22 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	23 14443G12 CLEVIS PIN, 1/2" X 2.22" LG 1
	24
	25 633245 GAS SPRING CHANNEL 1
	26 01118G01 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X .77" LG 10
	27 00642G7 FLAT WASHER, 1/4” 6
	28
	29
	30 16816G2 RATCHET RIVET, .25" X .887" 4
	31
	32
	33
	34 71095G03 PLASTIC BED LATCH (INCLUDES ITEMS 35 - 43) 1
	35 633698 BED LATCH 1
	36 71477G02 RETAINER BRACKET 1
	37 01118G01 HEX HEAD BOLT, 1/4" - 20 X .77" LG 4
	38 71099G02 LATCH PLATE 2
	39 71538G01 BED LATCH TORSION SPRING 1
	40 71704G01 HANDLE GRIP 2
	41 633679 BED BUMPER BRACKET 2
	42 70113G01 ADJUSTABLE RUBBER BUMPER 2
	43 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	44 74821G01 PLASTIC BED LOAD DECAL, 500 LB 1
	45 71055G01 RIVET, 3/16"" 4
	46 617804 TAILGATE DECAL 1
	47 01006G01 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2

	SP_640770_T-SEATING_JULY2014.pdf
	1 14390G4 LOCK NUT, 1/4" - 20 8
	2 609854 SEAT BELT LATCH BUCKLE, 6" 2
	3 609787 REAR SEAT BELT BRACKET 1
	4 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 12
	5 627804 SEAT BACK WELDMENT 1
	6 01110G01 FLAT WASHER, 1/4" 8
	7 637994 SWING DECK BOARD FILLER 1
	8 638060 SWELL LATCH 2
	9 00793G2 FLAT WASHER (SS), 1/4" 2
	10 640577 RUBBER PAD 6
	11 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 4
	12 00664G7 LOCK WASHER, 1/4" 4
	13 00734G3 LOCK NUT, 7/16" - 20 4
	14 640259 SEAT FRAME 1
	1 627783 FULL FLIP SEAT ARMREST 2
	2 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	3 00560G1 FLAT WASHER, 3/8" 6
	4 00665G9 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	5 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	6 11098G5 LOCK NUT, 3/8" - 16 8
	7 627797 SEAT FRAME BRACKET 2
	8 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2
	9 633131 CLOSE OUT PANEL 1
	10 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 4
	11 311398 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG 2
	12 00560G3 FLAT WASHER, 3/8" 4
	13 624030 FLANGE BUSHING 4
	14 14390G6 LOCK NUT, 1/2" - 13 2
	15 632727 FOOTBOARD WELDMENT 1
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17 601476 LOCK NUT, M6 - 1 4
	18 00734G1 LOCK NUT, 7/16" - 14 2
	19 00560G2 FLAT WASHER, 3/8" 8
	20 19853G1 TUBE CAP, 1" 2
	21 632262 FOOTREST SUPPORT BRACKET 2
	22 00463G4 FLANGED HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	23 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 4
	24 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	25 00734G3 LOCK NUT, 7/16" - 14 2
	26 610756 BELT ATTACH PLATE 2
	1 629654 FLIP SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 2 - 8) 1
	2 621036 FLIP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3, 4) 1
	3 617400 SEAT BOTTOM PLYWOOD 1
	4 617401 SEAT BOTTOM FOAM 1
	5
	6 615648 SEAT BOTTOM VINYL
	7 627157 DECK BAORD ASSEMBLY 1
	8 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	9
	10
	11
	12 619756 RUBBER BUMPER 2
	13 628942 FLIP SEAT BED LOAD DECAL 1
	14 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 X 5/8" LG 2
	15 616671 FLAT WASHER, 8MM 2
	16 71274G02 BACK REST ASSEMBLY (BLACK) (INCLUDES ITEMS 17 - 21) 1
	17 76410G01 SEAT BACK PLYWOOD 1
	18 25433G4 SEAT BACK FOAM 1
	19 74889G01 SEAT BACK VINYL 1
	20 18144G3 SEAT BACK COVER PLASTIC 1
	21 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	1 640489G0106 SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS (2 - 9) 1
	2 637823G06 SEAT BOTTOM (BLACK) (INCLUDES ITEMS 3, 4) 2
	3 640234G06 VINYL AND FOAM SEAT BOTTOM 1
	4 640198 WOOD SEAT BOTTOM 1
	5
	6 639904 RETENTION PIN 2
	7 638701G01 SEAT LOCATOR TAB (DRIVER SIDE) 1
	8 638701G02 SEAT LOCATOR TAB (PASSENGER SIDE) 1
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10
	11
	12 640781G06 SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 13 - 18) 1
	13 637824G06 SEAT BACK (BLACK) (INCLUDES ITEMS 14, 15) 1
	14 640233G06 VINYL AND FOAM SEAT BACK 1
	15 640208 WOOD SEAT BACK 1
	16
	17 640209 SEAT BACK COVER 1
	18 603000 TRUSS HEAD SCREW, M6 - 1 X 16MM LG 10
	19 00734G3 LOCK NUT, 7/16" - 20 2
	20 00560G3 FLAT WASHER, 3/8" 2
	21 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1.25" LG 2
	22 00664G7 LOCK WASHER (SS), 1/4" 4
	23 01110G01 FLAT WASHER, 1/4" 4
	24 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	25 631973 BUCKLE AND BRACKET ASSEMBLY, 13.5" LG 2
	1 635789 SEAT BELT RETRACTOR 2
	2
	3 00734G3 LOCK NUT, 7/16" - 20 4
	4 610753 HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	5
	6 * D-RING 2
	7 * D-RING COVER 2
	8 605969 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 2

	SP_640770_U_TRUCK BED_JULY2014.pdf
	1 633441 PLASTIC BED ASSEMBLY (MANUAL LIFT) (INCLUDES ITEMS 2 - 27) 1
	2 73451G01 PLASTIC BED ASSEMBLY (INCLUDES ITEMS 3 - 12) 1
	3 * PLASTIC BED, 40" LG 1
	4 73454G01 TAILGATE PIVOT SHAFT 2
	5 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4” LG 2
	6 73455G01 TAILGATE CABLE 2
	7 73450G01 ANGLE 1
	8 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8” LG 4
	9 73449G01 EXTRUSION CHANNEL 1
	10 71541G01 TAILGATE CABLE SPACER 2
	11 73448G01 PLASTIC TAILGATE, 40" 1
	12 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG 2
	13
	14 71571G01 CLEVIS PIN, .75" O.D. X 5.25" LG 2
	15 00571G5 FLAT WASHER, 5/16" 2
	16 71570G01 ACETAL BUSHING, 1/2" X 2.3" LG 2
	17 21683G1 COTTER PIN, .8" X 2.9" LG 4
	18 624030 FLANGED BUSHING, 28.7MM O.D. X 13.4MM I.D. X 23.7MM LG 4
	19
	20 71537G02 GAS SPRING 1
	21
	22 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	23 14443G12 CLEVIS PIN, 1/2" X 2.22" LG 1
	24
	25 633245 GAS SPRING CHANNEL 1
	26 01118G01 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X .77" LG 10
	27 00642G7 FLAT WASHER, 1/4” 6
	28
	29
	30 16816G2 RATCHET RIVET, .25" X .887" 4
	31
	32
	33
	34 71095G03 PLASTIC BED LATCH (INCLUDES ITEMS 35 - 43) 1
	35 633698 BED LATCH 1
	36 71477G02 RETAINER BRACKET 1
	37 01118G01 HEX HEAD BOLT, 1/4" - 20 X .77" LG 4
	38 71099G02 LATCH PLATE 2
	39 71538G01 BED LATCH TORSION SPRING 1
	40 71704G01 HANDLE GRIP 2
	41 633679 BED BUMPER BRACKET 2
	42 70113G01 ADJUSTABLE RUBBER BUMPER 2
	43 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	44 74821G01 PLASTIC BED LOAD DECAL, 500 LB 1
	45 71055G01 RIVET, 3/16"" 4
	46 617804 TAILGATE DECAL 1
	47 01006G01 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2

	SP_640770_G-DIFFERENTIAL LOCK_JULY2014.pdf
	1 632886 DIFFERENTIAL LOCK POD 1
	2 633163 REAR DIFFERENTIAL LOCK CABLE 1
	3 633164 FRONT DIFFERENTIAL LOCK CABLE 1
	4 75697G01 DIFFERENTIAL LOCK TRIM PLATE 2
	5 71055G01 RIVET, 3/16" DIA 3
	6 633536 DIFFERENTIAL LOCKING CLEVIS 1
	7 635011 GOVERNOR EXTENSION SPRING 2
	8 10386G2 CLEVIS PIN, .76" LG 2
	9 01076G01 COTTER PIN, 1.21" LG 2
	10 18464G1 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1" LG 4
	11 00565G4 LOCK WASHER, #8 4
	12 635982 SPEED NUT (U TYPE), #8 4
	13 01110G01 FLAT WASHER, 1/4" 2
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 5

	SP_640770_H_ELECTRICAL SYSTEM_JULY2014.pdf
	1 632676 POWER ELECTRONICS BRACKET 1
	2 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	3 01110G01 FLAT WASHER, 1/4" 4
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 612711 SOLENOID, 48V 1
	6 626864 FUSE 1
	7 628113 FUSE HOLDER 1
	8 00379G2 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1 1/4" LG 2
	9 00559G5 FLAT WASHER, #5 2
	10 14390G10 LOCK NUT, #10 - 24 2
	11 71078G01 POWER OUTLET, 12V 1
	1 632556 CONTROLLER, 48V 1
	2 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	3 01110G01 FLAT WASHER, 1/4" 8
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 73876G01 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 5
	6 00642G7 FLAT WASHER, 5/16" 3
	7 628668 REAR MOTOR WIRE (U) 1
	8 628665 REAR MOTOR WIRE (V) 1
	9 628667 REAR MOTOR WIRE (W) 1
	10 634717 WIRE, 2AWG, 16" LG 1
	11 634716 WIRE, 2AWG, 7" LG 1
	12 634718 WIRE, 2AWG, 10" LG 1
	1 614497 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	2 614501 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	3 71597G01 SELF THREADING NUT 8
	4 71781G02 VINYL TAPE 2
	5 640586 TAILLIGHT BRACKET 2
	6 629148 TAILLIGHT 2
	7 14601G10 RIVET (ALUMINUM), 5/32" 8
	8 01057G01 RIVET, 1/4" 4
	9 71055G01 RIVET, 3/16" 8
	10 618556 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	11 618555 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	1 639890 MAIN HARNESS 1
	2 633149 RECEPTACLE CHARGER, 48V 1
	3 632866 TERMINAL STUD BRACKET 1
	4 637110 GAS POWERTRAIN HARNESS 1
	5 632683 DC-DC CONVERTER, 48V, 30A 1
	6 633235G01 JUNCTION BLOCK STUD (BLACK), 5/16" 1
	7 633235G02 JUNCTION BLOCK STUD (RED), 5/16" 1
	8 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	9 01110G01 FLAT WASHER, 1/4" 2
	10 14601G10 ALUMINUM RIVET (BLACK), 5/32" 4
	11 14390G4 LOCK NUT, 1/4" - 20 2
	12 306527 PAN HEAD SCREW, #10 - 24 X 3/4" LG 4
	13 00660G5 FLAT WASHER, #10 4
	14 14390G10 LOCK NUT, #10 - 24 4
	15 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 17
	16 12547G4 HEX HEAD BOLT, M6 - 1 X 30MM LG 2
	1
	2 631656 FUEL AND SOC METER 2
	3 627035 PLUG PANEL 1
	4 628931 2 POSITION SWITCH 1
	5 626658 3 POSITION SWITCH 2
	6 609692 KEY SET AND KEY SWITCH 1
	7 626659 2 POSITION SWITCH 1
	8 638063G02 CONTROL COVER 1
	9
	10 608290 SELF TAPPING SCREW 4
	11 71364G02 SPEED NUT ("J" TYPE), #8 4
	12 632907 CONTROL PANEL LIGHT SWITCH LABEL 1
	13 632916 CONTROL PANEL REGEN MODE SWITCH LABEL 1
	14 632918 CONTROL PANEL GAS ELECTRIC METER LABEL 1

	SP_640770_J-ENGINE_JULY2014.pdf
	1 640532 FRAME (GAS POWERTRAIN) 1
	2 603800 HEX HEAD BOLT, M10 - 1.5 X 50MM LG 4
	3 600525 LOCK NUT, M10 - 1.5 4
	4 628915 TUBE PLUG (PLASTIC), 1.5" O.D. 2
	5 00428G8 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG 4
	6 00560G1 FLAT WASHER, 3/8" 16
	7 11098G5 LOCK NUT, 3/8" - 16 8
	8
	9
	10 632160 REAR POWERTRAIN SUPPORT WELDMENT 2
	11 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 1" LG 4
	12
	13 637334 BED PIVOT WELDMENT 1
	14
	15 634680 STARTER GUARD 1
	16 00715G2 HEX WASHER HEAD BOLT, 5/16" - 18 X 4/5" LG 6
	17
	18
	19
	20 634687 OIL ACCESS PANEL 1
	21 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 1
	22
	23 632646 BATTERY HEAT SHIELD 1
	24 00462G7 HEX HEAD BOLT, 7/16" - 14 X .88" LG 1
	25 00922G3 FLAT WASHER, 7/16" 4
	26 00734G1 LOCK NUT, 7/16" - 14 3
	27
	28
	29 635783 ANTI-ROTATION WELDMENT 1
	30
	31
	32 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1.5" LG 2
	33
	34 634762 TUBING PLUG, 1.5" X 2" 2
	35
	36 635176 RIB NECK BOLT, 3/8" - 16 X 1 3/4" LG 4
	37 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	38
	39 635932 TRIM (BLACK), 2" 3
	40 626870 STARTER 6AWG WIRE (NOT ILLUSTRATED) 1
	41 639886 THROTTLE EXTENSION SPRING (NOT ILLUSTRATED) 1
	42 640359 SIDE TERM ADAPTOR (POSITIVE) (NOT ILLUSTRATED) 1
	43 640360 SIDE TERM ADAPTOR (NEGATIVE) (NOT ILLUSTRATED) 1
	44 640488 SIDE TERM BATTERY BOLT (NOT ILLUSTRATED) 1
	45 25971G18 #4 AWG WIRE ASSEMBLY (NOT ILLUSTRATED) 1
	1 638596 SUBARU ENGINE-EH722 (INCLUDES ITEMS 2 - 17) 1
	2 635771 AIR INTAKE FILTER 1
	3 637260 SPARK PLUG 2
	4 635779 STARTING MOTOR 1
	5 635772 FUEL FILTER 1
	6 635773 FUEL PUMP ASSEMBLY 1
	7 635774 OIL FILTER (NOT ILLUSTRATED) 1
	8 635775 OL FILLER CAP (NOT ILLUSTRATED) 1
	9 637254 IGNITION COIL (NOT ILLUSTRATED) 2
	10 635762 MAIN BEARING COVER GASKET (NOT ILLUSTRATED) 1
	11 635763 CYLINDER HEAD GASKET 1 (NOT ILLUSTRATED) 1
	12 635764 CYLINDER HEAD GASKET 2 (NOT ILLUSTRATED) 1
	13 635765 ROCKER COVER GASKET (NOT ILLUSTRATED) 2
	14 635767 IN/EXHAUST CLEANER GASKET (NOT ILLUSTRATED) 1
	15 635768 IN/EXHAUST ADAPTER GASKET (NOT ILLUSTRATED) 1
	16 635769 IN/EXHAUST CARBURETOR GASKET (NOT ILLUSTRATED) 1
	17 635770 INTAKE MANIFOLD GASKET (NOT ILLUSTRATED) 2
	18
	19
	20
	21
	22
	23 635411 HEAT SHIELD BRACKET 1
	24 635136 HEAT SHIELD 1
	25 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	26 00559G7 FLAT WASHER, 1/4" 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 635601 6AWG WIRE, 18" 1

	SP_640770_M-FRONT SUSPENSION AND STEERING_JULY 2014.pdf
	1 640501G01 FRONT STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23) 1
	2 640501G02 FRONT STRUT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 22, 24) 1
	3 103867 FLAT WASHER, .31" 4
	4 632405 GREASE FITTING 1
	5 634705 LONG SHOCK STRUT 1
	6 633792G02 HUB 1
	7 616053 HUB WASHER, 52MM 1
	8 616060 STRUT WASHER, 52MM 1
	9 616064 STRUT BALL JOINT 1
	10 616073 STRUT BUMP STOPS 1
	11 638129 BRAKE CALIPER 1
	12 616451 BRAKE CALIPER MOUNT BRACKET 1
	13 616596 SOCKET HEAD BOLT, 3/8" - 24 X 3/4" LG 2
	14 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	15 616673 LOCK NUT, M8 X 1.25 2
	16 618346 SPRING 1
	17 626725 STEERING ARM 1
	18 630803 LOCK NUT, 5/16" - 18 2
	19 630804G01 HEX HEAD BOLT, 5/16" - 18 X 2" LG 2
	20 616597 FLAT HEAD TORX SCREW, 1/4" - 20 X 3/4” LG 2
	21 616056 RETAINING SPRING NUT, M12 - 1.25 1
	22 634967 COIL SPRING CAP 1
	23 640715G01 STRUT BEARING (DRIVER SIDE) 1
	24 640715G02 STRUT BEARING (PASSENGER SIDE) 1
	25 625748 LOCK NUT, 1/2" - 13 2
	26 636610 FLAT WASHER, 1" 2
	27 616701 RUBBER WASHER, 1.5" X .76" 2
	28 629592 FEMALE BUSHING 2
	29 629593 MALE BUSHING 2
	30
	31 306981 FLAT WASHER, 1/4"....................................................................................... 4
	32 10387G2 COTTER PIN, .094 X 1".................................................................................. 2
	1 639439 STEERING WHEEL COVER 1
	2 601709 LOCK NUT, M16 - 2 1
	3 639437 STEERING WHEEL 1
	4 600333 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 5 - 9) 1
	5 608117 COLUMN SUB-ASSEMBLY 1
	6 608114 STEERING YOKE 1
	7 608653 SOCKET HEAD SCREW, M10 - 35 X 1.5" LG 2
	8 608654 LOCK WASHER, 10.5MM 2
	9 608655 HEX NUT, M10 - 1.5 1
	10 603799 FLANGED HEX HEAD BOLT, M10 - 25 X 1.5" LG 4
	11 600525 FLANGED LOCK NUT, M10 - 1.5 4
	12 617802 STEERING WHEEL DECAL 1
	1 638383G01 A-ARM ASSEMBLY 2
	2 638223 SPLIT SEAM SPACER, 3/8" I.D. X 2.39" LG 4
	3 640482 FRONT POWERTRAIN WELDMENT 1
	4 630774 FRONT SUSPENSION WELDMENT 1
	5 637745 A- ARM BUSHING .51" I.D. X .84" O.D. 8
	6 631110 BATTERY TRAY 1
	7 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 6
	8 11027G1 FLANGED LOCK NUT, 5/16" - 18 4
	9 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3.5" LG 4
	10 306982 FLAT WASHER, .34" 12
	11 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 4
	12
	13 00734G1 LOCK NUT, 7/16" - 14 6
	14 00571G3 FLAT WASHER, 3/8" 8
	15 608654 LOCK WASHER, 10.5MM 8
	16 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 8
	17 00560G1 FLAT WASHER, 3/4" 8
	18
	19 628915 PLASTIC THREADED PLUG, 1.5" - 8 2
	20 608005 CASTLE NUT, M12 - 1.25 2
	21 10387G2 COTTER PIN, .094 X 1" 2
	22
	23 11098G5 LOCK NUT, 3/8" - 16 4
	24 627868 STEERING RACK WITH SPACER (INCLUDES ITEMS 25 - 26) 1
	25 618330 STEERING RACK 1
	26 626303 RACK AND PINION SPACER 2
	27 630449 SOCKET HEAD CAP BOLT, M10 - 45 X 1.5" LG 3
	28 630450 FLANGED LOCK NUT, M10 - 1.5 3

	SP_640770_N-FUEL SYSTEM_JULY2014.pdf
	1 11098G6 LOCK NUT, 5/16" - 18 5
	2 32372G6 VINYL TRIM, 6.25" 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	4 18292G1 TUBING CLAMP 9
	5 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	6 * FUEL HOSE 1
	7 00559G8 FLAT WASHER, 5/16" 8
	8 611181 FUEL SHUT-OFF VALVE 1
	9 615350 FUEL HOSE, 2" 2
	10 606071 CARBON CANISTER 1
	11 606310 CHARCOAL CANISTER BRACKET 1
	12 15058G1 RIVET, 3/16" X 5/8" LG 4
	13
	14 606964 HOSE, 3/16" I.D. X 13" LG 1
	15 606963 HOSE CLAMP, 3/16" I.D. 4
	16 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 2
	17
	18
	19 70244G03 SPLASH PAN 1
	20 00715G2 HEX HEAD TAPTITE SCREW, 5/16" - 18 X .8" LG 2
	21
	22 633308 CANISTER BRACKET 1
	23 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	24 308090 FLAT WASHER, 1/4" 2
	25 14390G4 LOCK NUT, 1/2" - 20 1
	26 633623 FUEL HOSE, 1/4" I.D. X 34" LG 1
	27 633620 HOSE, 3/16" I.D. X 4" LG 1
	28 634711G15 EVAP LABEL 1
	1 633216 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (Includes items 4 - 14) 1
	2
	3
	4 633024G03 FUEL LEVEL SENDER 1
	5
	6 640795 FUEL TANK (WITH SENDER UNIT) 1
	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 635688 FUEL TANK CAP (RATCHET) 1
	12 625826 EPA FUEL TANK LABEL 1
	13 633545 FUEL RETURN GROMMET 1
	14 633546 FUEL RETURN FITTING 1

	SP_640770_T-SEATING_JULY2014.pdf
	1 14390G4 LOCK NUT, 1/4" - 20 8
	2 609854 SEAT BELT LATCH BUCKLE, 6" 2
	3 609787 REAR SEAT BELT BRACKET 1
	4 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 12
	5 627804 SEAT BACK WELDMENT 1
	6 01110G01 FLAT WASHER, 1/4" 8
	7 637994 SWING DECK BOARD FILLER 1
	8 638060 SWELL LATCH 2
	9 00793G2 FLAT WASHER (SS), 1/4" 2
	10 640577 RUBBER PAD 6
	11 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 4
	12 00664G7 LOCK WASHER, 1/4" 4
	13 00734G3 LOCK NUT, 7/16" - 20 4
	14 640259 SEAT FRAME 1
	1 627783 FULL FLIP SEAT ARMREST 2
	2 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	3 00560G1 FLAT WASHER, 3/8" 6
	4 00665G9 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	5 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	6 11098G5 LOCK NUT, 3/8" - 16 8
	7 627797 SEAT FRAME BRACKET 2
	8 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2
	9 633131 CLOSE OUT PANEL 1
	10 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 4
	11 311398 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG 2
	12 00560G3 FLAT WASHER, 3/8" 4
	13 624030 FLANGE BUSHING 4
	14 14390G6 LOCK NUT, 1/2" - 13 2
	15 632727 FOOTBOARD WELDMENT 1
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17 601476 LOCK NUT, M6 - 1 4
	18 00734G1 LOCK NUT, 7/16" - 14 2
	19 00560G2 FLAT WASHER, 3/8" 8
	20 19853G1 TUBE CAP, 1" 2
	21 632262 FOOTREST SUPPORT BRACKET 2
	22 00463G4 FLANGED HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	23 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 4
	24 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	25 00734G3 LOCK NUT, 7/16" - 14 2
	26 610756 BELT ATTACH PLATE 2
	1 629654 FLIP SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 2 - 8) 1
	2 621036 FLIP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3, 4) 1
	3 617400 SEAT BOTTOM PLYWOOD 1
	4 617401 SEAT BOTTOM FOAM 1
	5
	6 615648 SEAT BOTTOM VINYL
	7 627157 DECK BAORD ASSEMBLY 1
	8 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	9
	10
	11
	12 619756 RUBBER BUMPER 2
	13 628942 FLIP SEAT BED LOAD DECAL 1
	14 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 X 5/8" LG 2
	15 616671 FLAT WASHER, 8MM 2
	16 71274G02 BACK REST ASSEMBLY (BLACK) (INCLUDES ITEMS 17 - 21) 1
	17 76410G01 SEAT BACK PLYWOOD 1
	18 25433G4 SEAT BACK FOAM 1
	19 74889G01 SEAT BACK VINYL 1
	20 18144G3 SEAT BACK COVER PLASTIC 1
	21 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	1 640489G0106 SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS (2 - 9) 1
	2 637823G06 SEAT BOTTOM (BLACK) (INCLUDES ITEMS 3, 4) 2
	3 640234G06 VINYL AND FOAM SEAT BOTTOM 1
	4 640198 WOOD SEAT BOTTOM 1
	5
	6 639904 RETENTION PIN 2
	7 638701G01 SEAT LOCATOR TAB (DRIVER SIDE) 1
	8 638701G02 SEAT LOCATOR TAB (PASSENGER SIDE) 1
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10
	11
	12 640781G06 SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 13 - 18) 1
	13 637824G06 SEAT BACK (BLACK) (INCLUDES ITEMS 14, 15) 1
	14 640233G06 VINYL AND FOAM SEAT BACK 1
	15 640208 WOOD SEAT BACK 1
	16
	17 640209 SEAT BACK COVER 1
	18 603000 TRUSS HEAD SCREW, M6 - 1 X 16MM LG 10
	19 00734G3 LOCK NUT, 7/16" - 20 2
	20 00560G3 FLAT WASHER, 3/8" 2
	21 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1.25" LG 2
	22 00664G7 LOCK WASHER (SS), 1/4" 4
	23 01110G01 FLAT WASHER, 1/4" 4
	24 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	25 631973 BUCKLE AND BRACKET ASSEMBLY, 13.5" LG 2
	1 635789 SEAT BELT RETRACTOR 2
	2
	3 00734G3 LOCK NUT, 7/16" - 20 4
	4 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	5
	6 * D-RING 2
	7 * D-RING COVER 2
	8 605969 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 2

	SP_640770_T-SEATING_JULY2014.pdf
	1 14390G4 LOCK NUT, 1/4" - 20 8
	2 609854 SEAT BELT LATCH BUCKLE, 6" 2
	3 609787 REAR SEAT BELT BRACKET 1
	4 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 12
	5 627804 SEAT BACK WELDMENT 1
	6 01110G01 FLAT WASHER, 1/4" 8
	7 637994 SWING DECK BOARD FILLER 1
	8 638060 SWELL LATCH 2
	9 00793G2 FLAT WASHER (SS), 1/4" 2
	10 640577 RUBBER PAD 6
	11 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 4
	12 00664G7 LOCK WASHER, 1/4" 4
	13 00734G3 LOCK NUT, 7/16" - 20 4
	14 640259 SEAT FRAME 1
	1 627783 FULL FLIP SEAT ARMREST 2
	2 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	3 00560G1 FLAT WASHER, 3/8" 6
	4 00665G9 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	5 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	6 11098G5 LOCK NUT, 3/8" - 16 8
	7 627797 SEAT FRAME BRACKET 2
	8 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2
	9 633131 CLOSE OUT PANEL 1
	10 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 4
	11 311398 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG 2
	12 00560G3 FLAT WASHER, 3/8" 4
	13 624030 FLANGE BUSHING 4
	14 14390G6 LOCK NUT, 1/2" - 13 2
	15 632727 FOOTBOARD WELDMENT 1
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17 601476 LOCK NUT, M6 - 1 4
	18 00734G1 LOCK NUT, 7/16" - 14 2
	19 00560G2 FLAT WASHER, 3/8" 8
	20 19853G1 TUBE CAP, 1" 2
	21 632262 FOOTREST SUPPORT BRACKET 2
	22 00463G4 FLANGED HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	23 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 4
	24 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	25 00734G3 LOCK NUT, 7/16" - 14 2
	26 610756 BELT ATTACH PLATE 2
	1 629654 FLIP SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 2 - 8) 1
	2 621036 FLIP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3, 4) 1
	3 617400 SEAT BOTTOM PLYWOOD 1
	4 617401 SEAT BOTTOM FOAM 1
	5
	6 615648 SEAT BOTTOM VINYL
	7 627157 DECK BAORD ASSEMBLY 1
	8 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	9
	10
	11
	12 619756 RUBBER BUMPER 2
	13 628942 FLIP SEAT BED LOAD DECAL 1
	14 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 X 5/8" LG 2
	15 616671 FLAT WASHER, 8MM 2
	16 71274G02 BACK REST ASSEMBLY (BLACK) (INCLUDES ITEMS 17 - 21) 1
	17 76410G01 SEAT BACK PLYWOOD 1
	18 25433G4 SEAT BACK FOAM 1
	19 74889G01 SEAT BACK VINYL 1
	20 18144G3 SEAT BACK COVER PLASTIC 1
	21 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	1 640489G0106 SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS (2 - 9) 1
	2 637823G06 SEAT BOTTOM (BLACK) (INCLUDES ITEMS 3, 4) 2
	3 640234G06 VINYL AND FOAM SEAT BOTTOM 1
	4 640198 WOOD SEAT BOTTOM 1
	5
	6 639904 RETENTION PIN 2
	7 638701G01 SEAT LOCATOR TAB (DRIVER SIDE) 1
	8 638701G02 SEAT LOCATOR TAB (PASSENGER SIDE) 1
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10
	11
	12 640781G06 SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 13 - 18) 1
	13 637824G06 SEAT BACK (BLACK) (INCLUDES ITEMS 14, 15) 1
	14 640233G06 VINYL AND FOAM SEAT BACK 1
	15 640208 WOOD SEAT BACK 1
	16
	17 640209 SEAT BACK COVER 1
	18 603000 TRUSS HEAD SCREW, M6 - 1 X 16MM LG 10
	19 00734G3 LOCK NUT, 7/16" - 20 2
	20 00560G3 FLAT WASHER, 3/8" 2
	21 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1.25" LG 2
	22 00664G7 LOCK WASHER (SS), 1/4" 4
	23 01110G01 FLAT WASHER, 1/4" 4
	24 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	25 631973 BUCKLE AND BRACKET ASSEMBLY, 13.5" LG 2
	1 635789 SEAT BELT RETRACTOR 2
	2
	3 00734G3 LOCK NUT, 7/16" - 20 4
	4 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	5
	6 * D-RING 2
	7 * D-RING COVER 2
	8 605969 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 2

	SP_640770_U_TRUCK BED_JULY2014.pdf
	1 633441 PLASTIC BED ASSEMBLY (MANUAL LIFT) (INCLUDES ITEMS 2 - 27) 1
	2 73451G01 PLASTIC BED ASSEMBLY (INCLUDES ITEMS 3 - 12) 1
	3 * PLASTIC BED, 40" LG 1
	4 73454G01 TAILGATE PIVOT SHAFT 2
	5 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4” LG 2
	6 73455G01 TAILGATE CABLE 2
	7 73450G01 ANGLE 1
	8 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8” LG 4
	9 73449G01 EXTRUSION CHANNEL 1
	10 71541G01 TAILGATE CABLE SPACER 2
	11 73448G01 PLASTIC TAILGATE, 40" 1
	12 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG 2
	13
	14 71571G01 CLEVIS PIN, .75" O.D. X 5.25" LG 2
	15 00571G5 FLAT WASHER, 5/16" 2
	16 71570G01 ACETAL BUSHING, 1/2" X 2.3" LG 2
	17 21683G1 COTTER PIN, .8" X 2.9" LG 4
	18 624030 FLANGED BUSHING, 28.7MM O.D. X 13.4MM I.D. X 23.7MM LG 4
	19
	20 71537G02 GAS SPRING 1
	21
	22 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	23 14443G12 CLEVIS PIN, 1/2" X 2.22" LG 1
	24
	25 633245 GAS SPRING CHANNEL 1
	26 01118G01 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X .77" LG 10
	27 00642G7 FLAT WASHER, 1/4” 6
	28
	29
	30 16816G2 RATCHET RIVET, .25" X .887" 4
	31
	32
	33
	34 71095G03 PLASTIC BED LATCH (INCLUDES ITEMS 35 - 43) 1
	35 633698 BED LATCH 1
	36 71477G02 RETAINER BRACKET 1
	37 01118G01 HEX HEAD BOLT, 1/4" - 20 X .77" LG 4
	38 71099G02 LATCH PLATE 2
	39 71538G01 BED LATCH TORSION SPRING 1
	40 71704G01 HANDLE GRIP 2
	41 633679 BED BUMPER BRACKET 2
	42 70113G01 ADJUSTABLE RUBBER BUMPER 2
	43 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	44 74821G01 PLASTIC BED LOAD DECAL, 500 LB 1
	45 71055G01 RIVET, 3/16"" 4
	46 617804 TAILGATE DECAL 1
	47 01006G01 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2

	SP_640770_WEATHER PROTECTION_JULY2014.pdf
	1 628584 BAD BOY TOP KIT, 43" LG (INCLUDES ITEMS 2, 3) 1
	2 627077 CANOPY TOP 1
	3 628585 CANOPY TOP HARDWARE KIT (INCLUDES ITEMS 4 - 9) 1
	4 * RUBBER SPACER 4
	5 * CHRISTMAS TREE PUSH RIVET 4
	6 * FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 8
	7 * FLAT WASHER, 1/4" 12
	8 * CLAMP (2 PIECE) 4
	9 * HEX NUT, M6 - 1 4
	1 627079 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 2 - 14) 1
	2 * WINDSHIELD 1
	3 * AWNING MOLDING (ALUMINUM) 1
	4 * TEXTILE SKIRT PLACEHOLDER 1
	5 * PLASTIC CLAMP 4
	6 * HEX NUT 6
	7 * FLAT WASHER 12
	8 * HEX HEAD BOLT 4
	9 * WINDSHIELD GROMMET 6
	10 * FLAT WASHER 8
	11 * HEX NUT 4
	12 * HEX HEAD BOLT 4
	13 * CRUSH SLEEVE 6
	14 * HEX HEAD BOLT 2
	15
	16
	17
	18 627080 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 19 - 38) 1
	19 * WINDSHIELD 1
	20
	21 * AWNING MOLDING (ALUMINUM) 1
	22 * TEXTILE SKIN PLACEHOLDER 1
	23 * PLASTIC CLAMP 2
	24 * UPPER METAL SEAL 1
	25 * UNIGRIP 1
	26 * TEXTILE STRAP 6
	27
	28 * HEX NUT 2
	29 * HEX HEAD BOLT 2
	30 * FLAT WASHER 4
	31 * GROMMET 2
	32 * FLAT WASHER 10
	33 * HEX NUT 4
	34 * HEX HEAD BOLT 4
	35 * CRUSH SLEEVE 2
	36 * SOCKET HEAD BOLT 2
	37 * BUMPER 2
	38 * HEX NUT 2

	SP_640770_WEATHER PROTECTION_JULY2014.pdf
	1 628584 BAD BOY TOP KIT, 43" LG (INCLUDES ITEMS 2, 3) 1
	2 627077 CANOPY TOP 1
	3 628585 CANOPY TOP HARDWARE KIT (INCLUDES ITEMS 4 - 9) 1
	4 * RUBBER SPACER 4
	5 * CHRISTMAS TREE PUSH RIVET 4
	6 * FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 8
	7 * FLAT WASHER, 1/4" 12
	8 * CLAMP (2 PIECE) 4
	9 * HEX NUT, M6 - 1 4
	1 627079 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 2 - 14) 1
	2 * WINDSHIELD 1
	3 * AWNING MOLDING (ALUMINUM) 1
	4 * TEXTILE SKIRT PLACEHOLDER 1
	5 * PLASTIC CLAMP 4
	6 * HEX NUT 6
	7 * FLAT WASHER 12
	8 * HEX HEAD BOLT 4
	9 * WINDSHIELD GROMMET 6
	10 * FLAT WASHER 8
	11 * HEX NUT 4
	12 * HEX HEAD BOLT 4
	13 * CRUSH SLEEVE 6
	14 * HEX HEAD BOLT 2
	15
	16
	17
	18 627080 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 19 - 38) 1
	19 * WINDSHIELD 1
	20
	21 * AWNING MOLDING (ALUMINUM) 1
	22 * TEXTILE SKIN PLACEHOLDER 1
	23 * PLASTIC CLAMP 2
	24 * UPPER METAL SEAL 1
	25 * UNIGRIP 1
	26 * TEXTILE STRAP 6
	27
	28 * HEX NUT 2
	29 * HEX HEAD BOLT 2
	30 * FLAT WASHER 4
	31 * GROMMET 2
	32 * FLAT WASHER 10
	33 * HEX NUT 4
	34 * HEX HEAD BOLT 4
	35 * CRUSH SLEEVE 2
	36 * SOCKET HEAD BOLT 2
	37 * BUMPER 2
	38 * HEX NUT 2

	SP_640770_N-FUEL SYSTEM_JULY2014.pdf
	1 11098G6 LOCK NUT, 5/16" - 18 5
	2 32372G6 VINYL TRIM, 6.25" 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	4 18292G1 TUBING CLAMP 9
	5 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	6 * FUEL HOSE 1
	7 00559G8 FLAT WASHER, 5/16" 8
	8 611181 FUEL SHUT-OFF VALVE 1
	9 615350 FUEL HOSE, 2" 2
	10 606071 CARBON CANISTER 1
	11 606310 CHARCOAL CANISTER BRACKET 1
	12 15058G1 RIVET, 3/16" X 5/8" LG 4
	13
	14 606964 HOSE, 3/16" I.D. X 13" LG 1
	15 606963 HOSE CLAMP, 3/16" I.D. 4
	16 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 2
	17
	18
	19 70244G03 SPLASH PAN 1
	20 00715G2 HEX HEAD TAPTITE SCREW, 5/16" - 18 X .8" LG 2
	21
	22 633308 CANISTER BRACKET 1
	23 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	24 308090 FLAT WASHER, 1/4" 2
	25 14390G4 LOCK NUT, 1/2" - 20 1
	26 633623 FUEL HOSE, 1/4" I.D. X 34" LG 1
	27 633620 HOSE, 3/16" I.D. X 4" LG 1
	28 634711G15 EVAP LABEL 1
	1 633216 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (Includes items 4 - 14) 1
	2
	3
	4 633024G03 FUEL LEVEL SENDER 1
	5
	6 640795 FUEL TANK (WITH SENDER UNIT) 1
	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 635688 FUEL TANK CAP (RATCHET) 1
	12 625826 EPA FUEL TANK LABEL 1
	13 633545 FUEL RETURN GROMMET 1
	14 633546 FUEL RETURN FITTING 1

	SP_640770_H_ELECTRICAL SYSTEM_JULY2014.pdf
	1 632676 POWER ELECTRONICS BRACKET 1
	2 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	3 01110G01 FLAT WASHER, 1/4" 4
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 612711 SOLENOID, 48V 1
	6 626864 FUSE 1
	7 628113 FUSE HOLDER 1
	8 00379G2 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1 1/4" LG 2
	9 00559G5 FLAT WASHER, #5 2
	10 14390G10 LOCK NUT, #10 - 24 2
	11 71078G01 POWER OUTLET, 12V 1
	1 632556 CONTROLLER, 48V 1
	2 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	3 01110G01 FLAT WASHER, 1/4" 8
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 73876G01 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 5
	6 00642G7 FLAT WASHER, 5/16" 3
	7 628668 REAR MOTOR WIRE (U) 1
	8 628665 REAR MOTOR WIRE (V) 1
	9 628667 REAR MOTOR WIRE (W) 1
	10 634717 WIRE, 2AWG, 16" LG 1
	11 634716 WIRE, 2AWG, 7" LG 1
	12 634718 WIRE, 2AWG, 10" LG 1
	1 614497 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	2 614501 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	3 71597G01 SELF THREADING NUT 8
	4 71781G02 VINYL TAPE 2
	5 640586 TAILLIGHT BRACKET 2
	6 629148 TAILLIGHT 2
	7 14601G10 RIVET (ALUMINUM), 5/32" 8
	8 01057G01 RIVET, 1/4" 4
	9 71055G01 RIVET, 3/16" 8
	10 618556 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	11 618555 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	1 639890 MAIN HARNESS 1
	2 633149 RECEPTACLE CHARGER, 48V 1
	3 632866 TERMINAL STUD BRACKET 1
	4 637110 GAS POWERTRAIN HARNESS 1
	5 632683 DC-DC CONVERTER, 48V, 30A 1
	6 633235G01 JUNCTION BLOCK STUD (BLACK), 5/16" 1
	7 633235G02 JUNCTION BLOCK STUD (RED), 5/16" 1
	8 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	9 01110G01 FLAT WASHER, 1/4" 2
	10 14601G10 ALUMINUM RIVET (BLACK), 5/32" 4
	11 14390G4 LOCK NUT, 1/4" - 20 2
	12 306527 PAN HEAD SCREW, #10 - 24 X 3/4" LG 4
	13 00660G5 FLAT WASHER, #10 4
	14 14390G10 LOCK NUT, #10 - 24 4
	15 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 17
	16 12547G4 HEX HEAD BOLT, M6 - 1 X 30MM LG 2
	1
	2 631656 FUEL AND SOC METER 2
	3 627035 PLUG PANEL 1
	4 628931 2 POSITION SWITCH 1
	5 626658 3 POSITION SWITCH 2
	6 609692 KEY SET AND KEY SWITCH 1
	7 626659 2 POSITION SWITCH 1
	8 638063G02 CONTROL COVER 1
	9
	10 608290 SELF TAPPING SCREW 4
	11 71364G02 SPEED NUT ("J" TYPE), #8 4
	12 632907 CONTROL PANEL LIGHT SWITCH LABEL 1
	13 632916 CONTROL PANEL REGEN MODE SWITCH LABEL 1
	14 632918 CONTROL PANEL GAS ELECTRIC METER LABEL 1

	SP_640770_R-REAR AXLE_JULY2014.pdf
	1 631810 MANUAL INDEPENDENT DIFFERENTIAL (INCLUDES ITEMS 2 - 4) 1
	2 * OIL FILL PLUG (NOT ILLUSTRATED) 1
	3 * OIL DRAIN PLUG (NOT ILLUSTRATED) 1
	4 * FLANGED HEX BOLT 8
	5
	6 636438 AXLE ASSEMBLY 2
	7 635491 CASTELLATED NUT, M16 - 1.5 2
	8 10387G1 COTTER PIN, .125" X 1.5" LG 2

	SP_640770_J-ENGINE_JULY2014.pdf
	1 640532 FRAME (GAS POWERTRAIN) 1
	2 603800 HEX HEAD BOLT, M10 - 1.5 X 50MM LG 4
	3 600525 LOCK NUT, M10 - 1.5 4
	4 628915 TUBE PLUG (PLASTIC), 1.5" O.D. 2
	5 00428G8 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG 4
	6 00560G1 FLAT WASHER, 3/8" 16
	7 11098G5 LOCK NUT, 3/8" - 16 8
	8
	9
	10 632160 REAR POWERTRAIN SUPPORT WELDMENT 2
	11 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 1" LG 4
	12
	13 637334 BED PIVOT WELDMENT 1
	14
	15 634680 STARTER GUARD 1
	16 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X 4/5" LG 6
	17
	18
	19
	20 634687 OIL ACCESS PANEL 1
	21 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 1
	22
	23 632646 BATTERY HEAT SHIELD 1
	24 00462G7 HEX HEAD BOLT, 7/16" - 14 X .88" LG 1
	25 00922G3 FLAT WASHER, 7/16" 4
	26 00734G1 LOCK NUT, 7/16" - 14 3
	27
	28
	29 635783 ANTI-ROTATION WELDMENT 1
	30
	31
	32 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1.5" LG 2
	33
	34 634762 TUBING PLUG, 1.5" X 2" 2
	35
	36 635176 RIB NECK BOLT, 3/8" - 16 X 1 3/4" LG 4
	37 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	38
	39 635932 TRIM (BLACK), 2" 3
	40 626870 STARTER 6AWG WIRE (NOT ILLUSTRATED) 1
	41 639886 THROTTLE EXTENSION SPRING (NOT ILLUSTRATED) 1
	42 640359 SIDE TERM ADAPTOR (POSITIVE) (NOT ILLUSTRATED) 1
	43 640360 SIDE TERM ADAPTOR (NEGATIVE) (NOT ILLUSTRATED) 1
	44 640488 SIDE TERM BATTERY BOLT (NOT ILLUSTRATED) 1
	45 25971G18 #4 AWG WIRE ASSEMBLY (NOT ILLUSTRATED) 1
	1 638596 SUBARU ENGINE-EH722 (INCLUDES ITEMS 2 - 17) 1
	2 635771 AIR INTAKE FILTER 1
	3 637260 SPARK PLUG 2
	4 635779 STARTING MOTOR 1
	5 635772 FUEL FILTER 1
	6 635773 FUEL PUMP ASSEMBLY 1
	7 635774 OIL FILTER (NOT ILLUSTRATED) 1
	8 635775 OL FILLER CAP (NOT ILLUSTRATED) 1
	9 637254 IGNITION COIL (NOT ILLUSTRATED) 2
	10 635762 MAIN BEARING COVER GASKET (NOT ILLUSTRATED) 1
	11 635763 CYLINDER HEAD GASKET 1 (NOT ILLUSTRATED) 1
	12 635764 CYLINDER HEAD GASKET 2 (NOT ILLUSTRATED) 1
	13 635765 ROCKER COVER GASKET (NOT ILLUSTRATED) 2
	14 635767 IN/EXHAUST CLEANER GASKET (NOT ILLUSTRATED) 1
	15 635768 IN/EXHAUST ADAPTER GASKET (NOT ILLUSTRATED) 1
	16 635769 IN/EXHAUST CARBURETOR GASKET (NOT ILLUSTRATED) 1
	17 635770 INTAKE MANIFOLD GASKET (NOT ILLUSTRATED) 2
	18
	19
	20
	21
	22
	23 635411 HEAT SHIELD BRACKET 1
	24 635136 HEAT SHIELD 1
	25 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	26 00559G7 FLAT WASHER, 1/4" 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 635601 6AWG WIRE, 18" 1

	SP_640770_N-FUEL SYSTEM_JULY2014.pdf
	1 11098G6 LOCK NUT, 5/16" - 18 5
	2 32372G6 VINYL TRIM, 6.25" 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	4 18292G1 TUBING CLAMP 9
	5 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	6 * FUEL HOSE 1
	7 00559G8 FLAT WASHER, 5/16" 8
	8 611181 FUEL SHUT-OFF VALVE 1
	9 615350 FUEL HOSE, 2" 2
	10 606071 CARBON CANISTER 1
	11 606310 CHARCOAL CANISTER BRACKET 1
	12 15058G1 RIVET, 3/16" X 5/8" LG 4
	13
	14 606964 HOSE, 3/16" I.D. X 13" LG 1
	15 606963 HOSE CLAMP, 3/16" I.D. 4
	16 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 2
	17
	18
	19 70244G03 SPLASH PAN 1
	20 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 2
	21
	22 633308 CANISTER BRACKET 1
	23 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	24 308090 FLAT WASHER, 1/4" 2
	25 14390G4 LOCK NUT, 1/2" - 20 1
	26 633623 FUEL HOSE, 1/4" I.D. X 34" LG 1
	27 633620 HOSE, 3/16" I.D. X 4" LG 1
	28 634711G15 EVAP LABEL 1
	1 633216 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (Includes items 4 - 14) 1
	2
	3
	4 633024G03 FUEL LEVEL SENDER 1
	5
	6 640795 FUEL TANK (WITH SENDER UNIT) 1
	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 635688 FUEL TANK CAP (RATCHET) 1
	12 625826 EPA FUEL TANK LABEL 1
	13 633545 FUEL RETURN GROMMET 1
	14 633546 FUEL RETURN FITTING 1

	SP_640770_A-ACCELERATOR_JULY2014.pdf
	1 638641 GOVERNOR ASSEMBLY (INCLUDES ITEMS 2 - 18) 1
	2 00734G5 LOCK NUT, #10 - 32 1
	3 638954 GOVERNOR LEVER WELDMENT 1
	4 72732G01 BALL JOINT 1
	5 22751G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 6 - 13) 1
	6 22754G1 BUSHING FLIP-LOCK, .25" 1
	7 25661G01 CUP WASHER, .84" 2
	8 25274G1 GOVERNOR ROD 1
	9 22752G1 GOVERNOR BRACKET WELDMENT 1
	10 23578G1 COMPRESSION SPRING 1
	11 23859G1 GOVERNOR ADJUSTER 1
	12 00526G4 HEX NUT, #10 - 32 1
	13 22754G2 BUSHING FLIP-LOCK, .375" 1
	14
	15
	16 14390G4 LOCK NUT, 1/4" - 20 1
	17 635313 GOVERNOR CABLE 1
	18 71215G01 SET SCREW WITH PATCH LOCK, 1/4" - 20 2
	19
	20
	21
	22 635011 GOVERNOR SPRING EXTENSION 1
	1 639532 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 14) 1
	2 626140 ACCELERATOR PEDAL BRACKET 1
	3 600019 ROTARY POSITION SENSOR 1
	4 600543 TORX BOLT, M4 - .75 X 12MM LG 2
	5 612889 PEDAL SWITCH 1
	6 620030 SOCKET HEAD CAP SCREW, M5 - .8 X 10MM LG 2
	7 600683 COILED SPRING PIN, 4MM X 26MM 1
	8 638177 ACCELERATOR PIVOT SHAFT 1
	9 613098 TORSION SPRING, 4.5MM DIA 1
	10 625731 FLANGED BUSHING, 16MM X 12MM 2
	11 604097 REBOUND BUMPER 1
	12 632679 SUSPENDED ACCELERATOR PEDAL 1
	13 610529 ACCELERATOR PEDAL COVER 1
	14 12064G3 PUSH NUT, 3/16" 2
	15
	16 632759 ACCELERATOR BRACKET 1
	17 635195 ACCELERATOR PEDAL CABLE 1
	18 10386G2 CLEVIS PIN 1
	19 632919 ACCELERATOR PEDAL HELPER SPRING 1
	20 612920 FLANGED HEX HEAD BOLT, M6 - 1 X 25MM LG 3
	21 601476 LOCK NUT, M6 - 1 3

	SP_640770_B- BATTERY SYSTEM_JULY2014.pdf
	1 *** BATTERY, 8V 6
	2 24775G1 STARTER BATTERY, 12V 1
	3 632784 BATTERY RACK WELDMENT 1
	4 632688 SEAT FRAME WELDMENT 1
	5 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2.75" LG 2
	6 00559G8 FLAT WASHER, 5/16" 10
	7 11098G6 LOCK NUT, 5/16" - 18 6
	8 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	9 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X 0.875" LG 4
	10 70200G01 TRUSS HEAD MACHINE SCREW, 3/8 -16 X 1" LG 2
	11
	12
	13 633190 BATTERY HOLD DOWN WELDMENT, 3 - 8V 1
	14 633191 INNER BATTERY HOLD DOWN BRACKET, 3 - 8V 2
	15 608513 RUBBER PAD 4
	16 01101G01 TIE DOWN BOLT 4
	17 11027G1 FLANGED LOCK NUT, 5/16" - 18 13
	18
	19
	20 629688G01 BATTERY TRAY BRACKET (DRIVER SIDE) 1
	21 616229 BATTERY HOLD DOWN WELDMENT, 1 - 8V 1
	22 70386G01 TIE DOWN BOLT 2
	23 35493G01 BATTERY DISPOSAL DECAL 7
	24
	25 634672 BATTERY TRAY FRAME BRACKET 1
	26 634673 FRONT BATTERY HOLD DOWN 1
	27 604197 BATTERY HOOK BOLT 2
	28 633636 FRONT BATTERY FILL SYSTEM 1
	29 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 5
	30
	31 634471 12V STARTER BATTERY TRAY HOLD DOWN 1
	32 00426G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	33 00560G1 FLAT WASHER, 3/8" 2
	34 12262G1 FLANGED LOCK NUT, 5/16" - 18 2
	35 608513 RUBBER PAD 2
	1 634715 WIRE, 2AWG, 71" LG 2
	2 634718 WIRE, 2AWG, 10" LG 2
	3 634717 WIRE, 2AWG, 16" LG 3
	4
	5
	6 635702 REAR BATTERY FILL SYSTEM 1
	7
	8
	9 635671 CHARGER, 48V, 3M CORD 1
	10 635672 CHARGER, 48V, 5.5M CORD 1
	11 622883 WORLD CHARGER, 48V, 5.5M CORD 1
	12 632884 WORLD CHARGER, 48V, 3M CORD 1
	13
	14 613304 CHARGER RECEPTACLE, 48V 1
	15 14601G10 RIVET (ALUMINUM), 5/32" 4

	SP_640770_C_BODY_JULY2014.pdf
	1 632254 FLOOR MAT, DIAMOND PLATE 1
	2 618886 ROCKER PANEL (DRIVER SIDE) 1
	3 618885 ROCKER PANEL (PASSENGER SIDE) 1
	4 71440G03 PANEL BRACE (DRIVER SIDE) 1
	5 71440G04 PANEL BRACE (PASSENGER SIDE) 1
	6 15058G6 RIVET (ALUMINUM), 3/16" X .95" 2
	7 00789G2 PHILLIPS HEAD SCREW, #10 - 24 X 1 1/4" LG 2
	8 16705G1 TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 1" LG 4
	9 00559G7 FLAT WASHER, 1/4" 4
	10 23726G4 SPACER, .32" LG 8
	11 14390G4 LOCK NUT, 1/4" - 20 4
	12
	13
	14 640553 UPPER FLOOR PANEL 1
	15 70451G03 LOWER FLOOR PANEL 1
	16 14601G11 RIVET, 3/16" X 9/16" 14
	1 609168G1XX SIDE PANEL (DRIVER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	2 609168G2XX SIDE PANEL (PASSENGER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	3 10570G10 RIVET (SS), .156" X .55" 8
	4 10570G12 RIVET, .257" X .556" 4
	5 16469G1 FENDER WASHER, 1/4" 4
	6 71055G01 RIVET, 3/16" 4
	7 638697 SEAT RETENTION BRACKET 2
	8 638668 SEAT RETENTION GROMMET 2
	9 800296 PAN HEAD MACHINE SCREW, #10 - 24 X 3/4" LG 4
	10 14390G10 LOCK NUT, #10 - 24 4
	11 633168GXX SEAT WRAP PANEL (See COLOR CODE In HOW TO USE SECTION) 1
	12
	13
	14 75696G01 EXHAUST DECAL 1
	15 74093G01 ENGINE WARNING DECAL 1
	16 641624 FRAME WELDMENT 1
	1 613036G3XX COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	2
	3
	4 633010G02 FRONT FENDER FLARE (DRIVER SIDE) 1
	5 633010G01 FRONT FENDER FLARE (PASSENGER SIDE) 1
	6 71055G01 RIVET, 3/16" X 1" LG 29
	7 626663 BBB COWL DECAL 1
	8 617643 COWL GRILL COVER 1
	9 71597G01 SELF THREADING NUT, 5MM X 10MM X 15MM 2
	10
	11 633268GXX ACCESS COVER (See COLOR CODE in HOW TO USE Section of Manual) 1
	12 617533 PUSH RIVET 9
	13 634363 SIDE COWL DECAL 2
	14 633298 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 15 - 17) 1
	15 633297 INSTRUMENT PANEL 1
	16 71158G01 CUP INSERT 1
	17 71364G02 J TYPE SPEED NUT, #8 5
	18 71115G01 TRIM PANEL 2
	19 638058 DASH PANEL, TOP 1
	20 638066 DASH ASSEMBLY, STEERING COLUMN 1
	21 638059 DASH PANEL, BOTTOM 1
	22 632989 DASH SUPPORT BRACKET 1
	23 638055 KICK PANEL (DRIVER SIDE) 1
	24 638057 KICK PANEL (PASSENGER SIDE) 1
	1 633104 REAR FENDER FLARE, 2 PASSENGER (DRIVER SIDE) 1
	2 633125 REAR FENDER FLARE, 2 PASSENGER (PASSENGER SIDE) 1
	3 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	4 00642G7 FLAT WASHER, 5/16" 8
	5 14390G4 LOCK NUT, 1/4" - 20 4
	6 16816G2 RATCHET RIVET, .25" X .887" 8
	7
	8
	9
	10
	11 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	12 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	13 10570G10 RIVET (SS), .156" X .55" 8
	14 633446 HITCH RECEIVER WELDMENT 1
	15 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 4
	16 00734G1 LOCK NUT, 7/16" - 14 4
	17 00922G3 FLAT WASHER, 7/16" 8
	1 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	2 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	3 10570G10 RIVET, 5/32" X 9/16" LG 8
	4
	5 633072 REAR FENDER, 4 PASSENGER (DRIVER SIDE) 1
	6 633285 REAR FENDER, 4 PASSENGER (PASSENGER SIDE) 1
	7 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	8 00642G07 FLAT WASHER, 1/4" 8
	9 14390G4 LOCK NUT, 1/4" - 20 8
	10 16816G2 RATCHET FASTENER, 1/4" X .887" LG 6
	11
	12
	13
	14
	15
	16 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2" LG 4
	17 01110G01 FLAT WASHER, 1/4" 4

	SP_640770_F_DIRECTION SELECTOR_JULY2014.pdf
	1 635401 ACTUATOR MOUNTING PLATE 1
	2 632212 TRANSMISSION CONTROL MODULE 1
	3 633577 POT SENSOR ACTUATOR, 24V 1
	4 635390 MOUNTING BRACKET 1
	5 630336 ACTUATOR COVER (PLASTIC) 1
	6
	7
	8 636076 ELECTRIC SHIFT DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 9 - 15) 1
	9 633258 DIRECTION SELECTOR CLEVIS ROD WELDMENT 1
	10 25727G01 CUP WASHER, .68" O.D. X .26" I.D. 4
	11 636045 COMPRESSION SPRING 2
	12 00734G5 LOCK NUT, #10 - 32 1
	13 633009 NEUTRAL BRACKET WITH BUSHING ASSEMBLY (INCLUDES ITEMS 14 & 15) 1
	14 635341 DIRECTION SELECTOR BRACKET 1
	15 22754G5 FLIP - LOCK BUSHING, .250" 1
	16 635389 ACCELERATOR CABLE BRACKET 1
	17 630419 HEX HEAD BOLT, 1/4" - 20 X 3" LG 1
	18 00414G7 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 5
	19 14390G4 LOCK NUT, 1/4" - 20 11
	20 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	21 00559G7 FLAT WASHER, 1/4" 14
	22 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 1
	23 800299 PAN HEAD SCREW, #10 - 24 X 1" LG 1
	24 14390G10 LOCK NUT, #10 - 24 1
	25 01069G02 JAM NUT, M12 X 1.25 1
	26 00566G3 LOCK WASHER, #6 1
	27 635794 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1" LG 1
	28 635795 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 1
	29 635942 DIRECTION SELECTOR SUPPORT BRACKET 1

	SP_640770_F_DIRECTION SELECTOR_JULY2014.pdf
	1 635401 ACTUATOR MOUNTING PLATE 1
	2 632212 TRANSMISSION CONTROL MODULE 1
	3 633577 POT SENSOR ACTUATOR, 24V 1
	4 635390 MOUNTING BRACKET 1
	5 630336 ACTUATOR COVER (PLASTIC) 1
	6
	7
	8 636076 ELECTRIC SHIFT DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 9 - 15) 1
	9 633258 DIRECTION SELECTOR CLEVIS ROD WELDMENT 1
	10 25727G01 CUP WASHER, .68" O.D. X .26" I.D. 4
	11 636045 COMPRESSION SPRING 2
	12 00734G5 LOCK NUT, #10 - 32 1
	13 633009 NEUTRAL BRACKET WITH BUSHING ASSEMBLY (INCLUDES ITEMS 14 & 15) 1
	14 635341 DIRECTION SELECTOR BRACKET 1
	15 22754G5 FLIP - LOCK BUSHING, .250" 1
	16 635389 ACCELERATOR CABLE BRACKET 1
	17 630419 HEX HEAD BOLT, 1/4" - 20 X 3" LG 1
	18 00414G7 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 5
	19 14390G4 LOCK NUT, 1/4" - 20 11
	20 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	21 00559G7 FLAT WASHER, 1/4" 14
	22 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 1
	23 800299 PAN HEAD SCREW, #10 - 24 X 1" LG 1
	24 14390G10 LOCK NUT, #10 - 24 1
	25 01069G02 JAM NUT, M12 X 1.25 1
	26 00566G3 LOCK WASHER, #6 1
	27 635794 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1" LG 1
	28 635795 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 1
	29 635942 DIRECTION SELECTOR SUPPORT BRACKET 1

	SP_640770_G-DIFFERENTIAL LOCK_JULY2014.pdf
	1 632886 DIFFERENTIAL LOCK POD 1
	2 633163 REAR DIFFERENTIAL LOCK CABLE 1
	3 633164 FRONT DIFFERENTIAL LOCK CABLE 1
	4 75697G01 DIFFERENTIAL LOCK TRIM PLATE 2
	5 71055G01 RIVET, 3/16" DIA 3
	6 633536 DIFFERENTIAL LOCKING CLEVIS 1
	7 635011 GOVERNOR EXTENSION SPRING 2
	8 10386G2 CLEVIS PIN, .76" LG 2
	9 01076G01 COTTER PIN, 1.21" LG 2
	10 18464G1 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1" LG 4
	11 00565G4 LOCK WASHER, #8 4
	12 635982 SPEED NUT (U TYPE), #8 4
	13 01110G01 FLAT WASHER, 1/4" 2
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 5

	SP_640770_H_ELECTRICAL SYSTEM_JULY2014.pdf
	1 632676 POWER ELECTRONICS BRACKET 1
	2 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	3 01110G01 FLAT WASHER, 1/4" 4
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 612711 SOLENOID, 48V 1
	6 626864 FUSE 1
	7 628113 FUSE HOLDER 1
	8 00379G2 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1 1/4" LG 2
	9 00559G5 FLAT WASHER, #5 2
	10 14390G10 LOCK NUT, #10 - 24 2
	11 71078G01 POWER OUTLET, 12V 1
	1 632556 CONTROLLER, 48V 1
	2 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	3 01110G01 FLAT WASHER, 1/4" 8
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 73876G01 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 5
	6 00642G7 FLAT WASHER, 5/16" 3
	7 628668 REAR MOTOR WIRE (U) 1
	8 628665 REAR MOTOR WIRE (V) 1
	9 628667 REAR MOTOR WIRE (W) 1
	10 634717 WIRE, 2 AWG, 16" LG 1
	11 634716 WIRE, 2 AWG, 7" LG 2
	12 634718 WIRE, 2 AWG, 10" LG 1
	1 614497 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	2 614501 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	3 71597G01 SELF THREADING NUT 8
	4 71781G02 VINYL TAPE 2
	5 640586 TAILLIGHT BRACKET 2
	6 629148 TAILLIGHT 2
	7 14601G10 RIVET (ALUMINUM), 5/32" 8
	8 01057G01 RIVET, 1/4" 4
	9 71055G01 RIVET, 3/16" 8
	10 618556 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	11 618555 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	1 639890 MAIN HARNESS 1
	2 633149 RECEPTACLE CHARGER, 48V 1
	3 632866 TERMINAL STUD BRACKET 1
	4 637110 GAS POWERTRAIN HARNESS 1
	5 632683 DC-DC CONVERTER, 48V, 30A 1
	6 633235G01 JUNCTION BLOCK STUD (BLACK), 5/16" 1
	7 633235G02 JUNCTION BLOCK STUD (RED), 5/16" 1
	8 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	9 01110G01 FLAT WASHER, 1/4" 2
	10 14601G10 ALUMINUM RIVET (BLACK), 5/32" 4
	11 14390G4 LOCK NUT, 1/4" - 20 2
	12 306527 PAN HEAD SCREW, #10 - 24 X 3/4" LG 4
	13 00660G5 FLAT WASHER, #10 4
	14 14390G10 LOCK NUT, #10 - 24 4
	15 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 17
	16 12547G4 HEX HEAD BOLT, M6 - 1 X 30MM LG 2
	17 * FLAT WASHER, 1/4" 2
	18 * LOCK NUT, 1/4" - 20 2
	1
	2 631656 FUEL AND SOC METER 2
	3 627035 PLUG PANEL 1
	4 628931 2 POSITION SWITCH 1
	5 626658 3 POSITION SWITCH 2
	6 609692 KEY SET AND KEY SWITCH 1
	7 626659 2 POSITION SWITCH 1
	8 638063G02 CONTROL COVER 1
	9
	10 608290 SELF TAPPING SCREW 4
	11 71364G02 SPEED NUT ("J" TYPE), #8 4
	12 632907 CONTROL PANEL LIGHT SWITCH LABEL 1
	13 632916 CONTROL PANEL REGEN MODE SWITCH LABEL 1
	14 632918 CONTROL PANEL GAS ELECTRIC METER LABEL 1

	SP_640770_J-ENGINE_JULY2014.pdf
	1 640532 FRAME (GAS POWERTRAIN) 1
	2 603800 HEX HEAD BOLT, M10 - 1.5 X 50MM LG 4
	3 600525 LOCK NUT, M10 - 1.5 4
	4 628915 TUBE PLUG (PLASTIC), 1.5" O.D. 2
	5 00428G8 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG 4
	6 00560G1 FLAT WASHER, 3/8" 16
	7 11098G5 LOCK NUT, 3/8" - 16 8
	8
	9
	10 632160 REAR POWERTRAIN SUPPORT WELDMENT 2
	11 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 1" LG 4
	12
	13 637334 BED PIVOT WELDMENT 1
	14
	15 634680 STARTER GUARD 1
	16 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X 4/5" LG 6
	17
	18
	19
	20 634687 OIL ACCESS PANEL 1
	21 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 1
	22
	23 632646 BATTERY HEAT SHIELD 1
	24 00462G7 HEX HEAD BOLT, 7/16" - 14 X .88" LG 1
	25 00922G3 FLAT WASHER, 7/16" 4
	26 00734G1 LOCK NUT, 7/16" - 14 3
	27
	28
	29 635783 ANTI-ROTATION WELDMENT 1
	30
	31
	32 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1.5" LG 2
	33
	34 634762 TUBING PLUG, 1.5" X 2" 2
	35
	36 635176 RIB NECK BOLT, 3/8" - 16 X 1 3/4" LG 4
	37 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	38
	39 635932 TRIM (BLACK), 2" 3
	40 626870 STARTER 6 AWG WIRE (NOT ILLUSTRATED) 1
	41 639886 THROTTLE EXTENSION SPRING (NOT ILLUSTRATED) 1
	42 640359 SIDE TERM ADAPTOR (POSITIVE) (NOT ILLUSTRATED) 1
	43 640360 SIDE TERM ADAPTOR (NEGATIVE) (NOT ILLUSTRATED) 1
	44 640488 SIDE TERM BATTERY BOLT (NOT ILLUSTRATED) 1
	45 25971G18 4 AWG WIRE ASSEMBLY (NOT ILLUSTRATED) 1
	1 638596 SUBARU ENGINE-EH722 (INCLUDES ITEMS 2 - 17) 1
	2 635771 AIR INTAKE FILTER 1
	3 637260 SPARK PLUG 2
	4 635779 STARTING MOTOR 1
	5 635772 FUEL FILTER 1
	6 635773 FUEL PUMP ASSEMBLY 1
	7 635774 OIL FILTER 1
	8 635775 OL FILLER CAP (NOT ILLUSTRATED) 1
	9 637254 IGNITION COIL (NOT ILLUSTRATED) 2
	10 635762 MAIN BEARING COVER GASKET (NOT ILLUSTRATED) 1
	11 635763 CYLINDER HEAD GASKET 1 (NOT ILLUSTRATED) 1
	12 635764 CYLINDER HEAD GASKET 2 (NOT ILLUSTRATED) 1
	13 635765 ROCKER COVER GASKET (NOT ILLUSTRATED) 2
	14 635767 IN/EXHAUST CLEANER GASKET (NOT ILLUSTRATED) 1
	15 635768 IN/EXHAUST ADAPTER GASKET (NOT ILLUSTRATED) 1
	16 635769 IN/EXHAUST CARBURETOR GASKET (NOT ILLUSTRATED) 1
	17 635770 INTAKE MANIFOLD GASKET (NOT ILLUSTRATED) 2
	18
	19
	20
	21
	22
	23 635411 HEAT SHIELD BRACKET 1
	24 635136 HEAT SHIELD 1
	25 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	26 00559G7 FLAT WASHER, 1/4" 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 635601 6 AWG WIRE, 18" 1

	SP_640770_K-ENGINE MUFFLER_JULY2014.pdf
	1 637546 EXHAUST MANIFOLD 1
	2 632218 28 HP SUBARU MUFFLER 1
	3 632666 MUFFLER HANGER 2
	4 615848 MUFFLER ISOLATION MOUNT 2
	5
	6
	7 633613 GASKET 3
	8 606267 HEX JAM NUT, M8 - 1.25 4
	9 602330 FLANGED HEX HEAD BOLT, M8 - 1.25 X 30MM LG 2
	10 606272 LOCK WASHER, 8MM 4
	11
	12
	13 00559G8 FLAT WASHER, 5/16" 4
	14 00544G3 HEX JAM NUT, 5/16" - 18 2
	15 11098G6 LOCK NUT, 5/16" - 18 2
	16 638644 TAPTITE SCREW, M8 - 1.25 X 18MM LG 2

	SP_640770_M-FRONT SUSPENSION AND STEERING_JULY 2014.pdf
	1 640501G01 FRONT STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23) 1
	2 640501G02 FRONT STRUT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 22, 24) 1
	3 103867 FLAT WASHER, .31" 4
	4 632405 GREASE FITTING 1
	5 634705 LONG SHOCK STRUT 1
	6 633792G02 HUB 1
	7 616053 HUB WASHER, 52MM 1
	8 616060 STRUT WASHER, 52MM 1
	9 616064 STRUT BALL JOINT 1
	10 616073 STRUT BUMP STOPS 1
	11 638129 BRAKE CALIPER 1
	12 616451 BRAKE CALIPER MOUNT BRACKET 1
	13 616596 SOCKET HEAD BOLT, 3/8" - 24 X 3/4" LG 2
	14 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	15 616673 LOCK NUT, M8 X 1.25 2
	16 618346 SPRING 1
	17 626725 STEERING ARM 1
	18 630803 LOCK NUT, 5/16" - 18 2
	19 630804G01 HEX HEAD BOLT, 5/16" - 18 X 2" LG 2
	20 616597 FLAT HEAD TORX SCREW, 1/4" - 20 X 3/4” LG 2
	21 616056 RETAINING SPRING NUT, M12 - 1.25 1
	22 634967 COIL SPRING CAP 1
	23 640715G01 STRUT BEARING (DRIVER SIDE) 1
	24 640715G02 STRUT BEARING (PASSENGER SIDE) 1
	25 625748 LOCK NUT, 1/2" - 13 2
	26 636610 FLAT WASHER, 1" 2
	27 616701 RUBBER WASHER, 1.5" X .76" 2
	28 629592 FEMALE BUSHING 2
	29 629593 MALE BUSHING 2
	30 * CASTLE NUT, M12 - 1.25 2
	31 306981 FLAT WASHER, 1/4"....................................................................................... 4
	32 10387G2 COTTER PIN, .094 X 1".................................................................................. 2
	1 639439 STEERING WHEEL COVER 1
	2 601709 LOCK NUT, M16 - 2 1
	3 639437 STEERING WHEEL 1
	4 600333 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 5 - 9) 1
	5 608117 COLUMN SUB-ASSEMBLY 1
	6 608114 STEERING YOKE 1
	7 608653 SOCKET HEAD SCREW, M10 - 35 X 1.5" LG 2
	8 608654 LOCK WASHER, 10.5MM 2
	9 608655 HEX NUT, M10 - 1.5 1
	10 603799 FLANGED HEX HEAD BOLT, M10 - 25 X 1.5" LG 4
	11 600525 FLANGED LOCK NUT, M10 - 1.5 4
	12 617802 STEERING WHEEL DECAL 1
	1 638383G01 A-ARM ASSEMBLY 2
	2 638223 SPLIT SEAM SPACER, 3/8" I.D. X 2.39" LG 4
	3 640482 FRONT POWERTRAIN WELDMENT 1
	4 630774 FRONT SUSPENSION WELDMENT 1
	5 637745 A- ARM BUSHING .51" I.D. X .84" O.D. 8
	6
	7 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 6
	8 11027G1 FLANGED LOCK NUT, 5/16" - 18 4
	9 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3.5" LG 4
	10 306982 FLAT WASHER, .34" 12
	11 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 4
	12
	13 00734G1 LOCK NUT, 7/16" - 14 6
	14 00571G3 FLAT WASHER, 3/8" 8
	15 608654 LOCK WASHER, 10.5MM 8
	16 306835 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 8
	17 00560G1 FLAT WASHER, 3/4" 8
	18
	19 628915 PLASTIC THREADED PLUG, 1.5" - 8 2
	20 608005 CASTLE NUT, M12 - 1.25 2
	21 10387G2 COTTER PIN, .094 X 1" 2
	22
	23 11098G5 LOCK NUT, 3/8" - 16 4
	24 627868 STEERING RACK WITH SPACER (INCLUDES ITEMS 25 - 26) 1
	25 618330 STEERING RACK 1
	26 626303 RACK AND PINION SPACER 2
	27 630449 SOCKET HEAD CAP BOLT, M10 - 45 X 1.5" LG 3
	28 630450 FLANGED LOCK NUT, M10 - 1.5 3

	SP_640770_N-FUEL SYSTEM_JULY2014.pdf
	1 11098G6 LOCK NUT, 5/16" - 18 5
	2 32372G6 VINYL TRIM, 6.25" 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	4 18292G1 TUBING CLAMP 9
	5 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	6 * FUEL HOSE 1
	7 00559G8 FLAT WASHER, 5/16" 8
	8 611181 FUEL SHUT-OFF VALVE 1
	9 615350 FUEL HOSE, 2" 2
	10 606071 CARBON CANISTER 1
	11 606310 CHARCOAL CANISTER BRACKET 1
	12 15058G1 RIVET, 3/16" X 5/8" LG 4
	13
	14 606964 HOSE, 3/16" I.D. X 13" LG 1
	15 606963 HOSE CLAMP, 3/16" I.D. 4
	16 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 2
	17
	18
	19 70244G03 SPLASH PAN 1
	20 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 2
	21
	22 633308 CANISTER BRACKET 1
	23 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	24 308090 FLAT WASHER, 1/4" 2
	25 14390G4 LOCK NUT, 1/2" - 20 1
	26 633623 FUEL HOSE, 1/4" I.D. X 34" LG 1
	27 633620 HOSE, 3/16" I.D. X 4" LG 1
	1 633216 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (Includes items 4 - 14) 1
	2
	3
	4 633024G03 FUEL LEVEL SENDER 1
	5
	6 640795 FUEL TANK (WITH SENDER UNIT) 1
	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 635688 FUEL TANK CAP (RATCHET) 1
	12 625826 EPA FUEL TANK LABEL 1
	13 633545 FUEL RETURN GROMMET 1
	14 633546 FUEL RETURN FITTING 1

	SP_640770_R-REAR AXLE_JULY2014.pdf
	1 631810 MANUAL INDEPENDENT DIFFERENTIAL (INCLUDES ITEMS 2 - 4) 1
	2 * OIL FILL PLUG (NOT ILLUSTRATED) 1
	3 * OIL DRAIN PLUG (NOT ILLUSTRATED) 1
	4 * FLANGED HEX BOLT 8
	5
	6 636438 AXLE ASSEMBLY 2
	7 635491 CASTELLATED NUT, M16 - 1.5 2
	8 10387G1 COTTER PIN, .125" X 1.5" LG 2

	SP_640770_S_REAR SUSPENSION_JULY2014.pdf
	1 634721 STEERING ROD MOUNTING BRACKET 1
	2 13437G3 FLANGED HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	3 633535 TIE ROD ASSEMBLY (INCLUDES ITEMS 4 - 8) 2
	4 632114 THREADED TIE ROD 1
	5 70902G01 TIE ROD END (DRIVER SIDE) 1
	6 70902G02 TIE ROD END (PASSENGER SIDE) 1
	7 01069G01 JAM NUT, M12 - 1.25 (DRIVER SIDE) 1
	8 01069G02 JAM NUT, M12 - 1.25 (PASSENGER SIDE) 1
	9
	10
	11 00734G1 LOCK NUT, 7/16" - 14 4
	12 306981 FLAT WASHER, 0.41" 4
	13 00798G3 COTTER PIN, 3/32" X 1/2" LG 2
	14 638383G02 A-ARM ASSEMBLY 2
	15 11098G5 LOCK NUT, 3/8" - 16 4
	16 00560G1 FLAT WASHER, 3/8" 8
	17 00429G4 HEX HEAD BOLT, 3/8" - 16 X 3 1/2" LG 4
	18 638223 SPLIT SEAM SPACER, 3/8" X 2.39" 4
	19 637745 A-ARM BUSHING, .84" O.D. X .51" I.D. 8
	1 633473 SWAY BAR 1
	2 633953 SWAY BAR BUSHING, .75" DIA 2
	3 632380 SWAY BAR BUSHING BRACKET 2
	4 635472 SWAY BAR LINK ASSEMBLY 2
	5 00571G5 FLAT WASHER, 1/2" 8
	6 628995 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 4
	7 00734G3 LOCK NUT, 7/16" - 20 4
	8 00428G8 FLANGED HEX HEAD BOLT, 3/8" - 16 X 3" LG 4
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 4
	1 640501G07 REAR STRUT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 23, 25) 1
	2 640501G08 REAR STRUT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 22, 24, 26) 1
	3 103867 FLAT WASHER, .31" X .69" X .06" 4
	4 632405 GREASE FITTING, 3/16" 1
	5 634705 SHOCK STRUT 1
	6 633792G02 HUB ASSEMBLY 1
	7 616053 STRUT WASHER, 52MM 1
	8
	9 616064 STRUT BALL JOINT 1
	10 616073 STRUT BUMP STOP 1
	11 634936G01 SPRING SPACER, 1.13" 1
	12 616451 CALIPER MOUNT BRACKET 1
	13 616596 SOCKET HEAD BOLT, 3/8" - 24 X 3/4" LG 2
	14 616672 HEX HEAD BOLT, M8 - 1.25 X 60MM LG 2
	15 616673 LOCK NUT, M8 2
	16 616063 COIL SPRING 1
	17 634928 REAR STEERING ARM 1
	18 630803 LOCK NUT, 5/16" - 18 2
	19 630804G01 FLANGED HEX HEAD BOLT, 5/16" - 18 X 2" LG 2
	20 616597 FLAT HEAD TORX SCREW, 1/4" - 20 X 3/4” LG 2
	21 616056 SPRING RETAINING NUT, M12 - 1.25 1
	22 634967 COIL SPRING CAP 1
	23 640715G01 STRUT (DRIVER SIDE) 1
	24 640715G02 STRUT (PASSENGER SIDE) 1
	25 638127 BRAKE CALIPER (DRIVER SIDE) 1
	26 638128 BRAKE CALIPER (PASSENGER SIDE) 1
	27
	28
	29
	30
	31 625748 NYLOCK NUT, 1/2" - 13 2
	32 636610 FLAT WASHER, 1" 2
	33 616701 RUBBER WASHER, 1.5MM X .76MM ................ 2
	34 629592 BUSHING STRUT (FEMALE) 2
	35 629593 BUSHING STRUT (MALE) 2

	SP_640770_T-SEATING_JULY2014.pdf
	1 14390G4 LOCK NUT, 1/4" - 20 8
	2 609854 SEAT BELT LATCH BUCKLE, 6" 2
	3 609787 REAR SEAT BELT BRACKET 1
	4 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 12
	5 627804 SEAT BACK WELDMENT 1
	6 01110G01 FLAT WASHER, 1/4" 8
	7 637994 SWING DECK BOARD FILLER 1
	8 638060 SWELL LATCH 2
	9 00793G2 FLAT WASHER (SS), 1/4" 2
	10 640577 RUBBER PAD 6
	11 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 4
	12 00664G7 LOCK WASHER, 1/4" 4
	13 00734G3 LOCK NUT, 7/16" - 20 4
	14 640259 SEAT FRAME 1
	1 627783 FULL FLIP SEAT ARMREST 2
	2 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	3 00560G1 FLAT WASHER, 3/8" 6
	4 00665G9 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	5 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	6 11098G5 LOCK NUT, 3/8" - 16 8
	7 627797 SEAT FRAME BRACKET 2
	8 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2
	9 633131 CLOSE OUT PANEL 1
	10 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 4
	11 311398 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG 2
	12 00560G3 FLAT WASHER, 3/8" 4
	13 624030 FLANGE BUSHING 4
	14 14390G6 LOCK NUT, 1/2" - 13 2
	15 632727 FOOTBOARD WELDMENT 1
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17 601476 LOCK NUT, M6 - 1 4
	18 00734G1 LOCK NUT, 7/16" - 14 2
	19 00560G2 FLAT WASHER, 3/8" 8
	20 19853G1 TUBE CAP, 1" 2
	21 632262 FOOTREST SUPPORT BRACKET 2
	22 00463G4 FLANGED HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	23 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 4
	24 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	25 00734G3 LOCK NUT, 7/16" - 14 2
	26 610756 BELT ATTACH PLATE 2
	1 629654 FLIP SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 2 - 8) 1
	2 621036 FLIP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3, 4) 1
	3 617400 SEAT BOTTOM PLYWOOD 1
	4 617401 SEAT BOTTOM FOAM 1
	5
	6 615648 SEAT BOTTOM VINYL
	7 627157 DECK BOARD ASSEMBLY 1
	8 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	9
	10
	11
	12 619756 RUBBER BUMPER 2
	13 628942 FLIP SEAT BED LOAD DECAL 1
	14 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 X 5/8" LG 2
	15 616671 FLAT WASHER, 8MM 2
	16 71274G02 BACK REST ASSEMBLY (BLACK) (INCLUDES ITEMS 17 - 21) 1
	17 76410G01 SEAT BACK PLYWOOD 1
	18 25433G4 SEAT BACK FOAM 1
	19 74889G01 SEAT BACK VINYL 1
	20 18144G3 SEAT BACK COVER PLASTIC 1
	21 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	1 640489G0106 SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS (2 - 9) 1
	2 637823G06 SEAT BOTTOM (BLACK) (INCLUDES ITEMS 3, 4) 2
	3 640234G06 VINYL AND FOAM SEAT BOTTOM 1
	4 640198 WOOD SEAT BOTTOM 1
	5
	6 639904 RETENTION PIN 2
	7 638701G01 SEAT LOCATOR TAB (DRIVER SIDE) 1
	8 638701G02 SEAT LOCATOR TAB (PASSENGER SIDE) 1
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10
	11
	12 640781G06 SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 13 - 18) 1
	13 637824G06 SEAT BACK (BLACK) (INCLUDES ITEMS 14, 15) 1
	14 640233G06 VINYL AND FOAM SEAT BACK 1
	15 640208 WOOD SEAT BACK 1
	16
	17 640209 SEAT BACK COVER 1
	18 603000 TRUSS HEAD SCREW, M6 - 1 X 16MM LG 10
	19 00734G3 LOCK NUT, 7/16" - 20 2
	20 00560G3 FLAT WASHER, 3/8" 2
	21 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1.25" LG 2
	22 00664G7 LOCK WASHER (SS), 1/4" 4
	23 01110G01 FLAT WASHER, 1/4" 4
	24 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	25 631973 BUCKLE AND BRACKET ASSEMBLY, 13.5" LG 2
	1 635789 SEAT BELT RETRACTOR 2
	2
	3 00734G3 LOCK NUT, 7/16" - 20 4
	4 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	5
	6 * D-RING 2
	7 * D-RING COVER 2
	8 605969 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 2

	SP_640770_B- BATTERY SYSTEM_JULY2014.pdf
	1 *** BATTERY, 8V 6
	2 24775G1 STARTER BATTERY, 12V 1
	3 632784 BATTERY RACK WELDMENT 1
	4 632688 SEAT FRAME WELDMENT 1
	5 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2.75" LG 2
	6 00559G8 FLAT WASHER, 5/16" 10
	7 11098G6 LOCK NUT, 5/16" - 18 6
	8 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	9 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X 0.875" LG 4
	10 70200G01 TRUSS HEAD MACHINE SCREW, 3/8 -16 X 1" LG 2
	11
	12
	13 633190 BATTERY HOLD DOWN WELDMENT, 3 - 8V 1
	14 633191 INNER BATTERY HOLD DOWN BRACKET, 3 - 8V 2
	15 608513 RUBBER PAD 4
	16 01101G01 TIE DOWN BOLT 4
	17 11027G1 FLANGED LOCK NUT, 5/16" - 18 13
	18
	19
	20 629688G01 BATTERY TRAY BRACKET (DRIVER SIDE) 1
	21 616229 BATTERY HOLD DOWN WELDMENT, 1 - 8V 1
	22 70386G01 TIE DOWN BOLT 2
	23 35493G01 BATTERY DISPOSAL DECAL 7
	24
	25 634672 BATTERY TRAY FRAME BRACKET 1
	26 634673 FRONT BATTERY HOLD DOWN 1
	27 604197 BATTERY HOOK BOLT 2
	28 633636 FRONT BATTERY FILL SYSTEM 1
	29 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 5
	30
	31 634471 12V STARTER BATTERY TRAY HOLD DOWN 1
	32 00426G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	33 00560G1 FLAT WASHER, 3/8" 2
	34 12262G1 FLANGED LOCK NUT, 5/16" - 18 2
	35 608513 RUBBER PAD 2
	1 634715 WIRE, 2 AWG, 71" LG 2
	2 634718 WIRE, 2 AWG, 10" LG 2
	3 634717 WIRE, 2 AWG, 16" LG 3
	4
	5
	6 635702 REAR BATTERY FILL SYSTEM 1
	7
	8
	9 635671 CHARGER, 48V, 3M CORD 1
	10 635672 CHARGER, 48V, 5.5M CORD 1
	11 622883 WORLD CHARGER, 48V, 5.5M CORD 1
	12 632884 WORLD CHARGER, 48V, 3M CORD 1
	13
	14 613304 CHARGER RECEPTACLE, 48V 1
	15 14601G10 RIVET (ALUMINUM), 5/32" 4

	SP_640770_B- BATTERY SYSTEM_SEP2014.pdf
	1 641828 BATTERY, 8V 6
	2 639553 STARTER BATTERY, 12V 1
	3 632784 BATTERY RACK WELDMENT 1
	4 632688 SEAT FRAME WELDMENT 1
	5 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2.75" LG 2
	6 00559G8 FLAT WASHER, 5/16" 10
	7 11098G6 LOCK NUT, 5/16" - 18 6
	8 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	9 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .875" LG 4
	10 70200G01 TRUSS HEAD MACHINE SCREW, 3/8" -16 X 1" LG 2
	11
	12
	13 633190 BATTERY HOLD DOWN WELDMENT, 3 - 8V 1
	14 633191 INNER BATTERY HOLD DOWN BRACKET, 3 - 8V 2
	15 608513 RUBBER PAD 4
	16 01101G01 TIE DOWN BOLT 4
	17 11027G1 FLANGED LOCK NUT, 5/16" - 18 13
	18
	19
	20 629688G01 BATTERY TRAY BRACKET (DRIVER SIDE) 1
	21 616229 BATTERY HOLD DOWN WELDMENT, 1 - 8V 1
	22 70386G01 TIE DOWN BOLT 2
	23 35493G01 BATTERY DISPOSAL DECAL 7
	24
	25 634672 BATTERY TRAY FRAME BRACKET 1
	26 634673 FRONT BATTERY HOLD DOWN 1
	27 604197 BATTERY HOOK BOLT 2
	28 633636 FRONT BATTERY FILL SYSTEM 1
	29 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 5
	30
	31 626723 12V STARTER BATTERY TRAY HOLD DOWN 1
	32 00426G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	33 00560G1 FLAT WASHER, 3/8" 2
	34 12262G1 FLANGED LOCK NUT, 5/16" - 18 2
	35 608513 RUBBER PAD 2
	36 640359 POSITIVE TERMINAL ADAPTER 1
	37 640360 NEGATIVE TERMINAL ADAPTER 1
	38 640428 BOLT EXTENDER 2
	1 634715 WIRE, 2 AWG, 71" LG 2
	2 634718 WIRE, 2 AWG, 10" LG 2
	3 634717 WIRE, 2 AWG, 16" LG 3
	4
	5
	6 635702 REAR BATTERY FILL SYSTEM 1
	7
	8
	9 635671 CHARGER, 48V, 3M CORD 1
	10 635672 CHARGER, 48V, 5.5M CORD 1
	11 622883 WORLD CHARGER, 48V, 5.5M CORD 1
	12 632884 WORLD CHARGER, 48V, 3M CORD 1
	13
	14 613304 CHARGER RECEPTACLE, 48V 1
	15 14601G10 RIVET (ALUMINUM), 5/32" 4

	SP_640770_P-MOTOR_JULY2014.pdf
	1 615557 MOTOR, 72V 1
	2 629597 MOTOR COVER GASKET 1
	3 629596 MOTOR COVER 1
	4 601327 LOCK WASHER, 6MM 3
	5 616716 HEX HEAD BOLT, M6 - 1 X 16MM LG 3
	6
	7 614252 SPEED SENSOR KIT (INCLUDES ITEMS 8 - 9) 1
	8 612741 SPEED SENSOR 1
	9 614253 PAN HEAD PHILLIPS SCREW, M6 - 1 X 12MM LG 1

	SP_640770_Q_OPERATOR PROTECTION SYSTEM (OPS)_NOV2014.pdf
	1 631578 OPS UPPER KIT (INCLUDES ITEMS 2 - 7) 1
	2 631576 OPS TOP WELDMENT 1
	3 629080 REAR CONNECTOR (DRIVER SIDE) 1
	4 629079 REAR CONNECTOR (PASSENGER SIDE) 1
	5 629082 FRONT CONNECTOR (DRIVER SIDE) 1
	6 629081 FRONT CONNECTOR (PASSENGER SIDE) 1
	7 629328 OPS UPPER HARDWARE KIT (INCLUDES ITEMS 8 - 9) 1
	8 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 16
	9 630643 LOCK NUT, 3/8" - 16 16
	10 640436 OPS ACCESSORIES KIT (INCLUDES ITEMS 11 - 18) 1
	11 611774 GRAB HANDLE 1
	12 612254 GRAB HANDLE MOUNT 2
	13 629454 SIDE DOOR NET (PAIR) (NOT ILLUSTRATED) 1
	14 635789 SEAT BELT RETRACTOR 2
	15 628577 HEADREST 2
	16 629642 CLAMP GUARD 2
	17 629666 HEADREST PLATE 2
	18 627786 CLAMP 2
	19
	20
	21 640434 OPS ACCESSORY HARDWARE KIT (INCLUDES ITEMS 22 - 28) 1
	22 610753 HEX HEAD BOLT, 7/16" - 20 X 1” LG 4
	23 609569 HEX HEAD BOLT, 7/16" - 20 X 3/4" LG 4
	24 00734G3 LOCK NUT, 7/16" - 20 8
	25 612255 PAN HEAD TORX SCREW, #12 - 14 X 1" LG 2
	26 630763 CARRIAGE BOLT (SS), 1/4" - 20 X .75” LG 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 818303 RUBBER SPACER, .38" LG (NOT ILLUSTRATED) 4
	1 640293 OPS SEAT SUPPORT 1
	2 641470 FRONT BUMPER WELDMENT 1
	3 640183 BOTTOM OPS (PASSENGER SIDE) 1
	4 640182 BOTTOM OPS (DRIVER SIDE) 1
	5 629023 FRONT CROSSBAR TUBE 1
	6 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	7 00571G2 FLAT WASHER, 5/16” 8
	8 11098G5 LOCK NUT, 3/8" - 16 4
	9
	10
	11 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG 2
	12 00571G2 FLAT WASHER, 5/16" 2
	13 634047 WINCH PLATE 1
	14 630762 PLUG, 1.75" O.D. 4
	15 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 2
	16 630643 LOCK NUT, 3/8" - 16 2
	17
	18
	19 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 2
	20 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	21 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	22 00642G8 FLAT WASHER, 5/16" 2
	23 00565G8 LOCK WASHER, 5/16" 4
	24 75048G02 SPACER, 1.31" LG 2
	25 75048G04 SPACER, 1" LG 2
	26
	27 630643 LOCK NUT, 3/8" - 16 2
	28 800697 LOCK NUT, 5/16" - 18 2
	29 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	30 12262G1 LOCK NUT, 3/16" - 16 2
	31 00675G1 FLAT WASHER, 3/8" 4

	SP_640770_H_ELECTRICAL SYSTEM_NOV2014.pdf
	1 632676 POWER ELECTRONICS BRACKET 1
	2 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	3 01110G01 FLAT WASHER, 1/4" 4
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 612711 SOLENOID, 48V 1
	6 626864 FUSE 1
	7 628113 FUSE HOLDER 1
	8 00379G2 PAN HEAD PHILLIPS SCREW, #10 - 24 X 1 1/4" LG 2
	9 00559G5 FLAT WASHER, #5 2
	10 14390G10 LOCK NUT, #10 - 24 2
	1 632556 CONTROLLER, 48V 1
	2 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	3 01110G01 FLAT WASHER, 1/4" 8
	4 14390G4 LOCK NUT, 1/4" - 20 4
	5 73876G01 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 5
	6 00642G7 FLAT WASHER, 5/16" 3
	7 628668 REAR MOTOR WIRE (U) 1
	8 628665 REAR MOTOR WIRE (V) 1
	9 628667 REAR MOTOR WIRE (W) 1
	10 634717 WIRE, 2 AWG, 16" LG 1
	11 634716 WIRE, 2 AWG, 7" LG 2
	12 634718 WIRE, 2 AWG, 10" LG 1
	1 614497 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	2 614501 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	3 71597G01 SELF THREADING NUT 8
	4 71781G02 VINYL TAPE 2
	5 640586 TAILLIGHT BRACKET 2
	6 629148 TAILLIGHT 2
	7
	8 01057G01 RIVET, 1/4" 4
	9 71055G01 RIVET, 3/16" 8
	10 618556 HEADLIGHT ASSEMBLY (PASSENGER SIDE) 1
	11 618555 HEADLIGHT ASSEMBLY (DRIVER SIDE) 1
	12 619100 HEADLIGHT REPLACEMENT BULB (NOT ILLUSTRATED) 2
	1 639890 MAIN HARNESS 1
	2 633149 CHARGER RECEPTACLE, 48V 1
	3 632866 TERMINAL STUD BRACKET 1
	4 637110 GAS POWERTRAIN HARNESS 1
	5 632683 DC-DC CONVERTER, 48V, 30A 1
	6 633235G01 JUNCTION BLOCK STUD (BLACK), 5/16" 1
	7 633235G02 JUNCTION BLOCK STUD (RED), 5/16" 1
	8 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	9 01110G01 FLAT WASHER, 1/4" 2
	10 14601G10 ALUMINUM RIVET (BLACK), 5/32" 4
	11 14390G4 LOCK NUT, 1/4" - 20 2
	12 306527 PAN HEAD SCREW, #10 - 24 X 3/4" LG 4
	13 00660G5 FLAT WASHER, #10 4
	14 14390G10 LOCK NUT, #10 - 24 4
	15 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 17
	16 12547G4 HEX HEAD BOLT, M6 - 1 X 30MM LG 2
	17 * FLAT WASHER, 1/4" 2
	18 * LOCK NUT, 1/4" - 20 2
	1
	2 631656 FUEL AND SOC METER 2
	3 627035 PLUG PANEL 1
	4 628931 2 POSITION SWITCH 1
	5 626658 3 POSITION SWITCH 2
	6 609692 KEY SET AND KEY SWITCH 1
	7 626659 2 POSITION SWITCH 1
	8 638063G02 CONTROL COVER 1
	9
	10 608290 SELF TAPPING SCREW 4
	11 71364G02 "J" TYPE SPEED NUT, #8 4
	12 632907 CONTROL PANEL LIGHT SWITCH LABEL 1
	13 632916 CONTROL PANEL REGEN MODE SWITCH LABEL 1
	14 632918 CONTROL PANEL GAS ELECTRIC METER LABEL 1
	15 71078G01 12V POWER OUTLET 1
	16 602053 LOCK NUT, M4 - .7 2
	17 600543 TORX BOLT, M4 - .7 X 12MM LG 2
	18 637067 12V OUTLET LABEL 1

	SP_640770_T-SEATING_JAN2015.pdf
	1 14390G4 LOCK NUT, 1/4" - 20 8
	2 609854 SEAT BELT LATCH BUCKLE, 6" 2
	3 609787 REAR SEAT BELT BRACKET 1
	4 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 8
	5 627804 SEAT BACK WELDMENT 1
	6 01110G01 FLAT WASHER, 1/4" 8
	7 637994 SWING DECK BOARD FILLER 1
	8 638060 SWELL LATCH 2
	9 00793G2 FLAT WASHER (SS), 1/4" 2
	10 640577 RUBBER PAD 6
	11 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 4
	12 00664G7 LOCK WASHER, 1/4" 4
	13 00734G3 LOCK NUT, 7/16" - 20 4
	14 640259 SEAT FRAME 1
	15 601327 LOCK WASHER, 6MM 8
	16 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	1 627783 FULL FLIP SEAT ARMREST 2
	2 630673 CARRAIGE BOLT, 3/8" - 16 X 2.25" LG 4
	3 00560G1 FLAT WASHER, 3/8" 2
	4 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 2
	5 630643 LOCK NUT, 3/8" - 16 4
	6 630643 LOCK NUT, 3/8" - 16 8
	7 642863 SEAT FRAME BRACKET 2
	8 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2
	9 633131 CLOSE OUT PANEL 1
	10 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 4
	11 311398 HEX HEAD BOLT, 1/2" - 13 X 3 1/2" LG 2
	12 00560G3 FLAT WASHER, 3/8" 4
	13 624030 FLANGE BUSHING 4
	14 14390G6 LOCK NUT, 1/2" - 13 2
	15 632727 FOOTBOARD WELDMENT 1
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17 601476 LOCK NUT, M6 - 1 4
	18 00734G1 LOCK NUT, 7/16" - 14 2
	19 00560G2 FLAT WASHER, 3/8" 8
	20 19853G1 TUBE CAP, 1" 2
	21 632262 FOOTREST SUPPORT BRACKET 2
	22 00463G4 FLANGED HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 2
	23 630674 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 4
	24 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	25 00734G3 LOCK NUT, 7/16" - 14 2
	26 610756 BELT ATTACH PLATE 2
	1 629654 FLIP SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 2 - 8) 1
	2 621036 FLIP SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3, 4) 1
	3 617400 SEAT BOTTOM PLYWOOD 1
	4 617401 SEAT BOTTOM FOAM 1
	5
	6 615648 SEAT BOTTOM VINYL 1
	7 627157 DECK BOARD ASSEMBLY 1
	8 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	9
	10
	11
	12 619756 RUBBER BUMPER 2
	13 628942 FLIP SEAT BED LOAD DECAL 1
	14 800344 TRUSS HEAD PHILLIPS TAPPING SCREW, #10 X 5/8" LG 2
	15 616671 FLAT WASHER, 8MM 2
	16 71274G02 BACK REST ASSEMBLY (BLACK) (INCLUDES ITEMS 17 - 21) 1
	17 76410G01 SEAT BACK PLYWOOD 1
	18 25433G4 SEAT BACK FOAM 1
	19 74889G01 SEAT BACK VINYL 1
	20 18144G3 SEAT BACK COVER PLASTIC 1
	21 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	1 640489G0106 SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS (2 - 9) 1
	2 637823G06 SEAT BOTTOM (BLACK) (INCLUDES ITEMS 3, 4) 2
	3 640234G06 VINYL AND FOAM SEAT BOTTOM 1
	4 640198 WOOD SEAT BOTTOM 1
	5
	6 639904 RETENTION PIN 2
	7 638701G01 SEAT LOCATOR TAB (DRIVER SIDE) 1
	8 638701G02 SEAT LOCATOR TAB (PASSENGER SIDE) 1
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10
	11
	12 640781G06 SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 13 - 18) 1
	13 637824G06 SEAT BACK (BLACK) (INCLUDES ITEMS 14, 15) 1
	14 640233G06 VINYL AND FOAM SEAT BACK 1
	15 640208 WOOD SEAT BACK 1
	16
	17 640209 SEAT BACK COVER 1
	18 01107G01 PAN HEAD TORX SCREW, #8 10
	19 00734G3 LOCK NUT, 7/16" - 20 2
	20 00560G3 FLAT WASHER, 3/8" 2
	21 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1.25" LG 2
	22 00664G7 LOCK WASHER (SS), 1/4" 4
	23 01110G01 FLAT WASHER, 1/4" 4
	24 00661G8 HEX HEAD CAP SCREW (SS), 1/4" - 20 X 1" LG 4
	25 631973 BUCKLE AND BRACKET ASSEMBLY, 13.5" LG 2
	1 635789 SEAT BELT RETRACTOR 2
	2
	3 00734G3 LOCK NUT, 7/16" - 20 4
	4 610753 FLANGED HEX HEAD BOLT, 7/16" - 20 X 1" LG 2
	5
	6 * D-RING 2
	7 * D-RING COVER 2
	8 605969 HEX HEAD BOLT, 7/16" - 20 X 2 3/4" LG 2

	SP_640770_J-ENGINE_Nov 2015.pdf
	1 644792 FRAME (GAS POWERTRAIN) 1
	2 603800 HEX HEAD BOLT, M10 - 1.5 X 50MM LG 4
	3 600525 LOCK NUT, M10 - 1.5 4
	4 628915 TUBE PLUG (PLASTIC), 1.5" O.D. 2
	5 00428G8 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG 4
	6 00560G1 FLAT WASHER, 3/8" 14
	7 11098G5 LOCK NUT, 3/8" - 16 6
	8 645169G2 FAST SPRING TRIM 1
	9 12262G1 FLANGED LOCK NUT, 3/8" - 16 2
	10 632160 REAR POWERTRAIN SUPPORT WELDMENT 2
	11 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 1" LG 4
	12 15121G1 FLAT WASHER, 3/8" 2
	13 637334 BED PIVOT WELDMENT 1
	14
	15 634680 STARTER GUARD 1
	16 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X 4/5" LG 6
	17
	18
	19
	20 634687 OIL ACCESS PANEL 1
	21 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 1
	22
	23 650045 BATTERY HEAT SHIELD 1
	24 00462G7 HEX HEAD BOLT, 7/16" - 14 X .88" LG 1
	25 00922G3 FLAT WASHER, 7/16" 4
	26 00734G1 LOCK NUT, 7/16" - 14 3
	27
	28
	29 635783 ANTI-ROTATION WELDMENT 1
	30
	31
	32 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1.5" LG 2
	33
	34 634762 TUBING PLUG, 1.5" X 2" 2
	35
	36 635176 RIB NECK BOLT, 3/8" - 16 X 1 3/4" LG 4
	37 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	38 32372G6 TRIM (VINYL), 6.25" LG 1
	39 635932 TRIM (BLACK), 2" LG 1
	40 644890 STARTER 6 AWG WIRE (NOT ILLUSTRATED) 1
	41 639886 THROTTLE EXTENSION SPRING (NOT ILLUSTRATED) 1
	42 640359 SIDE TERM ADAPTOR (POSITIVE & NEGATIVE) (NOT ILLUSTRATED) 1
	43
	44 640488 SIDE TERM BATTERY BOLT (NOT ILLUSTRATED) 1
	45 644892 4 AWG WIRE ASSEMBLY (NOT ILLUSTRATED) 1
	1 638596 SUBARU ENGINE-EH722 (INCLUDES ITEMS 2 - 17) 1
	2 635771 AIR INTAKE FILTER 1
	3 637260 SPARK PLUG 2
	4 635779 STARTING MOTOR 1
	5 635772 FUEL FILTER 1
	6 635773 FUEL PUMP ASSEMBLY 1
	7 635774 OIL FILTER 1
	8 635775 OL FILLER CAP (NOT ILLUSTRATED) 1
	9 637254 IGNITION COIL (NOT ILLUSTRATED) 2
	10 635762 MAIN BEARING COVER GASKET (NOT ILLUSTRATED) 1
	11 635763 CYLINDER HEAD GASKET 1 (NOT ILLUSTRATED) 1
	12 635764 CYLINDER HEAD GASKET 2 (NOT ILLUSTRATED) 1
	13 635765 ROCKER COVER GASKET (NOT ILLUSTRATED) 2
	14 635767 IN/EXHAUST CLEANER GASKET (NOT ILLUSTRATED) 1
	15 635768 IN/EXHAUST ADAPTER GASKET (NOT ILLUSTRATED) 1
	16 635769 IN/EXHAUST CARBURETOR GASKET (NOT ILLUSTRATED) 1
	17 635770 INTAKE MANIFOLD GASKET (NOT ILLUSTRATED) 2
	18
	19
	20
	21
	22 00559G8 FLAT WASHER, 5/16" (NOT ILLUSTRATED) 1
	23 635411 HEAT SHIELD BRACKET 1
	24 635136 HEAT SHIELD 1
	25 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	26 00559G7 FLAT WASHER, 1/4" 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 635601 6 AWG WIRE, 18" 1

	SP_640770_N-FUEL SYSTEM_Nov 2015.pdf
	1 11098G6 LOCK NUT, 5/16" - 18 5
	2 32372G6 VINYL TRIM, 6.25" 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	4 18292G1 TUBING CLAMP 7
	5 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	6 * FUEL HOSE 1
	7 00559G8 FLAT WASHER, 5/16" 8
	8 611181 FUEL SHUT-OFF VALVE 1
	9 615350 FUEL HOSE, 2" 2
	10 606071 CARBON CANISTER 1
	11 606310 CHARCOAL CANISTER BRACKET 1
	12 15058G1 RIVET, 3/16" X 5/8" LG 4
	13
	14 606964 HOSE, 3/16" I.D. X 13" LG 1
	15 606963 HOSE CLAMP, 3/16" I.D. 4
	16 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 2
	17
	18
	19 70244G03 SPLASH PAN 1
	20 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 2
	21
	22 633308 CANISTER BRACKET 1
	23 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	24 308090 FLAT WASHER, 1/4" 2
	25 14390G4 LOCK NUT, 1/2" - 20 1
	26 633623 FUEL HOSE, 1/4" I.D. X 34" LG 1
	27 633620 HOSE, 3/16" I.D. X 4" LG 1
	1 645035 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (Includes items 4 - 14) 1
	2
	3
	4 633024G03 FUEL LEVEL SENDER 1
	5
	6 * FUEL TANK (WITH SENDER UNIT) 1
	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 633423 FUEL TANK CAP (RATCHET) 1
	12
	13 633545 FUEL RETURN GROMMET 1
	14 633546 FUEL RETURN FITTING 1
	1 646826 FUEL TANK ASSEMBLY (WITH SENDER UNIT) (INCLUDES ITEMS 2 - 9) 1
	2 646306 FUEL TANK 1
	3 646837 MASON JAR CAP 1
	4 646838 MASON JAR SEAL 1
	5 647810 ROLLOVER VALVE GROMMET 1
	6 647809 ROLLOVER VALVE 1
	7 635688 FUEL TANK CAP (RATCHET) 1
	8 646354 FUEL PICKUP WITH SENDER ASSEMBLY 1
	9 650293 FUEL HOSE REDUCTION ASSEMBLY 1
	1 606071 CARBON CANISTER 1
	2 606310 CHARCOAL CANISTER BRACKET 1
	3 646826 FUEL TANK ASSEMBLY (WITH SENDER UNIT) 1
	4 633308 CANISTER BRACKET 1
	5 15058G1 RIVET (ALUMINUM), 3/16" X 5/8" LG 4
	6 14390G4 LOCK NUT, 1/4" - 20 1
	7 11098G6 LOCK NUT, 5/16" - 18 5
	8 00559G8 FLAT WASHER, 5/16" 8
	9 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 1
	10 27184G01 FUEL TUBE 1
	11 633623 FUEL HOSE, 1/2" I.D. X 34" LG 1
	12 18292G1 TUBING CLAMP 4
	13 606963 HOSE CLAMP, 3/16" I.D. 2
	14 32372G6 VINYL TRIM, 6.25" 1
	15 633620 HOSE, 3/16" I.D. X 4" LG 1
	16 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	17 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 2
	18 70244G03 SPLASH PAN 1
	19 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	20 308090 FLAT WASHER, 1/4" 2
	21 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	22
	23 649515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 24 - 30) 1
	24 649577 CONNECTOR, 5/16" I.D. 1
	25 649873 CLAMP, 1/2" O.D. 2
	26 649570 HOSE, .312" I.D. X .562" O.D. X 9" LG 1
	27 649874 CLAMP, 9/16" O.D. 2
	28 72084G01 FUEL FILTER 1
	29 615350 HOSE, 2" LG 1
	30 611181 SHUT-OFF VALVE 1

	SP_640770_N-FUEL SYSTEM_Nov 2015.pdf
	1 11098G6 LOCK NUT, 5/16" - 18 5
	2 32372G6 VINYL TRIM, 6.25" 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	4 18292G1 TUBING CLAMP 7
	5 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	6 * FUEL HOSE 1
	7 00559G8 FLAT WASHER, 5/16" 8
	8 611181 FUEL SHUT-OFF VALVE 1
	9 615350 FUEL HOSE, 2" 2
	10 606071 CARBON CANISTER 1
	11 606310 CHARCOAL CANISTER BRACKET 1
	12 15058G1 RIVET, 3/16" X 5/8" LG 4
	13
	14 606964 HOSE, 3/16" I.D. X 13" LG 1
	15 606963 HOSE CLAMP, 3/16" I.D. 4
	16 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 2
	17
	18
	19 70244G03 SPLASH PAN 1
	20 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 2
	21
	22 633308 CANISTER BRACKET 1
	23 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	24 308090 FLAT WASHER, 1/4" 2
	25 14390G4 LOCK NUT, 1/2" - 20 1
	26 633623 FUEL HOSE, 1/4" I.D. X 34" LG 1
	27 633620 HOSE, 3/16" I.D. X 4" LG 1
	1 645035 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (Includes items 4 - 14) 1
	2
	3
	4 633024G03 FUEL LEVEL SENDER 1
	5
	6 * FUEL TANK (WITH SENDER UNIT) 1
	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 633423 FUEL TANK CAP (RATCHET) 1
	12
	13 633545 FUEL RETURN GROMMET 1
	14 633546 FUEL RETURN FITTING 1
	1 646826 FUEL TANK ASSEMBLY (WITH SENDER UNIT) (INCLUDES ITEMS 2 - 9) 1
	2 646306 FUEL TANK 1
	3 646837 MASON JAR CAP 1
	4 646838 MASON JAR SEAL 1
	5 647810 ROLLOVER VALVE GROMMET 1
	6 647809 ROLLOVER VALVE 1
	7 635688 FUEL TANK CAP (RATCHET) 1
	8 646354 FUEL PICKUP WITH SENDER ASSEMBLY 1
	9 650293 FUEL HOSE REDUCTION ASSEMBLY 1
	1 606071 CARBON CANISTER 1
	2 606310 CHARCOAL CANISTER BRACKET 1
	3 646826 FUEL TANK ASSEMBLY (WITH SENDER UNIT) 1
	4 633308 CANISTER BRACKET 1
	5 15058G1 RIVET (ALUMINUM), 3/16" X 5/8" LG 4
	6 14390G4 LOCK NUT, 1/4" - 20 1
	7 11098G6 LOCK NUT, 5/16" - 18 5
	8 00559G8 FLAT WASHER, 5/16" 8
	9 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 1
	10 27184G01 FUEL TUBE 1
	11 633623 FUEL HOSE, 1/2" I.D. X 34" LG 1
	12 18292G1 TUBING CLAMP 4
	13 606963 HOSE CLAMP, 3/16" I.D. 2
	14 32372G6 VINYL TRIM, 6.25" 1
	15 633620 HOSE, 3/16" I.D. X 4" LG 1
	16 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	17 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 2
	18 70244G03 SPLASH PAN 1
	19 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	20 308090 FLAT WASHER, 1/4" 2
	21 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	22
	23 649515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 24 - 30) 1
	24 649577 CONNECTOR, 5/16" I.D. 1
	25 649873 CLAMP, 1/2" O.D. 2
	26 649570 HOSE, .312" I.D. X .562" O.D. X 9" LG 1
	27 649874 CLAMP, 9/16" O.D. 2
	28 72084G01 FUEL FILTER 1
	29 615350 HOSE, 2" LG 1
	30 611181 SHUT-OFF VALVE 1

	SP_640770_J-ENGINE_MAY 2016.pdf
	1 638596 SUBARU ENGINE-EH722 (INCLUDES ITEMS 2 - 18) 1
	2 635771 AIR INTAKE FILTER 1
	3 637260 SPARK PLUG 2
	4 635779 STARTING MOTOR 1
	5 635772 FUEL FILTER 1
	6 635773 FUEL PUMP ASSEMBLY 1
	7 635774 OIL FILTER 1
	8 635775 OL FILLER CAP (NOT ILLUSTRATED) 1
	9 637254 IGNITION COIL (NOT ILLUSTRATED) 2
	10 635762 MAIN BEARING COVER GASKET (NOT ILLUSTRATED) 1
	11 635763 CYLINDER HEAD GASKET 1 (NOT ILLUSTRATED) 1
	12 635764 CYLINDER HEAD GASKET 2 (NOT ILLUSTRATED) 1
	13 635765 ROCKER COVER GASKET (NOT ILLUSTRATED) 2
	14 635767 IN/EXHAUST CLEANER GASKET (NOT ILLUSTRATED) 1
	15 635768 IN/EXHAUST ADAPTER GASKET (NOT ILLUSTRATED) 1
	16 635769 IN/EXHAUST CARBURETOR GASKET (NOT ILLUSTRATED) 1
	17 635770 INTAKE MANIFOLD GASKET (NOT ILLUSTRATED) 2
	18 637199 WING NUT 1
	19
	20
	21
	22 00559G8 FLAT WASHER, 5/16" (NOT ILLUSTRATED) 1
	23 635411 HEAT SHIELD BRACKET 1
	24 635136 HEAT SHIELD 1
	25 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	26 00559G7 FLAT WASHER, 1/4" 4
	27 14390G4 LOCK NUT, 1/4" - 20 4
	28 635601 6 AWG WIRE, 18" 1
	29 653491 GROMMET (AIR INTAKE) (NOT ILLUSTRATED) 2
	30 652481 AIR FILTER SPLASH COVER 1
	31 645875 AIR FILTER COVER 1
	1 644792 FRAME (GAS POWERTRAIN) 1
	2 603800 HEX HEAD BOLT, M10 - 1.5 X 50MM LG 4
	3 600525 LOCK NUT, M10 - 1.5 4
	4 628915 TUBE PLUG (PLASTIC), 1.5" O.D. 2
	5 00428G8 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG 4
	6 00560G1 FLAT WASHER, 3/8" 14
	7 11098G5 LOCK NUT, 3/8" - 16 6
	8 645169G2 FAST SPRING TRIM 1
	9 12262G1 FLANGED LOCK NUT, 3/8" - 16 2
	10 632160 REAR POWERTRAIN SUPPORT WELDMENT 2
	11 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 1" LG 4
	12 15121G1 FLAT WASHER, 3/8" 2
	13 637334 BED PIVOT WELDMENT 1
	14
	15 634680 STARTER GUARD 1
	16 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X 4/5" LG 6
	17
	18
	19
	20 634687 OIL ACCESS PANEL 1
	21 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 1
	22
	23 650045 BATTERY HEAT SHIELD 1
	24 00462G7 HEX HEAD BOLT, 7/16" - 14 X .88" LG 1
	25 00922G3 FLAT WASHER, 7/16" 4
	26 00734G1 LOCK NUT, 7/16" - 14 3
	27
	28
	29 635783 ANTI-ROTATION WELDMENT 1
	30
	31
	32 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1.5" LG 2
	33
	34 634762 TUBING PLUG, 1.5" X 2" 2
	35
	36 635176 RIB NECK BOLT, 3/8" - 16 X 1 3/4" LG 4
	37 12262G1 FLANGED LOCK NUT, 3/8" - 16 4
	38 32372G6 TRIM (VINYL), 6.25" LG 1
	39 635932 TRIM (BLACK), 2" LG 1
	40 644890 STARTER 6 AWG WIRE (NOT ILLUSTRATED) 1
	41 639886 THROTTLE EXTENSION SPRING (NOT ILLUSTRATED) 1
	42 640359 SIDE TERM ADAPTOR (POSITIVE & NEGATIVE) (NOT ILLUSTRATED) 1
	43
	44 640488 SIDE TERM BATTERY BOLT (NOT ILLUSTRATED) 1
	45 644892 4 AWG WIRE ASSEMBLY (NOT ILLUSTRATED) 1

	SP_640770_U_TRUCK BED_SEPT2016.pdf
	1 633441 PLASTIC BED ASSEMBLY (MANUAL LIFT) (INCLUDES ITEMS 2 - 27) 1
	2 73451G01 PLASTIC BED ASSEMBLY (INCLUDES ITEMS 3 - 12) 1
	3 * PLASTIC BED, 40" LG 1
	4 73454G01 TAILGATE PIVOT SHAFT 2
	5 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4” LG 2
	6 73455G01 TAILGATE CABLE 2
	7 73450G01 ANGLE 1
	8 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8” LG 4
	9 73449G01 EXTRUSION CHANNEL 1
	10 71541G01 TAILGATE CABLE SPACER 2
	11 73448G01 PLASTIC TAILGATE, 40" 1
	12 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG 2
	13
	14 71571G01 CLEVIS PIN, .75" O.D. X 5.25" LG 2
	15 00571G5 FLAT WASHER, 5/16" 2
	16 71570G01 ACETAL BUSHING, 1/2" X 2.3" LG 2
	17 21683G1 COTTER PIN, .8" X 2.9" LG 4
	18 624030 FLANGED BUSHING, 28.7MM O.D. X 13.4MM I.D. X 23.7MM LG 4
	19
	20 71537G02 GAS SPRING 1
	21
	22 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	23 14443G12 CLEVIS PIN, 1/2" X 2.22" LG 1
	24
	25 633245 GAS SPRING CHANNEL 1
	26 01118G01 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X .77" LG 10
	27 00642G7 FLAT WASHER, 1/4” 6
	28
	29
	30 16816G2 RATCHET RIVET, .25" X .887" 4
	31
	32
	33
	34 71095G03 PLASTIC BED LATCH (INCLUDES ITEMS 35 - 43) 1
	35 633698 BED LATCH 1
	36 652440G03 RETAINER BRACKET 1
	37 01118G01 HEX HEAD BOLT, 1/4" - 20 X .77" LG 4
	38 652442G03 LATCH PLATE 2
	39 71538G01 BED LATCH TORSION SPRING 1
	40 71704G01 HANDLE GRIP 2
	41 633679 BED BUMPER BRACKET 2
	42 70113G01 ADJUSTABLE RUBBER BUMPER 2
	43 11027G1 FLANGED LOCK NUT, 5/16" - 18 2
	44 74821G01 PLASTIC BED LOAD DECAL, 500 LB 1
	45 71055G01 RIVET, 3/16"" 4
	46 617804 TAILGATE DECAL 1
	47 01006G01 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 2

	SP_640770_C_BODY_OCT2016.pdf
	1 632254 FLOOR MAT, DIAMOND PLATE 1
	2 618886 ROCKER PANEL (DRIVER SIDE) 1
	3 618885 ROCKER PANEL (PASSENGER SIDE) 1
	4 71440G03 PANEL BRACE (DRIVER SIDE) 1
	5 71440G04 PANEL BRACE (PASSENGER SIDE) 1
	6 15058G6 RIVET (ALUMINUM), 3/16" X .95" 2
	7 00789G2 PHILLIPS HEAD SCREW, #10 - 24 X 1 1/4" LG 2
	8 16705G1 TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 1" LG 4
	9 00559G7 FLAT WASHER, 1/4" 4
	10 23726G4 SPACER, .32" LG 8
	11 14390G4 LOCK NUT, 1/4" - 20 4
	12
	13
	14 640553 UPPER FLOOR PANEL 1
	15 70451G03 LOWER FLOOR PANEL 1
	16 14601G11 RIVET, 3/16" X 9/16" 14
	1 609168G1XX SIDE PANEL (DRIVER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	2 609168G2XX SIDE PANEL (PASSENGER SIDE) (See COLOR CODE In HOW TO USE Section) 1
	3 10570G10 RIVET (SS), .156" X .55" 8
	4 10570G12 RIVET, .257" X .556" 4
	5 16469G1 FENDER WASHER, 1/4" 4
	6 71055G01 RIVET, 3/16" 4
	7 642136 SEAT RETENTION BRACKET 2
	8 638668 SEAT RETENTION GROMMET 2
	9 800296 PAN HEAD MACHINE SCREW, #10 - 24 X 3/4" LG 4
	10 14390G10 LOCK NUT, #10 - 24 4
	11 633168GXX SEAT WRAP PANEL (See COLOR CODE In HOW TO USE SECTION) 1
	12
	13
	14 75696G01 EXHAUST LABEL 1
	15 74093G01 ENGINE WARNING LABEL 1
	16 641624 FRAME WELDMENT 1
	17 634954 SIDE DECAL (FOR VEHICLES MANUFACTURED UNTIL 18 SEPTEMBER 2016) 2
	18 655615G01 SIDE DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016) 1
	19 655615G02 SIDE DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016) 1
	20 640561 BATTERY LABEL 1
	1 613036G3XX COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	2
	3
	4 633010G02 FRONT FENDER FLARE (DRIVER SIDE) 1
	5 633010G01 FRONT FENDER FLARE (PASSENGER SIDE) 1
	6 71055G01 RIVET, 3/16" X 1" LG 29
	7
	8 617643 COWL GRILL COVER 1
	9 71597G01 SELF THREADING NUT, 5MM X 10MM X 15MM 2
	10
	11 633268GXX ACCESS COVER (See COLOR CODE in HOW TO USE Section of Manual) 1
	12 617533 PUSH RIVET 9
	13
	14 633298 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 15 - 17) 1
	15 633297 INSTRUMENT PANEL 1
	16 71158G01 CUP INSERT 1
	17 71364G02 "J" TYPE SPEED NUT, #8 5
	18 71115G01 TRIM PANEL 2
	19 638058 DASH PANEL, TOP 1
	20
	21 638059 DASH PANEL, BOTTOM 1
	22 632989 DASH SUPPORT BRACKET 1
	23 638055 KICK PANEL (DRIVER SIDE) 1
	24 638057 KICK PANEL (PASSENGER SIDE) 1
	25 638066 DASH ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 26 - 30) 1
	26 638052 COVER 1
	27 638065 SWITCH COVER 1
	28 71364G03 "J" TYPE SPEED NUT, #8 4
	29 608290 SELF TAPPING SCREW, #10 - 16 X .780" LG 4
	30 638040 DASH PANEL LABEL 1
	1 646133 REAR FENDER FLARE, 2 PASSENGER (DRIVER SIDE) 1
	2 646135 REAR FENDER FLARE, 2 PASSENGER (PASSENGER SIDE) 1
	3 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	4 00642G7 FLAT WASHER, 5/16" 8
	5 14390G4 LOCK NUT, 1/4" - 20 4
	6 16816G2 RATCHET RIVET, .25" X .887" 8
	7
	8
	9
	10
	11 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	12 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	13 10570G10 RIVET (SS), .156" X .55" 8
	14 646642 HITCH RECEIVER WELDMENT 1
	15 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 4
	16 00734G1 LOCK NUT, 7/16" - 14 4
	17 00922G3 FLAT WASHER, 7/16" 8
	18
	19 646191 INNER REAR FENDER (DRIVER SIDE) 1
	20 646187 INNER REAR FENDER (PASSENGER SIDE) 1
	21 13437G9 FLANGED HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 10
	22 16469G1 FENDER WASHER,1/4" 10
	23 14390G4 LOCK NUT, 1/4" - 20 10
	1 635690 SEAT FILLER PANEL (DRIVER SIDE) 1
	2 635691 SEAT FILLER PANEL (PASSENGER SIDE) 1
	3 10570G10 RIVET, 5/32" X 9/16" LG 8
	4
	5 633072 REAR FENDER, 4 PASSENGER (DRIVER SIDE) 1
	6 633285 REAR FENDER, 4 PASSENGER (PASSENGER SIDE) 1
	7 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	8 00642G07 FLAT WASHER, 1/4" 8
	9 14390G4 LOCK NUT, 1/4" - 20 8
	10 16816G2 RATCHET FASTENER, 1/4" X .887" LG 6
	11
	12
	13
	14
	15
	16 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2" LG 4
	17 01110G01 FLAT WASHER, 1/4" 4
	31
	32 655620G01 SIDE COWL DECAL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016) 1
	33 655620G02 SIDE COWL DECAL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016) 1
	34 626663 COWL DECAL (FOR VEHICLES MANUFACTURED UNTIL 18 SEPTEMBER 2016) 1
	35 655659 COWL DECAL (FOR VEHICLES MANUFACTURED FROM 19 SEPTEMBER 2016) 1

	SP_640770_B- BATTERY SYSTEM_JAN2017.pdf
	1 612626 BATTERY, 8V 4
	2 639553 STARTER BATTERY, 12V 1
	3 632784 BATTERY RACK WELDMENT 1
	4 632688 SEAT FRAME WELDMENT 1
	5 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2.75" LG 2
	6 00559G8 FLAT WASHER, 5/16" 10
	7 11098G6 LOCK NUT, 5/16" - 18 6
	8 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	9 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .875" LG 4
	10 70200G01 TRUSS HEAD MACHINE SCREW, 3/8" -16 X 1" LG 2
	11
	12
	13 633190 BATTERY HOLD DOWN WELDMENT, 3 - 8V 1
	14 633191 INNER BATTERY HOLD DOWN BRACKET, 3 - 8V 2
	15 608513 RUBBER PAD 4
	16 01101G01 TIE DOWN BOLT 4
	17 11027G1 FLANGED LOCK NUT, 5/16" - 18 13
	18
	19
	20 652443G103 BATTERY TRAY BRACKET (DRIVER SIDE) 1
	21 616229 BATTERY HOLD DOWN WELDMENT, 1 - 8V 1
	22 70386G01 TIE DOWN BOLT 2
	23 35493G01 BATTERY DISPOSAL DECAL 7
	24 614382 BATTERY, 8V (HYDROLINK) 2
	25 634672 BATTERY TRAY FRAME BRACKET 1
	26 634673 FRONT BATTERY HOLD DOWN 1
	27 604197 BATTERY HOOK BOLT 2
	28 623299 FRONT BATTERY FILL SYSTEM 1
	29 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 5
	30
	31 626723 12V STARTER BATTERY TRAY HOLD DOWN 1
	32 00426G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	33 00560G1 FLAT WASHER, 3/8" 2
	34 12262G1 FLANGED LOCK NUT, 5/16" - 18 2
	35 608513 RUBBER PAD 2
	36 640359 TERMINAL ADAPTER (POSITIVE & NEGATIVE) 1
	37
	38 640428 BOLT EXTENDER 2
	1 634715 WIRE, 2 AWG, 71" LG 2
	2 634718 WIRE, 2 AWG, 10" LG 2
	3 634717 WIRE, 2 AWG, 16" LG 3
	4
	5
	6 649868 REAR BATTERY FILL SYSTEM 1
	7
	8
	9 635671 CHARGER, 48V, 3M CORD 1
	10 635672 CHARGER, 48V, 5.5M CORD 1
	11 622883 WORLD CHARGER, 48V, 5.5M CORD 1
	12 632884 WORLD CHARGER, 48V, 3M CORD 1
	13
	14 613304 CHARGER RECEPTACLE, 48V 1
	15 14601G10 RIVET (ALUMINUM), 5/32" 4

	SP_640770_N-FUEL SYSTEM_JAN 2017.pdf
	1 11098G6 LOCK NUT, 5/16" - 18 5
	2 32372G6 VINYL TRIM, 6.25" 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	4 18292G1 TUBING CLAMP 7
	5 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	6 * FUEL HOSE 1
	7 00559G8 FLAT WASHER, 5/16" 8
	8 611181 FUEL SHUT-OFF VALVE 1
	9 615350 FUEL HOSE, 2" 2
	10 606071 CARBON CANISTER 1
	11 606310 CHARCOAL CANISTER BRACKET 1
	12 15058G1 RIVET, 3/16" X 5/8" LG 4
	13
	14 606964 HOSE, 3/16" I.D. X 13" LG 1
	15 606963 HOSE CLAMP, 3/16" I.D. 4
	16 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 2
	17
	18
	19 652468 SPLASH PAN 1
	20 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 2
	21
	22 633308 CANISTER BRACKET 1
	23 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	24 308090 FLAT WASHER, 1/4" 2
	25 14390G4 LOCK NUT, 1/2" - 20 1
	26 633623 FUEL HOSE, 1/4" I.D. X 34" LG 1
	27 633620 HOSE, 3/16" I.D. X 4" LG 1
	1 645035 CARB FUEL TANK ASSEMBLY (WITH SWITCH) (Includes items 4 - 14) 1
	2
	3
	4 633024G03 FUEL LEVEL SENDER 1
	5
	6 * FUEL TANK (WITH SENDER UNIT) 1
	7 18287G3 SIPHON TUBE ASSEMBLY 1
	8 70988G01 SIPHON TUBE GROMMET 1
	9 606068 ROLLOVER VALVE GROMMET 1
	10 606067 ROLLOVER VALVE 1
	11 633423 FUEL TANK CAP (RATCHET) 1
	12
	13 633545 FUEL RETURN GROMMET 1
	14 633546 FUEL RETURN FITTING 1
	1 656141 FUEL TANK ASSEMBLY (WITH SENDER UNIT) (INCLUDES ITEMS 2 - 9) 1
	2 646306 FUEL TANK 1
	3 646837 MASON JAR CAP 1
	4 646838 MASON JAR SEAL 1
	5 647810 ROLLOVER VALVE GROMMET 1
	6 647809 ROLLOVER VALVE 1
	7 635688 FUEL TANK CAP (RATCHET) 1
	8 656145 FUEL PICKUP WITH SENDER ASSEMBLY 1
	9 650293 FUEL HOSE REDUCTION ASSEMBLY 1
	1 606071 CARBON CANISTER 1
	2 606310 CHARCOAL CANISTER BRACKET 1
	3 656141 FUEL TANK ASSEMBLY (WITH SENDER UNIT) 1
	4 633308 CANISTER BRACKET 1
	5 15058G1 RIVET (ALUMINUM), 3/16" X 5/8" LG 4
	6 14390G4 LOCK NUT, 1/4" - 20 1
	7 11098G6 LOCK NUT, 5/16" - 18 5
	8 00559G8 FLAT WASHER, 5/16" 8
	9 615346 HOSE REDUCER, 1/4" I.D. X 3/16" O.D. 1
	10 27184G01 FUEL TUBE 1
	11 633623 FUEL HOSE, 1/2" I.D. X 34" LG 1
	12 18292G1 TUBING CLAMP 4
	13 606963 HOSE CLAMP, 3/16" I.D. 2
	14 32372G6 VINYL TRIM, 6.25" 1
	15 633620 HOSE, 3/16" I.D. X 4" LG 1
	16 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 3
	17 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 2
	18 70244G05 SPLASH PAN 1
	19 70483G01 SPACER, 5/16" - 18 X .66" LG 1
	20 308090 FLAT WASHER, 1/4" 2
	21 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	22
	23 649515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 24 - 30) 1
	24 649577 CONNECTOR, 5/16" I.D. 1
	25 649873 CLAMP, 1/2" O.D. 2
	26 649570 HOSE, .312" I.D. X .562" O.D. X 9" LG 1
	27 649874 CLAMP, 9/16" O.D. 2
	28 72084G01 FUEL FILTER 1
	29 615350 HOSE, 2" LG 1
	30 611181 SHUT-OFF VALVE 1

	SP_640770_B- BATTERY SYSTEM_JUNE2017.pdf
	1 612626 BATTERY, 8V 4
	2 639553 STARTER BATTERY, 12V 1
	3 632784 BATTERY RACK WELDMENT 1
	4 632688 SEAT FRAME WELDMENT 1
	5 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2.75" LG 2
	6 00559G8 FLAT WASHER, 5/16" 10
	7 11098G6 LOCK NUT, 5/16" - 18 6
	8 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 4
	9 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .875" LG 4
	10 70200G01 TRUSS HEAD MACHINE SCREW, 3/8" -16 X 1" LG 2
	11
	12
	13 633190 BATTERY HOLD DOWN WELDMENT, 3 - 8V 1
	14 633191 INNER BATTERY HOLD DOWN BRACKET, 3 - 8V 2
	15 608513 RUBBER PAD 4
	16 01101G01 TIE DOWN BOLT 4
	17 11027G1 FLANGED LOCK NUT, 5/16" - 18 13
	18
	19
	20 652443G103 BATTERY TRAY BRACKET (DRIVER SIDE) 1
	21 616229 BATTERY HOLD DOWN WELDMENT, 1 - 8V 1
	22 70386G01 TIE DOWN BOLT 2
	23 35493G01 BATTERY DISPOSAL DECAL 7
	24 614382 BATTERY, 8V (HYDROLINK) 2
	25 634672 BATTERY TRAY FRAME BRACKET 1
	26 634673 FRONT BATTERY HOLD DOWN 1
	27 604197 BATTERY HOOK BOLT 2
	28 623299 FRONT BATTERY FILL SYSTEM 1
	29 548604 FLANGED HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 5
	30
	31 626723 12V STARTER BATTERY TRAY HOLD DOWN 1
	32 00426G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	33 00560G1 FLAT WASHER, 3/8" 2
	34 12262G1 FLANGED LOCK NUT, 5/16" - 18 2
	35 608513 RUBBER PAD 2
	36 640359 TERMINAL ADAPTER, POSITIVE 1
	37 640360 TERMINAL ADAPTER, NEGATIVE 1
	38 640428 BOLT EXTENDER 2
	1 634715 WIRE, 2 AWG, 71" LG 2
	2 634718 WIRE, 2 AWG, 10" LG 2
	3 634717 WIRE, 2 AWG, 16" LG 3
	4
	5
	6 649868 REAR BATTERY FILL SYSTEM 1
	7
	8
	9 635671 CHARGER, 48V, 3M CORD 1
	10 635672 CHARGER, 48V, 5.5M CORD 1
	11 622883 WORLD CHARGER, 48V, 5.5M CORD 1
	12 632884 WORLD CHARGER, 48V, 3M CORD 1
	13
	14 613304 CHARGER RECEPTACLE, 48V 1
	15 14601G10 RIVET (ALUMINUM), 5/32" 4




